© 0 0 0 6

KaTtanor getanen n cOopo4HbIX eauHuL,
ABTomoOunu LADA 110, LADA 111, LADA 112

Parts catalogue
Vehicles LADA 110, LADA 111, LADA 112

Catalogue des pieces détachées
Voitures LADA 110, LADA 111, LADA 112

Ersatzteilkatalog
Personenkraftwagen LADA 110, LADA 111, LADA 112

Catalogo de recambios
Automéviles LADA 110, LADA 111, LADA 112

AVTOVAZ » TOGLIATTI « RUSSIA
2003



@ CopepxaHue

MpaBuna NONMIb30BAHUSA KATAMOTOM . - « v v v s st s v v s mm s nnnm s nnnnssnnn 4

MepeuyeHb mopeneii, Mmogndunkauuni 1 KOMMJEKTauui aBTomoounein . . .. .. 6

MepeyYeHb MSITIOCTPALMM -« v v v o it v v v n e m s s s n s s nnnn s nnnnnssnns 34

UNnoCTPaLMM . ..ottt ittt n e ns 44

7= 1031 7 630

MSMEHEHMS ... ... ...ttt i st asnnsansansnassnnsnnsnnsas 644

HOMEPHOM YKABATE b . & -« v v v e st s s nm s s nnna st annnnssnnnnsnnn 654
@ Contents G Inhalt
How touse thecatalogue............. ... 10 Hinweise firbenutzer. ... ...... ... .. i i s 22
List of vehicle models, versions and specifications . . . ................... 12 Liste von modellen, versionen und ausstattung der fahrzeuge . ............ 24
Listof figures . ... ... i e i s 34 Verzeichnis der Bilder. . .. ... i e 34
FigUres . ..o e s 44 Bildteil. . ..o s 44
Tables . .o s 630 Tabellen. . ... e 630
Modifications ......... ... . i s 644 Anderungen . ...t e 644
Listof spare parts. . . ... ..o s 654 Nummerverzeichnis ... ... i i s 654
G Sommaire G Contenido
Mode d’emploiducatalogue ............ .. 16 Reglas delusodelcatalogo.............. e 28
Modifications des véhicules et leur niveaux d’équipement ................ 18 Lista de los modelos, versiones y equipamientos de los automoviles ....... 30
Liste desiillustrations . . .......... ... i 34 Listade figuras. . ... ..o i i e 34
Mlustrations . . . . ... o e et i s 44 Figuras . ... e e e s 44
Tableaux . ... s 630 Tablas . ... e 630
Modifications ......... ... .. i s 644 Cambios ... e 644
Indicateur nUMErique . . ... ... i i e e s 654 Indicador NUMErICO. . .. ... i i i i e nanas 654

AetomoGunu LADA 110, LADA 111, LADA 112 (BA3 2110, 2111, 2112). Karanor getaneit u cGopo4Hbix eauHuL. Ha pycCKoM, aHMIMIACKOM, (ppaHLy3CKOM, HEMELIKOM M UCMIAHCKOM fi3biKax. (4-e nspaHue)
© Paspaboraro [ITP OAO ABTOBA3 o coctosHuio Ha 06. 2003r. ABTopbi-cocTaButenu — J1. MenbHukosa, J1. Kapaeatosa, I'. Facc, I'. HukutuHa, J1. YuHruta. Xynoxuuku — A. FomotoB, B. EpmonuH, B. Kapamanukos, B. CkpebeHkos.
© Odopmnerue n komnbtotepHas Bepctka YBP — B. Anaes, B. VBkos. Mepesog ¢ pycckoro — 3. AHucosa, A. BbibopHos, E. Kpamckosa, M. Akumosa, H. Avppuetko, E. JiyHuc.

OrnevaraHo B Tnorpaduv UC OAO ABTOBA3 C roToBbIX OpUriiHas-MaKeToB.
M3p. Ne 2110-3902100-01 3aka3 Ne



Kartanor sensieTcs cnipaBoYHbIM MOCOOMEM Npyv COCTaBJ/IEHUN 3asiIBOK HAa 3anacHble 4acTu.
HomeHknatypa geraneii n y3s10B, noctaBnseMbix ABTOBA30oM B 3anacHbie 4acTu, onpenensercs gercTeyiouleri cneungukaumneri 3anacHbix 4acten (JC34Y).
Karanor npegHa3Ha4eH 4151 pabOTHUKOB PEMOHTHbIX, TOPIroBbIX U OOCY)XUBAIOLLNX NPeanpusTUii N opraHn3aunii, a Takxe 4J1s BlagesbLeB aBToMob6usie.

Katanor nogroroBsieH no cocrosiHuio Ha 06.2003r.

The present catalogue has been designed as a guide for making up applications for spare parts.

Range of parts and assemblies being delivered by AvtoVAZ as replacement is based on the effective spare parts specification.
The Catalogue is intended for personnel involved in repair, sales and service and for car owners.
The Catalogue as per 06. 2003.

o Ce Catalogue sert d’ouvrage de référence lors de la formation des commandes des piéces détachées.

La nomenclature des piéces et ensembles fournis en rechange par '’AvtoVAZ est determinée par la spécification des piéces détachées en vigueur.
Le catalogue s’adresse au personnel des entreprises de réparation, commerciales et de services ainsi qu’aux propriétaires des véhicules.
Le catalogue a été mis a jour le 06. 2003.

Der vorliegende Katalog ist ein Nachschlagenwerk, das bei Erstellen der Auftrage fiir jeweilige Ersatzteile zum Einsatz kommen soll.

Das Angebot an Einzelteilen und Baugruppen, die das Lieferprogramm von AvtoVAZ enthélt, wird durch das jeweils giiltige Ersatzteilverzeichnis festgelegt.
Der Katalog soll in erster Linie den Reparatur-, Handels- und Service-Werkstétten sowie auch den Fahrzeugbesitzer dienen.
Stand: 06. 2003.

G El catalogo es un material de informacion para conformar los pedidos de recambios.

La nomenclatura de piezas y conjuntos que la planta AvtoVAZ suministra en calidad de recambios, se determina por la especificacion de recambios vigentes.
El catalogo esta destinado para los empleados de las empresas y organizaciones de reparacion, comercio, de los servicios de asistencia técnica, asi como para los pro-
pietarios de los coches.

El catalogo esta preparado segun el estado al 06. 2003.

1 -3-



D

B ocHoBHOM paspgene Katanora «<MnnocTtpaunum n nepeyeHb getaneit u c6o-
POYHBIX eguHULY» AeTann 1 cOOPOYHbIE eANHNLBI Pa3MELLEHbI MO MYHKLMOHANBHOMY
NPU3HaKy.

Cnpaga o1 nnnocTpauum (puc. 1) NOMELLLEH NepeYeHb (PUC.2) NoKa3aHHbIX Ha Hen
netanei n cOopoYHbIX eANHNL,.

NMPABWUJIA NOJIb3OBAHUSA KATAJIOITOM

Mo HoMepy n3BeLLeHUs B pa3aese «M3amMmeHeHus» MOXHO y3HaTb CyTb 1 AaTty npo-
M3BEOEHHOr0 N3MEHEHUS.

B paspene «<HomepHoi ykasaTenb» nepeynciieHsl B Nopsake BO3pacTaHUs HO-
MEPOB AeTanu, BK/IIOYEHHble B KaTanor (KpoMe CTaHOapTU30BaHHbIX), C yKasaHUEeM
MHOeKca UNCcTpaumMm 1 Homepa no3numn.

Y106bI N0 hYHKUMU AeTanu onpeaenutTb ee Homep, Heo6xoanuMo:

- B «[lepeyHe nnncTpaumin» Nno HAMMEHOBAHWIO ONPeaeNNTb MHAEKC UANDCTPaLUN,
- MO MHAEKCY HANTU UANKCTPaLmIo,

- Ha UANICTPaLMmM ONpeaenmTb HoMep No3nuun,

- B CNu1CKe AeTanen Nno HoMepy No3ULMN ONpeaennTs HOMepP geTanu.

Y106bI NO HOMEPY HATU AeTaNb HAa UNIDCTPaLUn, Heo6xoaAuMo:

- B «HOMepHOM yKkasaTtene» onpenenmtb MHAEKC WNIOCTPaLUM N HOMEP NMO3uunm,
- MO MHAEKCY HANTU UAMKCTPaLmIo,

- Ha UANIOCTPaLMM N0 HOMEPY NO3ULMN HANTK aeTalb.

Hwxe npuBeaeHbl YcnoBHble 0603Haqum|, BCTpeYaloLmecs B KataJsiore.

1 4t o

— OTHOCMUTCS K NEPBON Nepeaaqe;

o—o — OTHOCUTCSH K 3aHEeMY XOay;
* — KOJINYECTBO Mo NoTPeBbHOCTU (B rpade KoNnM4ecTBo);
*) — JonyckaeTcs 3aMeHa ApyrumMm knaccamu (B rpade KonnmyecTso)
! — MNPUMEHATb COBMECTHO;
~ — y3J1bl B3aNMO3aMEHSIEMbI;
Exp — 019 3KCNopTa;
@ — HEe NPUMEHSATb Ha aBTOMOOUNSX B kKomnnekTauum 014;
GM — nns aBTOMOOWNEN, OCHALWEHHbLIX KOMMNEKTYOLWMMN dupMbl GM;
Rus+B — [519 aBToOMObUner ¢ komnnekTyrowmmm ¢upmel Bosch n Poccuu;
AB — ON15 aBTOMOOUel ¢ HaayBHOWM NoAyLIKO 6€30MacHOCTY;
H — [J19 aBTOMOOUEN C OTONUTENIEM C PYYHbIM YNPaBIEHNEM;
Lx — pns aBTomobunein B ucnonHeHun “Jlioke”;

E2 — Ons aBToOMObOUNen ¢ CUCTEMOW CHUXKEHUS TOKCUYHOCTU «EBPO-2»;

E3 — Ans aBTOMOOUNEN C CUCTEMOM CHUXKEHNSA TOKCUYHOCTU «<EBPO-3»;
R83 — 019 aBTOMOOUIEN C CUCTEMOWN CHUXEHUSA TOKCUYHOCTU «R-83»;
H) — dapooHncTka;

— oborpeB cuaeHuii;
— NPOTUBOTYMaHHbIE (apbl;

— ynpaB/ieHne 3epkanamu;

02101-2912652 — geTtanb UCKIIIOYEHA U3 KOHCTPYKLNW Y3Na;
—03.02
03.02—

02101-2912652 + 2101-2912655 = 2101-2912652-10 — pgetans 2101-2912652
B KOMnekTe ¢ getanbto 2101-2912655 ncknoyaetcs 13
KOHCTPYKUMM 1 3aMeHsieTca aeTanbto 2101-2912652-10;

— no mapta 2002 r.
— c mapTa 2002 .

12574212 — CTaHOapTM30BaHHasa aetasib, npeanocneHasa undpa - ko,
matepuana getanu (Tabnmual), nocneaHss - Ko NoKPbITUSA
(Tabnuua 2).

Hanpumep, B Homepe 12574212 npeanocnenHsis ungppa “1”
YKa3bIBAET,4TO AeTaslb N3roToB/I€HA U3 CTav C Npeaesiom
npo4YHocTn Ha paspsiB oT 490 ao 784 Mrlla, a nocneaHss ungpa

“2” 03Ha4aerT, 4To AeTaslb XPOMUPYETCS.

B paspene «Tabnuubl» npuBeaeHbl CTaHOAPTU30BaHHbIE OeTanu, CalbHUKU 1
NOALUNMHUKA Ka4eHUs, AlaH PUCYHOK KaXka0M AeTann C ykasaHMeM OCHOBHbIX Pa3MepoB.
Homepa cTtaHaapTM30BaHHbIX AeTasnen, OTAnYaloLWmMecs OT APYriX TOJIbKO NOCieaHUMMN
OBYMS UMdpamu, B JAHHOM pasfesnie He nokasaHbl.

Tabnuua 1
Kon Marepuan

CTtanb ¢ npenenomM npoYHOCTU Ha

paspbig, MMa (krc/Mm?2): Tabnuua 2
0 333 -490 (34 - 50)
1 490 - 784 (50 - 80) Kop MokpbiTne
2 784 - 980 (80 - 100)
3 980 - 1176 (100 - 120) 0 OTCyTCTBUE MOKPLITUS
4 NatyHb 1 LinHkoBaHve
5 JNerkunii cnnae 2 XpomuposaHue
6 Menb 3 ®docdaTnpoBaHne
7 Jpyrve meTtannuyeckne marepuvansl, 4 JNyxeHune

KpOMe BhblILLIENEPEYNCTIEHHbIX 5 HukenvpoBaHue 6nectsilee
8 HemeTannuyeckuii 6 OkcuavpoBaHue
9 CMeLlaHHbIn 7,8,9 | CneupnanbHoe nokpbiTMe




Homep noavuun
(cm. puc. 2)

09999

—01.03
Homep n3BeLleHns (CM. pasaen
“N3meHeHns”) n paTa, onpeaensioLlas
nepunop, akTyasbHOCTU AAaHHOWN
vnnlcTpaumum

T

T T

CocTaB y3na nokasaH Ha
vnnoctpaunsx M190 1 M191

.

M190, M191 )

Instruments
Appareils
Gerite
Instrumentos,

2110 (01)
21101
21102

2110201
2110202 (02)
21103

21103-01
21103-02 (02)
03

21104

21108 _/(03)

2111 2111302 (02) 2112202 (02)
2111:01 2112

2111-02 (02)  2112-01

2111 (01) 2112-02@

2113 21122 -

21113-01 21122:01

e o p KR4
<2110-5301010-02 2D K313 ©
Homep noaunummn Ho?/lepi,u,eTgnm KonuuectBo aetanei Ha WHaekc
(cm. puc. 1) [AHHON nnacTpauun unnlcTpaummn
7 )
A
G+ (~) —
JOetans \~/ <Knio4 Kop0Bt
rnocTasnsercs [aHHble petanv HanMeHOBaHWE AETANM
B 3am4actu B3avMO3aMeHsieMbl A
__ A >4

—Sousamen '/ oo fA— T4 vescrition |° Désignation @ eeenning |° Denominacién :l
1 +2115-3801010 (03) " MEMKaUMA  npHGOpPOB Instrument cluster Tableau de bord Kombiinstrument ‘Cuadro instrumentos.
) 13274001 Bt Mx12 Screw Msx12 Vis Msx12 Schraube Msx12 Tomillo M5x12
3 12638101 2 Wai6a 5 Washer 5 Rondelle 5 Scheibe 5 Arandela 5
4 1195471 2 WaiGa 5 npyxahan Spring washer 5 Rondel”,~”.que 5 Federschelbe 5 Arandela 5 eléstica
5 110-3801010-02°> 1 KowGmwauns npus /6 Instrument cluster ¢ bord Kombiinstrument Cuadro instrumentos
5 {+2110-3801010-04 1 KowGuwauns or /Spos Instrument cluster au de bord Kombiinstrument Cuadro instrumentos
5 oe  ->i202 2110-3801010-05 1 KoGhwauns /460pos Instrument cluster anleau de bord Kombiinstrument Cuadro instrumentos
5 g 120> +2110-3801046-06 1 KowGunauw /Apuopos Instrument cluster Tableau de bord Kombinstrument Cuado instrumentos
6 710-3840062 O (19722 Sarayur End plug Obturateur Stopfen Obturador
7 +2108:3840020 v (GW112,116, 1 Mar Lcurwanusarop immobilzer g sender  Transmefteur T do
133, 138, 143,
176
7 +21102-3830026 1_/arank-curnanuaarop s «z6r waming sender  Transmetteur r dor
8 +2108-3840030 iz (D know anextponnii sepsih oK working key Clé de code noire Codeschlissel, schwarz Liave electionica negra
8 +210030000 0 (O, 1 Red leaming key Clé de code rouge Lemschiissel, rot Uave electrénica rola
, 138,
176)
8 211023840080 2 Kniow anextponmuii vepnuii  Black working key Clé de code noire Codeschlissel, schwarz Liave electidnica negra
8 +21102:3840040 2 > 1 N\Uv onexTpoukbi kpackwid  Red leaming key Clé de code rouge Lernschiissel, rot Llave electrénica roja
9 +21061-3709500 19 5\_128 1.281 Bulb 12V 1.2 Ampoule 12V 1.2W Gldhlampe 12V, 1.2 Watt Lampara 12V 1.2W
10 +2110-3803010-10 (*8) 1 Brok N\ 0nbix naun Waning lamp cluster Bloc de témoins Anzeigeeinheit Bloque de lamparas tes | o
19 _ +2110-3804010-01 - 1 Yacw Clock Montre Uhr Reloj
11 2110-3804010-02 ~ 1 Yaow Clock Montre Uhr Reloj
19 110380401008~ 1 Yacw Clock Montre Uhr Reloj
12 12:3857010 N 1 Kownsorep map. Trip computer Ordinateur de bord Fahrcomputer Ordenador de recorridc
13 0-3860010-01 -~ 1 Sxpa wwmkaum Indication panel Ecran dafichage Anzeigetafel Idicador muliple
G112, 116,
) +2108-3840050 13, 138 143 1 WumoSuns \ W, Komnnext  Immobilizer kit Antidéman.\_~mplet Weglahrsperresatz Juego el inmobilizador
1
2 +21102:3840025 1 Kowmnexr ko, \ « kmoveh  Code keys kit Jeu de clés de cu Salz Codeschlissel Juego de llave electrs | a

q K313 )

Mupekc
nnncTpa- MnniocTpaums aktyanbHa TONbKO 18 aBTOMO-
umun 6unein B ykasaHOM MCMNOJIHEHWM, Hanpumep:

(Exp) - aBTOMOOUAM N5 9KCMOPTa;

(10, 11) - ona komnnekraumii 010 n 011
(cm. Tabnuuy 3);

(GM) - ona aBTOMOOWUNEN, OCHALLEHHbIX
KoMniekTylowmmn eupmbl GM (cm. “MNpasuna
nonb30BaHWA KaTanorom”) u 1.4,

\

N\

02
((©02)
YcnoBHoe 0603HaveHve

MoamnbvKaumm, NpUHATOe
LS AAHHOW MAMIIOCTPaLLmm

CTipuGopsi

HassaHue
nncTpaumm

21104
21104-01
21108
Mo,u.mq)m(auw;(mop,enb 1 BapuaHT
McnonHeHus, cm. Tabnuuy 3) aBTOMO-

6|/1ne|7|, ANns KOTOPbIX AaHHasa nnnto-
CTpauua akTyasibHa

<6259 06.02—5>

Homep naBeLLeHus n ero

nata (cm. pasgen

“N3MeHeHna”) 0 BBEAEHMM
[eTany B KOHCTPYKLMIO

aBTOMOOUNSA

[eTtanb BXoauT B
KOMMJIEKT 2),
HOMEP KOTOPOro
yKkasaH B HUXHEN
4YacTu CTPaHWLLbI

06259 —>06.02

Howmep n3BeLeHus n ero
nata (cm. pasgen
“U3meHeHns”) 06

VCKJIIOYEHUN AgTaNnN U3

KOHCTPYKLIMM aBTOMOOUNS

110-3840062 (01) (119, 1
124)

(GM-112, 116, 1

133, 138, 143,
176)

+2108-3840020 L)

21102-3840020

Jetanb 2110-3840062 npuMeHsieTCs TONbKO Ha
Moandurkaumax 06o3HaYeHHHbIX (01) (puc.1), a
Takxke Ha 119, 122 1 124 komnnekTaumsax
ocCTalbHbIX MOAUDUKALNIA.

Jetanb n.7 2108-3840020 rnpuMeHSeTCsS TONbKO
Ha aBTomobunsax 112, 116, 133, 138, 143 1 176
KOMMJIEKTaLMI OCHALLEHHbLIX KOMMOHEHTaMM
OCYA dvpmbl GM. [pyrve getanu n.7 npumMeHs-
I0TCS Ha BCe OCTaBLUMecs Moandukaumm, KoMmmnie-
KTaumm 1 BapuaHTbl UCMONHEHWS aBToMobunen,
yKasaHbIX B HUXKHEN YacTu unmtoctpaumm (puc. 1).

Puc. 1

Puc. 2




NEPEYEHb MOAENIEA, MOOUDUKALUA U KOMNNEKTALLUUM ABTOMOBWUJIEN

Tabnuua 3

AsTOMOOMNL
Bapuant Hopmei KomnnekTyiowue cuctembl
Mogens | vcnon- Kop komnnexrauum WUcnonxenue |Tun ky3oBa Asurartenn T:gz:l:- BNPbICKA ¥ KOHTPOANEP Mpumeyanue
HeHus
2110, 1.5 n, 8 knanaHos,
2110 00 010 «Hopma» cefaH kap6lopaTopHblii, C 6ECKOHTAKTHOI R-83 -
CUCTEMON 3aXMraHus
21101 00 010 «CtaHpapt» cenaH 21114, 1.6 n, 8-n knananubii 6 EBpo-2 Rus+B, 21114-1411020-30 ¢ 6eCCNMBHOI TOMAMBHON MarucTpanbio
pacnpefeneHHbiM  BNpbICKOM TONAWBaA wim_ 21114-1411020-32
00 011, 112, 116, 133, 138, 143, 176 *) «CtaHpapt» cefaH *) GM *) -> 03.01
010, 013, 020, 021, 022, 030, 040, 110, 115,
00 117, 119, 122, 123, 124, 125, 130, 131, 133, «CTaHpapT» cefaH *) Rus+B *)
134, 135, 136, 137 ) 2111, 1.5 n, 8-n knanaHHblii
21102 010, 013, 019, 020, 021, 110, 115, 117, 122, scmbeneneI o blé“K(f‘M Tonfm%
01 123, 124, 125, 130, 131, 133, 134, 135, 136, | «Hopma» cepan | PaCPeA P %) Rus+B *)
137 %)
010, 011, 014, 016, 019, 020, 110, 115, 117,
02 122, 123, 124, 125, 130, 131, 133, 134, 135, «Jlioke» cefaH *) Rus+B *)
137 %)
00 010, 011, 133 **) «CTaHpapT» cefaH **) GM **) -> 03.01
010, 013, 014, 020, 110, 115, 117, 122, 123, - .
00 125, 130, 131, 133, 134, 135, 136, 137 *+) | <CranAapm | ceaan ) Rus+8 ™)
010, 013, 014, 016, 019, 110, 115, 117, 122, . N 2112, 1.5 n, 16-1 KknanauHbii ¢ o x
21103 01 123, 125, 130, 131, 133, 134, 135, 136, 137 **) Hopma ceaan pacnpefenéHHbIM  BMPbLICKOM TOMAMBa ) Rus+B ™)
02 010, 011, 014, 016, 019, 110, 115, 117, 122, JTIOKC» cenan - Rus+B **)
123, 125, 130, 131, 133, 136, 137 **) A
03 010, 011, 012 **) «Cynep Jliokc»| cepaH **) Rus+B **)
00 010 «CTaHpapT» cena EBpo-2 Rus*B, 21124-1411020-30 | ¢ oieuoi TonmeHoii MarucTpanbio
21124, 1.6 n, 16-u KnanaxHblit ¢ wmm_21124-1411020-32
21104 pacnpenéne‘Han,vl BMPLICKOM TOMAMBA Rus+B, 21124-1411020-10
01 030 «Hopma» cefaH EBpo-3 | wnm 21124-1411020-11 |c 6eccnuBHOI TOMAMBHOWA MarucTpanbio
v 21124-1411020-12
—> 03.01, AAMHHOGA30BLIN aBTOMOOUNbL
010 «Hopma» cepaH R-83 GM, 2112-1411020 NOBLIWIEHOH  KOMGODTHOCTH
. —> 03.01, pnuHHOOa30BLIN aBTOMOOWNbL
21108 00 011 «Hopma» cefaH 2112, 1".5 n, 16-u KnanauHblii ¢ R-83 GM, 2112-1411020-01 MOBHILIEHO/  KOMGOPTHOCTH
pacnpefenéHHbIM - BrPbLICKOM TOMJMBA
Rus+8, 2112-1411020-40 NNHHOGA30BbIA @BTOMOOMIIL MOBLILIEHOIA
010 «CtaHpapt» cepaH EBpo-2 unn 2112-1411020-41 f(lomd)o THOGTH
wm_ 2112-1411020-42 p
00 011 «CTaHpapT» |yHuBepcan R-83 GM, 2111-1411020-22 |[-> 03.01
010, 013, 020, 021, 022, 110, 115, 117, 119, N N
00| 192 124, 125, 130, 133, 134, 135, 136, 137 *) | <CTaHAaPT> |yHusepcan ) Rus+8 )
9111 010, 013, 016, 019, 020, 021, 030, 040, 110, 2111, 1.5 n, 8-u knanaHHbiit C
01 115, 117, 119, 122, 124, 125, 130, 133, 134, «Hopma» yHMBepcan | pacnpefeneHHbiM  BNPLICKOM TOMAMBa ) Rus+B *)
135, 136, 137 *)
010, 011, 016, 019, 020, 030, 040, 110, 115,
02 117, 119, 122, 124, 125, 130, 133, 134, 135, «JloKe» yHuBepcan *) Rus+B *)
137 %)




ABTOMOGUNBL

Hopmbi
Bapuant _| Komnnekryiowme cucrembl
Mopens | ucnon- Kop komnnekrauum WcnonHenne |Tun ky3oBa [suratenb T:gz:: BNPBICKa ¥ KOHTPONNEP Mpumeyanue
HeHus
2110, 1.5 n, 8 knanaHos,
21111 00 010 «Hopma»  |yHuBepcan | kap6lopaTopHblii, ¢ OECKOHTAKTHOI R-83 -
CUCTEMON 3aXuraHus
00 010, 011 **) «CTanpapt» |yHusepcan R-83 GM **) —> 03.01
010, 013, 020, 110, 115, 117, 122, 125, 130, ok *x
921113 00 133, 134, 135, 136, 137 **) «Cranpapt» | yuusepcan 2112, 1.5 n, 16-n knanaHHbld ¢ ) Rus+B ™)
01 010, 01133,001112301193,4112,5 11126 111377, 1*2)2, 125, <Hopma» yHMBEpCan pacnpenenéHHbIM - BMPLICKOM TOMAMBa x4) Rus+B **)
010, 011, 014, 016, 019, 110, 115, 117, 122, o *x
02 125, 130, 133, 134, 136, 137 **) «Jlloke» | ywBepcan ) Rus+B ™)
00 010 «CTaHpapT» xeTybek R-83 GM, 2112-1411020-01 -> 03.01
110, 115, 117, 122, 125, 130, 133, 134, 135, o *x
2112 00 137 *%) «Cranpapr» xeT46ex 2112, 1.5 n, 16-n knanaHHbll ¢ ) Rus+B ™)
01 010, 013, 014, 019, 110, 115, 117, 122, 125, H 6 pacnpefenéHHbIM - BMPLICKOM TOMAMBa x Rus+B **
130, 133, 134, 135, 136, 137 **) «Hopma» | xerubex ) us+B ™)
010, 011, 014, 016, 019, 110, 115, 117, 122, o *x
02 125, 130, 133, 134, 136, 137 **) “loke> | xet46ex ) Rus+B ™)
00 011 «CTaHpapT» xeTybek R-83 GM, 2111-1411020-22 |—> 03.01
010, 011, 013, 020, 021, 110, 115, 117, 119, N .
00 | 122 124, 125, 130, 133, 134, 135, 136, 137 =) | CTawnapr> | xeruGex ) Rus+8 )
91199 010, 013, 019, 020, 030, 040, 110, 115, 117, 2111, 1.5 n, 8-u knanaHHblii ¢
01 119, 122, 124, 125, 130, 133, 134, 135, 136, «Hopma» xeTybek | pacnpeneneHHbIM BMPLICKOM TOMAMBA *) Rus+B *)
137 %)
010, 011, 016, 019, 020, 030, 040, 110, 115,
02 117, 119, 122, 124, 125, 130, 133, 134, 135, «Jlloke» xeTybek *) Rus+B *)
137 %)
*) — cmoTpu Tabnuuy 4 “KomnnekTtaumm aBTomobunein ¢ 8-Mu knanaHHbIM apuratenem”
— cMoTpu Tabnnuy omMnieKkTaumm asTomobuneii ¢ 16-Tu knanaHHbIM ABUraTenem
**) Tab 5 “K 6 nc16 ”

-7-




Tabnuua 4

KOMMNNEKTALUN ABTOMOBWUJIEN C 8-MU KJIAMAHHbIM ABUTATEJIEM

Koa [Osuratenb KomnnexTyiowme cucteMbl BNpbICKa U KOHTPONNEP Hopmsi Mpumeyanne
KOMMAeKTauuu TOKCMYHOCTH

10 2111-14 Rus+B, 2111-1411020-70 wmwm 2111-1411020-71, wan 2111-1411020-72 R-83 6a30Bast  KOMMEKTAUUs 11 BHYTPEHHEr0 pPbiHKa

11 2111-12 GM, 2111-1411020-22 R-83 —> 03.01

1 2111-14 Rus+B, 2111-1411020-70 wmwm 2111-1411020-71, wan 2111-1411020-72 R-83 C MexaHMyeckum NPUBOLOM HAPYXHbIX 3epkan

13 2111-14 Rus+B, 2111-1411020-70 wmwm 2111-1411020-71, nan 2111-1411020-72 R-83 ¢ 060rpeBomM cuaeHuit

14 2111-41 Rus+B, 2111-1411020-70 wmm 2111-1411020-71, nan 2111-1411020-72 R-83 C KOHAMLMOHEpPOM

16 2111-61 Rus+B, 2111-1411020-70 wnn 2111-1411020-71, wwm 2111-1411020-72 R-83 C ruapoycunutenem pyns

19 2111-14 Rus+B, 2111-1411020-70 wnn 2111-1411020-71, wmm 2111-1411020-72 R-83 C 9NEeKTPOCTEKNONOAbEMHUKAMU 3a[HUX [iBEPEN

20 2111-14 Rus+B, 2111-1411020-40 EBpo-2

21 2111-14 Rus+B, 2111-1411020-60 wnn 2111-1411020-61, wam 2111-1411020-62 EBpo-2

22 2111-14 Rus+B, 2111-1411020-70 wnn 2111-1411020-71, wwm 2111-1411020-72 R-83 ¢ $apoouncTkoit

30 2111-15 Rus+B, 2111-1411020-80 wnm 2111-1411020-81, wnm 2111-1411020-82 EBpo-2

40 2111-77 Rus+B, 2111-1411020-30 wnn 2111-1411020-31, wnam 2111-1411020-32 Espo-3

110 2111-14 Rus+B, 2111-1411020-40 Espo-2 6a30Bas KOMMIEKTAUMs A BHELIHEr0 pPbiHKA

112 2111-16 GM, 2111-1411020-10 EBpo-2 -> 03.01

115 2111-14 Rus+B, 2111-1411020-40 EBpo-2 C [aTYukKOM CUrHaNM3auuyM NpPEBLILEHNS CKOPOCTU

116 2111-16 GM, 2111-1411020-10 EBpo-2 —> 03.01, ¢ noaywkoit 6e30MacHOCTM

117 2111-14 Rus+B, 2111-1411020-40 EBpo-2 OTONUTENb C peuupkynauuein

119 2111-14 Rus+B, 2111-1411020-70 wmwm 2111-1411020-71, wnan 2111-1411020-72 R-83 6e3 ummobunusartopa

122 2111-14 Rus+B, 2111-1411020-40 EBpo-2 6e3 MMMobunu3aTopa

123 2111-14 Rus+B, 2111-1411020-40 EBpo-2 6e3 cnoiinepa (AOMONHUTENbHBIA CTOM-CUrHan B monke GaraxHuka)

124 9111-61 Rus+B, 2111-1411020-40 R-83 EMrr:gfogcm}l:;:n%gra;:g::éa)ﬁea nMmobunusatopa, 6e3 cnoiinepa ([OMOAHUTENbHBIA CTOM-

125 2111-61 Rus+B, 2111-1411020-40 EBpo-2 C TUApOyCUNUTENEM pyns

130 2111-76 Rus+B, 2111-1411020-50 Espo-3 6a30Bas KOMMIEKTauMs As BHELIHEro pPbiHKA

131 2111-76 Rus+B, 2111-1411020-50 Espo-3 6e3 cnoiinepa (AOMONHUTENbHBIA CTOM-CUrHAN B Monke GaraxHuka)

133 2111-76 Rus+B, 2111-1411020-50 EBpo-3 C noayuwkoi 6e30macHOCTH

133 2111-16 GM, 2111-1411020-10 EBpo-2 —> 03.01

134 2111-76 Rus+B, 2111-1411020-50 EBpo-3 OTONUTENb C peuupkynauuein

135 2111-62 Rus+B, 2111-1411020-50 EBpo-3 C rugpoycunuteneMm pynsi, C nopywkoi 6e30nmacHocTu

136 2111-62 Rus+B, 2111-1411020-50 Espo-3 C TMApoycunuTenem pyns

137 2111-76 Rus+B, 2111-1411020-50 EBpo-3 OTONUTENb C PELMPKYNsLMeid, ¢ Nopywkoii 6e30nacHOCTM

138 2111-16 GM, 2111-1411020-10 EBpo-2 —> 03.01, ¢ dapooyncTkoii 1 npeaynpeauTenbHbIM CBeTOM dap

143 9111-16 GM, 2111-1411020-10 Espo-2 ;;p%iTOv: nns ctpaH lNepcupckoro 3anuBa, € [aT4MKOM CUTHanW3aLuW NpeBbILLEHMS

176 2111-16 GM, 2111-1411020-10 EBpo-2 —> 03.01, mna W3paunsa




KOMMMEKTALUN ABTOMOBUWUNEN C 16-TU KJIANAHHbIM ABUTATEJIEM

Tabnuua 5

Kon DAgvratenb Komnnekryiowme cuctembl BNpLICKa M KOHTpONnep Hopmi Mpumeyanue
KOMMEKTauum TOKCMYHOCTH
10 2112 GM, 2112-1411020 R-83 —> 03.01, 6a3oBast KomnnekTauus Ans BHYTPEHHEro pbiHKa
10 2112-10 Rus+B, 2112-1411020-70 wnm 2112-1411020-71 R-83 6a3oBas KOMMIEKTaUUs Ans BHYTPEHHEro pbiHKa B McnonHeHun “"CtaHpapT”
10 2112-10 Rus+B, 2112-1411020-40 wnn 2112-1411020-41, wam 2112-1411020-42 EBpo-2 6a3oBas kOMMneKTauusi Ans BHYTPEHHEro pbiHka kpome ucnonHenus "CtaHpapt”
11 2112-10 GM, 2112-1411020-01 R-83 —> 03.01
1 2112-10 Rus+B, 2112-1411020-40 wnm 2112-1411020-41, wam 2112-1411020-42 EBpo-2 C MEexaHWYeCKUM NPUBOLOM HAPYXHbIX 3epkan
12 2112-10 Rus+B, 2112-1411020-40 wm 2112-1411020-41, wmwm 2112-1411020-42 EBpo-2 ¢ naHenblo npubopos Tuna 2110 u canoHom B ucrnonHeHuy "CraHpapt”
13 2112-10 Rus+B, 2112-1411020-70 wnm 2112-1411020-71 R-83 INsi BHYTPEHHEro pbiHKa B ucnonHeHuu "CTaHpapT”, ¢ 000rpeBOM CuAeHuii
13 2112-10 Rus+B, 2112-1411020-40 wmm 2112-1411020-41, v 2112-1411020-42 Espo-2 LN BHYTPEHHEro pblHka Kpome ucrnonHewus "CtaHpapT”, ¢ 060rpeBoM cuaeHmit
14 2112-44 Rus+B, 2112-1411020-40 wnun 2112-1411020-41, wam 2112-1411020-42 EBpo-2 C KOHAULMOHEPOM
16 2112-61 Rus+B, 2112-1411020-40 wnm 2112-1411020-41, wwm 2112-1411020-42 EBpo-2 C rugpoycunutenem pyns
19 2112-10 Rus+B, 2112-1411020-40 wnu 2112-1411020-41, wnn 2112-1411020-42 EBpo-2 C 3NMEKTPOCTEKNONOAbEMHUKAMM 3a[HUX [iBEPEN
20 2112-10 Rus+B, 2112-1411020-40 wnn 2112-1411020-41, wnn 2112-1411020-42 EBpo-2
110 2112-10 Rus+B, 2112-1411020-40 wnm 2112-1411020-41, wam 2112-1411020-42 EBpo-2 6a30Basi KOMMIEKTaLUWUs Ans BHELIHEro pbiHKa
115 2112-10 Rus+B, 2112-1411020-40 wnm 2112-1411020-41, v 2112-1411020-42 EBpo-2 C [aTyukoM CUrHanM3auun NpPEeBbLILLEHUS CKOPOCTH
117 2112-10 Rus+B, 2112-1411020-40 wnn 2112-1411020-41, wam 2112-1411020-42 EBpo-2 OTONUTENb C peuupKynsumeit
122 2112-10 Rus+B, 2112-1411020-40 wnm 2112-1411020-41, wnm 2112-1411020-42 EBpo-2 6e3 ummobunuaatopa
123 2112-10 Rus+B, 2112-1411020-40 wmm 2112-1411020-41, wmm 2112-1411020-42 Espo-2 6e3 croiinepa (BOMONHUTENbHBIA CTOM-CUrHaN B Moske GaraxHuka)
125 2112-61 Rus+B, 2112-1411020-40 v 2112-1411020-41, wwm 2112-1411020-42 EBpo-2 C ruapoycunutenem pyns
130 2112-76 Rus+B, 2112-1411020-50 EBpo-3 6a30Basi KOMMAEKTAUMs NS BHELHEro pPbiHKa
131 2112-76 Rus+B, 2112-1411020-50 EBpo-3 6e3 croiinepa (HOMONHUTENbHLIA CTOM-CUTHAN B MOJKE OaraxHuka)
133 2112-16 GM, 2112-1411020-10 EBpo-2 —> 03.01
133 2112-76 Rus+B, 2112-1411020-50 Espo-3 C nopaywkoin 6e30macHoOCTH
134 2112-76 Rus+B, 2112-1411020-50 Espo-3 OTONUTENb C peuupkyngumnei
135 2112-62 Rus+B, 2112-1411020-50 EBpo-3 C rugpoycunuteneMm pynsi, ¢ nopywkoi 6e3onacHocTn
136 2112-62 Rus+B, 2112-1411020-50 Espo-3 C rugpoycunutenem pyns
137 2112-76 Rus+B, 2112-1411020-50 Espo-3 0TONUTENb C PELMPKYNsLMEid, ¢ Moaylwkoi 6e30macHocTy




HOW TO USE THE CATALOGUE

D

«lllustrations and List of Spare Parts» is the main section of this catalogue, which
lists spare parts by their function.

To the right from the illustration (fig.1) there is a table listing all the spare parts shown
(fig.2).

Notification numbers may be used in conjunction with the «Modifications» section
to find the date when the modification was introduced as well as its description.

Section «List of Spare Parts» lists parts used in this catalogue (except standard
metalware) sorted by numbers in a growing order also indicating lllustration and item num-
bers.

If you know where the part is used do the following to find its number:

- in the «List of lllustrations» find the illustration index,

- go to the page with this illustration index,

- find the position number of the component in the illustration,

- in the table on the next page find the part number using its position number.

If you know the part number and want to find this part in the illustration do the fol-
lowing:

- use the «List of Spare Parts» section to find the illustration index and the part position
number,

- go to the page with this illustration index,

- use the position number to locate the part in the illustration.

The legend below describes notation system used in the catalogue:

1 & o
oo ¥

* — quantity on demand (in the Qty column);

— refers to 1st gear;

— refers to reverse gear;

*) — other classes may be used for replacement (in the Qty column);

! — to be used together;

~ — interchangeable components;

Exp — for export vehicles;

GM — for vehicles fitted with GM components;

Rus+B — for vehicles fitted with the Russian-made and BOSCH components;
AB — for vehicles fitted with air bag;

H — for vehicles fitted with manually controlled heating system;

Lx — for Luxe version;

E2 — for vehicles meeting EURO-2 Emission standards;

E3 — for vehicles meeting EURO-3 Emission standards;
— for vehicles meeting R-83 Emission standards;

© — headlamp wiper;
M — heated seats;

%O — front fog lamps;
1} — mirror adjustment;

0 2101-2912652

—> 03.02
03.02 —>

€29

0 2101-2912652 + 2101-2912655 = 2101-2912652-10 — component 2101-2912652-10
substitutes components 2101-2912652 and 2101-2912655, which
have been excluded from the design;

— component has been excluded from the design;

— up to March 2002;
— starting from March 2002;

— not to be fitted on vehicle with 014 spec code;

12574212 — standard metalware. The second digit from the right is a mater-
ial code (see Table 1), the first digit from the right is a coating
code (see Table 2).

Example: in 12574212 the second digit from the right is 1, which
indicates that the component is made of steel with tensile strength
of 490 to 784 MPa, and the first digit from the right indicates that

the part is chrome-plated.

Section «Tables» details standard metalware, oil seals and bearings, providing a
sketch for each item with its overal dimensions. Codes of the standard hardware, which
differ only in the last two digits, are not shown in this section.

Table 1 Table 2
Code Material Code Coating
Steel with tensile strength at yield 0 None
as listed below, MPa (kgf/sq.mm): 1 Zink plating
0 333 -490 (34 - 50) 2 Chrome plating
1 490 - 784 (50 - 80) 3 Phosphating
2 784 - 980 (80 - 100) 4 Tin plating
3 980 - 1176 (100 - 120) 5 Nickel plating, bright
4 Brass 6 Oxidizing
5 Light-metal alloy 7,8,9 | Special coating
6 Copper
7 Other metals besides those listed
above
8 Nonmetallic
9 Composite

-10 -



1)

Item number
(see Fig. 2)

09999
—01.03.

Notification number (see
“Modifications”) and date indicating the
effective period for this illustration

T

T T
A190, A191

Item number

2rios0t0in0z

JInstruments "
Appareils
Gerite
Instrumentos

2110202 (02)
21103

2110 (01) 21103-01
2110 21103-02 (02)
21102 03
21102-01 21104

21108 _/(03)

25

Occurences in this

K313>

Part number lllustration
. (see Fig. 1) illustration Index
See lllustration A190 and A191 for -
. /7 \
detail [~ \
|
o |
G \~/
N/
Available as Interchangeable
spare part components
__ A -
n. [ Newss. | flara [ Howmep aeanu wmensemocts [Kon | e /4
i s o e g (e Hammenosanme | /&) Description | @ Désignation &)  Benennung | @ Denominacion :l
1 +2115-3801010 (03) " MEMKaUMA  npHGOpPOB Instrument cluster Tableau de bord Kombiinstrument ‘Cuadro instrumentos.
— 9 2 13274001 Bunr M5x12 Screw M5x12 Vis M5x12 Schraube Msx12 Toillo M5x12
3 12638101 2 \aiba 5 Washer 5 Rondelle 5 Scheibe 5 Arandela 5
4 11195471 2 laWGa 5 npyxuHHas Spring washer 5 Rondelle élastio’ Federscheibe 5 Arandela 5 eléstica
5 €7110-3801010:62°0 1 KowGuwauns nput /% Instrument cluster Tableau de F Kombinstrument Cuado instrumentos
—10 5 {32110-3801010-04 1 Kombnwauns nr /Jpos Instrument cluster Tableau o /" u Kombiinstrument Cuadro instrumentos.
5 08033 ->1202 2110-3801010-05 1 Kom6unauus 46opos Instrument cluster Tablear Jord Kombiinstrument Cuadro instrumentos:
5 8033 1202-> +2110-3804040-06 1 Kombunauw /ipu6opos Instrument cluster Tabr /. bord Kombiinstrument Cuadro instrumentos
6 710-3840062 O (19722 Sarayur End plug o/ eur Stopfen Obturador
1.
7 +2108:3840020 v (GW112,116, 1 Mar Lcurwanusarop Immobilzer warning sender /” ansmetteur T do
— 133, 138, 145,
M190, M191 7 +21102-3840020 1_farnk-curvanusatop Immobilizer warning s Transmetieur T do
o 8 +2108-3840030 112,116, (2 Ko anextponuit Yephbii Black working key Clé de code noire Codeschlssel, schwarz Llave electrénica negra
L N\08, 143,
8 +2108-3840040 b(GMH, 1 Kniow anextponnsii kpachwin ¢ Red leaming key Clé de code rouge Lernschiissel, rot Llave electronica roja
133, 138,
176}
8 +21102-3840030 2 K04 SNeKTPOHHU# YepHbIi Black working key Clé de code noire Codeschlssel, schwarz Llave electrénica negra
8 +21102:3840040 2 > 1 \UW anexTpomhui kpackwin  Red leaming key Clé de code rouge Lernschiissel, rot Llave electrénica roja
9 +21061-3709500 19 i 128 1.2B1 Bulb 12V 1.2W Ampoule 12V 1.2W Glahlampe 12 V, 1.2 Watt Lampara 12V 1.2W
10 +2110-3803010-10 (AB) 1 Bnok A0MBHEX AaMN Warning lamp cluster Bloc de témoins Anzeigeeinheit Blogue de lamparas tes | o
" _ +2110-3804010-01  ~ 1 Yacw Clock Montre Uhr Reloj
" 2110-3804010-02 ~ 1 Yacw Clock Montre Uhr Reloj
11 110380401008 ~ 1 Yacw Clock Montre Uhr Reloj
12 12-3857010 v 1 Komnbiotep mapu. Trip computer Ordinateur de bord Fahrcomputer Ordenador de recorridc
13 0-3860010-01 -~ 1 Sxpa wwmkaum Indication panel Ecran dafichage Anzeigetafel Idicador muliple
2111 2111302 (02) 2112202 (02)
2111:01 2112
(GM-112, 116,
211102 (02)  2112-01 " +2108-3840050 133, 138, 143, 1 WuwmoBuns \ 'p, Kownnekt  Immobilizer, kit Antidéman. \_ mplet Wegfahrsperresatz Juego el inmobilizador
21111 (01) 211202 ((02) ) 176)
21113 21122 -~ 2 +21102-3840025 1 Komnaekr ko, \ X Kmioyei Code keys kit Jeu de clés de cu Salz Codeschiissel Juego de llave electr6 | a
21113-01 21122:01 -

q K313 )

K313~
lllustration
index

(nstruments>
Group title

lllustration applies only to the specified
packages:

(Exp) - export vehicle;

(10, 11) - for 010 and 011 specifica-
tion codes (see Table 3);

(GM) - for vehicles fitted with GM com-
ponents (see “How to Use the Catalogue”)
etc.

(2

Notation of vehicle used in
this illustration

vehicle design
(See “Modifications”)

6259 06.02-5"
Number and Date of notifi-
cation introducing part to

21104
( 21104-01
21108

Vehicle (model, version, see Table 3)
for which this illustration is relevant

Component is
included in kit 2),
the number of
which is indicat-
ed at the bottom
of the page

06259 —>06.0

Number and Date of notifi-
cation excluding part from
vehicle design
(See “Modifications”)

+2110-3840062

+2108-3840020

+21102-3840020

1)

(01) (119, 122
124)
(GM-112, 116, 1

133, 138, 143,
176)

Part 2110-3840062 can be used in vehicles
coded (01) (Fig.1) and other modifications pack-
aged as spec. code 119, 122 and 124.

Component marked as it.7 2108-3840020 can
be used onlyon 112, 116, 133, 138, 143 and
176 vehicles fitted with GM EMS components.
Other components of it.7 shall be used on all
remaining package codes and versions indicated
at the bottom of the page (Fig.1)

Puc. 1

-11 -

Puc. 2




LIST OF VEHICLE MODELS, VERSIONS AND SPECIFICATIONS

Table 3

Vehicle Standard / Emission
Specification code Norm/Luxe | Body style Engine type standard Fuel injection ECM Notes
Mode | Version version
2110 00 010 Norm saloon 2110, 1.5L, 8V, c;g:]ti{[?gﬁttor, breakerless R-83 _
21101 | 00 010 Standard | saloon 21114, 16L, 8V, MPFI Euop | NUuStB21HEIATI0080 ot fuel retur line
00 011,112, 116, 133, 138, 143, 176 *) Standard saloon ") GM ™) —>03.01
010, 013, 020, 021, 022, 030, 040, 110, 115, 117, 119, « *
00 (420,123 124, 125,130, 131, 133, 134, 135, 136, 137+ |  Standard saloon ) Rus+B°)
2o 010, 013, 019, 020, 021, 110, 115, 117, 122, 123, 124 2111, 1.5L, 8V, MPFI
01 "7 125,130, 131, 133, 134, 135, 136, 137%) | Norm saloon ) Rus+B°)
010, 011, 014, 016, 019, 020, 110, 115, 117, 122, 123, «
02 124,125, 130, 131, 133, 134, 135, 137 %) Luxe saloon )
00 010,011,133 ) Standard saloon ) GM **) —>03.01
010, 013, 014, 020, 110, 115, 117, 122, 123, 125, 130, - .
00 131,133, 134, 135, 136, 137 *) Standard saloon ) Rus+B **)
010, 013,014, 016, 019, 110, 115, 117, 122, 123, 125, o o
21103 01 130, 131, 133, 134, 135, 136, 137 %) Norm saloon 2112, 1.5L, 16V, MPFI ) Rus+B **)
010,011,014, 016, 019, 110, 115, 117, 122, 123, 125, " .
02 130, 131, 133, 136, 137 ) Luxe saloon ) Rus+B **)
03 010,011,012*) Grand Luxe saloon ) Rus+B **)
00 010 Standard saloon Euro-2 Rug:'zBi 12;‘121‘211;13;8%0230 without fuel return line
21104 21124, 1.6L, 16V, MPFI Rus+B, 21124-1411020-10
01 030 Norm saloon Euro-3 or21124-1411020-11 without fuel return line
or21124-1411020-12
' . —>03.01, improved comfort longer modification
010 Norm saloon R-83 GM, 2112-1411020 of 21103 vehicle
y . y —>03.01, improved comfort longer modification
21108 0 011 Norm saloon 2112, 15L, 16V, MPFI R-83 GM, 2112-1411020-01 of 21103 vehicle
or2112-1411020-42  |Venicle
00 011 Standard estate R-83 GM, 2111-1411020-22 —>03.01
010, 013, 020, 021, 022, 110, 115, 117, 119, 122, 124, ¥ *
00 125,130,133, 134, 135, 136, 137 ¥) Standard estate ) Rus+B *)
21 010, 013, 016, 019, 020, 021, 030, 040, 110, 115, 117, 2111, 1.5L, 8V, MPFI ) .
01| "41q, 122, 124, 125, 130, 133, 134, 135, 136, 137 *) Norm estate ) Rus+B7)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, 119, « *
02 122, 124, 125, 130, 133, 134, 135, 137 %) Luxe estate ) Rus+B°)

12 -



Vehicle Standard / Emission
Specification code Norm/Luxe | Body style Engine type Fuel injection ECM Notes
Mode | Version version standard
21111 00 010 Norm estate 2110, 1.5L, 8V, (;,arbyrettor, breakerless R-83 _
gnition
00 010,011 ™) Standard estate R-83 GM ™) —>03.01
o | 010.018.020, 110,115, 117, 122,125,130, 135,134 | ng | estt ) Rus+8 ")
21113 2112, 1.5L, 16V, MPFI
01 010, 013, 014, 019, 110, 115, 117, 122, 125, 130, 133, N tat o Rus+B **
134,135, 136, 137 **) orm estate ) us+B **)
02 | 010,011,014, 011 3,301 3,41 } (3),61 13,71*1)7, 122,125,130, Luxe estate ») Rus+B *)
00 010 Standard hatchback R-83 GM, 2112-1411020-01 —>03.01
00 110, 115, 117, 122, 125, 130, 133, 134, 135, 137 **) Standard hatchback ) Rus+B **)
2112 2112, 1.5L, 16V, MPFI
01 010,013,014, 019, 110, 115, 117, 122, 125, 130, 133, N hatchback o Rus+B **
134, 135, 136, 137 ) orm atchbac ) us+B )
02 010,011, 014, 0112301341 1g61 1271*1*)7 122, 125, 130, Luxe hatchback ") Rus+B *)
00 011 Standard hatchback R-83 GM, 2111-1411020-22 —>03.01
010, 011, 013, 020, 021, 110, 115, 117, 119, 122, 124, ¥ *
yi122 00 125,130, 133, 134, 135, 136, 137 ¥) Standard hatchback J111 150 8V, UPE] ) Rus+B *)
010, 013, 019, 020, 030, 040, 110, 115, 117, 119, 122, I . .
01 124, 125, 130, 133, 134, 135, 136, 137 %) Norm hatchback ) Rus+B7)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, 119, * *
02 122, 124, 125, 130, 133, 134, 135, 137 %) Luxe hatchback ) Rus+B”)
*) — see Table 4 “Specifications of vehicles with 8V engines”
**) — see Table 5 “Specifications of vehicles with 16V engines”

-13 -




Table 4

SPECIFICATIONS OF VEHICLES WITH 8V ENGINES

Spet(::i(f)iggtion Engine Fuel injection components and electronic control module (ECM) Esrt';':j:;'g Notes
10 2111-14 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 basic specification for domestic market
1 2111-12 GM, 2111-1411020-22 R-83 —>03.01
1 2111-14 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 with manually adjusted door mirrors
13 2111-14 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 with front seat heating
14 2111-41 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 with A/C
16 2111-61 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 with power steering
19 2111-14 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 with rear electric windows
20 2111-14 Rus+B, 2111-1411020-40 Euro-2
21 2111-14 Rus+B, 2111-1411020-60 or 2111-1411020-61, or 2111-1411020-62 Euro-2
22 2111-14 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 with headlamp wipe/wash
30 2111-15 Rus+B, 2111-1411020-80 or 2111-1411020-81, or 2111-1411020-82 Euro-2
40 2111-77 Rus+B, 2111-1411020-30 or 2111-1411020-31, or 2111-1411020-32 Euro-3
110 2111-14 Rus+B, 2111-1411020-40 Euro-2 basic specification for foreign market
112 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01
115 2111-14 Rus+B, 2111-1411020-40 Euro-2 with overspeed buzzer
116 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, with driver's airbag
117 2111-14 Rus+B, 2111-1411020-40 Euro-2 heater with recirculation
119 2111-14 Rus+B, 2111-1411020-70 or 2111-1411020-71, or 2111-1411020-72 R-83 without immobilizer
122 2111-14 Rus+B, 2111-1411020-40 Euro-2 without immobilizer
123 2111-14 Rus+B, 2111-1411020-40 Euro-2 without spoiler (with high-mount stop light on rear parcel shelf)
124 2111-61 Rus+B,2111-1411020-40 R-83 with power steering, without immobilizer, without spoiler (with high-mount stop light on rear parcel shelf)
125 2111-61 Rus+B,2111-1411020-40 Euro-2 with power steering
130 2111-76 Rus+B, 2111-1411020-50 Euro-3 basic specification for foreign market
131 2111-76 Rus+B, 2111-1411020-50 Euro-3 without spoiler (with high-mount stop light on rear parcel shelf)
133 2111-76 Rus+B,2111-1411020-50 Euro-3 with driver's airbag
133 2111-16 GM,2111-1411020-10 Euro-2 —>03.01
134 2111-76 Rus+B, 2111-1411020-50 Euro-3 heater with recirculation
135 2111-62 Rus+B, 2111-1411020-50 Euro-3 with power steering and driver's airbag
136 2111-62 Rus+B, 2111-1411020-50 Euro-3 with power steering
137 2111-76 Rus+B, 2111-1411020-50 Euro-3 heater with recirculation and driver's airbag
138 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, with headlamp wipe/wash and day-running lights
143 2111-16 GM,2111-1411020-10 Euro-2 —> 03.01, for Gulf countries, with overspeed buzzer
176 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01, for Israel

-14 -




SPECIFICATIONS OF VEHICLES WITH 16V ENGINES

Table 5

Specification

Emission

code Engine Fuel injection components and electronic control module (ECM) standard Notes
10 2112 GM, 2112-1411020 R-83 —> 03.01, basic specification for domestic market
10 211210 Rus+B,2112-1411020-70 or 2112-1411020-71 R-83 basic specification for domestic market ("Standard")
10 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 basic specification for domestic market (except "Standard")
1 2112-10 GM, 2112-1411020-01 R-83 —>03.01
1 211210 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with manually adjusted door mirrors
12 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with 2110 instrument panel and "Standard" interior
13 2112-10 Rus+B, 2112-1411020-70 or 2112-1411020-71 R-83 for domestic market: for "Standard" only, with front seat heating
13 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 for domestic market: except "Standard", with front seat heating
14 2112-44 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with A/C
16 2112-61 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with power steering
19 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with rear electric windows
20 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2
110 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 basic specification for foreign market
115 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with overspeed buzzer
117 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 heater with recirculation
122 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 without immobilizer
123 2112-10 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 without spoiler (with high-mount stop light on rear parcel shelf)
125 2112-61 Rus+B, 2112-1411020-40 or 2112-1411020-41, or 2112-1411020-42 Euro-2 with power steering
130 2112-76 Rus+B, 2112-1411020-50 Euro-3 basic specification for foreign market
131 2112-76 Rus+B, 2112-1411020-50 Euro-3 without spoiler (with high-mount stop light on rear parcel shelf)
133 2112-16 GM, 2112-1411020-10 Euro-2 —>03.01
133 2112-76 Rus+B, 2112-1411020-50 Euro-3 with driver's airbag
134 2112-76 Rus+B, 2112-1411020-50 Euro-3 heater with recirculation
135 2112-62 Rus+B, 2112-1411020-50 Euro-3 with power steering and driver's airbag
136 2112-62 Rus+B, 2112-1411020-50 Euro-3 with power steering
137 2112-76 Rus+B, 2112-1411020-50 Euro-3 heater with recirculation and driver's airbag

-15-



MODE D’EMPLOI DU CATALOGUE

Dans le titre principal du Catalogue «lllustrations et nomenclature des piéces
détachées» les pieces détachées sont réparties d’aprés leur fonction.

La nomenclature des piéces détachées (fig. 2) présentées sur l'illustration est in-
scrite a droite de l'illustration (fig. 1).

Pour les renseignements concernant le fond de la modification et la date de sa
réalisation se reporter au titre «Modifications».

Le titre «Indicateur numérique» contient, dans I'ordre croissant, les numéros des
piéces compris dans le catalogue (les piéces normalisées exceptées), I'index de l'illustra-
tion et le numéro de la position de méme sont indiqués.

Pour déterminer le numéro de la piéce d’aprés sa fonction, procéder comme suit:

— d’aprés la désignation de la piéce trouver I'index de la figure dans la «Liste des
illustrations»,

— selon I'index trouver la figure,

— déterminer le numéro de position («It.») de la piece a la figure,

— dans la nomenclature des piéces déterminer le numéro de la piece d’aprés le
numéro de position.

Pour trouver la piéce a la figure d’aprés son numéro, procéder comme suit:

— dans «Indicateur numérique» déterminer I'index de la figure et le numéro de posi-
tion de la piece («It.») a la figure,

— selon I'index trouver la figure,

— d’aprés le numéro de position trouver la piece.

Ci-dessous les Symboles employés dans le Catalogue:
1 — se rapporte a la premiere vitesse;
&l

oo

— se rapporte a la marche AR;

— la quantité au besoin (colonne «QTY»);

*) — admissible de remplacer par d’autres classes (colonne «QTY»);

! — utiliser ensemble;

~ — les ensembles sont interchangeables;

@ — ne pas utiliser sur les véhicules a niveau d’équipement 014;

Exp — concerne les véhicules d’exportation;

GM — concerne les véhicules équipés des composants production de la
firme General Motors;

Rus+B — concerne les véhicules équipés des composants production de
Russie et de la firme Bosch;

AB — pour les véhicules équipés de l'airbag;

H — pour les véhicules équipés de I'appareil de chauffage a commande

manuelle;

Lx — pour les véhicules “Luxe”;

E2 — pour les véhicules aux normes antipollution EURO-2;
E3 — pour les véhicules aux normes antipollution EURO-3;
R83 — pour les véhicules aux normes antipollution R-83;
: — essuie-phare;

{M — siége chauffant;

iD — projecteurs antibrouillards avant;

1} — commande des rétroviseurs;

—03.02 — jusqu’au mars 2002.;

03.02— — a partir du mars 2002.;
02101-2912652 — la piece est enlevée de 'ensemble;

0 2101-2912652 + 2101-2912655 = 2101-2912652-10 — la piece 2101-2912652
assemblée avec la piece 2101-2912655 est enlevées et est remplacée
par la piéce 2101-2912652-10;

12574212 — la piece normalisée, l'avant-dernier chiffre indique le code du
matériau de la piéce (Tableau1), le dernier chiffre est un code de
revétement (Tableau 2).

Par exemple, l'avant-dernier chiffre «1» dans le numéro 12574212
indique que la piece est fabriquée en acier a limite de rupture de 490 a

784 MPa et le dernier chiffre «2» signifie que la piece est chromée.

Dans le titre «Tableaux» sont groupés les piéces normalisées, les garnitures
d’étanchéité et les roulements avec le croquis de chaque piéce et l'indication des dimen-
sions principales. Le titre «Tableaux» ne comporte pas de numéros qui ne different que
par deux derniers chiffres.

Tableau 1
Code Matériau
Acier & limite de rupture, MPa (kg/mm2): Tableau 2
0 333 -490 (34 - 50) -
1 490 - 784 (50 - 80) Code | Revétement
2 784 - 980 (80 - 100) R
3 980 - 1176 (100 - 120) 0 Sgns revétement
1 Zincage
4 Laiton 2 | Chromage '
5 Alliage léger 3 Phosphatation
6 Cuivre 4 Et.amage .
7 | Autres matériaux sauf les matériaux cités 5 | Nickelage brillant
8 | Non métallique 6 | Oxydation N
9 Mixte 7,8,9 | Revétement spécial

- 16 -



1)

Numéro de posi-
tion (fig. 2)

09999

0103

Numéro d’avis (cfrTModifications”) et
date déterminant la période d’actualité
de cette illustration

T

T T
M190, M191

Ensemble est détaillé sur les illus-
trations M190 et M191

Numéro de posi- Numéro de piece

2110530101002 _

.

M190, M191 )

Instruments
<Appareils __>
Gerite
Instrumen

2110 (01) 21103-01
21101 21103-02 (02)
21102 03

21102-01

2110202 (02)
21103

21104

21108 _/(03)

2111 2111302 (02) 2112202 (02)
2111:01 2112

2111-02 (02)  2112-01

2111 (01) 2112-02@

2113 21122

21113-01 21122:01

tion (fig. 1)
G ~

Livrée comme
piéce de rechange

Ces piéces sont
interchangeables

2D
Quantité defsrpiéces sur
cette illustration

k313>
Index de ['il-
lustration

<Clé de code rouge >

Désignation de la piéce

4

Hawmenosanne

Awonmomocrs [Kon
Application _[ar"

-

T4 vescrition

[@ oesonaion [@ /sonmng [@ “serominscion :|

2115-3801010

(3) KomGuHauns  npuGopoa

b 13274001 2 Bunr Mx12
3 12638101 2 Waii6a 5
4 11195471 2 \WaiGa 5 npyxunmas
5 1 KowGwwauns nput /s
5 1 Kowbwwauns nr /Spos
5 oe  ->i202 2110-3801010-05 1 KowGuwauns /46opon
5 g 120> +2110-3801046-06 1 KomGunauw /Tipu6opos
6 10-3840062 01) (118, 224 Sarnyur
7 +2108-3840020 v (GM-112,116, 1 far curwanuaatop
133, 138, 143,

176
7 + 211023830020 1_faranc-curnanusatop
8 +2108-3840030 U2 ‘11:% (2DKnow anextponnsii wepHuit
8 +2108-3840040 v (GM-1, 1 Kniow anexrpownsii - kpacubii

133, 138,

176)
8 +21102:3840030 o K104 anexTpOHHGi YepHui
8 +21102-3840040 2 > 1N\ aneKTRONNHI  KpacHin
9 +21061-3709500 19 51.\_128 1.281
10 +2110-3803010-10 (#8) 1 Brok N\_10nbHex naun
19 _ +2110-3804010-01 - 1 Yacw
1 2110-3804010-02  ~ 1 Yacw
19 110-3804010-03 - 1 Yacw
12 12:3857010 . 1 Kownsorep map.
13 0-3860010-01  ~ 1 Span MuaKauan

G112, 116,
133,138, 143, 1 Mnmobums \ 'p, Komnnexr
176)

+2108-3840050

+21102-3840025 1 Komnaekr ko, \ X Kmioyei

Instrument cluster
Screw Msx12
Washer 5

Spring washer 5
Instrument cluster
Instrument cluster
Instrument cluster
Instrument cluster
End plug

Immobilizer warning sender

Immobilizer warning sender

Black working key

Red leaming key

Tableau de bord Kor /' strument Cuadro instrumentos
Vis M5x12 s / ioe Msx12 Tomillo M5x12
Rondelle 5 ibe’s Arandela 5

Rondelle élastique 5 derscheibe 5 Arandela 5 eléstica

‘ombiinstrument
Kombiinstrument
Kombiinstrument
Kombiinstrument

Cuadro instrumentos.
Cuadro instrumentos
Cuadro instrumentos.
Cuadro instrumentos

Tableau de bord
Tableau de bord
Tableau de bord
Tableau de bord

Obturateur Stopfen Obturador
Transmetteur danti /' urrage T do
Transmetteur &' / .émarrage T do

Clé de code r Codeschlissel, schwarz Llave electronica negra

Clé de code rouge Lemschiissel, rot Uave electrénica rola
_ Cledecoderouge

Black working key Clé de code noire Codeschlissel, schwarz Liave electidnica negra
Red learming key Clé de code rouge Lemschidssel, rot Uave eloctronica rola

Bulb 12V 1.2 Ampoule 12V 1.2W Gldhlampe 12V, 1.2 Watt Lampara 12V 1.2W
Waning lamp cluster Bloc de témoins Anzeigeeinheit Bloque de lamparas tes | o
Clock Montre Uhr Reloj

Clock Montre Uhr Reloj

Clock Montre Uhr Reloj

Trip computer Ordinateur de bord Fahrcomputer Ordenador de recorridc
Indication panel Ecran daffichage Anzeigetafel Indicador mulple
Immobilzer, kit Antidéman. ™\ “mplet Wegfahrsperresatz Juego el inmobilizador
Code keys ki Jeu de clés de cu Salz Codeschlissel Juego de llave electrs | a

(313 )

Index de
l'illustration

CAppareils >

Désignation de
l'illustration

“(Exp)
AT

lllustration n’est relevante que pour les
véhicules ayant les symboles suivants,
p.ex.:

(Exp) - véhicules pour I'exportation;

(10, 11) - les niveaux d’équipement 010
et 011 (voir Tableau 3);

(GM) - pour véhicules équipés des
composants GM (voir “Mode d’emploi du
catalogue”)

X

o2

Notation du véhicule applica-
ble pour cette illustration

6259  06.02—

Numéro d’avis et sa date
(voir “Modifications”) d'in-

troduction de la piéce dans page

Piéce est contenue
dans le lot 2), dont
le numéro est
inscrit en bas de la

la conception du véhicule

21104

Véhicule (modéle, version) pour
lequel cette illustration est relevante

06259 —>06.0

Numéro d’avis et sa date
(voir “Modifications”)
d’exclusion de la piéce
de la conception du
véhicule

+2110-3840062

(01) (119, 122,
124)

+2108-3840020 7 (GM-112, 116, 1
133, 138, 143,
176)
\+@ 02-3840020 o

TTessnnan  a (LM

Ja

Piéce 2110-3840062 n’est applicable que sur les
véhicules codés (01) (fig.1) de méme que sur tous
les autres véhicules cités avec les niveaux
d’équipement 119, 122 et 124.

Piéce It.7 2108-3840020 n’est applicable que sur
les véhicules avec le systeme d'injection GM ayant
les niveaux d’équipement 112, 116, 133, 138, 143
et 176. Les autres piéces avec le numéro de posi-
tion 7 sont a appliquer sur le reste des véhicules
indiqués en bas de l'illustration (fig. 1).

Fig. 1

LADA 110, 111, 112

-17 -

Fig. 2




MODELES DES VEHICULES ET LEUR NIVEAUX D’EQUIPEMENT

Tableau 3

Vehicule Type de Normes | Composants du systeme
[ Variante de Code de niveau d'équipement Versions car¥gsserie Type de moteur antipol- d'injecti?_n et calculateur Notes
Modele i lution d'injection
fabrication
" 2110, 1.5 1, 8 soupapes, a carburateur, a ! _
2110 00 010 Norme berline systeme d'allumage sans contacts R-83
21101 00 010 Standard berline 21114,1.6), %Su?#ggﬁfs' a injection Euro-2 Rucs’: giﬂrf 4]?8;82:?230 avec canalisation sans retour de carburant
00 011,112,116, 133, 138, 143,176 ) Standard berline ") GM™) —>03.01
010, 013, 020, 021, 022, 030, 040, 110, 115, 117,
00 119, 122, 123, 124, 125, 130, 131, 133, 134, 135, Standard berline *) Rus+B *)
136, 137 * N
2102 010, 013, 019, 020, 021 110)115 117,122,123 211,151, 8 soupapes, a injection
, 013, 019, 020, 021, 110, 115, 117, 122, 123, : multipoint * «
o1 124, 125, 130, 131, 133, 134, 135, 136, 137 %) Norme beriine ) Rus+B”)
010,011, 014, 016, 019, 020, 110, 115, 117, 122, . ¥
02 123,124, 125, 130, 131, 133, 134, 135, 137 %) e berline )
00 010,011,133 *) Standard berline ) GM *) —>03.01
010, 013, 014, 020, 110, 115, 117, 122, 123, 125, . o o
00 130, 131, 133, 134, 135, 136, 137 *") Standard berline ) Rus+B **)
010,013, 014, 016, 019, 110, 115, 117, 122, 123, A 2112, 1.51, 16 soupapes, a injection - .
2108 | 01 125,130, 131, 133, 134, 135, 136, 137 *) Norme berline muttipoint ) Rus+B )
010,011, 014, 016, 019, 110, 115, 117, 122, 123, . o o
02 125,130, 131, 133, 136, 137 ) Luxe berline ) Rus+B **)
03 010,011,012 *) Grand Luxe berline ) Rus+B **)
00 010 Standard berline Euro-2 Rugar ?i %12121441%;82??230 avec canalisation sans retour de carburant
21104 21124, 1.61, 16 soupapes, a injection
multipoint Rus+B, 21124-1411020-10
01 030 Norme berline Euro-3 ougngi}ﬂ]ggg]; avec canalisation sans retour de carburant
ou - -
. —>03.01, version du véhicule 21103 a longue base
010 Norme berline R-83 GM, 2112-1411020 et plus confort
' ] . ' —>03.01, version du véhicule 21103 a longue base
21108 0 011 Norme berline 2112, 1.5L, 16V, MPF| R-83 GM, 2112-1411020-01 et plus confort
010 Standard berline Euro-2 Rug: 21 %1124}%;82‘?140 version du vehicule 21103 a longue base et plus
ou2i12-141102042  [confort
00 011 Standard break R-83 GM, 2111-1411020-22 —>03.01
010, 013, 020, 021, 022, 110, 115, 117, 119, 122, ¥ ¥
00 124, 125,130, 133, 134, 135, 136, 137 Standard break ) Rus+B”)
2111 010, 013, 016, 019, 020, 021, 030, 040, 110, 115, 211,15, 8 soupapes, a injection
01 117,119, 122, 124, 125, 130, 133, 134, 135, 136, Norme break P *) Rus+B *)
1377%)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, * .
02 119, 122, 124, 125, 130, 133, 134, 135, 137 %) Luxe break ) Rus+8”)

- 18 -



Vehicule Tvpe de Normes | Composants du systeme
[ Variante de Code de niveau d'equipement Versions car¥gsserie Type de moteur antipol- | d'injection et calculateur Notes
Modele i lution d'injection
fabrication
2110, 1.51, 8 soupapes, a carburateur, a ! _
21111 00 010 Norme break systeme d'allumage sans contacts R-83
00 010,011 ™) Standard break R-83 GM ™) —>03.01
010, 013, 020, 110, 115, 117, 122, 125, 130, 133
00 P S AR qap dagey Y Standard break b Rus+B **
21113 134,135, 136, 137 ™) 2112, 1.51, 16 soupapes, & injection ) )
010,013, 014, 019, 110, 115, 117, 122, 125, 130, multipoint " -
01 133, 134, 135, 136, 137 **) Norme break ) Rus+B **)
010,011, 014, 016, 019, 110, 115, 117, 122, 125, o -
02 130, 133, 134, 136, 137 *) Luxe break ) Rus+B **)
00 010 Standard hatchback R-83 GM, 2112-1411020-01 —>03.01
00 110, 115, 117, 122, 125, 130, 133, 134, 135, 137 **) Standard hatchback o ) Rus+B **)
2112, 1.51, 16 soupapes, a injection
ene 010,013, 014, 019, 110, 115, 117, 122, 125, 130 multipoint N v
01 133,134, 135, 136, 137 *) Norme hatchback ) Rus+B **)
010,011, 014,016, 019, 110, 115, 117, 122, 125, - x
02 130, 133, 134, 136, 137 **) Luxe hatchback ) Rus+B **)
00 011 Standard hatchback R-83 GM, 2111-1411020-22 —>03.01
010,011, 013, 020, 021, 110, 115, 117, 119, 122
00 oA o8 1an 1an a4 498 4R 127 Standard hatchback * Rus+B *
yi122 124,125,130, 133,134, 135, 136,137 ) 2111,1.51, 8 soupapes, & njecton ) )
010, 013, 019, 020, 030, 040, 110, 115, 117, 119, multipoint . \
01 122, 124, 125, 130, 133, 134, 135, 136, 137 %) Norme hatchback ) Rus+87)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, « "
02 119, 122, 124, 125, 130, 133, 134, 135, 137 %) Luxe hatchback ) Rus+B°)
*) — voir Tableau 4 “Niveaux d’équipement des véhicules moteur a 8 soupapes”
**) — voir Tableau 5 “Niveaux d’équipement des véhicules moteur a 16 soupapes”
2% -19 -




Tableau 4

NIVEAUX D’EQUIPEMENT DES VEHICULES MOTEUR A 8 SOUPAPES

\f’:gir?gg g: Moteur Composants du systeme d'injection et calculateur d'injection ant’\ilg;w&sion Notes
10 2111-14 Rus+B, 2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 équipement de base pour marché intérieur
1 2111-12 GM, 2111-1411020-22 R-83 —>03.01
11 2111-14 Rus+B,2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 avec les rétroviseurs extérieurs a commande mécanique
13 2111-14 Rus+B,2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 avec siege chauffant AV
14 2111-41 Rus+B,2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 a climatisation
16 2111-61 Rus+B,2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 avec direction assistée
19 2111-14 Rus+B,2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 avec leve-glaces électriques AR
20 2111-14 Rus+B, 2111-1411020-40 Euro-2
21 2111-14 Rus+B, 2111-1411020-60 ou 2111-1411020-61, ou 2111-1411020-62 Euro-2
22 2111-14 Rus+B,2111-1411020-70 ou 2111-1411020-71, 0u 2111-1411020-72 R-83 avec les essuie-phares
30 2111-15 Rus+B, 2111-1411020-80 ou 2111-1411020-81, ou 2111-1411020-82 Euro-2
40 2111-77 Rus+B, 2111-1411020-30 ou 2111-1411020-31, ou 2111-1411020-32 Euro-3
110 2111-14 Rus+B, 2111-1411020-40 Euro-2 équipement de base pour marché extérieur
112 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01
115 2111-14 Rus+B, 2111-1411020-40 Euro-2 avec l'avertisseur sonore d'alerte du survitesse du véhicule
116 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01, avec l'airbag conducteur
117 2111-14 Rus+B, 2111-1411020-40 Euro-2 avec |'appareil de chauffage avec le mode de recyclage d'air
119 2111-14 Rus+B,2111-1411020-70 ou 2111-1411020-71, ou 2111-1411020-72 R-83 sans antidemarrage
122 2111-14 Rus+B, 2111-1411020-40 Euro-2 sans antidemarrage
123 2111-14 Rus+B, 2111-1411020-40 Euro-2 sans spoiler (le feu-stop supplementaire est disposé sur la tablette arriere)
124 2111-61 Rus+B, 2111-1411020-40 R-83 altflg t?;rg::rtiigrr; )assistée, sans antidemarrage, sans spoiler (le feu-stop supplémentaire est disposé sur la
125 2111-61 Rus+B, 2111-1411020-40 Euro-2 avec direction assistée
130 2111-76 Rus+B, 2111-1411020-50 Euro-3 équipement de base pour marché extérieur
131 2111-76 Rus+B, 2111-1411020-50 Euro-3 sans spoiler (le feu-stop supplémentaire est disposé sur la tablette arriere)
133 2111-76 Rus+B, 2111-1411020-50 Euro-3 avec l'airbag conducteur
133 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01
134 2111-76 Rus+B, 2111-1411020-50 Euro-3 avec l'appareil de chauffage avec le mode de recyclage d'air
135 2111-62 Rus+B, 2111-1411020-50 Euro-3 avec direction assistée et |'airbag conducteur
136 2111-62 Rus+B, 2111-1411020-50 Euro-3 avec direction assistée
137 2111-76 Rus+B, 2111-1411020-50 Euro-3 avec |'appareil de chauffage avec le mode de recyclage d'air, I'airbag conducteur
138 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, avec les essuie-phares et feux antibrouillard
143 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01, pour pays de Golf Persique avec l'avertisseur sonore d'alerte du survitesse du véhicule
176 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, pour Israél

-20 -




NIVEAUX D’EQUIPEMENT DES VEHICULES MOTEUR A 16 SOUPAPES

Tableau 5

\f’:gir?g;g :: Moteur Composants du systeme d'injection et calculateur d'injection ant"il:;w&?on Notes
10 2112 GM, 2112-1411020 R-83 —>03.01, équipement de base pour marché intérieur
10 2112-10 Rus+B, 2112-1411020-70 ou 2112-1411020-71 R-83 équipement de base pour marché intérieur, version "Standard"
10 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 équipement de base pour marché intérieur, version "Standard" exceptée
11 2112-10 GM, 2112-1411020-01 R-83 —>03.01
1 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec les rétroviseurs extérieurs a commande mécanique
12 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec le tableau de bord type 2110 et 'habitacle, version "Standard"
13 2112-10 Rus+B, 2112-1411020-70 ou 2112-1411020-71 R-83 équipement de base pour marché intérieur, version "Standard", avec siege chauffant AV
13 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 équipement de base pour marché intérieur, version "Standard" exceptée, avec siege chauffant AV
14 2112-44 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 a climatisation
16 2112-61 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec direction assistee
19 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec leve-glaces électriques AR
20 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2
110 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 équipement de base pour marché extérieur
115 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec l'avertisseur sonore d'alerte du survitesse du véhicule
117 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec |'appareil de chauffage avec le mode de recyclage d'air
122 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 sans antidemarrage
123 2112-10 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 sans spoiler (le feu-stop supplementaire est disposé sur la tablette arriere)
125 2112-61 Rus+B, 2112-1411020-40 ou 2112-1411020-41, ou 2112-1411020-42 Euro-2 avec direction assistée
130 2112-76 Rus+B, 2112-1411020-50 Euro-3 équipement de base pour marché extérieur
131 2112-76 Rus+B, 2112-1411020-50 Euro-3 sans spoiler (le feu-stop supplementaire est disposé sur la tablette arriere)
133 2112-16 GM, 2112-1411020-10 Euro-2 —>03.01
133 2112-76 Rus+B, 2112-1411020-50 Euro-3 avec l'airbag conducteur
134 2112-76 Rus+B, 2112-1411020-50 Euro-3 avec l'appareil de chauffage avec le mode de recyclage d'air
135 211262 Rus+B, 2112-1411020-50 Euro-3 avec direction assistée et l'airbag conducteur
136 2112-62 Rus+B, 2112-1411020-50 Euro-3 avec direction assistée
137 2112-76 Rus+B, 2112-1411020-50 Euro-3 avec |'appareil de chauffage avec le mode de recyclage d‘air, I'airbag conducteur

-21 -



HINWEISE FUR BENUTZER

o

Im Hauptabschnitt von Katalog «Bilder und Teile- bzw. Baueinheitenverzeichnis»
sind Teile und Baueinheiten nach Funktionsprinzip angeordnet.

Rechts vom Bild (Abb.1) befindet sich die Liste (Abb. 2) der auf dem Bild gezeigten
Teile und Baueinheiten.

Anhand von «Anzeige-Nr.» kann man sich im Abschnitt «Anderungen» mit dem
Inhalt und Datum der durchgefiihrten Anderung vertraut machen.

Im Abschnitt «Nummerverzeichnis» sind in der steigenden Nummerfolge die Teile
aufgezabhlt, die in den Katalog (ausgenommen Normteile) mit Angabe des Bildindexes und
der Positionsnummer eingetragen sind.

Um nach Funktion des Teils seine Nummer zu finden, ist es erforderlich:
— in der Bilderliste anhand Benennung Bildindex zu finden,

— anhand Index ein Bild zu finden,

— im Bild die Positionsnummer zu finden,

— anhand der Positionsnummer die Teilnummer zu finden.

Um nach Nummer ein Tel im Bild zu finden ist es erforderlich:

— in «der Nummerliste» ein Bildindex und Positionsnummer zu finden,
— nach Index ein Bild zu finden,

— im Bild nach der Positionsnummer ein Teil zu finden.

Unten sind die im Katalag benutzten Symbole angefiihrt:

1 — gilt fir den ersten Gang;
LT — gilt fir den Rickwartsgang;

@ ’ — Anzahl nach Bedarf (in der Spalte «QTY»);

*) — erlaubt ist Ersatz durch andere Klassen (in der Spalte «QTY»);

! — gemeinsam verwenden;

~ — austauschbare Baugruppen;

Exp — fir Export;
— durfen nicht bei den Fahrzeugen in der Ausstattung 014 eingesetzt

@ werden;

GM — bezogen auf die Fahrzeuge mit den Zulieferteilen der Fa. GM;

Rus+B — bezogen auf die Fahrzeuge mit den Zulieferteilen aus RuRland und
Fa. BOSCH;

AB — fir Fahzeuge mit Airbag;

H — fiir Fahrzeuge mit Heizgerat, manuelle Regelung;

Lx — fir Fahrzege in Luxus-Ausfuhrung;

E2 — flir Fahrzeuge nach Emissionsvorschriften EURO-2;

E3 — fir Fahrzeuge nach Emissionsvorschriften EURO-3;
R83 — fur Fahrzeuge nach Emissionsvorschriften R-83;
© — Lichtwischer;

&W — Sitzheizung;

%0 — Nebelscheinwerfer;

1} — elektrische Spiegelverstellung;

0 2101-2912652 — Teil entfallt aus der Baugruppenkonstruktion;

—> 03.02
03.02 —>

— bis Marz 2002;
— ab Marz 2002;

0 2101-2912652 + 2101-2912655 = 2101-2912652-10 — Teil 2101-2912652 gemeinsam
mit Teil 2101-2912655 entfallt aus der Konstruktion und wird durch
Teil2101-2912652-10 ersetzt;

— Normteil, vorletzte Ziffer, Werkstoffcode des Teils (Tabelle 1), letzte
Ziffer - Code der Beschichtung (Tabelle 2).

Z.B. in der Nummer 12574212 zeigt vorletzte Ziffer «1», dass das Teil
aus Stahl mit Reissfestigkeit von 490 bis 784 mPa gefertigt ist, und
Ziffer «2» zeigt, das das Teil verchromt ist.

12574212

In dem Abschnitt «Tabellen» sind Normteile, Stopfbuchsen und Walzlager
angefiihrt, sowie gibt's Bilder einzelner Teile mit Angaben Uber Hauptabmessungen.
Nummern der Normteile, die sich von den anderen nur duch zwei letzte Ziffern unter-
scheiden, sind in diesem Abschnitt nicht angefihrt.

Tabelle 1 Tabelle 2
Code Werkstoff Code | Beschichtung
Stahl mit Zugfestigkeit, Mpa (kg/mm?): 0 Keine Beschichtung

0 333-490 (34-50) 1 Verzinken

1 490-784 (50-80) 2 Verchromen

2 784-980 (80-100) 3 Phosphatieren

3 980-1176 (100-120) 4 Verzinnen

4 Messing 5 Vernickeln

5 Legierung 6 Oxidieren

6 Kupfer 7,8,9 | Sonderbeschichtungen

7 Sonstige Metalle

8 Nichtmetalle

9 Gemischt

-22 -



Positionsnummer
(Bild 2)

09999
01.03
Anzeigenummer (siehe Abschnitt

“Anderungen”) und Datum, bis dieses
Bild aktuell ist

T

T T
M190, M191

Einheit ist dargestellt in den
Bildern M190 u. M191

C1o |-

Positionsnummer

(Bild 2)

.

M190, M191 )

Instruments

Appareils
<Gerate

Instrume

21103-01
21103-02 (02)
03

2110 (01)
21101
21102

2110201
2110202 (02)
21103

21104-01
21108 _/(03)

2111302 (02) 2112202 (02)
2112

02)  2112:01
(01) 2112-02@

S

Ny
Teil wird als

Diese Teile sind
gegenseitig aus-
tauschbar

2> (K313D
Anzahl der Teile in dieser T
Abbildung Bildindex

< Lernschliissel
Teile-Benennung

A

Home " T
Part
21153801010
13274001
12638101

Ersatzteil geliefert
11195471

n. | Newss. it
[t TNott. N. [Not.atr
1
7110-3801010-02

2110-3801010-04
o0m  ->1202 2110-3801010-05
8033 12.02-> +2110-380 5-66
10-3840062

N canaaswn

+2108-3840020 )

+ 211023890020
+2108-3840030

8 +2108-3840040 "

8 +21102:3840030 2

8 +21102-38400:

9 +21061-3709500
10 +2110-3803010-10
1 _ +2110-3804010-01
2110-3804010-02
110-3804010-03
123857010
0-3860010-01

mvowsemocrs [Kon
‘Application _[aT"

", Hawmenosanne

T4 vescrition

03) KomGuHauus  npuGopos

Bunt M5x12 Sorew M5x12
Waii6a 5 Washer 5
Wai6a 5 npyxuHHas Spring washer 5

KomGurauns nput /s
Koubuwauns o /Gpos
KouGuwauns /460pon
KomGunauw /ipuGopos
Barnywr End plug

(1) (119, 722
124}
(GM-112, 116, 1
133, 138, 143,
176

far /curnanusatop

1_farunk-curnannaatop

N (Kniou anextponmsii vepnuin  Black working ke
(GM-1, 1 Kniod aneKTpoHHbiA Kpachwii Red leaning key
133, 138,

176}

K04 aNeKTPOHHit YepHbii

+2108-3840050
+21102-3840025

Instrument cluster

Instrument cluster
Instrument cluster
Instrument cluster
Instrument cluster

Immobilizer warning sender

Immobilizer warning sender

Black working key

[@ oesonaion [@ [ [@ “serominscion :|
Tableau de bord Kombiins | ent Cuadro instrumentos
Vis M5x12 Schraut [ 5x12 Tomillo M5x12
Rondelle 5 Scheibr Arandela 5
Rondelle élastique 5 Feders [ be 5 Arandela 5 elastica
Tableau de bord Komb' [ ument Cuadro instrumentos
Tableau de bord Komt [ rument Cuadro instrumentos
Tableau de bord Kom [ itrument Cuadro instrumentos
Tableau de bord Kor [ strument Cuadro instrumentos
Obturateur Ste [ Obturador
Transmetteur e L do
Transmetteur ff Tr dor

Clé de code noire Jeschlissel, schwarz Llave electronica negra

Clé de code rouge Lemschiissel, rot Uave electrénica rola

Clé de code noire

Codeschlissel, schwarz

Liave electidnica negra

1N\ ¥ anexrpowwui kpackwii  Red leaming key Clé de code rouge Lemsehiissel, rot Uave eloctronica rola
19 51.\_128 1.281 Bulb 12V 1.2 Ampoule 12V 1.2W Gldhlampe 12V, 1.2 Watt Lampara 12V 1.2W
(*8) 1 Brok N\_10nbHex naun Waning lamp cluster Bloc de témoins Anzeigeeinheit Bloque de lamparas tes | o
1 Yacw Clock Montre Uhr Reloj
1 Yacw Clock Montre Uhr Reloj
1 Yacw Clock Montre Uhr Reloj
1 Kownsorep map. Trip computer Ordinateur de bord Fahrcomputer Ordenador de recorridc
1 Oepan WHmKaLw Indication panel Ecran daffichage Anzeigetafel Indicador mulple
(GM-112, 116,
Top, Kommnekr  Immobiizer, it Antidéman. N\ ~mplet Weglahrsperresatz Juego el inmobilizador

133, 138, 143, 1 Wuwobi
176)

1 Kowmnexr .\ ssx kmoveh  Code keys kit

Jeu de ciés de cu Satz Codeschliissel Juego de llave electrt | a

(313 )

Bildindex

Das Bild gilt nur fir Fahrzeuge in der
angegebenen Ausfiihrung, z.B.:

(Exp) - Export-Fahrzeuge;

(10, 11) - fir Fahrzeugausstattungen 010
und 011 (siehe Tab. 3);

(GM) - fir Fahrzeuge, die mit GM-
Bauteilen ausgestattet sind (siehe “Hinweise
fiir Benutzer”) u.s.w.

< Geréte

Bildbenennung

21122 -
21122-01 \

o2

Symbol fur Modifikation, ver-
wendet fur dieses Bild

21104 ;
2110401 |
21108
Modifikatri;rr(l\lllrodell und
Ausflihrungsvariante) des

Fahrzeugs, fir die dieses Bild betrifft

6259 06.02—>>
Anzeigenummer und -
datum (siehe Abschnitt

“Anderungen” ) tiber die
Einfiihrung des Teiles in

die Fahrzeugkostruktion

@ o >

Das Teil gehort
zum Satz 2),
dessen Nummer
auf der Seite unten
angegeben ist

6259 —>06.0

Anzeigenummer und -
datum (siehe Abschnitt
“Anderungen” ) iiber
Entfall des Teiles aus
der Fahrzeugkostruktion

+2110-3840062

(01) (119, 1

124)
+2108-3840020 1 (GM-112, 116,
133, 138, 143,
176) —
— 1761

Das Teil 2110-3840062 wird nur in den
Fahrzeugvarianten gekennzeichnet durch (01)
(Abb.1) sowie bei den Ausstattungen 119, 122 und
124 anderer Fahrzeugmodellen angewendet.

Das Teil P.7 2108-3840020 wird nur in den
Fahrzeugen 112, 116, 133, 138, 143 und 176 mit
Steuerungsbauteilen Fabr.GM angewendet.
Andere Teile unter Pos.-Nr.7 werden bei allen son-
stigen Fahrzeugmodellen, Ausstattungen und
Ausflihrungen, die unter auf dem Bild angegeben
sind (Abb. 1), angewendet.

Bild 1

Bild 2




LISTE VON MODELLEN, VERSIONEN UND AUSSTATTUNG DER FAHRZEUGE

Tabelle 3

Fahrzeug
. . Karosserie- Abgas- Zulieferteile fur den
Ausfuh- Ausstatt d Ausfuh Motort : p A ki
Modell | 1o usstattungscode usfithrung o otortyp normen Einspritz u. ECM nmerkung
code
2110, 1.5L, 8-Ventiler, Vergaser mit y _
2110 00 010 Normal Sedan kontaktloser Zindanlage R-83
21101 | 00 010 Standard Sedan | 21114, 1.6L, 8-Ventiler mit MPFI-Einspritz | Euroe | RuStB,21114-1411020-80 |y pctoffieitung ohne AblaBmiglichkeit
oder21114-1411020-32
00 011,112,116, 133, 138, 143,176 *) Standard Sedan %) GM™) —>03.01
010, 013, 020, 021, 022, 030, 040, 110, 115, 117, 119, * ¥
001420123 124, 125,130, 131, 133, 134, 135, 136, 137 4) |  Standard Sedan ) Rus+B”)
21102 010,013, 019.020. 021 110, 195.117. 122 123, 124 2111, 1.5L, 8-Ventiler mit MPFI-Einspritz
01 "7 125,130, 131, 133, 134, 135, 136, 1377 |  Normal Sedan ) Rus+B”)
010,011, 014, 016, 019, 020, 110, 115, 117, 122, 123, *
02 124, 125, 130, 131, 133, 134, 135, 137 *) Luxus Sedan )
00 010,011,133 *) Standard Sedan ) GM *) —>03.01
010, 013, 014, 020, 110, 115, 117, 122, 123, 125, 130, o x
00 131,133, 134, 135, 136, 137 **) Standard Sedan ) Rus+B **)
010, 013, 014, 016, 019, 110, 115, 117, 122, 123, 125, X - . = " o o
21103 01 130, 131, 133, 134, 135, 136, 137 ) Normal Sedan 2112, 1.5L, 16-Ventiler mit MPFI-Einspritz ) Rus+B **)
010,011,014, 016, 019, 110, 115, 117, 122, 123, 125, o x
02 130, 131, 133, 136, 137 *) Luxus Sedan ) Rus+B **)
03 010,011,012 *) GroBer Luxus Sedan ) Rus+B **)
00 010 Standard Sedan Euo | PUSHB21I241HI 192080 |t Kraftstoffieitung ohne AblaBmogiichkeit
21104 21124, 1.6L, 16-Ventiler mit MPFI-Einspritz Rus+B, 21124-1411020-10
01 030 Normal Sedan Euro-3 oder21124-1411020-11  |mit Kraftstoffleitung ohne AblaBmoglichkeit
oder21124-1411020-12
—>03.01, Version 21103 mit langem Radstand und
010 Normal Sedan R-83 GM, 2112-1411020 erhhtem Sitzkomfort
' . ' —>03.01, Version 21103 mit langem Radstand und
21108 | 00 on Normal Sedan | 5112, 1.5L, 16-Venler mit MPFI-Einspritz | 00 GM, 2112-1411020-01 | ishtem ‘Sitzkomfort
010 Standard Sedan Euro-2 Rgz;?fzﬂ ;2111411 3%9114 ° version 21103 mit langem Radstand und erhohtem
oder2112-1411020-42  |Sitzkomfort
00 011 Standard Kombi R-83 GM,2111-1411020-22 —>03.01
010, 013, 020, 021, 022, 110, 115, 117, 119, 122, 124, . - ¥
00 125,130, 133, 134, 135, 136, 137 ) Standard Kombi ) Rus+B *)
2111 010, 013, 016, 019, 020, 021, 030, 040, 110, 115, 117, . 2111, 1.5L, 8-Ventiler mit MPFI-Einspritz . .
01| "4{g, 122, 124, 125, 130, 133, 134, 135, 136, 137 *) Normal Kombi ) Rus+B”)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, 119, f * ¥
02 122, 124, 125, 130, 133, 134, 135, 137 %) Luxus Kombi ) Rus+B”)

- 24 -



Fahrzeug

Karosserie-

Abgas-

Zulieferteile fur den

Modell Aﬂl::f;lsh Ausstattungscode Ausfuhrung typ Motortyp normen Einspritz u. ECM Anmerkung
code
; 2110, 1.5L, 8-Ventiler, Vergaser mit ' _
21111 00 010 Normal Kombi kontaktloser Zindanlage R-83
00 010,011 *) Standard Kombi R-83 GM ) —>03.01
00 010, 013, 020, 110,1\]3155,1:13237,1;52*,*)125, 130, 133, 134, Standard Kombi o) Rus+B **)
21113 - 2112, 1.5L, 16-Ventiler mit MPFI-Einspritz
01 010, 013, 014, 011%4111?35112611;713)2 125, 130, 133, Normal Kombi ") Rus+B *)
) 010, 011, 014, 0113,30113,411%611:53,71*1)7, 122, 125, 130, LUXus Kombi ") Rus+B )
00 010 Standard FlieBheck R-83 GM, 2112-1411020-01 —>03.01
00 110, 115, 117,122, 125, 130, 133, 134, 135, 137 **) Standard FlieBheck ) Rus+B **)
2112 2112, 1.5L, 16-Ventiler mit MPFI-Einspritz
or | OO0 O O e gy o 2 19013 | Nomal | FleBheck " Rus+B )
02 010,011, 014, 011230112‘41 1?361 }:53’71*1)7' 122,125, 130, Luxus FlieBheck ) Rus+B **)
00 011 Standard FlieBheck R-83 GM, 2111-1411020-22 —>03.01
00 | OO O . 154 135 136 17 ) = |~ | Standard | FlieBheck ) Rus+B*)
21122 070,013,019, 020. 030. 040110115 117 119,122 2111, 1.5L, 8-Ventiler mit MPFI-Einspritz
, 013, 019, 020, 030, 040, 110, 115, 117, 119, 122, : " "
01 124, 125, 130, 133, 134, 135, 136, 137 %) Normal FlieBheck ) Rus+B°)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, 119, N . «
02 122, 124, 125, 130, 133, 134, 135, 137 %) Luxus FlieBheck ) Rus+B7)
*) — siehe Tabelle 4 “Fahrzeugausfiihrungen mit 8-Ventil-Motor”
**) — siehe Tabelle 5 “Fahrzeugausfiihrungen mit 16-Ventil-Motor”

-25-




Tabelle 4

FAHRZEUGAUSFUHRUNGEN MIT 8-VENTIL-MOTOR

AUSE’;‘Q:“QS' Motor Zulieferteile fur den Einspritz u. ECM Abgasnormen Anmerkung
10 2111-14 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 Grundausstattung fur Innenmarkt
1 2111-12 GM, 2111-1411020-22 R-83 —>03.01
1 2111-14 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 mit mechanischer Betatigung von AuBenspiegeln
13 2111-14 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 mit el. Vordersitzheizung
14 2111-41 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 mit der Klimaanlage
16 2111-61 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 mit Servolenkung
19 2111-14 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 mit elektrischen Fensterhebern hinten
20 2111-14 Rus+B, 2111-1411020-40 Euro-2
21 2111-14 Rus+B, 2111-1411020-60 oder 2111-1411020-61, oder 2111-1411020-62 Euro-2
22 2111-14 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 mit der Scheinwerferreinigung
30 2111-15 Rus+B, 2111-1411020-80 oder 2111-1411020-81, oder 2111-1411020-82 Euro-2
40 2111-77 Rus+B, 2111-1411020-30 oder 2111-1411020-31, oder 2111-1411020-32 Euro-3
110 2111-14 Rus+B, 2111-1411020-40 Euro-2 Grundausstattung fur AuBenmarkt
112 2111-16 GM,2111-1411020-10 Euro-2 —>03.01
115 2111-14 Rus+B, 2111-1411020-40 Euro-2 mit dem Geschwindigkeits-iberschreitungsgeber
116 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, mit Fahrerairbag
117 2111-14 Rus+B, 2111-1411020-40 Euro-2 Umlauf-Heizer
119 2111-14 Rus+B, 2111-1411020-70 oder 2111-1411020-71, oder 2111-1411020-72 R-83 ohne Wegfahrsperre
122 2111-14 Rus+B, 2111-1411020-40 Euro-2 ohne Wegfahrsperre
123 2111-14 Rus+B, 2111-1411020-40 Euro-2 ohne Spoiler (zusatzliche Bremsleucht an der Hutablage)
124 2111-61 Rus+B, 2111-1411020-40 R-83 mit Servolenkung, ohne Wegfahrsperre, ohne Spoiler (zusatzliche Bremsleucht an der Hutablage)
125 2111-61 Rus+B, 2111-1411020-40 Euro-2 mit Servolenkung
130 2111-76 Rus+B, 2111-1411020-50 Euro-3 Grundausstattung fur AuBenmarkt
131 2111-76 Rus+B, 2111-1411020-50 Euro-3 ohne Spoiler (zusatzliche Bremsleucht an der Hutablage)
133 2111-76 Rus+B, 2111-1411020-50 Euro-3 mit Fahrerairbag
133 2111-16 GM,2111-1411020-10 Euro-2 —>03.01
134 2111-76 Rus+B, 2111-1411020-50 Euro-3 Umlauf-Heizer
135 2111-62 Rus+B, 2111-1411020-50 Euro-3 mit Servolenkung u. Fahrerairbag
136 2111-62 Rus+B, 2111-1411020-50 Euro-3 mit Servolenkung
137 2111-76 Rus+B, 2111-1411020-50 Euro-3 Umlauf-Heizer, mit Fahrerairbag
138 2111-16 GM, 2111-1411020-10 Euro-2 —>03.01, mit der Scheinwerferreinigung u. Kennscheinwerfer
143 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, fur die Lander im Persischen Golf , mit dem Geschwindigkeits-Uberschreitungsgeber
176 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, furIsrael

-26 -




FAHRZEUGAUSFUHRUNGEN MIT 16-VENTIL-MOTOR

Tabelle 5

Austl]gégngs- Motor Zulieferteile fur den Einspritz u. ECM Abgasnormen Anmerkung
10 2112 GM, 2112-1411020 R-83 —>03.01, Grundausstattung fur Innenmarkt
10 2112-10 Rus+B, 2112-1411020-70 oder 2112-1411020-71 R-83 Basisausstattung fur Innenmarkt in Standard-Ausfuhrung
10 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 Basisausstattung fur Innenmarkt auBer Standard-Ausfihrung
1 2112-10 GM, 2112-1411020-01 R-83 —>03.01
1 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit mechanischer Betatigung von AuBenspiegeln
12 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit Instrumententafel Typ 2110 und Standard-Innenraumausfuhrung
13 2112-10 Rus+B, 2112-1411020-70 oder 2112-1411020-71 R-83 fur Innenmarkt in Standard-Ausfihrung, mit Sitzbeheizung
13 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 fur Innenmarkt auBer Standard-Ausfuhrung, mit Sitzbeheizung
14 2112-44 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit der Klimaanlage
16 2112-61 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit Servolenkung
19 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit elektrischen Fensterhebern hinten
20 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2
110 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 Grundausstattung fur AuBenmarkt
115 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit dem Geschwindigkeits-Uberschreitungsgeber
117 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 Umlauf-Heizer
122 211210 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 ohne Wegfahrsperre
123 2112-10 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 ohne Spoiler (zusatzliche Bremsleucht an der Hutablage)
125 2112-61 Rus+B, 2112-1411020-40 oder 2112-1411020-41, oder 2112-1411020-42 Euro-2 mit Servolenkung
130 2112-76 Rus+B, 2112-1411020-50 Euro-3 Grundausstattung fur AuBenmarkt
131 2112-76 Rus+B, 2112-1411020-50 Euro-3 ohne Spoiler (zusatzliche Bremsleucht an der Hutablage)
133 2112-16 GM, 2112-1411020-10 Euro-2 —>03.01
133 2112-76 Rus+B, 2112-1411020-50 Euro-3 mit Fahrerairbag
134 2112-76 Rus+B, 2112-1411020-50 Euro-3 Umlauf-Heizer
135 2112-62 Rus+B, 2112-1411020-50 Euro-3 mit Servolenkung u. Fahrerairbag
136 211262 Rus+B, 2112-1411020-50 Euro-3 mit Servolenkung
137 2112-76 Rus+B, 2112-1411020-50 Euro-3 Umlauf-Heizer, mit Fahrerairbag

-27 -



REGLAS DEL USO DEL CATALOGO

En el capitulo del Catalogo «Figuras y lista de las piezas y de las unidades de
montaje» las piezas y las unidades de montaje estan localizadas segun su sintoma fun-
cional.

A la derecha de la figura (fig. 1) se da la lista (fig.2) de las piezas y de las unidades
de montaje.

Segun el numero del aviso en el capitulo «Modificaciones» se puede saber la esen-
cia y la fecha de la modificacion realizada.

En el capitulo «Indicador numérico» se dan los numeros de las piezas en orden
creciente, incluidas en el catalogo (excepto las estandartizadas) con indicacion del indice
de la figura y del numero de la posicion.

Para determinar el niumero de la pieza segun su funcion es necesario:
— en el articulo «Lista de figuras» definir el indice de la figura,

— segun el indice definir la figura,

— en la figura definir el nUmero de la posicion,

— segun el numero de la posicion definir el nUmero de la pieza.

Para definir la pieza en la figura seguiin su niumero es necesario:

— en el «Indicador numérico» definir el indice de la figura y el nUmero de la posicion,
— segun el indice definir la figura,

— en la figura segun el numero de la posicion definir la pieza.

Mas abajo se da la «Simbologia», que se encuentra en el catalogo.
1 G o
o b
*

— se refiere a la primera velocidad;

— se refiere a la marcha atras;

— cantidad segun la necesidad (en columna QTY);

*) — se admite la sustitucion por otras clases (en columna QTY);
! — emplear conjuntamente;

~ — los grupos son intercambiables;
Exp — para exportacion;

@ — no usar en los automoviles del equipamiento 014,
GM — se refiere a los automoviles con componentes de produccién GM;

Rus+B — se refiere a los automdéviles con componentes de produccién de
Rusia y de BOSCH,;

AB — para los automaviles con el Airbag;

H — para los automoviles con calentador de mando manual;

Lx — para los automoviles de la versién “Lujo”;

E2 — para los automoviles con normas de emisiéon EURO-2;

E3 — para los automoviles con normas de emisién EURO-3;

R83 — para los automdviles con normas de emisiéon R-83;
© — limpiafaros;

M — calefaccion de asientos;

%0 — faros antiniebla;

<} — mando de los espejos;

—>03.02 — hasta marzo de 2002;

03.02—>
0 2101-2912652

— a partir de marzo de 2002;

— pieza excluida del desefio del grupo;

0 2101-2912652 + 2101-2912655 = 2101-2912652-10 — pieza 2101-2912652 junto con
la pieza 2101-2912655 se excluye y va cambiada por la pieza 2101-
2912652-10;

— pieza estandartizada, penultima cifra -codigo del materiale de la
pieza (Tabla1), ultima cifra - codigo del revestimiento (Tabla 2).

Por ejemplo, en el nimero 12574212 la pendltima cifra «1» indica,
que la pieza esta fabricada de acero con limite de resistencia a la rup-
tura de 490 a 784 MPa, la dltima cifa «2» dice, que la pieza va cro-
mada.

12574212

En el capitulo «Tablas» se dan las piezas estandartizadas, retenes y rodamientos,
también la figura para cada pieza con indicacion de las cotas principales. Este capitulo no
comprende los numeros de las piezas estandatizadas las cuales se diferencian de las
otras solamente por dos ultimas cifras.

Tabla 1
Caodigo Material

Acero con limite de resistencia

a la ruptura, MPa (kgf/mm?) Tabla 2
0 333-490 (34-50)
1 [ 490-784 (50-80) Caodigo Recubrimiento
2 784-980 (80-100)
3 980-1176 (100-120) 0 Sin recubrimiento
4 Latén 1 Cincado
5 Aleacion ligera 2 Cromado
6 Cobre 3 Fosfatacion
7 Otros materiales metalicos, 4 Estafiado

excepto arribacitados 5 Niquelado brillante
8 No metélico 6 Oxidacion
9 Mixto 7,8,9 |Recubrimiento especial

- 28 -



Numero de
posicion (fig.2)

09999
—01.03
Numero del aviso (véase capitulo
“Modificaciones” y la fecha que determi-

na el periodo de la actualidad de esta
figura

T

T T
M190, M191

Grupo se da en las figuras M190
y M191

,/i\

Numero de
posicion (fig. 1)

- 2110:530101002_

Numero de pieza

M190, M191

Instruments
K?J} Appaureils

Geréte _
strumentr

2110 (01) 21103-01
21101 21103-02 (02)
21102 03

21102-01

2110202 (02)
21103

21104

21108 _/(03)

2111-01

2
21113-01

2111302 (02) 2112202 (02)
2112

2111-02 (02)  2112-01
2111 (01) 2112-02@
1113 21122 -

21122:01

0
Pieza va sumini-
strada como
recambio

~
|

~ ,"

Estas piezas son
intercambiables

Cantidad piezés en la pre-
sente figura

k313>
Indice de la
figura

Llave electronica roja>

Denominacion de la pieza

[\

4

Houep geran Eﬁlﬁj 7, Hanmenosanne T4 vescription |° Désignation |° Benen: |° Denominacién :l
T 3115-3801010 03) KouGusaLua _ npwGopos Instrument cluster Tableau de bord Kombinstrument Cuadro nstrumentos
) 13274001 2 Bt Msxi2 Screw M5x12 VisM5x12 Schraube Msx12 Tomillo M5x12
3 12638101 2 Waia 5 Washer § Rondelle 5 Scheibe 5 Arandela 5
4 11195471 2 Waiba 5 npyxunan Spring washer 5 Rondelle élastique 5 Federscheibe 5 Arandela 5 elastica
5 <ZT10-3801010.02 1 KowGnwauns npuf /o Instrumen cluster Tableau de bord Kombinstrument Cuadro instrumentos
5 {+2110-3801010-04 (- 1 KowGuwauns or /5pos Instrument cluster Tableau de bord Kombinstrument Cuadro instrumentos
5 0a0m ->1202 2110-38010 1 KowGuwauns /460pon Instrument cluster Tableau de bord Kombiinstrument Cuadro instrumentos
5 g 1200> +2110:380 1 KowGunauw /pu6opon Instrument cluster Tableau de bord Kombinstrument Cuadro instrumentos
6 10-3840062 01) (119,72 3arayur’ End piug Obturateur Stopfen oturador
7 +2108-3840020 v (@W112,116, 1 ar Sourmanwsarop Immobilizer warning sender  Transmetteur
193, 138, 143
7 + 217023830026 1_/farumk-curhanusatop Immobilzer warning sender  Transmetteur dantidémarrage ~ Wegfahrsperre-Anzelgeeinheit  Ti \ “isor-avisador
8 +2108-3840030 NS CEKnow onextponmuii wepnwii  Black working key Clé de code noire Codeschlissel, schwarz Ua, \ sctiérica negra
8 +200300040 0 (M1, 1 Kniow anextpouuin kpacuwin  Red leaming key Clé de code rouge Lemschiissel, rot < e ckertncama | >
138, e ckcionea R
176)
8 +21102:3840000 2 Kniow anextponmuii vepnuin  Black working key Clé de code noire Codeschlissel, schwarz Uave electonica negra
8 +21102:3840040 2 > 1 W onexTpoWMuii kpackwin  Red leaming key Clé de code rouge Lernschiissel, rot Llave electrénica roja
9 +21061-3709500 19 5\_128 1.281 Bulb 12V 1.20 Ampoule 12V 1.2W Glohlampe 12 V, 1.2 Watt Lampara 12V 1.2
10 +2110-3803010-10 (A8) 1 Brok N\ 0nbix naun Warning lamp cluster Bloc de témoins Anzeigeeinheit Bloque de lamparas tes | o
o +2110-380401001 ~ 1 Yacw Clock Montre Uhr Reloj
19 2110-3804010-02 - 1 Yacw Clock Montre Uhr Reloj
19 110380401003~ 1 Yacw Clock Montre Uhr Reloj
12 12:3857010 . 1 Kownsorep map. Trip computer Ordinateur de bord Fahrcomputer Ordenador de recorridc
13 0-3860010-01  ~ 1 IpaK mwankau Indication panel Ecran daffichage Anzeigetafel Indicador mulple
GWH112, 116,
) +2108-3840050 13, 138 143 1 Mumoums \ W, Komnnext  Immobilizer kit Antidéman. N\ ~mplet Wegfahrsperresatz Juego el inmobilizador
2 +21102:3840025 1 Kownnekr Ko\  kmoveh  Code keys kit Jeu de ciés de . Satz Codeschiissel

Juego de llave electr6 | a

q K313 )

Indice de
la figura

Instrumentos >

Denominacion de la
figura

™
QEXP)//»
Figura es actual solamente para los auto-
moviles en dicha versién, por ejemplo:
(Exp) - automoviles para la exporta-
cion;
(10, 11) - para los equipamientos 010 y
011 (véase Tabla 3);
(GM) - para los automdviles, equipa-
dos de los componentes de la firma GM
(véase “Reglas del uso del catalogo”) etc.

A}

(i

(02)>

Simbolo de la modificacion
para esta figura

6259

21104
21104-01
21108

Modificacién (modelo y version) del
automdvil, para la cual esta figura es

actual

—

Numero del aviso y su
fecha (véase el cap.
“Modificaciones”) o la

introduccion de la pieza

en el disefio del
automovil

06.02->

Pieza entra en el
juego 2), el
numero del cual
esta indicado en
la parte inferior
de la pagina

6259 —>06.02°

Numero del aviso y su
fecha (véase el capitulo
“Modificaciones” sobre la

eliminacioén de la pieza
del disefio del automovil

o eewVTURD T T

+9110-3840062
+2108-3840020 )

(01) (119, 122

124)

(GM-112, 116, 1

133, 138, 143,

~—n 11(12'3\8:{(&2 0

176)

—

i

Pieza 2110-3840062 se usa solamente en veriones
con (01) (fig.1), asi mismo en los equipamientos
119, 122 y 124 de restantes modificaciones.

Pieza it.7 2108-3840020 se usa solamente en los
automoviles de los equipamientos 112, 116, 133,
138, 143 y 176 con los componentes SEMM de la
firma GM. Otras piezas del numero de la posicion
7 se usan en las restantes modificaciones,
equipamientos y versiones de los automoviles indi-
cados en la parte inferior de la figura (fig. 1).

Fig. 1

Fig. 2




LISTA DE LOS MODELOS, VERSIONES Y EQUIPAMIENTOS DE LOS AUTOMOVILES

Tabla 3

Automovil

. Normas ;
o A : p Tipo de . Componentes del sistema
Variante de Cadigo de equipamiento Ejecucion carroceria Tipo de motor de de inyeccion y calculador Nota
Modelo e Iy emision
jecucion
2110, 1.5L, 8V,de carburador con sistema ! _
2110 0 010 «Norma» sedan | “ge inyeccion de encendido sin contacto R-83
21114, 1.6L, 8V, con inyeccion de " Rus+B, 21114-1411020-30 I " ’
21101 00 010 «Estandar» sedan combustible multi points Euro-2 021114-1411020-32 con conducto principal de combustible sin escape
00 011,112, 116, 133, 138, 143,176 *) «Estandar» sedan *) GM ™) —>03.01
010, 013, 020, 021, 022, 030, 040, 110, 115, 117, 119, * *
00 1122, 123,124, 125,130, 131, 133, 134, 135, 136, 137 +) | <Estandar» | sedan o ) Rus+8 )
21102 2111, 1.5L, 8, con inyeccion de
010, 013, 019, 020, 021, 110, 115, 117, 122, 123, 124, combustible multi points \ \
of 125,130, 131, 133, 134, 135, 136, 137 %) «Norma» | - sedan ) Rus+B7)
010,011, 014, 016, 019, 020, 110, 115, 117, 122, 123, : *
02 124,125, 130, 131, 133, 134, 135, 137 %) «lujo» | sedan )
00 010,011,133 *) «Estandar» | sedan ) GM ™) —>03.01
010, 013, 014, 020, 110, 115, 117, 122, 123,125,130, | N o o
00 131, 133, 134, 135, 136, 137 ™) Estandar sedan ) Rus+B **)
010, 013, 014, 016, 019, 110, 115, 117, 122, 123, 125, 2112, 1.5L, 16V, con inyeccion de o -
2103 | 01 130, 131, 133, 134, 135, 136, 137 *) «Norma» | - sedan combustible multi points ) Rus+B )
010,011, 014, 016, 019, 110, 115, 117, 122, 123, 125, < uio» . o
02 130, 131, 133, 136, 137 ) Lujo sedan ) Rus+B **)
03 010,011,012 *%) «Lujogrande»| sedan ) Rus+B **)
00 010 «Estandar» | sedan Euro-2 RUS(J+2I31’122143_%1'111%12109§2'30 con conducto principal de combustible sin escape
21104 21124, 1.6L, 16V, con inyeccion de
combustible multi points Rus+B, 21124-1411020-10 o o
01 030 «Norma» sedan Euro-3 021124-1411020-11 con conducto principal de combustible sin escape
021124-1411020-12
010 «Norma» sedan R-83 GM, 2112-1411020 2—1? (?33.01, mejor comfort para version de base larga
y1108 " 011 Norma sedan 2112, 1.5L, 16V, con inyeccion de R-83 GM, 2112-1411020-01 2—1? (;)33.01, mejor comfort para version de base larga
combustible multi points
Rus+B, 2112-1411020-40
010 «Estandar» | sedan Euro-2 02112-1411020-41 mejor comfort para version de base larga 21103
02112-1411020-42
00 011 «Estandar» wagon R-83 GM, 2111-1411020-22 —>03.01
010, 013, 020, 021, 022, 110, 115, 117, 119, 122, 124, * *
00 125,130, 133, 134, 135, 136, 137 ) «Estandar» | - wagon ) Rus+B”)
21 010, 013, 016, 019, 020, 021, 030, 040, 110, 115, 117 21T orbutbie il o %2
, 013, 016, U019, 020, 021, U0, 040, 110, 110, 117, | N combustible multi points * «
01 119, 122, 124, 125, 130, 133, 134, 135, 136, 137 %) | <Norma» | wagon ) Rus+B°)
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, 119, . * ¥
02 122, 124, 125, 130, 133, 134, 135, 137 %) «Luio» | wagon ) Rus+B”)

-30 -



Automovil Tipo de Normas Componentes del sistema
; Codigo de equipamiento Ejecucion 7 Tipo de motor de - - Nota
Modelo \gg(?:;fbfqe carroceria emision | d€ inyeccion y calculador
2110, 1.5L, 8V,de carburador con sistema ' _
21 00 010 «Norma» | wagon | “go inyeccion de encendido sin contacto R-83
00 010,011 ™) «Estandar» | wagon R-83 GM **) —>03.01
010, 013, 020, 110, 115, 117, 122, 125, 130, 133, 134
00 S A an qagan T T «Estandar» wagon b Rus+B **
21113 135,136,137 ™) g 2112, 1.5I6, 1631, conlinyeccibn de ) )
combustible multi points
o | 010013,014,010, 110,116 117,122, 125,130,133, | iyma, | vagon ) Rus+B
010,011, 014, 016, 019, 110, 115, 117, 122, 125, 130, . - o
02 133, 134, 136, 137 ) «Lujo» wagon ) Rus+B **)
00 010 «Estandar» | hatchback R-83 GM,2112-1411020-01  |—> 03.01
00 110, 115, 117,122, 125, 130, 133, 134, 135, 137 **) «Estandar» | hatchback ) 5 ) Rus+B **)
2112 2112, 1.5I6, 168/|, conlmyecmon de
combustible multi points
01 010,013, 014, 01%’41 1%’51 1?3’61 1:73712)2 125,130,133, | \Norma» | hatchback ) Rus+B **)
o2 | 010 0TL 0N O e 197y o 2210 | dujor | hatchback ") Rus+B **)
00 011 «Estandar» | hatchback R-83 GM,2111-1411020-22  |—>03.01
010, 011, 013, 020, 021, 110, 115, 117, 119, 122, 124
00 T R qan 1aa 124 14k 1aa 1a7 s | «Estandar» |hatchback * Rus+B *
21122 125, 130, 133, 134, 135, 136, 137 %) 2111, 1.%L, S\él, con Iir]yeqcibn de ) )
010, 013, 019, 020, 030, 040, 110, 115, 117, 119, 122, combustible multi points \ \
01 124, 125, 130, 133, 134, 135, 136, 137 *) «Norma» | hatchback ) Rus+B")
010, 011, 016, 019, 020, 030, 040, 110, 115, 117, 119, o tios ¥ ¥
02 122, 124, 125, 130, 133, 134, 135, 137 %) Lujo» | hatchback ) Rus+B°)
*) — véase Tabla 4 “Equipamientos de los automdviles con el motor a 8-V”
— véase Tabla quipamientos de los automdviles con el motor a 16-
** : Tabla 5 “Equi ientos de | tomovil | mot 16-V”

-31-




EQUIPAMIENTOS DE LOS AUTOMOVILES CON EL MOTOR A 8-V

Tabla 4

eq(ffi)g;%)i g:to Motor Componentes del sistema de inyeccion y calculador Ng:n"i‘;%ge Nota
10 2111-14 Rus+B, 2111-1411020-70 0 2111-1411020-71,02111-1411020-72 R-83 equipamiento basico para mercado interior
11 2111-12 GM, 2111-1411020-22 R-83 —>03.01
11 2111-14 Rus+B, 2111-1411020-7002111-1411020-71,02111-1411020-72 R-83 con mando mecanico de los espejos exteriores
13 2111-14 Rus+B, 2111-1411020-70 0 2111-1411020-71, 0 2111-1411020-72 R-83 con calefaccion eléctrica de asientos delanteros
14 2111-41 Rus+B, 2111-1411020-7002111-1411020-71, 0 2111-1411020-72 R-83 con acondicionador
16 2111-61 Rus+B, 2111-1411020-70 0 2111-1411020-71, 0 2111-1411020-72 R-83 con servodireccion hidraulica
19 2111-14 Rus+B, 2111-1411020-70 0 2111-1411020-71, 0 2111-1411020-72 R-83 con elevacristales eléectricas de puertas traseras
20 2111-14 Rus+B, 2111-1411020-40 Euro-2
21 2111-14 Rus+B, 2111-1411020-60 0 2111-1411020-61, 0 2111-1411020-62 Euro-2
22 2111-14 Rus+B, 2111-1411020-70 0 2111-1411020-71,02111-1411020-72 R-83 con limpiafaros
30 2111-15 Rus+B, 2111-1411020-80 0 2111-1411020-81, 0 2111-1411020-82 Euro-2
40 2111-77 Rus+B, 2111-1411020-30 0 2111-1411020-31, 0 2111-1411020-32 Euro-3
110 2111-14 Rus+B, 2111-1411020-40 Euro-2  |equipamiento de base para mercado exterior
112 2111-16 GM,2111-1411020-10 Euro-2  |—>03.01
115 2111-14 Rus+B, 2111-1411020-40 Euro-2  |con avisador de velocidad elevada
116 2111-16 GM,2111-1411020-10 Euro-2 —>03.01, con bolsa de aire del conductor
117 2111-14 Rus+B,2111-1411020-40 Euro-2  |calentador con recirculacion
119 2111-14 Rus+B, 2111-1411020-70 0 2111-1411020-71,02111-1411020-72 R-83 sin inmovilizador
122 2111-14 Rus+B,2111-1411020-40 Euro-2  |sin inmovilizador
123 2111-14 Rus+B,2111-1411020-40 Euro-2  |sin spoiler (luz de parada en la repisa del portaequipajes)
124 2111-61 Rus+B, 2111-1411020-40 R-83 con servodireccion hidraulica, sin inmovilizador, sin spoiler (luz de parada en la repisa del portaequipajes)
125 2111-61 Rus+B, 2111-1411020-40 Euro-2  |con servodireccion hidraulica
130 2111-76 Rus+B, 2111-1411020-50 Euro-3  |equipamiento de base para mercado exterior
131 2111-76 Rus+B, 2111-1411020-50 Euro-3  |[sin spoiler (luz de parada en la repisa del portaequipajes)
133 2111-76 Rus+B, 2111-1411020-50 Euro-3  |con bolsa de aire del conductor
133 2111-16 GM,2111-1411020-10 Euro-2  |—>03.01
134 2111-76 Rus+B, 2111-1411020-50 Euro-3  |calentador con recirculacion
135 2111-62 Rus+B, 2111-1411020-50 Euro-3  |con servodireccion hidraulica y con bolsa de aire del conductor
136 2111-62 Rus+B, 2111-1411020-50 Euro-3  |con servodireccion hidraulica
137 2111-76 Rus+B, 2111-1411020-50 Euro-3  |calentador con recirculacion, con bolsa de aire del conductor
138 2111-16 GM,2111-1411020-10 Euro-2  |—>03.01, con limpiafaros y luz diurna de faros
143 2111-16 GM, 2111-1411020-10 Euro-2  |—>03.01, para paises de Golfo Pérsico con avisador de velocidad elevada
176 2111-16 GM,2111-1411020-10 Euro-2  |—>03.01, para Israel

-32 -



EQUIPAMIENTOS DE LOS AUTOMOVILES CON EL MOTOR A 16-V

Tabla 5

Codigo de

Normas de

equipamiento Motor Componentes del sistema de inyeccion y calculador emision Nota
10 2112 GM, 2112-1411020 R-83 —>03.01, equipamiento de base para mercado interior
10 2112-10 Rus+B, 2112-1411020-70 02112-1411020-71 R-83 equipamiento basico para el mercado interior, version "Estandar"
10 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |equipamiento basico para el mercado interior, excepto la version "Estandar"
1 2112-10 GM, 2112-1411020-01 R-83 —>03.01
11 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  [con mando mecanico de los espejos exteriores
12 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |con tablero de instrumentos, tipo 2110 y habitaculo en version "Estandar"
13 2112-10 Rus+B, 2112-1411020-70 0 2112-1411020-71 R-83 para el mercado interior, version "Estandar", con calefaccion de los asientos
13 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |para el mercado interior, excepto la version "Estandar", con calefaccion de los asientos
14 2112-44 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |con acondicionador
16 2112-61 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2 con servodireccion hidraulica
19 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  [con elevacristales eléctricas de puertas traseras
20 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2
110 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |equipamiento de base para mercado exterior
115 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |con avisador de velocidad elevada
117 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |calentador con recirculacion
122 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2 sin inmovilizador
123 2112-10 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |sin spoiler (luz de parada en la repisa del portaequipajes)
125 2112-61 Rus+B, 2112-1411020-40 0 2112-1411020-41, 0 2112-1411020-42 Euro-2  |con servodireccion hidraulica
130 2112-76 Rus+B, 2112-1411020-50 Euro-3  |equipamiento basico para mercado exterior
131 2112-76 Rus+B, 2112-1411020-50 Euro-3  [sin spoiler (luz de parada en la repisa del portaequipajes)
133 2112-16 GM,2112-1411020-10 Euro-2 —>03.01
133 2112-76 Rus+B, 2112-1411020-50 Euro-3 con bolsa de aire del conductor
134 2112-76 Rus+B, 2112-1411020-50 Euro-3  |calentador con recirculacion
135 2112-62 Rus+B, 2112-1411020-50 Euro-3  [con servodireccion hidraulica y con bolsa de aire del conductor
136 2112-62 Rus+B, 2112-1411020-50 Euro-3 con servodireccion hidraulica
137 2112-76 Rus+B, 2112-1411020-50 Euro-3  |calentador con recirculacion, con bolsa de aire del conductor

LADA 110, 111, 112

-33-



@ nNEPEYEHBb MNNIOCTPALMIA

D

LIST OF FIGURES

@) LISTE DES ILLUSTRATIONS
@) VERZEICHNIS DER ABBILDUNGEN

LISTA DE FIGURAS

WMHpekc| BapuaHTbl
Index Versions
HavmeHoBaHue unnocTpaumii Names of figures Désignation Benennung Denominacion de las figuras Index Niveaux
ous =) @ o ®
Indice Versiones
1 2 3 4 5 6 7

A. iBuratenb A. Engine A. Moteur A. Motor A. Motor

AO. Dsuratens B c6ope AO0. Engine assembly AO0. Moteur complet AO0. Motor, komplett AO0. Motor en conjunto

[puratensb Engine Moteur Motor Motor A001

[Jlsuratens Engine Moteur Motor Motor A002

Mopgsecka aguratens Engine mounting Suspension de moteur Motoraufhéngung Suspension del motor A010

Mopsecka agurarens Engine mounting Suspension de moteur Motoraufhéngung Suspension del motor A011

Moapecka asurarens Engine mounting Suspension de moteur Motorauthéngung Suspension del motor A012

MopyLuka npasoii ONopsI Support pad, right Bloc élastique d'appui droit Motorlagerung, rechts Tope elastico de apoyo derecho A013

A1. OCHOBHbIE 3/IeMEeHTbI A1. Main engine components  A1. Elementsprincipaux du moteur  A1. Hauptteile des Motors A1. Elementos principales del motor

Asurarensa

Brok LmnmHapoB 1 ronoska 6ioka ﬁgglﬂigder block and cylinder block Bloc-cylindres et culasse Zylinderblock und Zylinderkopf Bloque de cilindros y culata A100

BROK LMnMHapoB 1 ronoska 61oka ﬁyligder block and cylinder block Bloc-cylindres et culasse Zylinderblock und Zylinderkopf Bloque de cilindros y culata A101

Kaptep macnsHbiii O?Iasump Carter d'huile Olwannenunterteil Carter de aceite A110

Ban koneHyarbiii 1 MaxoBuK Crankshaft and flywheel Vilebrequin et volant Kurbelwelle und Schwungrad Ciguenal y volante A120

LLlaTyHbI 1 MOPLLHM Connecting rods and pistons Bielles et pistons Pleuel und Kolben Bielas y pistones A130

LLlaTyHbl 1 MOpLLHM Connecting rods and pistons Bielles et pistons Pleuel und Kolben Bielas y pistones A131

Mp1BOA, pacnpeaen1TenbHoro Bana Camshaft drive Commande d'arbre a cames Nockenwellenantrieb Mando del arbol de levas A140

Mp1BOA, PacNpPefenUTENbHbIX BasoB Camshafts drive Commande d'arbre a cames Nockenwellenantrieb Mando des arboles de levas Al41

MpuBop, pacnpenenuTenchbix Banos  Camshafts drive Commande d'arbre a cames Nockenwellenantrieb Mando des arboles de levas A142

MpuBop, BCNOMorarenbHbix arperatos  Auxiliary units drivebelt Commande des organes auxiliaires Hilfsaggregaten-Antrieb Mando de equipos auxiliares A145 1%]524,113265,

Mexanuam rasopacnpefenutensibin  Valve train Mécanisme de distribution Motorsteuerung Mecanismo de distribucion de gas A150 ’

Mexanuam rasopacnpefenutensubin  Valve train Mécanisme de distribution Motorsteuerung Mecanismo de distribucion de gas A151

-34 -




NaBneHns

3*

regulator

pression

-35-

und Druckregler

presion

[ 1 2 3 4 5 6 7
A2. CucteMa nopayu Tonnmea A2. Fuel supply system A2. Systeme d'amenée du carburant  A2.Kraftstoffanlage A2, Sbiskiggf de alimentacion de I I
combustible

BaK TOMNMBHbINA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible A200

BaK TOMNMBHbINA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible A201

BaK TOMNMBHbIN Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible A202 E-3

BaK TOMNMBHbIN Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible A203 E-3

BaK TOMNMBHbINA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible A204

Tpy6onpoBobl TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tuberia de combustible A210

Tpy6onpoBobl TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tuberia de combustible A211

Tpy6onpoBobl TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tubeia de combustible A212 E-3

Tpy6onpoBob! TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tubeia de combustible A213

Tpy6onpoBob! TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tubeia de combustible A214 E-3

Tpy6onpoBob! TOMMBHbIE Fuel lines Canalisations de carburant Kraftstoffleitungen Tubeia de combustible A215

Hacoc TonnuBHbli Fuel pump Pompe a carburant Ktaftstoffpumpe Bomba de combustible A220

Cvctema ynasnusaHns napos 6exsusa Evaporative emission control Systeme de capture de vapeurs Tankentluftungsanlage Sistema de absorcion de vapores de A240 10,11,13,14,
system d'essence gasolina 1 61,11%,,1192,22,

Cvctema ynasnusaHns napos 6exsusa  Evaporative emission control Systeme d'adsorption des vapeurs Tankentluftungsanlage Sistema de absorcion de vapores de A241 E-2
system d'essence gasolina

Cvctema ynasnusaHns napos 6exsusa Evaporative emission control Systeme d'adsorption des vapeurs Tankentluftungsanlage Sistema de absorcion de vapores de A242 E-3
system d'essence gasolina

Cvctema ynasnusaHns napos 6exsusa Evaporative emission control Systeme d'adsorption des vapeurs Tankentluftungsanlage Sistema de absorcion de vapores de A243 E-3
system d'essence gasolina

Cvctema ynasnusaHns napos 6exsusa  Evaporative emission control Systeme d'adsorption des vapeurs Tankentluftungsanlage Sistema de absorcion de vapores de A244
system d'essence gasolina

A3. Cuctema nuTaHus A3. Air/fuel supply system A3. Systeme d'alimentation A3.Kraftstoffanlage A3. Sistema de alimentacion

®unbTp BO3AYLLHBIiA Air cleaner Filtre a air Luftfilter Filtro de aire A300

®unbTp BO3AYLLHBIA Air cleaner Filtre a air Luftfilter Filtro de aire A301 Exp

®unbTp BO3AYLLHBIi Air cleaner Filtre a air Luftfilter Filtro de aire A302

KapGtopatop Carburetor Carburateur Vergaser Carburador A310

Kpbiluka kap6ioparopa Carburetor cover Couvercle de carburateur Vergaserdeckel Tapa del carburador A320

Kopnyc kap6ioparopa Carburetor body Corps de carburateur Vergasergehause Cuerpo del carburador A330

Kopnyc kap6ioparopa Carburetor body Corps de carburateur Vergasergehause Cuerpo del carburador A331

Mepanb NpuBOaa akceneparopa Throttle drive pedal Pédale de commande d'accélérateur Gaspedal Pedal del mando del acelerador A350

MpuBoL, akceneparopa Throttle drive unit Commande d'accélérateur Gaspedalbetatigung Mando del acelerador A360

MpuBoA, akceneparopa Throttle drive unit Commande d'accélérateur Gaspedalbetatigung Mando del acelerador A361

CvcTema noaauv Bosayxa Air supply system Systeme d'amenée d'air Luftansaugleitung Sistema de alimentacion de aire A370 Rus+B

CvcTema noaaum Bosayxa Air supply system Systeme d'amenée d'air Luftansaugleitung Sistema de alimentacion de aire A371 GM

Pamnia, GpopcyHKu 1 perynstop Fuel rail, injectors and pressure ~ Rampe, injecteurs et régulateur de Kraftstoffsammelrohr, Einspritzdusen ~ Rampa, inyectores y regulador de A380

[aBNeHNs regulator pression und Druckregler presion

Pamnia, GpopCyHKu 1 perynstop Fuel rail, injectors and pressure ~ Rampe, injecteurs et régulateur de Kraftstoffsammelrohr, Einspritzdusen ~ Rampa, inyectores y regulador de A381



1 2 3 4 5 | 6 | 7
Pamna u ¢bopcyHKkm Fuel rail and injectors Rampe et injecteurs Kraftstoffleiste und Einspritzventile Rampa y inyectores A382
Pamna u ¢bopcyHkm Fuel rail and injectors Rampe et injecteurs Kraftstoffleiste und Einspritzventile Rampa y inyectores A383
Matpy6ok ApoccenbHbIi Throttle manifold Tubulure du papillon Stutzen mit der Drosselrkappe Tubuladura de mariposa A390 Rus+B
A4. Cuctema BhINyCKa A4, Exhaust system A4. Systeme d'évacuation des gaz A4. Abgasanlage A4, Sistema de escape de gases de
oTpaboTaBLuMX ra3os d'échappement desecho
Tpy6a BnyckHas 1 BbinyckHoil konnekTop Intake and exhaust manifold 'g'gbﬁlure d'adrPission et collecteur Ansaugrohr und AuslaBkrimmer Tubo de admision y colector de escape  A400
echappemen
Tpyba BryckHas Intake manifold Tubuluﬁz d'admission Ansaugrohr Tubo de admision A401 Rus+B
Tpy6a BnyckHas Intake manifold Tubulure d'admission Ansaugrohr Tubo de admision A402 GM
Tpy6a BnyckHas Intake manifold Tubulure d'admission Ansaugrohr Tubo de admision A403
Pecusep Receiver Récipient Sammelrohr Recipiente A404 Rus+B
Pecusep Receiver Récipient Sammelrohr Recipiente A405 GM
Pecvsep Receiver Récipient Sammelrohr Recipiente A406
KonnekTop BbInyckHoiA Exhaust manifold Collecteur d'échappement AuslaBkrummer Colector de escape A407
KonnekTop BbInyckHoiA Exhaust manifold Collecteur d'échappement AuslaBkrummer Colector de escape A408
Mogynb Briycka Intake module Bloc d'admission Sauganlage Modulo de admision A409
Mogzynb Bycka Intake module Bloc d'admission. Sauganlage Modulo de admision A410
TpyGbl BLIXIONHbIE Exhaust pipes Tubes d'echappement Auspuffrohre Tubos de escape A440 R-83
TpyObl BbIXTIONHbIE Exhaust pipes Tubes d'echappement Auspuffrohre Tubos de escape A4 E-2
TpyObl BbIXTIONHbIE Exhaust pipes Tubes d'échappement Auspuffrohre Tubos de escape A442 E-3
rnywmrenu Silencers Silencieux Schalldampfer Silenciadores A443
Kornnektop BbinyCkHOM ¢ Exhaust manifold with catalyst Collecteur d'échappement et pot AuslaBkrummer mit Katalysator Colector de escape con catalizador Ad444
HeiTpaNN3aTopoM catalytique
[ nywnTenm Silencers Silencieux Schalldampfer Silenciadores A445
A5. Cuctema cMasku A5. Lubrication system A5. Graissage A5. Schmieranlage A5. Sistema de lubricacion
CucTema CMasku 1 BEHTURSLMK Lubrication and ventilation system Graissage et ventilation Schmier- und Luftungsanlage Sistema de lubricacion y de ventilacion  A500
CucTema CMasku 1 BEHTURSLMK Lubrication and ventilation system Graissage et ventilation Schmier- und Luftungsanlage Sistema de lubricacion y de ventilacion  A501
CucTema CMaskv 1 BEHTURSILMK Lubrication and ventilation system Graissage et ventilation Schmier- und Luftungsanlage Sistema de lubricacion y de ventilacion  A502
CucTemMa CMaski M BEHTUASILKM Lubrication and ventilation system Graissage et ventilation Schmier- und Luftungsanlage Sistema de lubricacion y de ventilacion  A503
Hacoc MacnsiHblit Oil pump Pompe a huile Olpumpe Bomba de aceite A510
A6. Cuctema oxnaxpeHus A6. Cooling system AG6. Refroidissement A6. Kuthlanlage AG6. Sistema de refrigeracion
Paguarop Radiator Radiateur Kuhler Radiador A600
Hacoc BoagiHoOi 1 TpyBOnpoBozp! Water pump and lines Pompe a eau et durits Wasserpumpe und Rohrleitungen Bomba de agua y tuberlas A610
Hacoc BoagiHoOit 1 TpyBonpoBozpb! Water pump and lines Pompe a eau et durits Wasserpumpe und Rohrleitungen Bomba de agua y tuberlas A611
Hacoc BoagHOiA 1 TPYGOMPOBOb! Water pump and lines Pompe a eau et durits Wasserpumpe und Rohrleitungen Bomba de agua y tuberlas A612
Hacoc BogsHoiA Water pump Pompe a eau Wasserpumpe Bomba de agua A620

- 36 -



1 2 3 [ 4 5 [ 6]
B. Tpancmuccus B. Power train B. Transmission B. Kraftubertragung B. Transmision
B1. Cuennenve B1. Clutch B1.Embrayage B1. Kupplung B1. Embrague
Mpusop, cuennexms Clutch drive Commande d'embrayage Kupplungsbetatigung Mando de embrague B110
Cuennexve Clutch Embrayage Kupplung Embrague B140
B2. Kopo6ka nepepay B2. Gearbox B2. Boite de vitesses B2. Schaltgetriebe B2. Caja de cambios
Kopobka nepegau Gearbox Boite de vitesses Schaltgetriebe Caja de cambios B200
Kaptep kopobku nepenay Gearbox casing Carter de boite de vitesses Schaltgetriebegehause Carter de caja de cambios B210
Banbl kopobku nepenay Gearbox shafts Arbres de boite de vitesses Getriebewellen Arboles de caja de cambios B220
LLlecTepHu kopobku nepeaay Gearbox gears Pignonnerie de boite de vitesses Getrieberader Engranajes de caja de cambios B230
MpuBOA, MEXaHN3Ma NEPEKIIoYEHNS Gearshifting drive Commande de boite de vitesses Gangschaltung-Gestange Mando de cambio velocidades B250
nepesa
Tara peakTnBHas Torque rod Bielle de réaction Zugstrebe Tirante B251
MexaHuam repeksioyeHns nepesad Gearshifting mechanism Commande des vitesses Gangschaltung Mecanismo de cambio velocidades B260
Mexanuam BbIGOpa nepeaad Gear selection mechanism Mécanisme de sélection des vitesses ~ Gangwahler Mecanismo de seleccion de las B270
velocidades
lMpuBoa cnmaomeTpa Speedometer drive gear unit Commande du compteur de vitesse Geschwindigkeitsmesserantrieb Mando del velocimetro B290
B4. MNpwusop, konec B4. Wheel drive B4. Transmission aux roues B4. Vorderradantrieb B4. Mando de las ruedas
MpuBOA NepenHUX KoNec Front wheel drive Transmission aux roues avant Vorderradantrieb Mando de las ruedas delanteras B400
JIvddeperuman Differential Différentiel Differential Diferencial B410
C. Cuctema Topmo3Has C. Brake system C. Systeme de freinage C. Bremsanlage C. Sistema de frenos
C1. Npusop Topmo308 C1. Brake drive C1. Commande des freins C1.Bremsantrieb C1. Mando de frenos
Mepanb TopMosa Brake pedal Pedale de frein Bremspedal Pedal del freno C100
9rnemMeHTLl NP1BOJA TOPMO30B Brake drive components Elements constitutifs de la commande  Hauptteile des Bremsantriebs Elementos de mando de frenos C110
des freins
MpvBog, rMapoTOopMO30B Hydraulic brakes drive Commande hydraulique des freins Hydraulikbremsen Mando de frenos hidraulicos C120
MpuBoa perynstopa AaBnexus Pressure regulator actuator Commande du compensateur de freinage Druckreglerantrieb Mando del regulador de presion C130
LMnuHap riasHLIi TOPMO30B Main brake cylinder Maitre-cylindre des freins Hauptbremszylinder Cilindro maestro de frenos hidraulicos ~ C140
Lununap konecHblit 3apHero Topmosa  Rear brake wheel cylinder Cylindre récepteur de frein AR Hinterradbremszylinder Cilindro de ruedas del freno trasero C150
Perynatop pasneHus Pressure regulator Compensateur de freinage Druckregler Regulador de presion C160
MpuBOA, CTOSIHOYHOrO TOPMO3a Parking brake drive Commande de frein de stationnement  Feststelloremsbetatigung Mando del freno de estacionamiento C170
C2. TopMO3HbIEe MEXaHU3Mbl C2. Brake mechanisms C2. Freins C2. Bremsvorrichtungen C2. Mecanismos de freno
Topmo3a nepesHue Front brakes Freins avant Vorderradbremse Frenos delanteros C200
ANEMEHTbI NEePe/HINX TOPMO30B Front brakes components Vue éclatée des freins avant Hauptteile der Vorderbremsen Elementos de los frenos delanteros C210
Topmo3a 3agHue Rear brakes Freins arriere Hinterradbremse Frenos traseros C220

-37-



1 2 [ 3 [ 4 5 [ 6] 7

D. YnpaeneHue pynesoe, D. Steering system, D. Direction, suspension et roues D. Lenkung, Aufhangung und  D. Direccion, suspension y
nogBecka u koneca suspension and wheels Rader ruedas
D1. Ynpaenehnue pynesoe D1. Steering system D1. Direction D1. Lenkung D1. Direccion
KonoHka pynesast Steering column Colonne de direction Lenksaule Columna de direccion D100
KonoHka pynesast Steering column Colonne de direction Lenksaule Columna de direccion D101
KonoHka pynesas Steering column Colonne de direction Lenksaule Columna de direccion D102 16,112;16125,
KonoHka pynesas Steering column Colonne de direction Lenksaule Columna de direccion D103 133, 137
KonoHka pynesas Steering column Colonne de direction Lenksaule Columna de direccion D104 135
KonoHka pynesast Steering column Colonne de direction Lenksaule Columna de direccion D105 GM-116
MexaHuam pynesoil Steering mechanism Mécanisme de direction Lenkung Mecanismo de direccion D110
MexaHuam pysesoil Steering mechanism Mécanisme de direction Lenkung Mecanismo de direccion D111
MexaHu3m pysesoil Steering mechanism Mécanisme de direction Lenkung Mecanismo de direccion D112 1(?,;524,113%5,
MpuBog, pynesoit Steering drive Timonerie de direction Lenkgestange Mando de direccion D120 ’
MpuBog, pynesoii Steering drive Timonerie de direction Lenkgestange Mando de direccion D121
TuapoycunuTenb pynesoro ynpasnexus Power steering Systeme de direction assitée Servolenkung Servodireccion hidraulica D132 1(?,;524,113%5,
Ban pynesoro ynpasnexus Steering mechanism shaft Arbre de direction Lenkspindel Arbol de direccion D140 ’
Ban pynesoro ynpasnexus Steering mechanism shaft Arbre de direction Lenkspindel Arbol de direccion D141
Ban pynesoro ynpasneus Steering mechanism shaft Arbre de direction Lenkspindel Arbol de direccion D142 16,1 12:;‘6 125,
Ban pynesoro ynpasneHus Steering mechanism shaft Arbre de direction Lenkspindel Arbol de direccion D143 133, 137
Ban pynesoro ynpasnexus Steering mechanism shaft Arbre de direction Lenkspindel Arbol de direccion D144 135
INeMEHTbI PyNIeBoro MexaH1ama Steering mechanism components  Vue éclatée du boitier de direction Hauptteile der Lenkung Elementos de direccion D150
ANeMeHTLI PyNEBOTO MexaHn3ma Steering mechanism components  Vue éclatée du boitier de direction Hauptteile der Lenkung Elementos de direccion D151
OneMeHTbI PYSIEBOr0 MexaHuama Steering mechanism components  Vue éclatée du boitier de direction Hauptteile der Lenkung Elementos de direccion D152 1?,;524,113%5,
Kaptep pynesoro Mexauama Steering box Boitier de direction Lenkgetriebegehause Carter del mecanismo de direccion D161 !
Kaptep pynesoro mMexaHuama Steering box Boitier de direction Lenkgetriebegehause Carter del mecanismo de direccion D162 1(?,;524,113%5,
Koneco pynesoe Steering wheel Volant de direction Lenkrad Volante de direccion D170 ’
D2. Moagecka nepeaHss D2. Front suspension D2. Suspension avant D2. Vorderradaufhangung D2. Suspension delantera
ANEeMeHTHI nepefiHelt NoABecKy Front suspension components Vue éclatée d'un élement de suspension Hauptteile der Vorderradauthangung Elementos de la suspension delantera D200

avant
ANEeMeHTHI nepefiHelt NoABecKy Front suspension components Vue éclatée d'un élement de suspension Hauptteile der Vorderradauthangung Elementos de la suspension delantera D201

avant
Crabunusatop nonepe4Hoi Anti-roll bar Barre stabilisatrice anti-roulis Querstabilisator Barra estabilizadora trasversal D220
YCTOMYMBOCTH
Croiika Teneckonmyeckas Telescopic strut Amortisseur telescopique Federbein Montante telescopico D230
Croifika Teneckonmyeckas Telescopic strut Amortisseur telescopique Federbein Montante telescopico D231
CToliKv Teneckonmyeckue B coope Telescopic struts assy Jambes telescopiques completes Federbein, komplett Montantes telescopicos en conjunto D240

-38-



1 2 3 4 5 [ 6 ] 7
D3. Nopsecka 3apHss D3. Rear suspension D3. Suspension arriere D3. Hinterradaufhangung D3. Suspension trasera
Mopagecka 3aaHsis Rear suspension Suspension arriere Hinterradaufhangung Suspension trasera D300
AmopTusarop 3aHeit noasecku Rear suspension shock absorber  Amortisseur de suspension arriere StoBdampfer der Hinterradaufhangung ~ Amortiguador de la suspension trasera D320
D4. Koneca D4. Wheels D4. Roues D4. Rader D4. Ruedas
Kynaku noBOpOTHBbIE 1 CTYMMLbI Steering knuckles and hubs Pivots et moyeux Achsschenkel und Naben Manguetas y cubos D400
Koneca Wheels Roues Rader Ruedas D410
Koneca Wheels Roues Rader Ruedas D411
Koneca Wheels Roues Rader Ruedas D412
Koneca Wheels Roues Rader Ruedas D413
Koneca Wheels Roues Rader Ruedas D414
Koneca Wheels Roues Rader Ruedas D415
Koneca Wheels Roues Rader Ruedas D416 GM-11
Koneca Wheels Roues Rader Ruedas D417
Koneca Wheels Roues Rader Ruedas D418
Koneca Wheels Roues Rader Ruedas D419 14
Crynuua 3aaHero koneca Rear wheel hub Moyeu de roue arriere Hinterradnabe Cubo de larueda trasera D420
E. YctpoiicTBa E. Comfort and convenience E. Dispositifs auxiliaires E. Hilfseinrichtungen E. Dispositivos auxiliares
BCMOMOraTesbHble equipment
E1. Otonnenue, BeHTUNALMSA E1. Interior heating and E1. Chauffage et ventilation de E1. Heizung, Luftung E1. Calefaccion y ventilacion
Ky30Ba ventilation I'habitacle
CvcTema BEHTUNSILW 1 OTOMJEHMS Heating and ventilation system  Chauffage-ventilation Heizungs- und Luftungsanlage Si::l‘t?er::;e(\; igﬁ ventilacion y de E100
CucTema BEHTUNSLMM 1 OTOMJIEHMS Heating and ventilation system Chauffage-ventilation Heizungs- und Liftungsanlage %?slteefzmal(,ie ventilacion y de E101
CvcTema BEHTUASLIW 1 OTONAEHMS Heating and ventilation system  Chauffage-ventilation Heizungs- und Luftungsanlage g????%:g ng ventilacion y de E102
CvcTemMa BEHTUASILIW 1 OTOMAEHMS Heating and ventilation system  Chauffage-ventilation Heizungs- und Luftungsanlage %?steear#: ng ventilacion y de E103
YripaBneHme BeHTUnaLmen u Heating and ventilation control Commande de chauffage-ventilation Steuerung fur Heizung und Luftung %%ﬁ::ﬁglc? ge ventilacion y de E110
OTOM/EHNEM calefaccion
Ynpasnexve BeHTUNSLMEN 1 Heating and ventilation control Commande de chauffage-ventilation Steuerung fur Heizung und Luftung Comando de ventilacion y de E111
OTOM/IEHNEM calefaccion
YripaBneHne BeHTUnaLmen u Heating and ventilation control Commande de chauffage-ventilation Steuerung fur Heizung und Luftung Comando de ventilacion y de E113 H
OTOM/IEHNEM calefaccion
OrtonuTens Heater Appareil de chauffage-ventilation Heizgerat Calefactor E120
B03ayxonpoBo/bl OTONUTENS Heater airducts Conduits d'air Luftfuhrungskasten Conductos aire de calefactor E130
Bo3ayxonpoBo/b! OTONUTENs Heater airducts Conduits d'air Luftfuhrungskasten Conductos aire de calefactor E131
B03/1yx0npoBo/bl OTONUTENS Heater airducts Conduits d'air Luftfuhrungskasten Conductos aire de calefactor E132
B03/1yx0npoBoL! 1 BEHTUNSTOP Airducts with heater blower Conduits d'air et ventilateur Luftkanale und Heizgeblase Conductos aire y ventilador del E133
oTonuTens calefactor
BeHTUNSTOp 1 KOXYX OTONUTENs Blower and heater unit housings ~ Ventilateur et capots Heizgeblase und Heizkasten Ventilador y cubiertas del calefactor E141

-39-



1 2 3 4 5 6 7
Panvarop u koxyxv otonutens rI;leat exchanger and heaterunit  Radiateur et boitiers Kuhler und Heizkasten Radiador y cubiertas del calefactor | E151 |
Paguarop 1 Koxyxv oTonuTens rI;I?al;l?f(re])'((}cshamger and heaterunit ~ Radiateur et boitiers Kuhler und Heizkasten Radiador y cubiertas del calefactor E152
Panvarop n koxyxv otonutens E%%?Tgfcshanger and heaterunit ~ Radiateur et boitiers Kuhler und Heizkasten Radiador y cubiertas del calefactor E153
Konmmumonep Aﬁgiﬁéibner Conditionnement d'air Klimaanlage Acondicionador E160 14
MpuBog, koMnpeccopa konavumonepa  Compressor belt drive Commande du compresseur Compressorantrieb Mando del compressor E170 14
E2. OmbiBaTENMU E2. Washers E2. Lave-glaces E2. Wascher E2. Lavadores
OmblBatenu nepeanme Front washers Lave-glaces avant Vorderwascher Lavadores delanteros E200
OmblBatenu nepegnme Front washers Lave-glaces avant Vorderwascher Lavadores delanteros E210 22
OmbiBaTenm Washers Lave-glaces Wascher Lavadores E220
OMbIBaTENM Washers Lave-glaces Wascher Lavadores E221 22
K. 9nektpoobopynosanue K. Electrical equipment K. Equipement électrique K. Elektrik K. Equipos eléctricos
K1. 9nekrpoo6opynosanue K1. Engine electrical equipment K1. Equipement électrique du moteur  K1.Motorelektrik K1. Equipos eléctricos del motor
ABurarens
CucTtema 3axuranms Ignition system Allumage Zundanlage Sistema de encendido K100
CucTema 3axuranms Ignition system Allumage Zundanlage Sistema de encendido K101
CucTtema 3axuraHms Ignition system Allumage Zundanlage Sistema de encendido K102
BIOKM 3NEKTPOHHbIE Electronic control modules Blocs électroniques Steuergerate, elektronische Equipo eleconico K103
B10KM 3NEKTPOHHbIE Electronic control modules Blocs électroniques Steuergerate, elektronische Equipo eleconico K104 GM
B10KM 3N1EKTPOHHbIE Electronic control modules Blocs électroniques Steuergerate, elektronische Equipo eleconico K105 Rus+B
BbIKI04aTeNb 3aKUraHNS Ignition switch Contact d'allumage Zundschalter Interruptor de encendido K110
PacripenenuTent saxuraHus Ignition distributor Allumeur Zundverteiler Distribuidor de encendido K120
Mogynb 3aXuraHus Ignition module Module d'allumage Zundmodul Bobina de encendido K121
Mogynb 3aXuraHus Ignition module Module d'allumage Zundmodul Bobina de encendido K122
bartapes akkymynsTopHas Battery Batterie Batterie Bateria de acumuladores K130
leHepatop ¢ apMaTtypoit Alternator and fixtures Alternateur et ses fixations Generator mit Trager Alternador con accesorios K140
leHepatop ¢ apMaTypoit Alternator and fixtures Alternateur et ses fixations Generator mit Trager Alternador con accesorios K141 14
Craprep Crank motor Démarreur Anlasser Estator K150
Jatumku Sensors Capteurs Geber Sensores K160
ONEeKTPOBEHTUNATOP Electric fan Motoventilateur Lufter Electroventilador K170
K2. Cuctema oceelueHus K2. Lighting system K2. Systeme d'eclairage K2. Beleuchtung K2. Sistema de alumbrado
OcBelleHre nepeaHee Front lights Eclairage avant Vorderbeleuchtung Alumbrado delantero K200
vapokoppekTop dap Hydraulic headlight adjuster Commande de réglage de phares Leuchtweitenregler Corrector hidraulico de faros K210
OcBelLeHne canoHa Interior lighting Eclairage de I'habitacle Innenraumbeleuchtung Alumbrado del habitaculo K220
OcaellgHne 3agHee Rear lights Eclairage arriere Hinterbeleuchtung Pilotos traseros K230
OcBellgHe 3agHee Rear lights Eclairage arriere Hinterbeleuchtung Pilotos traseros K231

- 40 -



1 2 [ 3 4 5 [ 6 ] 7
K3. MpuHapnexHoctn K83. Accessories K3. Accessoires K3. Zubehor K3. Accesorios
CurHans! Tell-tales Avertisseurs Signale Senales K300
Mpubops Instruments Appareils Gerate Instrumentos K310
BuiIknio4aTenu 1 noacBeTka npubopos Instrur:nent illumination and Interrupteurs et éclairage d'instruments  Schalter und Tafelgeratebeleuchtung  Interruptores K320
switches
Buiknioyatenu 1 noaceetka npubopos  Instrument illumination and Interrupteurs et éclairage d'instruments  Schalter und Tafelgeratebeleuchtung  Interruptores K321
switches
Brokw ynpasnenms u npukypusatens  Control blocks and cigarette lighter Blocs de commande et allume-cigares  Steuergerate, Zigarettenanziinder Bloco de mando y encendedor K330
B10K MOHTaXHbIi Fuse and relay block Boite a fusibles et relais Zentralelektrik Caja fusibles y relé K340
Pene Relays Relais Relais Relé K350
Pene Relays Relais Relais Relé K351
Pene Relays Relais Relais Rele K352 AB
CTeKnoouncTUTENb NepeHuii Windshield wiper Essuie- glace avant Scheibenwischer vorne Limpialuna delantera K360
CTeknooyncTUTeNb 3aaHWi Rear wiper Essuie-glace arriere Heckscheibenwischer Limpialuna trasera K370
CTeknooyncTUTENb 3aaHUI Rear wiper Essuie-glace arriere Heckscheibenwischer Limpialuna trasera K371
MoayLuka 6e30MacHoCTH Airbag Airbag Airbag Airbag K380 AB
K4. XryTel npososos K4. Wire harnesses K4. Faisceaux de cables K4. Kabelstrange K4. Mazo de cables
XryTbl NPOBOLOB MOTOPHOrO OTCEKA Engine bay wire harness Faisceaux du compartiment moteur Kabelstrange fur Motorraum Mazo de cables delanteros K400
XryTbl NpoBOAOB CcanoHa Eassenger compartment wire Faisceaux de I'habitacle Kabelstrange fur Innenraum Mazo de cables del habitaculo K410
arness
XryTbl NPOBOAIOB NaHenu npubopos Instrument panel wire harness Faisceaux du tableau de bord Kabelstrange furTafelgerate Mazo de cables del tablero K420
Apmarypa XryToB npoBogoB Wire harness accessories Accessoires des faisceaux Kabelstrangezubehor Guarniciones de mazo de cables K430
M. KysoB M. Body M. Carrosserie M. Karosserie M. Carrocerla
MO. Kysos B c6ope MO. Body assembly MO. Carrosserie complete MO. Karosierie, komplett MO. Carrocerla en conjunto
Kysos Body Carrosserie Karosserie Carrocerla Moo1
M1. UnTepbep Ky3oBa M1. Body interior M1. Aménagement de la carrosserie ~ M1. Innenraum M1. Parte interior de la carrocerla
CvpeHba nepeaHne Front seats Sieges avant Vordersitze Asientos delanteros M100
MexaH13M YCTaHOBKM NMepeHIX Front seats adjustment Mécanisme de réglage du siege Einstellung der Sitze Mecanismo de instalacion de los M110
cuaeHni mechanism asientos
CwupaeHbe 3aaHee Rear seat Banquette arriere Ricksitze Asiento trasero M120
CwupaeHbe 3aaHee Rear seat Banquette arriere Ricksitze Asiento trasero M121
MexaH13M YCTaHOBKM 3a[HEro cuaeHbs  Front seats adjustment Mécanisme de réglage du siege Einstellung der Sitze Mecanismo de instalacion de los M130
mechanism asientos
MexaHnam yCTaHOBKM 3aaHero cupenbs  Front seats adjustment Mécanisme de réglage du siege Einstellung der Sitze Mecanismo de instalacion de los M131
mechanism asientos
TepMoLLYMOM30MALMS CanoHa Inter||or thermal and noise Isolations thermique et phonique de Warmeisolation und Schalldampfung  Aislamiento termosonoro del habitaculo  M140
insulation I'habitacle
TepMOLLIYMOU3ONALIMS MOTOPHOTO Engine compartment thermal and  Isolations thermique et phonique du Warmeisolation und Schalldampfung  Aislamiento térmosonoro del M145
oTceka noise insulation compartiment moteur Motorraum compartimiento del motor
KoBpuku canoxa Interior floor mats Tapis de I'habitacle Bodenmatten Alfombras del habitaculo M150

-4 -



1 2 3 4 5 6
Kospuku GaraxHuka Luggage compartment mats Tapis du coffre a bagages Bodenmatten Kofferraum Alfombras del portaequipajes I M155 I
O6uBska canoHa Interior trim Garniture de I'habitacle Innenraumverkleidung Tapizado del habitaculo M160
0O6uBka canoHa Interior trim Garniture de I'habitacle Innenraumverkleidung Tapizado del habitaculo M161
O6wuBKa canoHa Interior trim Garniture de I'habitacle Innenraumverkleidung Tapizado del habitaculo M162
0O6wBKa GaraxHuka Luggage compartment trim Garniture du coffre & bagages Kofferraumverkleidung Tapizado del portaequipajes M170
0O6uBka GaraxHuka Luggage compartment trim Garniture du coffre a bagages Kofferraumverkleidung Tapizado del portaequipajes M171
06mBKa HaraxHuka Luggage compartment trim Garniture du coffre a bagages Kofferraumverkleidung Tapizado del portaequipajes M172
MpuHa@NEXHOCTI canoHa Interior accessories Accessoires de I'habitacle Innenraumzubehor Accesorios del habitaculo M180
3epkana Mirrors Retroviseurs Spigel Retrovisores M185
MaHenb npubopos Instrument panel Planche de bord Armaturenbrett Panel de instrumentos M190
MaHenb npubopoB Instrument panel Planche de bord Armaturenbrett Panel de instrumentos M191
Ak Belwesoit Glove box Boite a gants Handschuhfach Guantera M195
M2. OcHoBHble anemeHTbl Ky3oBa M2. Main body components M2. Elements principaux de la M2. Hauptteile der Karosserie M2. Elementos principales de la

carrosserie carrocerla

Kanot Hood Capot de moteur Motorhaube Capd M200
Mon ky308a nepeaHuii Body floor, front Plancher de la carrosserie avant Boden, vorne Piso de la carrocerla delantera M230
Mon ky308a 33IHWI Body floor, rear Plancher de la carrosserie arriere Boden, hinten Piso de la carrocerla trasero M235
dnemeHTbI nepeaka Body front frame Carcasse de la partie avant Innenteile, vorne Frente M240
AnemeHTb 6OKOBMHBI M 3apKa Body side and rear frame Carcasse de la partie latérale et arriere ~ Seitenwand und Innenteile, hinten Elementos interiores trasero M250
IneMeHTH GOKOBUHbI 1 334Ka Body side and rear frame Carcasse de la partie laterale et arriere ~ Seitenwand und Innenteile, hinten Elementos interiores trasero M251
3neMeHTbl GOKOBUHbI 1 33aKa Body side and rear frame Carcasse de la partie latérale et arriere ~ Seitenwand und Innenteile, hinten Elementos interiores trasero M252
lMaHenu ky3oBa Body panels Panneaux de la carrosserie AuBenteile Elementos exteriores M260
MaHenu ky308a Body panels Panneaux de la carrosserie AuBenteile Elementos exteriores M261
MaHenwn ky3osa Body panels Panneaux de la carrosserie AuBenteile Elementos exteriores M262
Kpbilka GaraxHuka Trunk lid Porte du coffre a bagages Kofferraumdeckel Tapa del portaequipajes M280
3amoK KpbiLku GaraxHuka Trunk lid lock Serrure de porte du coffre a bagages Kofferraumdeckelschlosser Cerradura de tapa del portaequipajes ~ M290
M3. [ieepu u OKkHa M3. Doors and windows M3. Portes et vitres M3. Turen und Fenster M3. Puertas y lunas
[lBepyn nepexme Front doors Portes avant Vorderturen Puertas delanteras M300
JlBepn nepexme Front doors Portes avant Vorderturen Puertas delanteras M301
[lBepu nepenHne Front doors Portes avant Vordertiren Puertas delanteras M302
Metnu psepeit Door hinges Charnieres des portes Turgelenke Bisagras de puertas M305
[JlBepy 3agHme Rear doors Portes arriere Hintertren Puertas traseras M310
[lBepu 3amHme Reardoors Portes arriere Hintertren Puertas traseras M311
[JlBepu 3agHme Rear doors Portes arriere Hintertren Puertas traseras M312
3aMKu nepeaHux apepeit Front door locks Serrures de portes avant Vordertlrschlosser Cerraduras de las puertas delanteras M320
3amKu 3aHKX [1BEPENt Rear door locks Serrures de portes arriere Hinterturschlosser Cerraduras de las puertas traseras M330
OKHa nepeaHmx asepeit Front door windows Vitres de portes avant Vorderturscheiben Lunas de las puertas delanteras M340

- 42 -



1 2 3 4 5 | 6 |
OkHa 3aHuX aBepeii Rear door windows Fengtres des portes arriere Hinterturscheiben Lunas de las puertas traseras M350
OkHa 3aHuX aBepeii Rear door windows Fengtres des portes arriere Hinterturscheiben Lunas de las puertas traseras M351
OkHa 33HUX [Bepeit Rear door windows Fengtres des portes arriere Hinterturscheiben Lunas de las puertas traseras M352
CrexnononbemMHnki nepenHnx agepeii  Front window regulator Leve-vitres des portes avant Fensterheber, vorne Elevalunas delanteras M360
CrexnonogbemHnkv nepeHux fsepeii  Front window regulator Leve-vitres des portes avant Fensterheber, vorne Elevalunas delanteras M361
CTeKsI0noabeMHIKI 3a[HUX BEpeit Rear window regulator Leve-vitres des portes arriere Fensterheber, hinten Elevalunas traseras M370
CTeK/I0noAbeMHIKI 3a[HUX BEpeit Rear window regulator Leve-vitres des portes arriere Fensterheber, hinten Elevalunas traseras M371
OkHa Windows Vitres Fenster Lunas M380
OkHa Windows Vitres Fenster Lunas M381
OkHa Windows Vitres Fenster Lunas M382
[Bepb 3aika Tailgate Hayon Heckklappe Porton trasero M390
[Bepb 3apka Tailgate Hayon Heckklappe Porton trasero M391
3aMok [1Bepy 3aaKa Tailgate lock Serrure de I'hayon Heckklappeschlosser Cerradura del porton trasero M395
M4. 3nemenTbl 06nuuoBoyHbie M4, Trim components M4. Elements de garnissage M4. Zierelemente M4. Elementos de revestimiento
Pewetka paguaropa Radiator trim Calandre de radiateur Kiihlermaske Revestimiento del radiador M400
PeweTka paguatopa Radiator trim Calandre de radiateur Kihlermaske Revestimiento del radiador M401
Cnoiinep 1 Haknaaoku aekopaTuBHbIE Spoiler and badges Spoiler et monogrammes Spoiler und Zierleisten Aleron y anagramas M410
Cnoiinep v Haknaaokw AekopaTuBHbIE Spoiler and badges Spoiler et monogrammes Spoiler und Zierleisten Aleron y anagramas M411
Croiinep 1 HaKnaaKm AeKopaTuBHbIE Spoiler and badges Spoiler et monogrammes Spoiler und Zierleisten Aleron y anagramas M412
JIOXEeMeHTbI BaraxHuKa KpbiLum Roof rails Galeries de toit Dachrelings Alojamientos del baul M413
Haxnagku 06MMLOBOYHbIE Trim panels Enjoliveurs Auflagen Embellecedores M420
Haknagkn 061mL0BOYHbIE Trim panels Enjoliveurs Auflagen Embellecedores M421
O6Texarenm nopora Sill trim Carenes des seuils Schwellen-Wasserablaufleisten Carenados de bajos M423
LLnTkn Covers Toles de protection Zierschilde Guardabarros M424
LLIyTkm Covers Toles de protection Zierschilde Guardabarros M425
Bamnep nepenHuii Front bumper Pare-chocs avant StoBstange, vorne Paragolpes delantero M430
Bamnep nepenHuii Front bumper Pare-chocs avant StoBstange, vorne Paragolpes delantero M431
bamnep 3anHuii Rearbumper Pare-chocs arriere StoBstange, hinten Paragolpes trasero M440
Bamnep 3anHuii Rearbumper Pare-chocs arriere StoBstange, hinten Paragolpes trasero M441
Bamnep 3anHuii Rearbumper Pare-chocs arriere StoBstange, hinten Paragolpes trasero M442
T. Cxema yctaHosku 3arnywek 1. Plug Layout T. Schéma d’emplacement des  T. Anordnung der T. Esquema de instalaicion de
obturateurs VerschluBstopfen obturadores
Cxema yCTaHOBKM 3armylLek Plug Layout Schéma d’emplacement des obturateurs  Anordnung der VerschluBstopfen Esquema de instalaicion de T100
obturadores
Y. Unctpyment Y. Tools Y. Outillage Y. Werkzeug Y. Herramientas
MHCTpYMeHT wodepckuii Driver's tools Outillage de bord Fahrerwerkzeug Herramientas del conductor Y100

-43 -



@ WUIIOCTPALUU N NEPEYEHb AETAJIEA U CBOPO4HbIX EQUHULL
@ ILLUSTRATION AND LIST OF SPARE PARTS

@ ILLUSTRATION ET NOMENCLATURE DES PIECES DETACHEES

© BILDER UND TEILE- BZW. BAUEINHEITENVERZEICHNIS

@ FIGURAS Y LISTA DE LAS PIEZAS Y DE LAS UNIDADES DE MONTAJE

LT

A001

Asurartenb
Engine
Moteur
Motor
Motor

2110 (01)  2111-01 (03)
21101 (02)  2111-02 (03)
21102 (03) 21111 (01)
21102-01 (03) 21122  (03)
21102-02 (03)  21122-01 (03)
2111 (03)  21122-02 (03)

- 44 -




:1‘ N'ft:;?Bl‘i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2111-1000260-41 (14) 1 Jlguratenn Engine Moteur Motor Motor
2 +2110-1000260 (01) 1 Jguratenb Engine Moteur Motor Motor
3 +2111-1000260-14 (E2) 1 Jguratenn Engine Moteur Motor Motor
3 +2111-1000260-15 (30) 1 Jlguratenn Engine Moteur Motor Motor
3 +2111-1000260-76 (E3) 1 Jlsuratenn Engine Moteur Motor Motor
3 +2111-1000260-77 (40) 1 Jguratenn Engine Moteur Motor Motor
4 +2111-1000260-61 (03-125)1 24, 1 Jlguratenn Engine Moteur Motor Motor
4 +2111-1000260-62 (03-135, 136) 1 [Jlguratens Engine Moteur Motor Motor
5 +21114-1000260-20 (02) 1 Jguratenn Engine Moteur Motor Motor

- 45 -

A001




A002

Asurartenb
Engine
Moteur
Motor
Motor

21103
21103-01
21103-02
21103-03
21104  (01)
21104-01 (01)

- 46 -

21113
21113-01
21113-02
2112
2112-01
2112-02




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
T AT T Bt Aopliostion TQTY @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 2112-1000260-44 (14) 1 Jguratenb Engine Moteur Motor Motor

2 2112-1000260-61 (16, 124, 125) 1 Jlguratens Engine Moteur Motor Motor

2 2112-1000260-62 (135, 136) 1 Jlguratenn Engine Moteur Motor Motor

3 2112-1000260-10 (E2) 1 Jluratenn Engine Moteur Motor Motor

3 2112-1000260-76 (E3) 1 Jlguratenn Engine Moteur Motor Motor

4 21124-1000260-10 (01) 1 Jguratenn Engine Moteur Motor Motor

- 47 -

A002




OB~ NOOAODWODN -

©

10

11
12

A145, K141

13
14

15

16
17

18
19

A010

MopBecka paBurarens
Engine mounting
Suspension de moteur
Motoraufhangung
Suspension del motor

2110
21101
21102
21102-01
21102-02
211

- 48 -

2111-01
2111-02
211
21122
21122-01
21122-02




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2110-1001251 1 Orpannuutens BepxHuii Upper stop Butée supérieure Feststeller, oben Tope superior
2 +2110-1001242 ~ 1 TMopywka onopsl psuratens Engir;)e mounting flexible Tampon d'appui de moteur Motorlagerung Tope elastico de apoyo
member
2 +2110-1001242-01 ~ 1 TMopywka onopbl psuratens Engir;)e mounting flexible Tampon d'appui de moteur Motorlagerung Tope elastico de apoyo
member
3 11306921 1 Bontr M10x1,25x30 Bolt M10x1.25x30 Boulon M10x1,25x30 Schraube M10x1,25x30 Tornillo M10x1,25x30
4 11198373 2 |aitba 10 npyxuHHas Spring washer 10, tapered Rondelle a ressort conique 10  Federscheibe 10 Arandela 10 elastica conica
KOHMyeckas
5 +2101-1001101 1 LWnunbka M8x15 Stud M8x15 Goujon M8x15 Stift M8x15 Esparrago M8x15
6 +2110-3701686 1 Taiika Nut Ecrou Mutter Tuerca
7 12164711 1 Tlaitka M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
8 +2110-1001157 ~1 1 KpoHwTeitn npaBoit onopbl RH mounting bracket Support d'appui D Trager, rechts Soporte del apoyo der.
aBurateng
8 +2110-1001157-10 ~ 1 KpoHwTeitn npaBoit onopsbl RH mounting bracket Support d'appui D Trager, rechts Soporte del apoyo der.
aBurateng
9 +2110-1001209-10 ! 1 Waitba paucTaHUMOHHas Spacer sleeve Douille entretoise Abstandshiilse Buje espaciador
10 +2110-1001159 1 Bont MB8x76 Bolt M8x76 Boulon M8x76 Schraube M8x76 Tornillo M8x76
11 11198173 1(21; 11??‘5,‘ 112:?55) 2 |[llatba 8 npyxuHHas koHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 Federscheibe 8 Arandela 8 eléstica conica
12 +2110-1701250 1(21; 11??5,"112%) 2 Bont M8x85 Bolt M8x85 Boulon M8x85 Schraube M8x85 Tornillo M8x85
13 +2110-1001224 ' ' 3 Bont M10x1,25x70 Bolt M10x1.25x70 Boulon M10x1,25x70 Schraube M10x1,25x70 Tornillo M10x1,25x70
14 +2121-1001029 5 |laii6a Washer Rondelle Scheibe Arandela
15 +2110-1001161 2 Bont M8x65 Bolt M8x65 Boulon M8x65 Schraube M8x65 Tornillo M8x65
16 +2110-1001195 1 KponwrTeitn B cbope Bracket assy Support complete Trager komplett Soporte en conjunto
17 +2101-1003017 2 Brynka ycTaHOBOYHAs Locating bush Douille de centrage Stellhilse Buje ajuste
18 +2112-1001362-20 (14) 1 KpoHwTeitH HuxHuit Lower bracket Support inferieur Stutze, unten Soporte inferior
19 +2112-1001371 1(21; 11§é 112;,5) 2 pont M10x1,25x55 Bolt M10x1.25x55 Boulon M10x1,25x55 Schraube M10x1,25x55 Tornillo M10x1,25x55
20 16105011 ' ' 2 Taiika M12x1,25 Self-locking nut M12x1.25 Ecrou autofreiné M12x1,25 S.Mutter M12x1,25 Tuerca M12x1,25
CaMOKOHTpsLWascs autoblocante
21 10520001 2 |aiba 12 Washer 12 Rondelle 12 Scheibe 12 Arandela 12
22 +2110-1001281 1 KpoHwTeitn 3apuuit Rear bracket Support arriere Stiitze, hinten Soporte trasero
23 +2110-1001284 2 QrpaHuuntens End stop Butée Feststeller Limitador
24 +2110-1001282 1 Bont 3agHero KpoHwTeiiHa Rear bracket bolt Boulon de support arriere Hinterstutzenschraube Tornillo del soporte trasero
25 +2110-1001286 1 nMopywka sagHeit onopsl Engine rear mounting flexible ~ Tampon d'appui arriere de Hintermotorlagerung Tope elastico de apoyo
ABMraTens member moteur trasero de motor
26 13546421 2 [lnuabka M10x1,25x28 Stud M10x1.25x28 Goujon M10x1,25x28 Stift M10x1,25x28 Esparrago M10x1,25x28
27 8211 04.99-> +2112-1001348 3 lllaitba onopHas Thrust washer Rondelle Scheibe Arandela de apoyo
28 08211 ->04.99 12574511 2 Taitka M10x1,25 Self-locking nut M10x1.25 Ecrou autofreiné M10x1,25 S.Mutter M10x1,25 Tuerca M10x1,25
CaMOKOHTpALWanaca
29 8211 04.99-> +2110-1001257 4 Taiika M10x1,25 Nut M10x1,25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
30 15541321 2 Bont M12x1,25x75 Bolt M12x1.25x75 Boulon M12x1,25x75 Schraube M12x1,25x75 Tornillo M12x1,25x75
31 +2110-1001259 2 Bont M8x21 Bolt M8x21 Boulon M8x21 Schraube M8x21 Tornillo M8x21
32 +2110-1001249 1 OrpaHnuutens HuXHWi Lower stop Butée inférieure Feststeller, unten Tope inferior
33 +2110-1001230 1 KpoHwTeitH nesoit onopsl LH mounting bracket Support d'appui G Trager, links Soporte del apoyo izq.
34 +2110-1001255 1 Wnunbka Stud Goujon Stift Esparrago
35 08211 ->04.99 +2110-1001260 1 Taitka ¢ wainboit Nut and washer Ecrou avec rondelle Mutter mit Scheibe Tuerca con arandela
36 +2112-1001376 1(2]4, 11353, 1121;:16 1 Bont M10x1,25x25 Bolt M10x1.25x25 Boulon M10x1,25x25 Schraube M10x1,25x25 Tornillo M10x1,25x25
5, 135,
37 +2112-1001364 1(2]54 113{35, 112??6; 2 Brynka yCTaHOBOYHas Locating bush Douille de centrage Buchse Buje ajuste
38 +2112-1001362-30 (1?3;2%(15)25 1 KpoHWTelH HUXHWiA Lower bracket Support inferieur Stitze, unten Soporte inferior
A010
4 LADA 110, 111, 112 -49 -



A145, K141

1
2 A002
3
4 18
) 19
6 20
7
8
9 21
10
11
22
12
13 14
14 23
15 24
25
16
17 7126
21103 21108 2112-02
I'Iop,BeCKa apuratensd 21103-01 21113
A011 Engine mounting 21103-02 21113-01

Suspension de moteur 21103-03 21113-02

Motoraufhangung 21104 2112

Suspension del motor 21104-01 2112-01

- 50 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 12164711 1 Taiika M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
2 11198373 1 lWai6a 10 npyxuHnHas Spring washer 10, tapered Rondelle a ressort conique 10  Federscheibe 10 Arandela 10 elastica conica
KOHMYEcKas
3 +2110-1001157 ~1 1 KpoHwTeitn npasoii onopbl RH mounting bracket Support d'appui D Trager, rechts Soporte del apoyo der.
npuratens
3 +2110-1001157-10 ~ 1 KpowwTeitn npasoit onopel RH mounting bracket Support d'appui D Trager, rechts Soporte del apoyo der.
nsuratens
4 2110-1001209-10 ! 1 IWaitba AucTaHUMOHHAS Spacer sleeve Douille entretoise Abstandshulse Buje espaciador
5 +2110-1001159 1 Bont M8x76 Bolt M8x76 Boulon M8x76 Schraube M8x76 Tornillo M8x76
6 11198173 1(2154 1136é 112;é) 2 |llaitba 8 npyxuHHas KoHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 eléstica conica
7 +2110-1701250 1(215;1 ! %H 12516) 2 Bont M8x85 Bolt M8x85 Boulon M8x85 Schraube M8x85 Tornillo M8x85
8 +2110-1001224 ‘ ’ 3 Bont M10x1,25x70 Bolt M10x1.25x70 Boulon M10x1,25x70 Schraube M10x1,25x70 Tornillo M10x1,25x70
9 +2121-1001029 3 llaiba Washer Rondelle Scheibe Arandela
10 +2110-1001161 2 Bont M8x65 Bolt M8x65 Boulon M8x65 Schraube M8x65 Tornillo M8x65
11 +2110-1001195 1 KpoHwrteitn B cbope Bracket assy Support complete Trager komplett Soporte en conjunto
12 +2101-1003017 2 Brynka ycTaHOBOYHas Locating bush Douille de centrage Stellhiilse Buje ajuste
13 +2112-1001362 1 KpoHwTeitH HUXHKii Lower bracket Support inférieur Stiitze, unten Soporte inferior
14 +2112-1001371 2 Bont M10x1,25x55 Bolt M10x1.25x55 Boulon M10x1,25x55 Schraube M10x1,25x55 Tornillo M10x1,25x55
15 +2112-1001368 1 Bont M10x1,25x40 Bolt M10x1.25x40 Boulon M10x1,25x40 Schraube M10x1,25x40 Tornillo M10x1,25x40
16 +2110-1001257 1 Taiika M10x1,25 Nut M10x1,25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
17 +2112-1001384 1 Bont M10x1,25x50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50
18 +2110-3701686 1 Taitka Nut Ecrou Mutter Tuerca
19 +2101-1001101 1 LWnunbka M8x15 Stud M8x15 Goujon M8x15 Stift M8x15 Esparrago M8x15
20 +2112-1001376 1(2154 11:?5, 1125?6) 1 Bont M10x1,25x25 Bolt M10x1.25x25 Boulon M10x1,25x25 Schraube M10x1,25x25 Tornillo M10x1,25x25
21 +2112-1001362-30 (1?3;24%32;)25 1 KpoHWTeilH HUXHWiA Lower bracket Support inféerieur Stiitze, unten Soporte inferior
22 +2112-1001362-20 (’14) 1 KpoHwTeitH HuXHKii Lower bracket Support inférieur Stutze, unten Soporte inferior
23 +2112-1001364 2 Brynka yCTaHOBOYHas Locating bush Douille de centrage Buchse Buje ajuste
24 +2112-1001366 1 Brynka Bush Douille Buchse Buje
25 +2112-1001373 1 Bont M10x1,25x105 Bolt M10x1.25x105 Boulon M10x1,25x105 Schraube M10x1,25x105 Tornillo M10x1,25x105
26 +2112-1001300 1 LUlvaura B c6ope Bar assy Barre Stange Varilla
27 +2112-1001310 ~ 1 TMopywka wraHrm Flexible mounting Palier élastique Gummilager Tope de la barra
27 +2112-1001310-01  ~ 1 TMopywka wraHrn Flexible mounting Palier élastique Gummilager Tope de la barra
A011
- - 51 -



11

; 12
13
14
3
4 15
5
6 2
16
17
. 18
19
8
A002
20
B211
g :
2
21103 21108 2112-02
I'Iop,BeCKa apurartensd 21103-01 21113
A012 | Engine mounting 21103-02 21113-01
Suspension de moteur 21103-03 21113-02
Motoraufhangung 21104 2112
Suspension del motor 21104-01 2112-01

-52-




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 +2112-1001346 1 Taiika HaknagHas Nut Ecrou Mutter Tuerca

2 8211 04.99-> +2110-1001257 3 Taitka M10x1,25 Nut M10x1,25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

3 +2112-1001300 1 LUlrasra B c6ope Bar assy Barre Stange Varilla

4 +2112-1001364 2 Brynka YCTaHOBOYHas Locating bush Douille de centrage Buchse Buje ajuste

5 13544331 2 [lUnunbka M8x65 Stud M8x65 Goujon M8x65 Stift M8x65 Esparrago M8x65

6 13543831 1 Wnunbka M8x40 Stud M8x40 Goujon M8x40 Stift M8x40 Esparrago M8x40

7 11306921 1 Bont M10x1,25x30 Bolt M10x1.25x30 Boulon M10x1,25x30 Schraube M10x1,25x30 Tornillo M10x1,25x30

8 11198373 1 lWai6a 10 npyxuHuas Spring washer 10, tapered Rondelle a ressort conique 10 Federscheibe 10 Arandela 10 elastica conica

KOHMYeckas

9 +2110-1001255 1 Wnunbka Stud Goujon Stift Esparrago
10 08211 ->04.99 2110-1001260 1 Taiika ¢ waiiboit Nut and washer Ecrou avec rondelle Mutter mit Scheibe Tuerca con arandela
11 05404 ->02.02 +2112-1001348 1 Lllaii6a onopuas Thrust washer Rondelle Scheibe Arandela de apoyo
11 5404 02.02-> +2121-1001029 1 Waiiba Washer Rondelle Scheibe Arandela
12 05404 ->02.02 +2110-1001224 1 Bont M10x1,25x70 Bolt M10x1.25x70 Boulon M10x1,25x70 Schraube M10x1,25x70 Tornillo M10x1,25x70
12 5404  02.02-> +2112-1001351 1 Bont M10x1,25x66 Bolt M10x1.25x66 Boulon M10x1,25x66 Schraube M10x1,25x66 Tornillo M10x1,25x66
13 +2112-1001292 1 KpoHwTeitn BepxHuit Upper bracket Support supérieur Stiitze, oben Soporte superior
14 +2112-1001326 1 Bont M10x1,25x118 Bolt M10x1.25x118 Boulon M10x1,25x118 Schraube M10x1,25x118 Tornillo M10x1,25x118
15 08079  ->12.02 +2112-1001294 3 Taitka Nut Ecrou Mutter Tuerca
15 8079  12.02-> +2110-3701686 3 Taiika Nut Ecrou Mutter Tuerca
16 +2110-1001251 1 Orpannyutens BepxHuii Upper stop Butée supérieure Feststeller, oben Tope superior
17 +2110-1001259 2 Bont M8x21 Bolt M8x21 Boulon M8x21 Schraube M8x21 Tornillo M8x21
18 +2110-1001242 ~ 1 Topywka onopsl pgsuratens Engir:)e mounting flexible Tampon d'appui de moteur Motorlagerung Tope elastico de apoyo

member

18 +2110-1001242-01 ~ 1 Mopywka onopwl mBuratens Engine mount flexible member Tampon d'appui de moteur Motorlagerung Tope elastico de apoyo
19 +2110-1001249 1 OrpaHnunTens HUXHWI Lower stop Butée inferieure Feststeller, unten Tope inferior
20 +2110-1001230 1 KpoHwTeiin nesoit onopsl LH mounting bracket Support d'appui G Trager, links Soporte del apoyo izg.
21 8211 04.99-> +2112-1001348 1 Lllaiiba onopnas Thrust washer Rondelle Scheibe Arandela de apoyo

- 53 -

A012




(A)I\J'

7
1
4
8
)
6
. 2110 21103-01 2111 21113-02 21122-02
Moaywka npasoi onopei 21101 21103-02 2111-01 2112
A013 | Supportpad, right 21102 21103-03 2111-02 2112-01
Bloc élastique d'appui droit 21102-01 21104 21111 2112-02
Motorlagerung, rechts 21102-02 21104-01 21113 21122
Tope elastico de apoyo derecho 21103 21108 21113-01 2112201

- 54 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 +2110-1001204 1 TMopywka B cbope Engine mounting flexible Tampon d'appui de moteur Motorlagerung komplett Tope elastico de apoyo en
member assy complete conjunto

2 2110-1001237 1 Taitka M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25

3 2110-1001253-10 1 Orpannuutens BepxHuii Upper restrictor Butée supérieure Feststeller, oben Tope superior

4 +2110-1001242 ~ 1 Mopywka onopsl ABuratens Engir;)e mounting flexible Tampon d'appui de moteur Motorlagerung Tope elastico de apoyo
member

4 +2110-1001242-01 ~ 1 TMopywka onopwl gBuratens Engine mount flexible member Tampon d'appui de moteur Motorlagerung Tope elastico de apoyo

5 2110-1001248 1 OrpaHnyutens HUXHWIA Lower restrictor Butée inferieure Feststeller, unten Tope inferior

6 +2110-1001214 1 Bont Bolt Boulon Schraube Tornillo

7 2110-1001259 2 Bont M8x21 Bolt M8x21 Boulon M8x21 Schraube M8x21 Tornillo M8x21

8 +2110-1001210 1 KponwrTeitn npasblii Bracket, RH Support D Trager, rechts Soporte der.

-b5 -

A013




1 20
2 21
3 22
4 23
S 24
6 25
7 26
8 27
9 28
10 | 1 29
12
" 30
12
13 11 31
32
14 33
DY 34
16
17 35
15 18 36
37
19
2110 (01)  2111-01 (02)
Bnok UMJINHAPOB U roJsioBKa O510Ka 21101 (03) 2111-02  (02)
A100 Cylinder block and cylinder block head 21102 (02) 21111 (01)
Bloc-cylindres et culasse 21102-01 (02) 21122 (02)
Zylinderblock und Zylinderkopf 21102-02 (02) 21122-01 (02)
Bloque de cilindros y culata 211 (02) 21122-02 (02)

-56 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1003284 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
2 +2108-1003298 2 Taiika Nut Ecrou Mutter Tuerca
3 +2108-1003278-01 2 |laitba Washer Rondelle Scheibe Arandela
4 +2108-1003277-01 ~ 2 Brynka Sleeve Douille Buchse Buje
4 +2108-1003277-02  ~ 2 Brynka Sleeve Douille Buchse Buje
5 +2108-1003274 2 Wnunbka Stud Goujon Stift Esparrago
6 04498-M1 ->05.02 +2108-1003260 (01) 1 Kpblwka ronoBku UMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
6 4498-nn  05.02-> +2108-1003260-10 (01) 1 Kpblwka ronoBKM LUMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
6 04498-MK  ->05.02 +2111-1003260 (02) 1 Kpbllwka ronoBku LMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
6 4498-Nn  05.02-> +2111-1003260-10 (02) (03) 1 Kpblwka ronoBku LUMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
7 4895-NMM  02.03-> +2108-1003271-01 (02) (03) 10 Bont M12x1,25x135 Bolt M12x1.25x135 Boulon M12x1,25x135 Schraube M12x1,25x135 Tornillo M12x1,25x135
8 +2108-1003271 (01) 10 Bont M12x1,25x135 Bolt M12x1.25x135 Boulon M12x1,25x135 Schraube M12x1,25x135 Tornillo M12x1,25x135
9 +2108-1003265 10 |llain6a Washer Rondelle Scheibe Arandela

10 +21083-1003011-40 1(2154, 11365, 112(;1(’5) 1 Tonoska 6noka LMANHAPOB Cylinder head Culasse Zylinderkopf Culata

11 14329101 ‘ ’ 1 3arnywka 30 vaweynas Cup stopper 30 Obturateur cuvette 30 SchalenverschluBkappe 30 Obturador 30 a taza

12 14328201 2 3arnywka 10 waweyHas Cup stopper 10 Obturateur cuvette 10 SchalenverschluBkappe 10 Obturador 10 a taza

13 +1118-1003011 (03) 1 Tonoska 6noka LMANHAPOB Cylinder head Culasse Zylinderkopf Culata

13 +21083-1003011 1 TonoBka 6noka LMAMHAPOB Cylinder head Culasse Zylinderkopf Culata

14 +2101-1002042 2 Brynka YCTaHOBOYHas Mounting bush Douille de centrage Stellhlilse Buje ajuste

15 +21083-1002011 ~ 1 Bnok unnuHapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros

15 +2110-1002011 ~ 1 Bnok unnuuapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros

15 +11183-1002011-10 (03) 1 Bnok unnuHapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros

16 14329201 6 3arnywka 36 uaweyHas Cup stopper 36 Obturateur cuvette 36 SchalenverschluBkappe 36 Obturador 36 a taza

17 10158601 1 3arnywka 16 cdepuyeckas Spherical plug 16 Obturateur sphérique16 Stopfen 16 Obturador esférico 16

18 5887 04.02-> +21083-1002046 2 3arnywka Plug Obturateur Stopfen Obturador

19 14234330 10 Bont M10x1,25x65 Bolt M10x1.25x65 Boulon M10x1,25x65 Schraube M10x1,25x65 Tomillo M10x1,25x65

20 13541221 (02) (03) 2 Wnunbka M6x22 Stud M6x22 Goujon M6x22 Stift M6x22 Esparrago M6x22

21 +2111-1003288 (02) (03) 1 3arnywka Plug Obturateur Stopfen Obturador

21 +2111-1003288-10 (E3) 1 3arnywka Plug Obturateur Stopfen Obturador

21 +2111-1003288-14 (E3) 1 3arnywka Plug Obturateur Stopfen Obturador

22 +2111-1003286 (02) (03) 1 Bont Bolt Boulon Schraube Tornillo

23 +2111-1003284 (02) (03) 1 Kombuo YNNOTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura

24 10725911 (02) (03) 2 Taiika M6 Hu3Kkas Thin nut M6 Ecrou bas M6 Flachmutter M6 Tuerca M6 baja

25 11197773 2 |llaitba 6 npyxuHHas KoHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica

26 +2108-1003286 1 Bunt Screw Vis Schraube Tornillo

27 +2108-1003282 1 Kopnmyc BCnomoratenbHbix Ancilliary units housing Corps des organes auxiliaires  Hilfsaggregatengehause Cuerpo de los grupos

arperaTtos auxiliares

28 +2108-3706122 (01) 2 [linunbka Stud Goujon Gewindestift Esparrago

29 +2108-1003270-10 ~ 1 Tpoknagka KpbIWKK TONOBKM Valve cover gasket Joint de couvre-culasse Zylinderkopfdeckel-Dichtung Junta tapa culata

LUMNMHAPOB
29 +2108-1003270-11 ~ 1 Tpoknagka KpbIWKK TONOBKM Valve cover gasket Joint de couvre-culasse Zylinderkopfdeckel-Dichtung Junta tapa culata
LUMNMHAPOB

30 +21083-1003020-10 ~ 1 Mpoknapka ronoskn umnuuppos Cylinder head gasket Joint de culasse Zylinderkopfdichtung Junta de la culata

30 +21083-1003020-11 ~ 1 Mpoknapka ronosku uunungpos Cylinder head gasket Joint de culasse Zylinderkopfdichtung Junta de la culata

30 +21083-1003020-12 ~ 1 Mpoknapka ronosku umnungpos Cylinder head gasket Joint de culasse Zylinderkopfdichtung Junta de la culata

- 57 -

A100




1 20
2 21
3 22
4 23
S 24
6 25
7 26
8 27
9 28
10 | 1 29
12
" 30
12
13 11 31
32
14 33
DY 34
16
17 35
15 18 36
37
19
2110 (01)  2111-01 (02)
Bnok UMJINHAPOB U roJsioBKa O510Ka 21101 (03) 2111-02  (02)
A100 Cylinder block and cylinder block head 21102 (02) 21111 (01)
Bloc-cylindres et culasse 21102-01 (02) 21122 (02)
Zylinderblock und Zylinderkopf 21102-02 (02) 21122-01 (02)
Bloque de cilindros y culata 211 (02) 21122-02 (02)

- 58 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
31 03594 ->06.01 +2112-3855026 (Rus+B) 1 Wnunbka Stud Goujon Gewindestift Esparrago

32 3504 06.01-> 16043621 (Rus+B) 1 Bont M8x25 Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25
33 03504 ->06.01 16100821 (Rus+B) 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

34 03504 ->06.01 12642701 (Rus+B) 1 llai6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

35 +2112-3855020 ~ (Rus+B) 1 Jatuuk petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
35 +2112-3855020-01 ~ (Rus+B) 1 Jatyuk gmetoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
35 +2112-3855020-02 ~ (Rus+B) 1 Jlatyuk peToHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
35 +2112-3855020-03 ~ (Rus+B) 1 Jatuuk petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
36 +2112-3855010 ~ (GM) 1 Jaryuk petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
36 +2112-3855010-01 ~ (GM) 1 Jlatyuk pmetoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
37 +2101-1002040 2 Brynka YCTaHOBOYHas Mounting bush Douille de centrage Stellhiilse Buje ajuste

-59 -

A100




15
2 16
3 17
4 18
5 20
6 21119
7 11
8 22
9 23
24
11 25
12 26
1013 27
28
14
o A132
21103 21108 2112-02
Bnok UMJINHAPOB U roJsioBKa O510Ka 21103-01 21113
A101 Cylinder block and cylinder block head 21103-02 21113-01
Bloc-cylindres et culasse 21103-03 21113-02
Zylinderblock und Zylinderkopf 21104 (01) 2112
Bloque de cilindros y culata 21104-01 (01) 2112-01

- 60 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 04876-N1 ->01.03 +2112-1003260 1 Kpblwka ronosku UMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
1 4876-n  01.03-> +2112-1003260-10 1 Kpblwka ronosku UMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
1 4876-MM 01.03-> +21124-1003260 (01) 1 Kpbllka ronoBku LMAMHAPOB Valve cover Couvre-culasse Zylinderkopfdeckel Tapa de culata
2 +2112-1003326 14 Bont M6x53 Bolt M6x53 Boulon M6x53 Schraube M6x53 Tornillo M6x53
3 +2112-1003271 10 Bont M10x1,25x98 Bolt M10x1.25x98 Boulon M10x1,25x98 Schraube M10x1,25x98 Tornillo M10x1,25x98
4 +2112-1003265 10 aiba Washer Rondelle Scheibe Arandela
5 +2112-1003346 1 Brynka Hanpasnsiowas Guide sleeve Guide de soupape Fuhrungsbuchse Casquillo guia
6 +2112-1003348 1 Mpyxuna Spring Ressort Feder Muelle
7 +2112-1003349 1 Wapuk Ball Bille Kugel Bola
8 +2101-1002042 2 Brynka YCTaHOBOYHas Mounting bush Douille de centrage Stellhiilse Buje ajuste
9 +2112-1003020 ~ 1 Mpoknapka ronosku umnungpos Cylinder head gasket Joint de culasse Zylinderkopfdichtung Junta de la culata
9 +2112-1003020-01 ~ 1 Mpoknagka ronosku umnungpos Cylinder head gasket Joint de culasse Zylinderkopfdichtung Junta de la culata
9 +2112-1003020-11  ~ 1 Mpoknapka ronoskn umnunppos Cylinder head gasket Joint de culasse Zylinderkopfdichtung Junta de la culata
10 +11193-1002011 (01) 1 Bnok unnuHapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros
10 +2112-1002011 1 Bnok unnuuapos Cylinder block Bloc-cylindres Zylinderblock Bloque cilindros
11 14329201 7 3arnywka 36 wvaweyHas Cup stopper 36 Obturateur cuvette 36 SchalenverschluBkappe 36 Obturador 36 a taza
12 10158601 1 3arnywka 16 cdepuyeckas Spherical plug 16 Obturateur sphérique16 Stopfen 16 Obturador esférico 16
13 5887  04.02-> +21083-1002046 2 3arnywka Plug Obturateur Stopfen Obturador
14 14234330 10 Bont M10x1,25x65 Bolt M10x1.25x65 Boulon M10x1,25x65 Schraube M10x1,25x65 Tornillo M10x1,25x65
15 +2112-1003290 2 3arnyuka Plug Obturateur Stopfen Obturador
16 06134 ->05.02 +2112-1003076 ~ 4 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura
16 06134 ->05.02 +2112-1003076-01 ~ 4 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
16 06134 ->05.02 +2112-1003076-03 ~ 4 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
17 06134 ->05.02 +2112-1003074 4 Tpyba wanpasnsiowas Guide tube Tube de guidage Fuhrungsrohr Tuba guia
18 06134 ->05.02 +2112-1003078 ~ 4 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
18 06134 ->05.02 +2112-1003078-01 ~ 4 Konbuo YNNOTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
18 06134 ->05.02 +2112-1003078-03 ~ 4 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura
19 +2112-1003011 1 Tonoska Onoka UNAMHAPOB Cylinder head Culasse Zylinderkopf Culata
20 +2112-1006086 20 BuHT Screw Vis Schraube Tornillo
21 +2121-1702182 1 3arnywka Plug Obturateur Stopfen Obturador
22 03594 ->06.01 +2112-3855026 (Rus+B) 1 Wnunbka Stud Goujon Gewindestift Esparrago
23 3594  06.01-> 16043621 (Rus+B) 1 Bont M8x25 Bolt M8x25 Boulon M8x25 Schraube M8x25 Tornillo M8x25
24 03504 ->06.01 16100821 (Rus+B) 1 Tlaiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
25 03594 ->06.01 12642701 (Rus+B) 1 ai6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
26 +2112-3855020 ~ (Rus+B) 1 Jatuuk petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
26 +2112-3855020-01 ~ (Rus+B) 1 Jatyuk gmeToHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
26 +2112-3855020-02 ~ (Rus+B) 1 Jlatuuk peToHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
26 +2112-3855020-03 ~ (Rus+B) 1 Jatuuk petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
27 +2112-3855010 ~ (GM) 1 Jatyuk petoHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
27 +2112-3855010-01 ~ (GM) 1 Jlatyuk peToHauum Knock sensor Knock-senseur Klopfsensor Sensor de picado
28 +2101-1002040 2 Brynka YCTaHOBOYHas Mounting bush Douille de centrage Stellhiilse Buje ajuste

-61 -

A101




5
A100, A101
6
7
8
1
2
9
3 10
. 2110 21103-01 2111 21113-02 21122-02
Kaptep macnsiHbii 21101 21103-02 2111-01 2112
A110 | Qil sump 21102 21103-03 2111-02 2112-01
Carter d'huile 21102-01 21104 21111 2112-02
Olwannenunterteil 21102-02 21104-01 21113 21122
Carter de aceite 21103 21108 21113-01 21122-01

62 -




Ne nss.

==

Notif. N.

Part N.

Homep getann MpumeHsiemMocTb

@ HaumeHosanne

@ Description

o Désignation

o Benennung

G Denominacion

+2108-1009070
+2110-1009010
+2108-1009156

Mpoknaaka
Kaptep macnsHblit
Mpobka 22x1,5 koHWyeckas

Gasket
Oil sump
Tapered plug 22x1.5

Joint
Carter d'huile
Bouchon conique 22x1,5

Dichtung
Kurbelgehause-Unterteil
VerschluBschraube mit

Junta
Carter de aceite
Tapon conico 22x1.5

o W oo~ D (2] ()] (S 0~ ) W N =

—_

Kegelgewinde 22x1,5
Halterdichtung

Halterdichtung

+2108-1005155-10
+2108-1005155-12

13
—_

Gasket, retainer
Gasket, retainer

Joint de porte-garniture
Joint de porte-garniture

Junta de porta retén
Junta de porta retén

Mpoknagka pepxartens
Mpoknagka pepxarens

13
-y

+2108-1005160 ~ 1 CanbHuk KoneHsana 3agHuii Qil seal, crankshaft, rear Garniture d'etanchéite AR de  Wellendichtring hinten Retén del ciguehal trasero
vilebrequin
+2108-1005160-01 ~ 1 CanbHuk koneHsana 3apHuii QOil seal, crankshaft, rear Garniture d'etanchéite AR de  Wellendichtring hinten Retén del ciglenal trasero
vilebrequin
+2108-1005160-03 ~ 1 CanbHuk koneHBana 3apHuii Oil seal, crankshaft, rear Garniture d'etanchéite AR de  Wellendichtring hinten Retén del cigliehal trasero
vilebrequin
+2108-1005153 1 [lepxaTen, 3agHero canbHuka Retainer, rear gland Porte-garniture d'etancheite Halter f. Wellendichtring, hinten  Porta retén trasero
arriere
10902421 6 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
11197773 6 lllaitba 6 npyxuHHas KkoHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
11197473 16 Lllaitba 6 cneumanbHas Special washer 6 Rondelle spéciale 6 Sonderscheibe 6 Arandela 6 especial
10902121 16 Bont M6x14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

A110

-B3 -



3
4
5
6
7
. 2110 (01)  21103-01 (03) 2111 (01)  21113-02 (03)  21122-02 (01)
Ban konenuarelit 1 Maxosuk 21101 (02)  21103-02 (03) 211101 (01) 2112 (03)
A120 | Crankshaft and flywheel 21102 (01) 2110303 (03) 2111-02 (01)  2112-01 (03)
Vilebrequin et volant 21102-01 (01) 21104  (04) 21111 (01)  2112-02 (03)
Kurbelwelle und Schwungrad 21102-02 (01)  21104-01 (04) 21113  (03) 21122  (01)
Cigiiefial y volante 21103 (03) 21108  (03)  21113-01 (03)  21122-01 (01)

- 64 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +11183-1005016-01 (02) (04) 1 Ban «koneHyarblii Crankshaft Vilebrequin Kurbelwelle Ciguenal
1 4260-MM  00.01-> +2110-1005016 ~ (01) (03) 1 Ban konenyatbiit Crankshaft Vilebrequin Kurbelwelle Ciguenal
1 4260-MM 00.01-> +2110-1005016-01 ~ (01) (03) 1 Ban konenyatbiit Crankshaft Vilebrequin Kurbelwelle Ciguenal
1 04260-MK  ->00.01 +2112-1005016 (01) (03) 1 Ban Konenyatwblii Crankshaft Vilebrequin Kurbelwelle Ciguenal
2 14328201 4 3arnywka 10 vaweynas Cup stopper 10 Obturateur cuvette 10 SchalenverschluBkappe 10 Obturador 10 a taza
3 +2108-1005031 (01) (02) 1 Wrnot Pin Cheville Stift Pasador
4 +2108-1005065 ~ 1 Waiiba Washer Rondelle Scheibe Arandela
4 +2110-1005065 ~ 1 Waiiba Washer Rondelle Scheibe Arandela
5 15540433 ~ 1 Bont M12x1,25x30 Bolt M12x1.25x30 Boulon M12x1,25x30 Schraube M12x1,25x30 Tornillo M12x1,25x30
5 +2110-1005076 ~ 1 Bont Bolt Boulon Schraube Tornillo
6 +2110-1005058 ~ (01) (02) 1 Wkue «konensana Crankshaft damper pulley Poulie de vilebrequin avec Schwingungsdampfer Amortiguador
AeMndupyIowMii amortisseur
6 +2110-1005058-03 ~ (01) (02) 1 Wkue konensana Crankshaft damper pulley Poulie de vilebrequin avec Schwingungsdampfer Amortiguador
AeMndupyIowMii amortisseur
7 +2112-1005058 ~ (03) (04) 1 Wkue konensana Crankshaft damper pulley Poulie de vilebrequin avec Schwingungsdampfer Amortiguador
AeMndUpyIowMii amortisseur
7 +2112-1005058-03 ~ (03) (04) 1 Wkue «konensana Crankshaft damper pulley Poulie de vilebrequin avec Schwingungsdampfer Amortiguador
AeMndUpyIowMii amortisseur
8 +2110-1005115 1 Maxosuk Flywheel Volant Schwungrad Volante
9 +2101-1005126 3 LUTMPT yCTAHOBOYHBIN Dowel pin Pied de centrage Stellstift Pasador de ajuste
10 +2108-1005127 6 Bont M10x1,25x23,5 Bolt M10x1.25x23.5, self- Boulon M10x1,25x23,5 Schraube M10x1,25x23,5 Tornillo M10x1,25x23,5
CaMOKOHTPALLMICS locking autobloquant selbstsperrende autoblocante
11 +2108-1005128 1 Wait6a 6onToB Washer, bolts Rondelle de boulons Scheibe Arandela de tornillos
12 +2108-1000102-01 1 KomnnekT kopenHubix Bknagpiweit Set of main bearing shells Jg?ubde coussinets de paliers de Hauptlagerschalensatz Juego casquillos de ban cada
vilebrequin
12 (09298 ->05.03 2108-1000102-02 1 KomnnekT kopenubix Bknagpiweit Set of main bearing shells Jﬁubdechussinets de paliers de Hauptlagerschalensatz Juego casquillos de bancada
vilebrequin
12 +2108-1000102-11 1 KomnnekT kopenubix Bknagpiweit Set of main bearing shells Jeu deqcoussinets de paliers de Hauptlagerschalensatz -0,25 mm Juego casquillos de bancada
20,25 mMm -0.25 mm vilebrequin -0,25 mm -0,25 mm
12 +2108-1000102-12 1 KomnnekT kopenubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -0,50 mm Juego casquillos de bancada
20,50 mMm -0.50 mm vilebrequin -0,50 mm -0,50 mm
12 +2108-1000102-13 1 KomnnekT kopenubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -0,75 mm Juego casquillos de bancada
20,75 mm -0.75 mm vilebrequin -0,75 mm -0,75 mm
12 +2108-1000102-14 1 KomnnekT kopenHubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -1,00 mm Juego casquillos de bancada
41,00 Mm -1.00 mm vilebrequin -1,00 mm -1,00 mm
12 09298 ->05.03 2108-1000102-21 1 KomnnekT kopenHubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -0,25 mm Juego casquillos de bancada
0,25 mMm -0.25 mm vilebrequin -0,25 mm -0,25 mm
12 (09298 ->05.03 2108-1000102-22 1 KomnnekT kopenHubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -0,50 mm Juego casquillos de bancada
0,50 mMm -0.50 mm vilebrequin -0,50 mm -0,50 mm
12 (09298 ->05.03 2108-1000102-23 1 KomnnekT kopenubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -0,75 mm Juego casquillos de bancada
0,75 mMm -0.75 mm vilebrequin -0,75 mm -0,75 mm
12 09298 ->05.03 2108-1000102-24 1 KomnnekT kopenubix Bknagpiweit Set of main bearing shells Jeu de coussinets de paliers de Hauptlagerschalensatz -1,00 mm Juego casquillos de bancada
41,00 Mm -1.00 mm vilebrequin -1,00 mm -1,00 mm
13 +2106-1005183 1 Monykonbuo Half-ring Demi-rondelle Anlaufscheibe Semianillo
13 +2106-1005183-20 1 Monykombuo +0,127 mm Half-ring +0.127 mm Demi-rondelle +0,127 mm Anlaufscheibe +0,127 mm Semianillo +0,127 mm
14 +2101-1005183 ~ 1 Monykonbuo Half-ring Demi-rondelle Anlaufscheibe Semianillo
14 +2101-1005183-01 ~ 1 Monykonbuo Half-ring Demi-rondelle Anlaufscheibe Semianillo
14 +2101-1005183-20 1 Monykonbuo +0,127 mm Half-ring +0.127 mm Demi-rondelle +0,127 mm Anlaufscheibe +0,127 mm Semianillo +0,127 mm
A120
5 LADA 110, 111, 112 - 65 -



O 0 N

A130

LLlaTyHbI 1 NOPLLUHN
Connecting rods and pistons
Bielles et pistons

Pleuel und Kolben

Bielas y pistones

2110
21101
21102
21102-01
21102-02
211

- 66 -

2111-01
2111-02
211
21122
21122-01
21122-02




n. | Nomse. | flara Homep petanu Npumensemocts |Kon inti asianati inaais
T AT T Bt Aopliostion TQTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

1 +21213-1004022 8 Kombuo CcTONOpHOE Circlip Bague d'arret Haltering Anillo de fijacion

2 +21083-1000100 1 KomnnekT nopuHesbix konel Set of piston rings 82,0 Jeu de segments de piston Kolbenringsatz 82,0 Juego de anillos 82,0
82,0 )

2 +21083-1000100-31 1 KomnnekT nopLIHEBbIX Konell Set of piston rings +0.4 mm Jeu de segments de piston Kolbenringsatz +0,4 mm Juego de anillos +0,4 mm
104 MM +0,4 mm

2 +21083-1000100-32 1 KomnnekT nopuHesbix konel Set of piston rings +0.8 mm Jeu de segments de piston Kolbenringsatz +0,8 mm Juego de anillos +0,8 mm
+0,8 MM +0,8 mm

2 +21083-1004029 1 KomnnekT nopLIHEBbIX Konell Set of piston rings 82,0 Jeu de segments de piston Kolbenringsatz 82,0 Juego de anillos 82,0
82,0 )

3 +2101-1000104-10 1 Komnnekt waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz Juego de casquillos de biela
BKnagbiwen

3 +2101-1000104-11 1 KomnnekT wwaTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,125  Juego de casquillos de biela
Bknagbiwei —0,125 mm -0.125 mm -0,125 mm mm -0,125 mm

3 +2101-1000104-12 1 Komnnekt waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,25 mm  Juego de casquillos de biela
Bknambiweii —0,25 MM -0.25 mm -0,25 mm -0,25 mm

3 +2101-1000104-13 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,50 mm Juego de casquillos de biela
Bknagsiwein —0,50 MM -0.50 mm -0,50 mm -0,50 mm

3 +2101-1000104-14 1 Komnnekt waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,75 mm Juego de casquillos de biela
Bknambiweii —0,75 MM -0.75 mm -0,75 mm -0,75 mm

3 09298 ->05.03 2101-1000104-30 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz Juego de casquillos de biela
BKNnagbiwen

3 09298 ->05.03 2101-1000104-31 1 Komnnekt waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,125  Juego de casquillos de biela
Bknambiweii —0,125 mm -0.125 mm -0,125 mm mm -0,125 mm

3 09298 ->05.03 2101-1000104-32 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,25 mm Juego de casquillos de biela
Bknagbiein —0,25 M -0.25 mm -0,25 mm -0,25 mm

3 09298 ->05.03 2101-1000104-33 1 Komnnekt waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,50 mm Juego de casquillos de biela
Bknagbiweii —0,50 MM -0.50 mm -0,50 mm -0,50 mm

3 09298 ->05.03 2101-1000104-34 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,75 mm Juego de casquillos de biela
Bknambiwei —0,75 MM -0.75 mm -0,75 mm -0,75 mm

3 09298 ->05.03 2101-1000104-35 1 Komnnekt waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -1,00 mm Juego de casquillos de biela
knampiwein —1,00 MM -1.00 mm -1,00 mm -1,00 mm

4 +2108-1004020 ~ 4*) TManew, nopwHesoii, knacc 1 Gudgeon pin, class 1 Axe de piston, classe 1 Kolbenbolzen, Klasse 1 Perno de piston clase 1

4 +2108-1004020-01 ~ 4*) TManew, nopuwHesoit, knacc 2 Gudgeon pin, class 2 Axe de piston, classe 2 Kolbenbolzen, Klasse 2 Perno de piston clase 2

4 +2108-1004020-02 ~ 4*) Manewu nopuwHesoii, knacc 3 Gudgeon pin, class 3 Axe de piston, classe 3 Kolbenbolzen, Klasse 3 Perno de piston clase 3

4 +2110-1004020 ~ 4*) Tanew, noplwHesoii, knacc 1 Gudgeon pin, class 1 Axe de piston, classe 1 Kolbenbolzen, Klasse 1 Perno de piston clase 1

4 +2110-1004020-01 ~ 4*) TManew, nopuwHesoit, knacc 2 Gudgeon pin, class 2 Axe de piston, classe 2 Kolbenbolzen, Klasse 2 Perno de piston clase 2

4 +2110-1004020-02 ~ 4*) TManew nopuwHesoit, knacc 3 Gudgeon pin, class 3 Axe de piston, classe 3 Kolbenbolzen, Klasse 3 Perno de piston clase 3

5 +2110-1004015 4*) Mopwenb, knacc A Piston, class A Piston, classe A Kolben, Klasse A Piston, clase A

5 +2110-1004015-02 4*) TlopweHb, knacc C Piston, class C Piston, classe C Kolben, Klasse C Piston, clase C

5 +2110-1004015-04 4*) TopweHb, knacc E Piston, class E Piston, classe E Kolben, Klasse E Piston, clase E

5 +2110-1004015-31 4*) TopuweHb pemoHTHbIN +0,4 MM Oversize piston +0.4 mm Piston de réparation +0,4 mm  Kolben, ReparaturmaB +0,4 mm Piston +0,4 mm

5 +2110-1004015-32 4*) MopweHb pemouTHuIA +0,8 mm  Oversize piston +0.8 mm Piston de réparation +0,8 mm  Kolben, ReparaturmaB +0,8 mm Piston +0,8 mm

6 +2110-1004045 4*) Watyn, knacc 1 Connecting rod, class 1 Bielle, classe 1 Pleuelstange, Klasse 1 Biela, clase 1

6 +2110-1004045-01 4*) UlatyH, knacc 2 Connecting rod, class 2 Bielle, classe 2 Pleuelstange, Klasse 2 Biela, clase 2

6 +2110-1004045-02 4*) Ulatys, knacc 3 Connecting rod, class 3 Bielle, classe 3 Pleuelstange, Klasse 3 Biela, clase 3

7 9060 09.99-> +2110-1004062 8 Bont wartyHa Bolt, connecting rod Boulon de bielle Pleuelschraube Tornillo de biela

7 09060 ->09.99 +21213-1004062 8 Bont wartyHa Bolt, connecting rod Boulon de bielle Pleuelschraube Tornillo de biela

8 04645-M1 ->08.02 +21213-1004067 8 Taiika waryHa Nut, conrod Ecrou de bielle Pleuelmutter Tuerca de la biela

9 4645-NMN  08.02-> +2110-1004067 8 Taiika waryHa Nut, conrod Ecrou de bielle Pleuelmutter Tuerca de la biela

5* -67 -



@ 1
1
4
5
2
6
8
S
3 %!? 9 7
©
gy 10
21103 21108 2112-02
LLIaTyHbl 1 NOPLUHN 21103-01 21113
A131 Connecting rods and pistons 21103-02 21113-01
Bielles et pistons 21103-03 21113-02
Pleuel und Kolben 21104 2112
Bielas y pistones 21104-01 2112-01

- 68 -




n. | Newuss. fara Homep getanu Mpumensiemoctb |Kon it Aci : P
T AT T _M—Part 5 _;Application oy @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21213-1004022 8 Konbuo crtonopHoe Circlip Bague d'arrét Haltering Anillo de fijacion
2 +21083-1000100 1 Komnnekt nopuwHesbix koneu 82,(Set of piston rings 82,0 Jeu de segments de piston 82,0 Kolbenringsatz 82,0 Juego de anillos 82,0
2 +21083-1000100-31 1 Komnnekt nopuHesbix Konet Set of piston rings +0.4 mm Jeu de segments de piston Kolbenringsatz +0,4 mm Juego de anillos +0,4 mm
+0’4 MM +0,4 mm
2 +21083-1000100-32 1 Komnnekt nopuHesbix Konet Set of piston rings +0.8 mm Jeu de segments de piston Kolbenringsatz +0,8 mm Juego de anillos +0,8 mm
+0,8 MM +0,8 mm
2 +21083-1004029 1 Komnnekt nopuwHesbix koney 82,(Set of piston rings 82,0 Jeu de segments de piston 82,0 Kolbenringsatz 82,0 Juego de anillos 82,0
3 +2101-1000104-10 1 Komnnekt watyHHbIx Bknapslweit Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz Juego de casquillos de biela
3 +2101-1000104-11 1 KomnnekT wWwaTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,125 Juego de casquillos de biela
Bknagpiwein —0,125 MM -0.125 mm -0,125 mm mm -0,125 mm
3 +2101-1000104-12 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,25 mm Juego de casquillos de biela
Bknanpiweinl —0,25 MM -0.25 mm -0,25 mm -0,25 mm
3 +2101-1000104-13 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,50 mm Juego de casquillos de biela
Bknanpiweint —0,50 MM -0.50 mm -0,50 mm -0,50 mm
3 +2101-1000104-14 1 KomnnekT waTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,75 mm Juego de casquillos de biela
Bknanpieil —0,75 MM -0.75 mm -0,75 mm -0,75 mm
3 09298 ->05.03 2101-1000104-30 1 Komnnekt watynHbix Bknagpiweit Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz Juego de casquillos de biela
3 09298 ->05.03 2101-1000104-31 1 KoMmnnekT wWaTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz Juego de casquillos de biela
Bknagbiweii —0,125 mm -0.125 mm -0,125 mm -0,125 mm -0,125 mm
3 09298 ->05.03 2101-1000104-32 1 KoMmnnekT wWaTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,25 mm Juego de casquillos de biela
Bknagpiwein —0,25 MM -0.25 mm -0,25 mm -0,25 mm
3 09298 ->05.03 2101-1000104-33 1 KoMmnnekT wWaTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -0,50 mm Juego de casquillos de biela
Bknanbieint —0,50 MM -0.50 mm -0,50 mm -0,50 mm
3 09298 ->05.03 2101-1000104-34 1 KoMmnnekT wWAaTyHHbIX Set of big end bearing shells - Jeu de coussinets de bielle Pleuellagerschalensatz -0,75 mm Juego de casquillos de biela
Bknagpiwein —0,75 MM 0.75 mm -0,75 mm -0,75 mm
3 09298 ->05.03 2101-1000104-35 1 KoMmnnekT wWaTyHHbIX Set of big end bearing shells  Jeu de coussinets de bielle Pleuellagerschalensatz -1,00 mm Juego de casquillos de biela
Bknagpiwein —1,00 mMm -1.00 mm -1,00 mm -1,00 mm
4 +2108-1004020 ~ 4*) Naneu nopwHesoi, knacc 1 Gudgeon pin, class 1 Axe de piston, classe 1 Kolbenbolzen, Klasse 1 Perno de piston clase 1
4 +2108-1004020-01 ~ 4*) TManeu, nopuwHesoit, knacc 2 Gudgeon pin, class 2 Axe de piston, classe 2 Kolbenbolzen, Klasse 2 Perno de piston clase 2
4 +2108-1004020-02 ~ 4*) Naneu nopwHesoi, knacc 3 Gudgeon pin, class 3 Axe de piston, classe 3 Kolbenbolzen, Klasse 3 Perno de piston clase 3
4 +2110-1004020 ~ 4*) TManew nopwHegoii, knacc 1 Gudgeon pin, class 1 Axe de piston, classe 1 Kolbenbolzen, Klasse 1 Perno de piston clase 1
4 +2110-1004020-01 ~ 4*) Naneu, nopwHeBoi, knacc 2 Gudgeon pin, class 2 Axe de piston, classe 2 Kolbenbolzen, Klasse 2 Perno de piston clase 2
4 +2110-1004020-02 ~ 4*) TManeu nopuwHesoit, knacc 3 Gudgeon pin, class 3 Axe de piston, classe 3 Kolbenbolzen, Klasse 3 Perno de piston clase 3
5 +2112-1004015 4*) MopweHb, knacc A Piston, class A Piston, classe A Kolben, Klasse A Piston, clase A
5 +2112-1004015-02 4*) TopuweHs, knacc C Piston, class C Piston, classe C Kolben, Klasse C Piston, clase C
5 +2112-1004015-04 4*) MopweHb, knacc E Piston, class E Piston, classe E Kolben, Klasse E Piston, clase E
5 +2112-1004015-31 4*) TlopweHb pemoHTHI +0,4 mm  Oversize piston +0.4 mm Piston de réparation +0,4 mm  Kolben, ReparaturmaB +0,4 mm Piston +0,4 mm
5 +2112-1004015-32 4*) TopweHb pemonTHbI +0,8 mm  Oversize piston +0.8 mm Piston de réparation +0,8 mm  Kolben, ReparaturmaB +0,8 mm Piston +0,8 mm
6 +2112-1004081 ~ 4  dopcynka oxnaxpenus nopuwus  Oil spray tube for piston Injecteur de refroidissement du  Kolben-Kuihlungsdise Inyector de refregeracion de
cooling piston piston
6 +2112-1004081-01 ~ 4  dopcynka oxnaxpenus nopuwus  Oil spray tube for piston Injecteur de refroidissement du  Kolben-Kuihlungsdise Inyector de refregeracion de
cooling piston piston
6 +2112-1004081-02 ~ 4  dopcynka oxnaxpenus nopuwua  Oil spray tube for piston Injecteur de refroidissement du  Kolben-Kuihlungsdise Inyector de refregeracion de
cooling piston piston
7 +2110-1004045 4*) Ulatyn, knacc 1 Connecting rod, class 1 Bielle, classe 1 Pleuelstange, Klasse 1 Biela, clase 1
7 +2110-1004045-01 4*) latyn, knacc 2 Connecting rod, class 2 Bielle, classe 2 Pleuelstange, Klasse 2 Biela, clase 2
7 +2110-1004045-02 4*) Ulatys, knacc 3 Connecting rod, class 3 Bielle, classe 3 Pleuelstange, Klasse 3 Biela, clase 3
8 9060 09.99-> +2110-1004062 8 bBont wartyHa Bolt, connecting rod Boulon de bielle Pleuelschraube Tornillo de biela
8 09060 ->09.99 +21213-1004062 8 BonT waryHa Bolt, connecting rod Boulon de bielle Pleuelschraube Tornillo de biela
9 04645-N  ->08.02 +21213-1004067 8 Tlaifka waTyHa Nut, conrod Ecrou de bielle Pleuelmutter Tuerca de la biela
10 4645-Mn  08.02-> +2110-1004067 8 Tlaitka waTtyHa Nut, conrod Ecrou de bielle Pleuelmutter Tuerca de la biela

- 069 -

A131




O O NOOOTLD,OWON -~

10

11
12
13

A140

MpuBopg pacnpepenuTenbHOro Bana
Camshaft drive

Commande d'arbre a cames
Nockenwellenantrieb

Mando del arbol de levas

2110

21101 (01)
21102
21102-01
21102-02
2111

-70 -

2111-01
2111-02
211
21122
21122-01
21122-02




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +11183-1006020 (01) 1 Ikue 3sybuathbiit pacnpessana Camshaft toothed pulley Pignon d'arbre a cames Nockenwellenrad Pindn del arbol de levas
1 +2108-1006020-20 1 LWkue 3y6uathiii pacnpepsana Camshatt toothed pulley Pignon d'arbre a cames Nockenwellenrad Pinon del arbol de levas
2 +2108-1005017 2 lnoHka 4x5 Key 4x5 Clavette 4x5 Keil 4x5 Chaveta 4x5
3 +2108-1006120 1 Ponuk HaTaxutens Tensioner roller Galet-tendeur Spannrolle Rodillo tensor
4 +2108-1006021 1 Waii6a Washer Rondelle Scheibe Arandela
5 +2101-1005127 1 Bont M10x1,25x23,5 Bolt M10x1.25x23.5, self- Boulon M10x1,25x23,5 Schraube M10x1,25x23,5 Tornillo M10x1,25x23,5
CaMOKOHTPALLMiicA locking autobloquant selbstsperrende autoblocante
6 +2108-1006129-10 1 Llinunbka kpennenns mexanuama Securing stud Goujon de fixation de Befesigungsbolzen f. Esparrago de fijacion del
HATSKEHMS mécanisme de tension Spannvorrichtung mecanismo de tension
7 12601473 1 |Wai6a 10 BonHucTas Wave-type washer 10 Rondelle ondulee 10 Scheibe 10, wellenformige Arandela 10 ondulada
8 12164721 1 Taiika M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
9 +2108-1006149 1 YnnotHutens Seal Joint d'étancheéité Dichtung Empaquetadura
10 +2108-1006146 1 Kpblwka sawuTHas nepepHsis Cover, front Carter avant Zahnriemenabdeckung, vorne  Tapa protectora delantera
10 +2108-1006146-10 (01) 1 Kpblwka 3awutHas nepeamHss Cover, front Carter avant Zahnriemenabdeckung, vorne  Tapa protectora delantera
11 +2108-1006162 3 Brynka Bush Bague Buchse Casquillo
12 +2108-1006148 3 Brynka Bush Manchon Buchse Casquillo
13 12640601 3 LWaii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
14 10902421 3 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
15 15896211 1 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
16 11197773 2 |llaitba 6 npyxuHHas KoHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
17 11500321 1 Wnunbka M6x18 Stud M6x18 Goujon M6x18 Stift M6x18 Esparrago M6x18
18 +2108-1006151 1 Kpblwka 3awmtHas 3agHss Protective cover, rear Tole-support de carter de Zahnriemenabdeckung, hinten  Tapa protectora trasera
courroie
18 +2111-1006151-40 (14, 16, 124, 1 Kpolwka 3awuTHas 3agHss Protective cover, rear Tole-support de carter de Zahnriemenabdeckung, hinten  Tapa protectora trasera
125, 135, 136) courroie
19 +2108-1006154 1 Ynop Stop Butee Anschlag Tope
20 10902021 1 Bont M6x12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
21 +2108-1006130-10 1 KonbLO AMCTaHLMOHHOE Spacer ring Bague entretoise Abstandsring Anillo distanciador
22 +2108-1006040-10 1 Pemenb 3y6uatbiit Timing belt Courroie crantée Zahnriemen Correa dentada
23 +2108-1005030-20 1 Ilkue 3ybuaTbiii Konewsana Crankshaft toothed pulley Pignon de vilebrequin Kurbelwellenzahnrad Pinon cigiehal
24 +2111-1006146-40 (14, 16, 124, 1 Kpblwka 3awmTHas nepesHas Cover, front Carter avant Zahnriemenabdeckung, vorne  Tapa protectora delantera

125, 135, 136)

-71 -

A140




11

1 12
2 13
3
4
5
6 14
7 15
16
8 17
18
19
20
A620
21
22
2
9 23
10
04254-NMn
— 11.01
21103 21108 2112-02
anIBO,D, pacnpenennTesibHbiX BasoB 21103-01 21113
A141 Camshafts drive 21103-02 21113-01
Commande d'arbre a cames 21103-03 21113-02
Nockenwellenantrieb 21104 2112
Mando des arboles de levas 21104-01 2112-01

-72-




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1006020 1 Lkue 3y6uyaTbiit BHINYCKHOrO Outlet camshaft toothed pulley Pignon d'arbre a cames Nockenwellenrad Pindn del arbol de levas
pacnpesgana d'echappement
2 +2108-1005017 3 lWnouka 4x5 Key 4x5 Clavette 4x5 Keil 4x5 Chaveta 4x5
3 +2108-1006021 2 |llaitba Washer Rondelle Scheibe Arandela
4 +2112-1006058 2 Bont Bolt Boulon Schraube Tornillo
5 12601473 2 |laitba 10 BonHucTas Wave-type washer 10 Rondelle ondulée 10 Scheibe 10, wellenformige Arandela 10 ondulada
6 12164721 2 Taiika M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
7 +2112-1006227 1 3arnywka End plug Obturateur Stopfen Obturador
8 +2112-1006224 1 Kpblwka nepegnsis Cover, front Carter avant Zahnriemenabdeckung, vorne  Tapa delantera
8 +2112-1006224-40 (14) 1 Kpblwka nepegHss Cover, front Carter avant Zahnriemenabdeckung, vorne  Tapa delantera
8 +2112-1006224-60 (1?,3; 2#3% )25, 1 Kpblwka nepepHsis Cover, front Carter avant Zahnriemenabdeckung, vorne  Tapa delantera
9 11197773 ’ 6 lllaitba 6 npyxuHnas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
10 07945 ->11.02 10902821 6 Bont M6x30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30
10 7945  11.02-> 10903021 6 Bont M6x35 Bolt M6x35 Boulon M6x35 Schraube M6x35 Tornillo M6x35
11 +2112-1006162 6 Brynka Bush Bague Buchse Casquillo
12 +2112-1006148 6 Brynka Bush Manchon Buchse Casquillo
13 +2112-1006216 2 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
14 +2112-1006209 1 Kpblwka sawuTHas 3agHss Protective cover Carter Zahnriemenabdeckung Tapa protectora
15 12643701 6 [lait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
16 10902421 6 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
17 +11183-1006322 1 YnnotHutens Seal Joint d'étancheéité Dichtungsprofil Empaquetadura
18 +2112-1006019 1 Llkue 3y6yaThiil BRYCKHOrO Inlet camshaft toothed pulley  Pignon d'arbre a cames Nockenwellenrad Pindn del arbol de levas
pacnpensana d'admision
19 +2112-1006135 ~ 1 Ponuk onopHblit Roller Galet d'appui Stutzrolle Rodillo de apoyo
19 +2112-1006135-01 ~ 1 Poauk onopHblit Roller Galet d'appui Stutzrolle Rodillo de apoyo
20 +2112-1006120 ~ 1 Ponuk HaTaxutens Tensioner roller Galet-tendeur Spannrolle Rodillo tensor
20 +2112-1006120-01 ~ 1 Ponuk HaTsaxutens Tensioner roller Galet-tendeur Spannrolle Rodillo tensor
21 +2112-1006040 ~ 1 Pemenb 3y6uatblit Timing belt Courroie crantée Zahnriemen Correa dentada
21 +2112-1006040-01  ~ 1 Pemerb 3y6uatbiit Timing belt Courroie crantée Zahnriemen Correa dentada
21 +2112-1006040-03 ~ 1 Pemenb 3y6uatbiit Timing belt Courroie crantée Zahnriemen Correa dentada
22 +2110-1005030 1 Likue 3y6yathiit KoneHsana Crankshaft toothed pulley Pignon de vilebrequin Kurbelwellenzahnrad Pinon cigiehal
23 13546531 2 |lUnunbka M10x1,25 Stud M10x1.25 Goujon M10x1,25 Stift M10x1,25 Eaparrago M10x1,25

-73 -

A141




1 12
2 13
3 14
4
5
6 15
7 ®/—1 6
17
\
\ £ > l—18
19
20
21
8 22
A620
23
9 24
10 3
11 25
4254-NMN
11.01 —
21103 21108 2112-02
anIBO,D, pacnpenennTesibHbiX BasoB 21103-01 21113
A142 Camshafts drive 21103-02 21113-01
Commande d'arbre a cames 21103-03 21113-02
Nockenwellenantrieb 21104 (01) 2112
Mando des arboles de levas 21104-01 (01) 2112-01

- 74 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1006019 1 Llkue 3y6yaThiil BRYCKHOrO Inlet camshatt toothed pulley  Pignon d'arbre a cames Nockenwellenrad Pinon del arbol de levas
pacnpesgana d'admision
1 +21124-1006019 (01) 1 Lkue 3y6yaThiil BMYCKHOrO Inlet camshatft toothed pulley  Pignon d'arbre a cames Nockenwellenrad Pihon del arbol de levas
pacnpensana d'admision
2 +2112-1006020 1 Lkue 3y6uaTblii BHINYCKHOMO Outlet camshatt toothed pulley Pignon d'arbre a cames Nockenwellenrad Pinon del arbol de levas
pacnpensana d'echappement
2 +21124-1006020 (01) 1 Lkue 3y6yaTbiit BHINYCKHOrO Outlet camshaft toothed pulley Pignon d'arbre a cames Nockenwellenrad Pinon del arbol de levas
pacnpensana d'échappement
3 +2108-1005017 3 lWnouka 4x5 Key 4x5 Clavette 4x5 Keil 4x5 Chaveta 4x5
4 +2108-1006021 2 |llaitba Washer Rondelle Scheibe Arandela
5 +2112-1006058 2 Bont Bolt Boulon Schraube Tornillo
6 13546531 2 Wnunbka M10x1,25 Stud M10x1.25 Goujon M10x1,25 Stift M10x1,25 Eaparrago M10x1,25
7 +21124-1006226 1 Kpblwka nepegHss BepxHas Upper cover, front Carter avant supérieur ﬁgt;nriemenabdeckung, vorne  Tapa delantera superior
inten
7 +21124-1006226-40 (14) 1 Kpblwka nepepHsin BEpXHAS Upper cover, front Carter avant supérieur ﬁar;nriemenabdeckung, vorne  Tapa delantera superior
inten
7 +21124-1006226-60 (1?,3;243,32525, 1 Kpblwka nepepgHsin BepXHSs Upper cover, front Carter avant supérieur ﬁahnriemenabdeckung, vorne  Tapa delantera superior
' inten
8 12164721 ) 2 Taiika M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
9 +21124-1006218 1 KpblKka nepeaHss HUKHAS Lower cover, front Carter avant inférieur Za?nriemenabdeckung, vorne  Tapa delantera inferior
unten
10 11197773 7 lllaitba 6 npyxuHHas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
11 +2111-1144026 7 BuHT Kpennewns pamnbl Rail securing screw Vis de fixation de rampe Befestigungsschraube fir Tornillo de fijacion tubo
Kraftstoffsammelrohr distribuidor combustible
12 +2112-1006162 3 Brynka Bush Bague Buchse Casquillo
13 +2112-1006148 3 Brynka Bush Manchon Buchse Casquillo
14 +2112-1006216 2 Konbluo yYNAOTHUTENbHOE Sealing ring Bague d'étanchéite Dichtring Anillo de empaquetadura
15 +21124-1006209 1 Kpblwka sawuTHas 3agHss Protective cover Carter Zahnriemenabdeckung Tapa protectora
16 12643701 6 [llaii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
17 10902421 6 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
18 +11183-1006322 1 Ynnothutens Seal Joint d'étanchéite Dichtungsprofil Empaquetadura
19 +21124-1006162 3 Brynka Bush Bague Buchse Casquillo
20 +21124-1006148 3 Brynka Bush Manchon Buchse Casquillo
21 +2112-1006135 ~ 1 Ponuk onopHblit Roller Galet d'appui Stutzrolle Rodillo de apoyo
21 +2112-1006135-01 ~ 1 Ponuk onopHblit Roller Galet d'appui Stutzrolle Rodillo de apoyo
22 +2112-1006120 ~ 1 Ponuk Hataxutens Tensioner roller Galet-tendeur Spannrolle Rodillo tensor
22 +2112-1006120-01 ~ 1 Ponuk HaTaxutens Tensioner roller Galet-tendeur Spannrolle Rodillo tensor
23 +2112-1006040 ~ 1 Pemenb 3y6uatbiit Timing belt Courroie crantée Zahnriemen Correa dentada
23 +2112-1006040-01  ~ 1 PemeHb 3y6uaThlit Timing belt Courroie crantée Zahnriemen Correa dentada
23 +2112-1006040-03 ~ 1 Pewmenb 3yGuarbiit Timing belt Courroie crantée Zahnriemen Correa dentada
24 +2110-1005030 1 LUikus 3y6uaThiit KoneHsana Crankshaft toothed pulley Pignon de vilebrequin Kurbelwellenzahnrad Pihon ciguienal
25 12601473 2 |Waitba 10 BonHucTas Wave-type washer 10 Rondelle ondulée 10 Scheibe 10, wellenformige Arandela 10 ondulada

-75 -

A142




A010-A011

1
9
2
10
11
3
4
)
6
7
K141
8
D132
A120
(16,124,125,135,136) 21102  (01) 2111 (01) 2112 (02)
Mpusoa BCNOMOraTesNbHLIX arperaTos 21102-01 (01)  2111-01 (01)  2112-01 (02)
A145 | Auxiliary units drivebelt 21102-02 (01) 211102 (01)  2112-02 (02)
Commande des organes auxiliaires 21103 (02) 21113 (02) 21122 (01)
Hilfsaggregaten-Antrieb 21103-01 (02)  21113-01 (02)  21122-01 (01)
Mando de equipos auxiliares 21103-02 (02)  21113-02 (02)  21122-02 (01)

-76 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-8114054 (02) 1 Kponwreiin ponnka Hatsxutens Bracket Support Halter Soporte
2 +2111-8114054 (01) 1 KpoHWTeiiH ponuka Hataxutens Bracket Support Halter Soporte
3 10519601 3 lai6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
4 16100811 3 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
5 +2110-1041056 1 Ponuk HaTaxutens Tensioner roller Galet-tendeur Spannrolle Rodillo tensor
6 12601473 1 Wait6a 10 BonHucTas Wave-type washer 10 Rondelle ondulée 10 Scheibe 10, wellenformige Arandela 10 ondulada
7 11307021 1 Bont M10x1,25x40 Bolt M10x1.25x40 Boulon M10x1,25x40 Schraube M10x1,25x40 Tornillo M10x1,25x40
8 +2110-1041020 1 Pemenb npusopa Drive belt Courroie de commande Generatorantriebsriemen Correa de alternador
BCNOMOraTe/lbHbIX arperaTtos
9 +2110-1041034-10 1 KpouwrTeiin Bracket Support Konsole Soporte
10 11198073 2 |llaitba 8 npyxuHHas KkoHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 elastica conica
1 16043821 2 Bont M8x30 Bolt M8x30 Boulon M8x30 Schraube M8x30 Tornillo M8x30

-77 -

A145




D

(&)}

N

10

11

12

13

14

16
17

18
19
20

A150

MexaHuam rasopacnpegenuTesibHbii
Valve train

Mécanisme de distribution
Motorsteuerung

Mecanismo de distribucién de gas

2110

21101 (01)
21102
21102-01
21102-02
2111

-78 -

2111-01
2111-02
211
21122
21122-01
21122-02




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 16100821 10 Taitika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

2 +2108-1006036 10 lllaii6a Washer Rondelle Scheibe Arandela

3 13544121 4 UWnunbka MB8X55 Stud M8x55 Goujon M8x55 Stift M8x55 Esparrago M8x55

3 +2108-1006038 6 LWnunbka M8x1,25x47 Stud M8x1.25x47 Goujon M8x1,25x47 Stift M8x1,25x47 Esparrago M8x1,25x47

4 +2108-1005034 ~ 1 Canbhuk konensana nepepguuin  Oil seal, crankshaft, front Gﬁrgiturg d'étanchéite AV de  Wellendichtring vorne Retén del ciguehal delantero

vilebrequin
4 +2108-1005034-03 ~ 1 Canbhuk konensana nepepuuit  Oil seal, crankshaft, front Gllargitt?rel d'etanchéite AV de  Wellendichtring vorne Retén del ciguehal delantero
vilebrequin

5 +2101-1003017 4 Brynka ycTaHOBOYHAs Locating bush Douilleqde centrage Stellhillse Buje ajuste

6 +2108-1007028 16 Cyxapb knanaua Collet, valve Taquet de soupape Ventilkegelstick Dado de la valvula

7 +2108-1007025 8 Tapenka npyXuHbl Spring cap Cuvette de ressort Federteller Platillo del muelle

8 +2108-1007020 ~ 8 TMpyxuHa knanaHa HapyxHas Outer valve spring Ressort extérieur AuBenfeder Muelle exterior

8 +2108-1007020-01 ~ 8 TMpyxuHa knanaHa HapyxHas Outer valve spring Ressort extérieur AuBenfeder Muelle exterior

9 +2108-1007021 8 [pyxuHa knanaHa BHYTPEHHSS Inner valve spring Ressort intérieur Innenfeder Muelle interior
10 +2108-1007022 8 [lai6a onopHas Backing washer Rondelle d'appui Unterlegscheibe Arandela de apoyo
11 +2108-1007026-01 ~ 8 Konnayok macnootpaxatenbulii Oil deflector cap Capuchon pare-huile Ventilschaftdichtung Capacete deflector de aceite
11 +2108-1007026-03 ~ 8 Konnayok wmacnooTpaxatenbhulii Oil deflector cap Capuchon pare-huile Ventilschaftdichtung Capacete deflector de aceite
12 +2108-1007032-20 4 Brynka wanpasnsowas +0,02 Guide sleeve +0.02 mm Guide de soupape +0,02 mm  Fihrungsbuchse +0,02 mm Casquillo guia +0,02 mm

MM
12 +2108-1007032-22 4 Brynka wanpasnsiowas +0,22 Guide sleeve +0.22 mm Guide de soupape +0,22 mm  Fuhrungsbuchse +0,22 mm Casquillo guia +0,22 mm
MM

13 +2108-1007010 4 Knanau BRYCKHOIA Inlet valve Soupape d'admision EinlaBventil Valvula de admision
14 +2110-1006015 1 Ban pacnpesenutenbHbiii Camshatt Arbre a cames Nockenwelle Arbol de levas
15 +2111-1006010 (E3) (01) 1 Ban pacnpenenutenbHblii Camshaft Arbre a cames Nockenwelle Arbol de levas
16 +2108-1007056 * lllaitba perynuposoyHas 3,00 Shim 3,00 Rondelle de calage 3,00 Einstellscheibe 3,00 Arandela de ajuste 3,00
16 +2108-1007056-10 *  llaWba perynmposouHas 3,05 Shim 3,05 Rondelle de calage 3,05 Einstellscheibe 3,05 Arandela de ajuste 3,05
16 +2108-1007056-11 *  lait6a perynmposodxas 3,10 Shim 3,10 Rondelle de calage 3,10 Einstellscheibe 3,10 Arandela de ajuste 3,10
16 +2108-1007056-12 * lllaitba perynuposoyHas 3,15 Shim 3,15 Rondelle de calage 3,15 Einstellscheibe 3,15 Arandela de ajuste 3,15
16 +2108-1007056-13 *  Lai6a perymmpoounas 3,20 Shim 3,20 Rondelle de calage 3,20 Einstellscheibe 3,20 Arandela de ajuste 3,20
16 +2108-1007056-14 *  lait6a perynuposouHas 3,25 Shim 3,25 Rondelle de calage 3,25 Einstellscheibe 3,25 Arandela de ajuste 3,25
16 +2108-1007056-15 * lllaitba perynuposoyHas 3,30 Shim 3,30 Rondelle de calage 3,30 Einstellscheibe 3,30 Arandela de ajuste 3,30
16 +2108-1007056-16 *  llaWba perynmposoyHas 3,35 Shim 3,35 Rondelle de calage 3,35 Einstellscheibe 3,35 Arandela de ajuste 3,35
16 +2108-1007056-18 *  lait6a perynuposounas 3,40 Shim 3,40 Rondelle de calage 3,40 Einstellscheibe 3,40 Arandela de ajuste 3,40
16 +2108-1007056-20 * lllaitba perynuposoyHas 3,45 Shim 3,45 Rondelle de calage 3,45 Einstellscheibe 3,45 Arandela de ajuste 3,45
16 +2108-1007056-22 *  llaW6a perynmposoyHas 3,50 Shim 3,50 Rondelle de calage 3,50 Einstellscheibe 3,50 Arandela de ajuste 3,50
16 +2108-1007056-24 *  lait6a perynuposouHas 3,55 Shim 3,55 Rondelle de calage 3,55 Einstellscheibe 3,55 Arandela de ajuste 3,55
16 +2108-1007056-26 * lllaitba perynuposoyHas 3,60 Shim 3,60 Rondelle de calage 3,60 Einstellscheibe 3,60 Arandela de ajuste 3,60
16 +2108-1007056-28 *  llaWba perynmposoyHas 3,65 Shim 3,65 Rondelle de calage 3,65 Einstellscheibe 3,65 Arandela de ajuste 3,65
16 +2108-1007056-30 *  lait6a perynuposouxas 3,70 Shim 3,70 Rondelle de calage 3,70 Einstellscheibe 3,70 Arandela de ajuste 3,70
16 +2108-1007056-32 * lllaitba perynuposoyHas 3,75 Shim 3,75 Rondelle de calage 3,75 Einstellscheibe 3,75 Arandela de ajuste 3,75
16 +2108-1007056-34 *  llaWba perynmposoyHas 3,80 Shim 3,80 Rondelle de calage 3,80 Einstellscheibe 3,80 Arandela de ajuste 3,80
16 +2108-1007056-36 *  ai6a perynuposoynas 3,85 Shim 3,85 Rondelle de calage 3,85 Einstellscheibe 3,85 Arandela de ajuste 3,85
16 +2108-1007056-38 * lllaitba perynuposoyHas 3,90 Shim 3,90 Rondelle de calage 3,90 Einstellscheibe 3,90 Arandela de ajuste 3,90
16 +2108-1007056-40 *  llaWba perynmposouHas 3,95 Shim 3,95 Rondelle de calage 3,95 Einstellscheibe 3,95 Arandela de ajuste 3,95

-79 -

A150




D

(&)}

N

10

11

12

13

14

16
17

18
19
20

A150

MexaHuam rasopacnpegenuTesibHbii
Valve train

Mécanisme de distribution
Motorsteuerung

Mecanismo de distribucién de gas

2110

21101 (01)
21102
21102-01
21102-02
2111

-80 -

2111-01
2111-02
211
21122
21122-01
21122-02




:1. r:‘:tr;a; Aa_NoIii.:l)::; —EE—HOM;“ :Ta"" np::;?::;;:?“ I(()OTHY @ HaumenoBanmne @ Description o Désignation 0 Benennung G Denominacion
16 +2108-1007056-42 * lllaitba perynuposoyHas 4,00 Shim 4,00 Rondelle de calage 4,00 Einstellscheibe 4,00 Arandela de ajuste 4,00
16 +2108-1007056-44 * lait6a perynuposouHas 4,05 Shim 4,05 Rondelle de calage 4,05 Einstellscheibe 4,05 Arandela de ajuste 4,05
16 +2108-1007056-46 *  ain6a perynuposoyHas 4,10 Shim 4,10 Rondelle de calage 4,10 Einstellscheibe 4,10 Arandela de ajuste 4,10
16 +2108-1007056-48 * lllaitba perynuposoyHas 4,15 Shim 4,15 Rondelle de calage 4,15 Einstellscheibe 4,15 Arandela de ajuste 4,15
16 +2108-1007056-50 *  lWait6a perynuposouHas 4,20 Shim 4,20 Rondelle de calage 4,20 Einstellscheibe 4,20 Arandela de ajuste 4,20
16 +2108-1007056-52 *  an6a perynupoounas 4,25 Shim 4,25 Rondelle de calage 4,25 Einstellscheibe 4,25 Arandela de ajuste 4,25
16 +2108-1007056-54 *  Waitba peryamposoyHas 4,30 Shim 4,30 Rondelle de calage 4,30 Einstellscheibe 4,30 Arandela de ajuste 4,30
16 +2108-1007056-56 *  lait6a perynuposouHas 4,35 Shim 4,35 Rondelle de calage 4,35 Einstellscheibe 4,35 Arandela de ajuste 4,35
16 +2108-1007056-58 *  lan6a perynupoounas 4,40 Shim 4,40 Rondelle de calage 4,40 Einstellscheibe 4,40 Arandela de ajuste 4,40
16 +2108-1007056-60 *  Waitba perynamposouHas 4,45 Shim 4,45 Rondelle de calage 4,45 Einstellscheibe 4,45 Arandela de ajuste 4,45
16 +2108-1007056-62 *  lait6a perynuposouHas 4,50 Shim 4,50 Rondelle de calage 4,50 Einstellscheibe 4,50 Arandela de ajuste 4,50
17 +2108-1007055 8 Tonkatenb Tappet Poussoir VentilstoBel Empujador
18 +2101-1007035 8 Konbuo cronopHoe Circlip Bague d'arrét Haltering Anillo de fijacion
19 +2108-1007033-20 4 Brynka wanpasnsouwas +0,02 Guide sleeve +0.02 mm Guide de soupape +0,02 mm  Fihrungsbuchse +0,02 mm Casquillo guia +0,02 mm
MM
19 +2108-1007033-22 4 Brynka wanpasnsiowas +0,22 Guide sleeve +0.22 mm Guide de soupape +0,22 mm  Fihrungsbuchse +0,22 mm Casquillo guia +0,22 mm
MM
20 +2108-1007012 4 KnanaH BbINYCKHOIA Outlet valve Soupape d'échappement AuslaBventil Valvula de escape
A150
6 LADA 110, 111, 112 -81 -



a b~ owOwN

(0))

10

11

12

A151

MexaHuam rasopacnpegenuTesibHbii
Valve train

Mécanisme de distribution
Motorsteuerung

Mecanismo de distribucién de gas

21103
21103-01
21103-02
21103-03
21104
21104-01

-82-

21108 2112-02
21113

21113-01

21113-02

2112

2112-01




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1006014 1 Ban pacnpenenuTenbHbiii Camshaft, outlet valves Arbre a cames d'echappement  Nockenwelle Arbol de levas
BbIMYCKHO
2 +2112-1007028 32 Cyxapb knanawa Collet, valve Taquet de soupape Ventilkegelstiick Dado de la valvula
3 +2112-1007025 16 Tapenka npyXuHbl Spring cap Cuvette de ressort Federteller Platillo del muelle
4 +2112-1007020 ~ 16 TMpyxuHa knanawa Valve spring Ressort de soupape Feder Muelle de la valvula
4 +2112-1007020-01 ~ 16 Mpyxuna knanana Valve spring Ressort de soupape Feder Muelle de la valvula
4 +2112-1007020-02 ~ 16 TpyxuHa knanawa Valve spring Ressort de soupape Feder Muelle de la valvula
4 +2112-1007020-03 ~ 16 TMpyxuHa knanawa Valve spring Ressort de soupape Feder Muelle de la valvula
4 +2112-1007020-04 ~ 16 MpyxuHa knanawa Valve spring Ressort de soupape Feder Muelle de la valvula
5 +2112-1007022 16 lllaitba onopHas Backing washer Rondelle d'appui Unterlegscheibe Arandela de apoyo
6 +2112-1007026 ~ 16 Konnayok macnootpaxaiowuint  Oil deflector cap Capuchon pare-huile Ventilschaftdichtung Capacete deflector de aceite
6 +2112-1007026-03 ~ 16 Konnayok MacnooTpaxaiowuii QOil deflector cap Capuchon pare-huile Ventilschaftdichtung Capacete deflector de aceite
7 +2112-1007032-20 16 Brynka Hanpasnsiowas +0,02 Guide sleeve +0.02 mm Guide de soupape +0,02 mm  Fihrungsbuchse +0,02 mm Casquillo guia +0,02 mm
MM
7 +2112-1007032-22 16 Brynka wanpasnsowas +0,22 Guide sleeve +0.22 mm Guide de soupape +0,22 mm  Fihrungsbuchse +0,22 mm Casquillo guia +0,22 mm
MM
8 +2108-1005034 ~ 2 Canbhuk konewsana nepepumit  Oil seal, crankshaft, front Qlarl?iturg d'étanchéite AV de  Wellendichtring vorne Retén del ciguenal delantero
vilebrequin
8 +2108-1005034-03 ~ 2 Canbhuk konensana nepegumit Ol seal, crankshaft, front Gllargitl?rel d'etanchéite AV de  Wellendichtring vorne Retén del ciguienal delantero
vilebrequin
9 +2112-1006015 1 Ban pacnpenennTenbHblii Camshaft, inlet valves Arbre ‘zgcames d'admision Nockenwelle Arbol de levas
BMYCKHOM
10 +2112-1007300 ~ 16 Tonkatenb ruapaBaMyecKwuil Tappet, hydraulic Poussoir hydraulique HydraulikstoBel Empujador hidraulico
10 +2112-1007300-01 ~ 16 TonkaTtenb ruapasaMyeckmii Tappet, hydraulic Poussoir hydraulique HydraulikstoBel Empujador hidraulico
11 +2112-1007012-02 ~ 8 KnanaH BbINyCKHOIA Outlet valve Soupape d'echappement AuslaBventil Valvula de escape
11 +2112-1007012-01 ~ 8 KnanaH BbINyCKHOIA Outlet valve Soupape d'échappement AuslaBventil Valvula de escape
12 +2112-1007010-01 ~ 8 KnanaH BRyCKHOIA Inlet valve Soupape d'admision EinlaBventil Valvula de admision
12 +2112-1007010-02 ~ 8 KnanaH BRyCKHOIA Inlet valve Soupape d'admision EinlaBventil Valvula de admision
A151
6* -83-



15
16
17
18
19
12
13
20

(@)

21
22
23
24
25
26

(01)

2110
21111
-84 -

Bak TonnuBHbIN

Fuel tank

Réservoir a carburant
Kraftstofftank

Depdsito de combustible

12
13
14

11

A200




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
it Thotit. N_TNot Data Part N, Application [QTY @ HaumeHOBaHne @ Description o Désignation o Benennung G Denominacion
1 12647001 3 Lait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
2 10516670 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
3 16100811 1 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 +2108-1101007 1 Bak TONAUBHbIIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
5 10794011 6 Taitka M4 Hu3kas Thin nut M4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja
6 11195370 6 llaiiba 4 npyxuHHas Spring washer 4 Rondelle élastique 4 Federscheibe 4 Arandela 4 elastica
7 2108-3827010 ~ 1 [latunk ypoBHs TonnuBa Fuel gauge sender Transmetteur d'indicateur de  Kraftstoffstandsgeber Aforador del nivel de
niveau de carburant combustible
7 +2108-3827010-01 ~ 1 [atuuk yposus TOnnuBa Fuel gauge sender Transmetteur d'indicateur de  Kraftstoffstandsgeber Aforador del nivel de
niveau de carburant combustible
7 +2108-3827010-02 ~ 1 [latynk ypoBHs TOMAMBa Fuel gauge sender Transmetteur d'indicateur de Kraftstoffstandsgeber Aforador del nivel de
niveau de carburant combustible
7 +2108-3827010-20 ~ 1 [latunk ypoBHs TOnnuBa Fuel gauge sender Transmetteur d'indicateur de  Kraftstoffstandsgeber Aforador del nivel de
niveau de carburant combustible
7 +2108-3827010-21 ~ 1 [latuuk yposHs TOnnuBa Fuel gauge sender Transmetteur d'indicateur de  Kraftstoffstandsgeber Aforador del nivel de
niveau de carburant combustible
8 +2101-3827064 1 Monnasok Float Flotteur Schwimmer Flotador
9 +2101-1101138 1 Mpoknapka Gasket Joint Dichtung Junta
10 +2108-3724220 1 MpoBoa Macchl Earth lead Cable de masse Massekabel Cable de masa
11 +2108-1101164 1 Ckob6a Clamp Etrier Klammer Grapa
12 12599071 2 |llaitéa 6 cTtonopHas Lock washer 6 Rondelle d'arret 6 Sicherungsscheibe 6 Arandela 6 de fijacion
13 15896211 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
14 +2110-1101126 1 Xomyr 6aka Strap Collier de réservoir Tankschelle Abrazadera de deposito
15 2108-1103010-10 ~ 1 TMpobka TonnueHOro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
15 +2108-1103010-11  ~ 1 Tpobka TonnmsHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
16 2110-1101096 1 Konbuo cronopHoe Circlip Bague d'arrét Haltering Anillo de fijacion
17 +2110-1101150 ~ 1 06nuuoBka ropnoBuHbI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HanueHoil TPyl remplissage de llenado
17 +2110-1101150-01 ~ 1 06nuuoska ropnosuHbl Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HanWBHOR TpYGHI remplissage de llenado
18 +2108-1300080-10 1 XomyT BUHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
19 +2110-1101082 1 Xomyt Clip Collier Schelle Abrazadera
20 +2110-1101060-20 1 Tpy6a HanueHas Fuel filler Goulotte de remplissage Einfulirohr Tubo de llenado
20 +2111-1101060-20 (01) 1 Tpy6a HanusHas Fuelfiller Goulotte de remplissage Einfullrohr Tubo de llenado
21 +2110-1101070 1 Uinanr Bo3mywHblii 1225 MM Hose 1225 mm Tuyau 1225 mm Schlauch 1225 mm Manguera 1225 mm
22 +2108-1101080 1 LUnaHr CoemuMHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
23 +2108-1300080-30 2 XoMyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
24 10291990 1 Xomyr 25 neHTouHbIiA Retaining strap 25 Collier a ruban 25 Bandschelle 25 mm d Abrazadera de cinta 25
25 +2110-1101176 2 Bont xomyta Bolt, strap Boulon de fixation de collier Schellenschraube Tornillo de abrazadera
26 +2110-1101114 1 Xomyr 6aka Fuel tank strap Collier de réservoir Tankschelle Abrazadera de deposito

-85 -

A200




1
2 16
3 17
4
5 18
_7 19
9 21
22
6|40 11 23
12
25
[ 22
14 23
26
15 27
1
2
28
(E2, R83) - 21102 (01)  21103-03 (01)  21113-01 (02)  21122-01 (01)
Bak TonnneHbiin 21102-01 (01) 21108  (01)  21113-02 (02)  21122-02 (01)
A201 | Fueltank 2110202 (01) 2111 (02) 2112 (01)
Réservoir a carburant 21103 (01) 2111-01  (02) 2112-01 (01)
Kraftstofftank 21103-01 (01) 211102 (02)  2112-02 (01)
Depésito de combustible 21103-02 (01) 21113 (02) 21122  (01)

- 86 -




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 12647001 3 llaii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
2 10516670 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
3 16100811 1 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 +2108-1101080 1 LlnaHr coeanHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
4 +21103-1101080-01 ~ (E) 1 WnaHr CcoepuMHUTENbHbIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
4 +2112-1101080 ~ (E) 1 LlnaHr coeanHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
4 +2112-1101080-01 ~ (E) 1 LlnaHr coeanHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
5 +2108-1300080-30 2 XoMmyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
6 +21082-1101007-10 1 Bak TONAMBHbIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
7 10794011 8 Taitka M4 Hu3kas Thin nut M4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja
8 11195370 8 |llaitba 4 npyxuHHas Spring washer 4 Rondelle élastique 4 Federscheibe 4 Arandela 4 elastica
9 +21082-1101178 1 Konbuo npuxumHoe Tensioning ring Bague de serrage Andrickring Anillo de apriete
10 +2112-1139007 1 OnektpobeHsoHacoc B cHope Electric fuel pump assy Pompe a essence électrique E-Kraftstoffpumpe komplett Bomba de combusible eléctrica
complete en conjunto
11 +2112-1139009-02 ~ 1 9nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 +2112-1139009-03 ~ 1 OnexTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 +2112-1139009-06 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 aa46-M 04.02-> +21102-1139009-02 ~ 1 9nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 4446-M  04.02-> +21102-1139009-03 ~ 1 9nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 4446-n 04.02-> +21102-1139009-06 ~ 1 OnexTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
12 +2112-1139012 2 Brynka Bush Douille Buchse Buje
13 +21082-1101138 1 TMpoknagka Gasket Joint Dichtung Junta
14 +21082-1101013 1 Bak TonnuBHbIi 6e3 Hacoca Fuel tank w/o pump Réservoir a carburant sans Kraftstofftank ohne Pumpe Eep%sito de combustible sin
ompe omba
15 +2110-1101126 1 Xomyr 6aka Strap (p)olligr de réservoir Tankschelle Abrazadera de deposito
16 +2108-1103010-11 1 TMpobka TonnueHOro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
17 2110-1101096 1 Konbuo cronopHoe Circlip Bague d'arrét Haltering Anillo de fijacion
18 +2110-1101150 ~ 1 06nnuoska ropnosuHbl Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HANUBHOH  TPYBbI remplissage de llenado
18 +2110-1101150-01 ~ 1 06nuuoBKa rOpNOBUHBI Filler neck cover Enjoliveur de goulotte de Einflullstutzen-Verkleidung Funda de goma de la boca
HafuBHOM  TPyObI remplissage de llenado
19 +2110-1101060 (01-E) 1 Tpy6a HanusHas Fuel filler Goulotte de remplissage Einfullrohr Tubo de llenado
19 +2110-1101060-20 (01) 1 Tpyba wanusHas Fuelfiller Goulotte de remplissage Einfullrohr Tubo de llenado
19 +2111-1101060 (02-E) 1 Tpyba HanusHas Fuel filler Goulotte de remplissage Einfullrohr Tubo de llenado
19 +2111-1101060-20 (02) 1 Tpy6a HanusHas Fuel filler Goulotte de remplissage Einfullrohr Tubo de llenado
20 +2108-1300080-10 1 XomyT BUHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
21 +2110-1101082 1 Xomyt Clip Collier Schelle Abrazadera
22 12599071 2 llaitba 6 cronopHas Lock washer 6 Rondelle d'arret 6 Sicherungsscheibe 6 Arandela 6 de fijacion
23 15896211 2 Taiikka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
24 +2110-1101070 ~ 1 Linanr BosmywHblii 1225 MM Hose 1225 mm Tuyau 1225 mm Schlauch 1225 mm Manguera 1225 mm
24 +21103-1101070-01 ~ 1 Uinanr Bo3pywHblit 1165 MM Hose 1165 mm Tuyau 1165 mm Schlauch 1165 mm Manguera 1165 mm
24 +21103-1101070-02 ~ 1  Wnanr BO3AYWHbIA 1165 MM Hose 1165 mm Tuyau 1165 mm Schlauch 1165 mm Manguera 1165 mm
25 +2108-1101164 1 Ckoba Clamp Etrier Klammer Grapa
26 10291990 1 Xomyr 25 neHTouHbIiA Retaining strap 25 Collier & ruban 25 Bandschelle 25 mm d Abrazadera de cinta 25
27 +2110-1101114 1 Xomyr 6aka Fuel tank strap Collier de réservoir Tankschelle Abrazadera de deposito
28 +2110-1101176 2 Bont xomyta Bolt, strap Boulon de fixation de collier Schellenschraube Tornillo de abrazadera

- 87 -

A201




1 17
2 18
3 19
4 20
_6 21
7 22
8 23
5 6
9 10 24
11 25
12 26
27
23
13 6
28
14
1
2
29
15
16 30
31
05181-NMA
— 06.03
(E3) - 21102 (01) 2111 (02) 2112 (01)
Bak TonnueHbIv 21102-01 (01)  2111-01 (02)  2112-01 (01)
A202 | Fueltank 21102-02 (01) 211102 (02)  2112-02 (01)
Réservoir a carburant 21103 (01) 21113 (02) 21122 (01)
Kraftstofftank 21103-01 (01)  21113-01 (02)  21122-01 (01)
Deposito de combustible 21103-02 (01)  21113-02 (02)  21122-02 (01)

- 88 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 12647001 3 [Wai6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
2 10516670 3 llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
3 16100811 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 +21103-1101080 ~ 1 LlWnaHr coeanHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
4 +21103-1101080-01 ~ 1 LlnaHr coeanHUTENbHBbIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
5 +21083-1101007 1 Bak TonnuBHbIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
6 15896211 10 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
7 10516470 8 [laitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +21103-1101178 1 Kombuo npuxumuoe Tensioning ring Bague de serrage Andruckring Anillo de apriete
9 +2112-1139007 1 Onektpobensonacoc B cbope Electric fuel pump assy Pompe a essence électrique E-Kraftstoffpumpe komplett Bomba de combusible eléctrica
complete en conjunto
10 +2112-1139009-02 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +2112-1139009-03 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +2112-1139009-06 ~ 1 9nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +21102-1139009-02 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +21102-1139009-03 ~ 1 3nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +21102-1139009-06 ~ 1 9nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 +2112-1139012 2 Brynka Bush Douille Buchse Buje
12 +21103-1101138-10 1 TMpoknagka Gasket Joint Dichtung Junta
13 +2108-1300080-30 2 XoMmyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
14 +2110-1101126 1 Xomyr 6aka Strap Collier de réservoir Tankschelle Abrazadera de deposito
15 +21103-1101114 1 Xomyr 6aka Fuel tank strap Collier de réservoir Tankschelle Abrazadera de deposito
16 +21103-1101092 1 Okpan TonnmeHoro 6aka Fuel tank shield Ecran de réservoir a carburant ~ Abschirmblech Pantglllat.glel deposito de
combustible izq.
17 10794011 1 Taitka M4 Hu3kas Thin nut M4 Ecrou bas M4 Flachmutter M4 Tuerca M4 bajqa
18 12605170 1 LUlaitba 4 ctonopHas Lock washer 4 Rondelle d'arrét 4 Sicherungsscheibe 4 Arandela 4 de fijacion
19 2110-1101096 1 Kombuo cronopHoe Circlip Bague d'arrét Haltering Anillo de fijacion
20 +2110-1101150 ~ 1 061uL0BKa TFOPNOBUHGI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HANUBHOW TPYGbI remplissage de llenado
20 +2110-1101150-01 ~ 1 061uu0BKa TFOPNOBUHLI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HANUBHOW TPYBbI remplissage de llenado
21 +2108-1300080-10 1 XomyT BUMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
22 +2110-1101082 1 Xomyt Clip Collier Schelle Abrazadera
23 12599071 2 |llaitba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
24 +21103-1103010 ~ 1 Mpobka TonnusHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapdn de deposito
carburant combustible
24 +21103-1103010-01 ~ 1 Mpobka TtonnusHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
24 +21103-1103010-03 ~ 1 Tpobka TonnmsHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
25 +2110-1101060 (01) 1 Tpyba HanusHas Fuelfiller Goulotte de remplissage Einfullrohr Tubo de llenado
25 +2111-1101060 (02) 1 Tpyba wanusHas Fuelfiller Goulotte de remplissage Einfullrohr Tubo de llenado
26 +21103-1101070-01 ~ 1 Inanr Bo3aywHblii 1165 mMm Hose 1165 mm Tuyau 1165 mm Schlauch 1165 mm Manguera 1165 mm
26 +21103-1101070-02 ~ 1 Uinanr BospywHblii 1165 MM Hose 1165 mm Tuyau 1165 mm Schlauch 1165 mm Manguera 1165 mm
27 +2108-1101164 1 Ckoba Clamp Etrier Klammer Grapa
28 2105-8101242 1 Xomyt Clip Collier Schelle Abrazadera
29 +2110-1101176 2 Bont xomyTta Bolt, strap Boulon de fixation de collier Schellenschraube Tornillo de abrazadera
30 12644401 4 |lainba 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
31 13832101 4 Taiika M6 ¢ sy6uatbiv Gyptukom Toothed collar nut M6 Ecrou M6 & collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado

-89 -

A202




; 21
3 22
p 23
: 24
—1 26
- 27
28
0 25
69 29
11
12 3@2_
13
14 3
15 32
16 3
4
17 33
18
19
20
5181-NMAN
06.03 —
(E3) 5 21102 (01) 21M (02) 2112 (01)
Bak TonnMBHbI 21102-01 (01)  2111-01 (02)  2112-01 (01)
A203 | Fuel tank 21102-02 (01)  2111-02 (02)  2112-02 (01)

Réservoir a carburant

Kraftstofftank

Depdsito de combustible

21103 (01)
21103-01 (01)
21103-02 (01)

-90 -

21113 (02)
2111301 (02)
2111302 (02)

21122 (01)
21122-01 (01)
21122-02 (01)




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 15896211 10 Tlaitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
2 12599071 1 laitba 6 cronopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
3 12647001 3 laitba 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
4 10516670 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
5 16100811 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 +21103-1101007-10 1 Bak TonnuBHBbIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
7 10516470 8 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +21103-1101178 1 Konbuo npuxumHoe Tensioning ring Bague de serrage Andruckring Anillo de apriete
9 +2112-1139007 ~ 1 3nektpobensonacoc B cbope Electric fuel pump assy Pompe a essence électrique E-Kraftstoffpumpe komplett Bomba de combusible eléctrica
complete en conjunto
9 +2112-1139007-01 ~ 1 3nektpobensonacoc B cbope Electric fuel pump assy Pompe a essence électrique E-Kraftstoffpumpe komplett Bomba de combusible eléctrica
complete en conjunto
10 +21102-1139009-02 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +21102-1139009-03 ~ 1 3nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +21102-1139009-06 ~ 1 3nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +2112-1139009-02 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +2112-1139009-03 ~ 1 3nektpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
10 +2112-1139009-06 ~ 1 3nekTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 +2112-1139012 2 Brynka Bush Douille Buchse Buje
12 +21103-1101138-10 1 TMpoknagka Gasket Joint Dichtung Junta
13 +21103-1101011-10 1 Bak TonnMBHBbIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
14 +2108-1101400 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
14 +2108-1300080-30 ~ 2 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
15 +21103-1101080-10 1 LWnaHr coeanHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
16 +2110-1101126 1 Xomyr 6aka Strap Collier de réservoir Tankschelle Abrazadera de deposito
17 +21103-1101114 1 Xomyr 6aka Fuel tank strap Collier de réservoir Tankschelle Abrazadera de deposito
18 +21103-1101092 1 Okpan TonnusHoro 6Haka Fuel tank shield Ecran de réservoir a carburant  Abschirmblech Pantballat_glel deposito de
combustible
19 12644401 4 |laiba 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
20 13832101 4 Taiika M6 c 3ybuathim Gyptukom Toothed collar nut M6 Ecrou M6 a collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado
21 10794011 1 Taiika M4 Huskas Thin nut M4 Ecrou bas M4 Flachmutter M4 Tuerca M4 baja
22 12605170 1 laitba 4 cronopHas Lock washer 4 Rondelle d'arrét 4 Sicherungsscheibe 4 Arandela 4 de fijacion
23 +2110-1101150 ~ 1 061uu0BKa TFOPNOBUHLI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HanuBHoil TpyObI remplissage de llenado
23 +2110-1101150-01 ~ 1 067uu0BKa TFOPNOBUHLI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HanuBHoil TpyObI remplissage de llenado
24 +21103-1103010-01 1 Mpobka TonnueHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapdn de deposito
carburant combustible
25 +21103-1101054-10 (01) 1 Tpyba nanusHas Fuelfiller Goulotte de remplissage Einfullrohr Tubo de llenado
25 +21113-1101054-10 (02) 1 Tpyba nanueHas Fuel filler Goulotte de remplissage Einfullrohr Tubo de llenado
26 +2108-1101316 ~ 3 Xomyr Clip Collier Schelle Abrazadera
27 +2108-1300080-60 ~ 3 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
28 +2123-1101422 1 Coeannutens BO3AYLWHBIX Ventilation line L-connector Raccord des tubulures a air Luftrohrverbindung Pieza de union de la
natpy6kos tubuladuras de aire
29 +21103-1101082 1 Xomyt Clip Collier Schelle Abrazadera
30 +21103-1101070-10 1 IWnaur Bo3mywHbid 250 MM Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm
31 +2108-1300080-10 ~ 1 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
32 +2105-8101242 ~ 1 Xomyt Clip Collier Schelle Abrazadera
33 +2110-1101176 2 Bont xomyTa Bolt, strap Boulon de fixation de collier Schellenschraube Tornillo de abrazadera

-91 -

A203




A WODN -

16
17
6 18
7 19
8 20
Slg 21
10 6
11 22
23
24
21
6
12 o5
13 1
2
26
14
15 27
28
Bak TonnuBHbIN g“gl
A204 FL'Iel tanl.( . 21104-01
Réservoir a carburant
Kraftstofftank
Depdsito de combustible

-92 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 12647001 3 Lait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
2 10516670 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
3 16100811 3 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 +21103-1101080-01 ~ 1 LUnaHr CoemuMHUTENbHbIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
4 +2112-1101080 ~ 1 WnaHr coemuMHUTENbHbIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
4 +2112-1101080-01 ~ 1 LlWnaHr coeauHUTENbHBIN Connecting hose Tuyau de raccordement Verbindungsschlauch Manguera de union
5 +21101-1101007 (E3) 1 Bak TONAMBHbIIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
5 +21101-1101007-10 1 Bak TONAUBHbIIA Fuel tank Réservoir a carburant Kraftstofftank Deposito de combustible
6 15896211 10 Taitika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
7 10516470 8 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +21103-1101178 1 Konbuo npuxumHoe Tensioning ring Bague de serrage Andrickring Anillo de apriete
9 21101-1101206 (E3) 1 KonbLo [AMCTaHLMOHHOE Distance ring Bague entretoise Abstandsring Anillo distanciador
10 +21101-1139009 1 OnexTpobensonacoc Electric fuel pump Pompe a essence électrique E-Kraftstoffpumpe Bomba de combusible eléctrica
11 +21103-1101138-10 1 Mpoknapgka Gasket Joint Dichtung Junta
12 +2108-1300080-30 2 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
13 +2110-1101126 1 Xomyr 6aka Strap Collier de réservoir Tankschelle Abrazadera de deposito
14 +2110-1101114 1 Xomyr 6aka Fuel tank strap Collier de réservoir Tankschelle Abrazadera de deposito
14 +21103-1101114 (E3) 1 Xomyr 6aka Fuel tank strap Collier de réservoir Tankschelle Abrazadera de deposito
15 +21103-1101092 (E3) 1 Oxpan TomnmuBHOro Gaka Fuel tank shield Ecran de réservoir a carburant  Abschirmblech Pantglllat.g;el deposito de
combustible izg.
16 +21101-1103010 1 Tpobka TonnmsHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de dep?bsito
carburant combustible
16 +21103-1103010 ~ (E3) 1 Mpobka TonausHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
16 +21103-1103010-01 ~ (E3) 1 TMpobka TonnueHOro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
16 +21103-1103010-03 ~ (E3) 1 Tpobka TonnmsHoro 6aka Fuel filler cap Bouchon de réservoir a TankverschluB Tapon de deposito
carburant combustible
17 2110-1101096 1 Konbuo crtonopHoe Circlip Bague d'arrét Haltering Anillo de fijacion
18 +2110-1101150 ~ 1 06nuuoBKa ropRoBMHLI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HanueHoil TPyl remplissage de llenado
18 +2110-1101150-01 ~ 1 06nuuoska ropnosuHbI Filler neck cover Enjoliveur de goulotte de Einfullstutzen-Verkleidung Funda de goma de la boca
HanuBHOI TPYGHI remplissage de llenado
19 +2108-1300080-10 1 XomyT BuHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
20 +2110-1101082 1 Xomyt Clip Collier Schelle Abrazadera
21 12599071 2 [llaitba 6 cTonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
22 +2110-1101060 1 Tpy6a anuhas Fuelfiller Goulotte de remplissage Einfullrohr Tubo de llenado
23 +2110-1101070 ~ 1 Uinanr sosmywHblii 1225 MM Hose 1225 mm Tuyau 1225 mm Schlauch 1225 mm Manguera 1225 mm
23 +21103-1101070-01 ~ 1 Uinanr sosgywHblit 1165 MM Hose 1165 mm Tuyau 1165 mm Schlauch 1165 mm Manguera 1165 mm
23 +21103-1101070-02 ~ 1 Linanr Bo3pywHblit 1165 MM Hose 1165 mm Tuyau 1165 mm Schlauch 1165 mm Manguera 1165 mm
24 +2108-1101164 1 Ckob6a Clamp Etrier Klammer Grapa
25 10291990 ~ 1 Xomyr 25 neHTouHbliA Retaining strap 25 Collier a ruban 25 Bandschelle 25 mm d Abrazadera de cinta 25
25 +2105-8101242 ~ 1 Xomyr Clip Collier Schelle Abrazadera
26 +2110-1101176 2 Bont xomyTta Bolt, strap Boulon de fixation de collier Schellenschraube Tornillo de abrazadera
27 12644401 (E3) 3 Laitba 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
28 13832101 (E3) 3 Taitka M6 ¢ 3ybuatbim Gyptukom Toothed collar nut M6 Ecrou M6 a collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado

-903 -

A204




A210

TpyOonpoBoabl TOM/INBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

2110
2111

94 -




Ne nss.

=|=

Homep getann

MpumeHsiemMocTb

@ HaumeHosanne

@ Description

o Désignation

o Benennung

G Denominacion

Notif. N. Part N. Application

10168590 6 Xomyr 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12

10168790 Xomyt 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5

14567780 Xomyt 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5
+21061-1104081 LLnaHr 155 mm Hose 155 mm Tuyau 155 mm Schlauch 155 mm Manguera 155 mm
+2110-1104126 LLnaHr 500 mm Hose 500 mm Tuyau 500 mm Schlauch 500 mm Manguera 500 mm
+2102-1104025 WnaHr 255 MM Hose 255 mm Tuyau 255 mm Schlauch 255 mm Manguera 255 mm
+2108-1156010 ~ Knanan o06paTHblil Non-return valve Clapet antiretour Ruickschlagventil Valvula de retorno
+2108-1156010-01 ~ Knanan o6partHblil Non-return valve Clapet antiretour Ruckschlagventil Valvula de retorno
+2108-1117010 ~ ®OuUALTp  TONAMBHBIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
+2108-1117010-01 ~ ®uALTp  TONAMBHBIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
+2108-1117010-02 ~ OuAbTP  TONAMBHBINA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
+2108-1117010-03 ~ ®uALTp  TONAMBHBIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible

0 00 00 0 OO NN E WN ="

[ O G G G G G Gy
NooOoass,WOND—- OO

+2108-1117010-04 ®uAbTp  TONAMBHBIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
+2108-1117010-05 ~ ®uAbTP  TONANBHBIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
+2108-1164083 Wnaur 250 MM Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm
+2110-1104035 Tpybka cnuBHas Return pipe Tube de retour Rucklaufleitung Tubo de drenaje
+2110-1104038 Tpybka TONAMBHAs Fuel pipe Tube d'arrivee de carburant Kraftstoffrohr Tubo de combustible
+2108-1104009 Wnaur 400 MM Hose 400 mm Tuyau 400 mm Schlauch 400 mm Manguera 400 mm
+2108-1104025 LWnaxr 330 mm Hose 330 mm Tuyau 330 mm Schlauch 330 mm Manguera 330 mm
+2110-1104042 Ckoba Clamp Etrier Bigel Grapa
+2110-1104043 MnaHka cKoObI Plate Plaque d'étrier Leiste Placa de la grapa

12605371
15896211

3
NN SNSN = S N = =W

Laitba 6 cTonopHas
laiika M6

Lock washer 6
Nut M6

Rondelle d'arrét 6
Ecrou M6

Sicherungsscheibe 6
Mutter M6

Arandela 6 de fijacion
Tuerca M6

-95-

A210




15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
30
31
32

A211

(E2, R83)

TpyOonpoBoabl TOM/IMBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

21102
21102-01
21102-02
211
2111-01
2111-02

- 06 -

21122
21122-01
21122-02




Ne nss.

BaTa

Homep geram |

. | Notif. N.

Not.Data

MpumeHsiemMocTb

Part N.

Kon

Application

QTY

D

HanmeHoBanue

Description

D

Désignation

@

Benennung

o

G Denominacion

1 04530-N1 ->06.02 + 21082-1104220
2 4530-MM 06.02-> +2112-1104218

17
17
18
19
20
21
22
23

24
24
24
24
24

25 (4530-NN

26

27
28
29
30
31

4530-1n

06.02->

04530-M1 ->06.02

7888
7888

07888
07888

4530-1n

4530-1n

11.02->
11.02->

->11.02
->11.02

->06.02

06.02->

06.02->

+21214-1104136
16100811
11198073
+21082-1104092
+21214-1104116
+21082-1104054
+21082-1104013

+21082-1104048
+2112-1104032-10
+21214-1104142
+2112-1104141
+2112-1104032
+2112-1104208
+21082-1104226

+2112-1104252 ~
+2112-1104252-03 ~
10902411
10516471
13832101
+2112-1117020
12644401
13824221

2112-1117010-01  ~
+2112-1117010-02  ~
+2112-1117010-03 ~
+2112-1117010-04 ~
+2112-1117010-05 ~
+2112-1104222

+2112-1104222-20

+2110-1104042

+2110-1104043
12605371
15896211

+2112-1104034-10

32 04530-M1  ->06.02 +2112-1104034

N

—_ ek —_ ) = = O © —_ e _ - S S NN = N

—_

e e I |

LnaHr nepepHnii  CNuBHOIA
LnaHr nepepHunit

BuHT

laitka M8

Lllanba 8 npyxuHHas KoHMyeckas

KpoHwTeitn
3axum KpoHwWTeiiHa
Tpybka cnvBHas nepepHss

Tpybka TOMNMBHAS nepeaHss

Ckoba

Tpybka cnuBHas

Ckoba

KpoHwTein

Tpybka cnuBHas

Lnaur 3agHuint  CNvBHOI
Linanr 6eH306aka
TONNMBONOAANOWMIA
Konblo ynnoTHuTENbHOE
Konbuo ynnoTHuTensHoe
Bont M6x20

Llaiba 6 npyxuHHas

laiika M6 ¢ 3ybyatbiM OypTMKOM

KpoHwTeiin

LLiaiiba 6

Bbont M6x14 ¢ npyxuHHOI
waiboin
®unbtp
unbtp
®unbtp
®unbtp
unbtp

TON/MBHBbINA
TONAMBHBINA
TONUBHbIN
TON/MBHBINA
TONAMBHBINA

WnaHr TonaueHOro unbTpa

Wnanr TonameHoro dunbTpa

Ckoba

MnaHka ckoObl

LWanba 6 cronopHas
[aiika M6

Tpybka TonnMBONOAAIOLLASA
Tpybka TonnuBoOMOAaOLLASN

Return hose, front

Front hose

Screw

Nut M8

Spring washer 8, tapered
Bracket

Clamp

Return pipe, front

Front fuel pipe

Clamp

Return pipe

Clamp

Bracket

Return pipe

Discharge hose, rear

Fuel supply hose, fuel tank

Sealing ring

Sealing ring

Bolt M6x20

Spring washer 6

Toothed collar nut M6
Bracket

Washer 6

Bolt M6x14 w/spring washer

Fuel filter
Fuel filter
Fuel filter
Fuel filter
Fuel filter
Fuel filter hose

Fuel filter hose

Clamp

Plate

Lock washer 6
Nut M6

Fuel supply pipe
Fuel supply pipe

Tuyau de retour avant
Tuyau avant

Vis

Ecrou M8

Rondelle a ressort conique 8
Support

Bride de serrage de support
Tube de vidange avant

Tube d'arrivee de carburant
avant
Etrier

Tube de retour

Etrier

Support

Tube de retour

Tuyau de retour arriere
Tuyau d'arrivee de carburant

Bague d'etancheéite
Bague d'étanchéite
Boulon M6x20

Rondelle élastique 6
Ecrou M6 a collet denté
Support

Rondelle 6

Boulon M6x14 avec rondelle
élastique

Filtre a carburant

Filtre a carburant

Filtre a carburant

Filtre a carburant

Filtre a carburant

Tuyau de filtre a carburant

Tuyau de filtre a carburant

Etrier

Plaque d'étrier

Rondelle d'arret 6

Ecrou M6

Tube d'arrivée de carburant
Tube d'arrivee de carburant

Schlauch, vorne

Schlauch vorn

Schraube

Mutter M8

Federscheibe 8

Halter

Halterklemme
Kraftstoffrucklaufleitung vorn
Kraftstoffzuleitung vorn

Klammer
Rucklaufleitung
Klammer

Halter
Rucklaufleitung
Schlauch
Tankschlauch

Dichtring

Dichtring

Schraube M6x20
Federscheibe 6
Zahnbundmutter M6

Halter

Scheibe 6

Schraube M6x14 mit Federring

Kraftstoffilter
Kraftstoffilter
Kraftstoffilter
Kraftstoffilter
Kraftstoffilter
Kraftstoffilter-Schlauch

Kraftstoffilter-Schlauch
Bugel

Leiste
Sicherungsscheibe 6
Mutter M6

Kraftstoffleitung
Kraftstoffleitung

Manguera de drenaje delanter
Manguera delantera

Tornillo

Tuerca M8

Arandela 8 elastica conica
Soporte

Fiador del soporte

Tubo de drenaje delantero
Tubo de combustible
delantero

Grapa

Tubo de drenaje

Grapa

Soporte

Tubo de drenaje

Manguera de drenaje trasera
Manguera de alimentacion

Anillo de empaquetadura
Anillo de empaquetadura
Tornillo M6x20

Arandela 6 elastica
Tuerca M6 de collar dentado
Soporte

Arandela 6

Tornillo M6x14 con arandela
elastica

Filtro de combustible
Filtro de combustible
Filtro de combustible
Filtro de combustible
Filtro de combustible
Manguera del filtro de
combustible

Manguera del filtro de
combustible

Grapa

Placa de la grapa
Arandela 6 de fijacion
Tuerca M6

Tubo de combustible
Tubo de combustible

LADA 110, 111, 112

-97 -

A211




12
13
14
15
16
17

18
19
20
21

22
23
24
25
26
27
28

A212

(E3)

TpyOonpoBoabl TOM/IMBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

21102
21102-01
21102-02
211
2111-01
2111-02

- 08 -

21122
21122-01
21122-02




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2112-1104208-10 1 WUnaHr 3agHuii cnvBHOM Discharge hose, rear Tuyau de retour arriere Schlauch Manguera de drenaje trasera
2 +21214-1104136 1 Bunt Screw Vis Schraube Tornillo
3 16100811 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
4 11198073 2 |llaitba 8 npyxuHHas KoHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 elastica conica
5 +21082-1104092 1 KpounwrTeiin Bracket Support Halter Soporte
6 +21214-1104116 1 3axum KpoHwTeiiHa Clamp Bride de serrage de support Halterklemme Fiador del soporte
7 +21082-1104054 1 Tpybka cnusHas nepeawss Return pipe, front Tube de vidange avant Kraftstoffrucklaufleitung vorn Tubo de drenaje delantero
8 +21082-1104013 1 Tpybka TonnmsHas nepegHsis Front fuel pipe Tubetd'arrivée de carburant Kraftstoffzuleitung vorn 'drulbo tcle combustible
avan elantero
9 +2112-1104218-10 2 |lnaHr nepegHuii Front hose Tuyau avant Schlauch vorn Manguera delantera
10 +21214-1104142 1 Ckoba Clamp Etrier Klammer Grapa
11 +2112-1104141 1 KpoHwTeitn Bracket Support Halter Soporte
12 +2112-1104243-10 1 Tpy6ka Pipe Tube Rohr Tubo
13 +2112-1104226-10 1 lUnavr 6ensobaka Fuel supply hose, fuel tank Tuyau d'arrivee de carburant ~ Tankschlauch Manguera de alimentacion
TONAWBONOAAWUNA
14 7888  11.02-> 10902411 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
15 7888 11.02> 10516471 1 IWaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
16 13832101 2 Taiika M6 ¢ 3y6uatbim Gyptmkom Toothed collar nut M6 Ecrou M6 a collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado
17 +2112-1117020 1 KpouwrTeiin Bracket Support Halter Soporte
18 07888 ->11.02 12644401 1 Laii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
19  o7sss  ->11.02 13824221 1 Bont M6x14 ¢ npyxuHHoi Bolt M6x14 w/spring washer ~ Boulon M6x14 avec rondelle Schraube M6x14 mit Federring ~ Tornillo M6x14 con arandela
waii6oii elastique elastica
20 2112-1117010-01  ~ 1 ®unbTp TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-02 ~ 1 OunbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-03 ~ 1 ®unbTp TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-04 ~ 1 (DVIJ'Ipr TONAUBHbIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-05 ~ 1 ®unbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
21 +2112-1104222-10 1 LWnaur TonausHoro dunbTpa Fuel filter hose Tuyau de filtre a carburant Kraftstoffilter-Schlauch Manguerﬁldel filtro de
combustible
22 +2112-1104252 ~ 10 Kombuo ynnoTHuTenbHoe Sealing ring Bague d'étanchéite Dichtring Anillo de empaquetadura
22 +2112-1104252-03 ~ 10 KonbLo ynnoTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
23 +2110-1104042 7 Ckoba Clamp Etrier Bgel Grapa
24 +2110-1104043 7 MnaHka CKOOBI Plate Plaque d'étrier Leiste Placa de la grapa
25 12605371 7 \lait6a 6 crtonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
26 15896211 7 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
27 +2112-1104034-10 1 Tpybka Tomansonoparowas Fuel supply pipe Tube d'arrivee de carburant Kraftstoffleitung Tubo de combustible
28 +2112-1104032-10 1 Tpybka cnuBHas Return pipe Tube de retour Rucklaufleitung Tubo de drenaje
A212
7 -99 -



A213

(E2, R83)

TpyOonpoBoabl TOM/IMBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

21103
21103-01
21103-02
21103-03
21108 (01)
21113

- 100 -

21113-01
21113-02
2112
2112-01
2112-02




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1104054 1 Tpybka cnueHas nepeaHss Return pipe, front Tube de vidange avant Kraftstoffriicklaufleitung vorn Tubo de drenaje delantero
2 +21214-1104136 1 Bunt Screw Vis Schraube Tornillo
3 10902121 2 Bont M6x14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14
4 10516470 3 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
5 +2112-1104092 1 KpounwrTeiin Bracket Support Halter Soporte
6 +21214-1104116 1 3axum KpoHwTeiiHa Clamp Bride de serrage de support Halterklemme Fiador del soporte
7 +2112-1104013 1 Tpybka TonnmsHas nepepHsis Front fuel pipe Tubetd'arrivée de carburant  Kraftstoffzuleitung vom '(Ij'ulbo tde combustible
avan elantero
8 04530-MM ->06.02 +21082-1104220 2 llnaHr nepenHWit CAVBHONA Return hose, front Tuyau de retour avant Schlauch, vorne gﬂa}ng?era de drenaje
elantera
9 4530-NMM  06.02-> +2112-1104218 2 llnaHr nepegHuii Front hose Tuyau avant Schlauch vorn Manguera delantera
10 +21082-1104048 1 Ckoba Clamp Etrier Klammer Grapa
11 4530-nu  06.02-> +2112-1104034-10 1 Tpybka Tomansonoparowas Fuel supply pipe Tube d'arrivee de carburant Kraftstoffleitung Tubo de combustible
12 +21214-1104142 1 Ckob6a Clamp Etrier Klammer Grapa
13 +2112-1104141 1 KponwrTeiin Bracket Support Halter Soporte
14 +21108-1104034 (01) 1 Tpybka Tomansonopalowas Fuel supply pipe Tube d'arrivee de carburant Kraftstoffleitung Tubo de combustible
14 04530-nn  ->06.02 +2112-1104034 1 Tpybka Tomausonogaiowas Fuel supply pipe Tube d'arrivee de carburant Kraftstoffleitung Tubo de combustible
15 +2112-1104208 1 WnaHr 3agHuii cnvBHOM Discharge hose, rear Tuyau de retour arriere Schlauch Manguera de drenaje trasera
16 +21082-1104226 1 LUnavr 6eH3obaka Fuel supply hose, fuel tank Tuyau d'arrivee de carburant ~ Tankschlauch Manguera de alimentacion
TONAMBONOAAKOWMIA
17 7888  11.02-> 10902411 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
18 13832101 2 Taiika M6 ¢ 3y6uatbim Gyptukom Toothed collar nut M6 Ecrou M6 a collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado
19 +2112-1117020 1 KponwrTeiin Bracket Support Halter Soporte
20 7888 ->11.02 12644401 1 Laii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
21 7888 ->11.02 13824221 1 Bont M6x14 ¢ npyxuHHoi Bolt M6x14 w/spring washer ~ Boulon M6x14 avec rondelle Schraube M6x14 mit Federring ~ Tornillo M6x14 con arandela
waii6oii elastique elastica
22 +2112-1104252 9 KomblLo yNAOTHUTENbHOE Sealing ring Bague d'étanchéite Dichtring Anillo de empaquetadura
22 +2112-1104252-03 9 Konbuo YNNOTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empagquetadura
23 2112-1117010-01 1 ®unbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
23 +2112-1117010-02 1 OunbTp TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
23 +2112-1117010-03 1 ®unbp TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
23 +2112-1117010-04 1 ®unbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
23 +2112-1117010-05 1 ®unbTp  TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
24 04530-M ->06.02 +2112-1104222 1 Linanr TonaueHoro ¢unbTpa Fuel filter hose Tuyau de filtre a carburant Kraftstoffilter-Schlauch Manguetrgldel filtro de
combustible
25 4530-Mn 06.02-> +2112-1104222-20 1 Uinanr TonaueHOro ¢unbTpa Fuel filter hose Tuyau de filtre a carburant Kraftstoffilter-Schlauch Manguerﬁldel filtro de
combustible
26 +2110-1104042 7 Ckoba Clamp Etrier Bugel Grapa
27 +2110-1104043 7 MnaHka CKOGbI Plate Plaque d'étrier Leiste Placa de la grapa
28 12605371 7 |llaitéa 6 ctonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
29 15896211 7 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
30 +21108-1104032 (01) 1 Tpybka cnueHas Return pipe Tube de retour Rucklaufleitung Tubo de drenaje
30 04530-n1 ->06.02 +2112-1104032 1 Tpybka cnusHas Return pipe Tube de retour Rucklaufleitung Tubo de drenaje
31 4530-MM 06.02-> +2112-1104032-10 1 Tpybka cnusHas Return pipe Tube de retour Rucklaufleitung Tubo de drenaje

- 101 -

A213




A214

(E3)

TpyOonpoBoabl TOM/IMBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

21103
21103-01
21103-02
21113
21113-01
21113-02

- 102 -

2112
2112-01
2112-02




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2112-1104208-10 1 WUnaHr 3agHuii cnvBHOM Discharge hose, rear Tuyau de retour arriere Schlauch Manguera de drenaje trasera
2 +21214-1104136 1 Bunt Screw Vis Schraube Tornillo
3 10902121 2 Bont M6x14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14
4 10516470 3 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
5 +2112-1104092 1 KpounwrTeiin Bracket Support Halter Soporte
6 +21214-1104116 1 3axum KpoHwTeiiHa Clamp Bride de serrage de support Halterklemme Fiador del soporte
7 +2112-1104054 1 Tpybka cnusHas nepeaHss Return pipe, front Tube de vidange avant Kraftstoffrucklaufleitung vorn Tubo de drenaje delantero
8 +2112-1104013 1 Tpybka TonnmsHas nepegHsis Front fuel pipe Tubetd'arrivée de carburant Kraftstoffzuleitung vorn 'drulbo tcle combustible
avan elantero
9 +2112-1104218-10 2 |lnaHr nepegHuii Front hose Tuyau avant Schlauch vorn Manguera delantera
10 +21214-1104142 1 Ckoba Clamp Etrier Klammer Grapa
11 +2112-1104141 1 KpoHwTeitn Bracket Support Halter Soporte
12 +2112-1104243-10 1 Tpy6ka Pipe Tube Rohr Tubo
13 +2112-1104226-10 1 lUnavr 6ensobaka Fuel supply hose, fuel tank Tuyau d'arrivee de carburant ~ Tankschlauch Manguera de alimentacion
TONNMBONOAAIO WM
14 7888  11.02-> 10902411 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
15 7888 11.02> 10516471 1 IWaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
16 13832101 2 Taiika M6 ¢ 3y6uatbim Gyptmkom Toothed collar nut M6 Ecrou M6 a collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado
17 +2112-1117020 1 KpouwrTeiin Bracket Support Halter Soporte
18 7888 ->11.02 12644401 1 |Waii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
19  o7sss  ->11.02 13824221 1 Bont M6x14 ¢ npyxuHHoi Bolt M6x14 w/spring washer ~ Boulon M6x14 avec rondelle Schraube M6x14 mit Federring ~ Tornillo M6x14 con arandela
waii6oii elastique elastica
20 2112-1117010-01 1 ®unbTp TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-02 1 OunbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-03 1 ®unbTp TONANBHBIA Fuel filter Filtre & carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-04 1 (DVIJ'Ipr TONAUBHbIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
20 +2112-1117010-05 1 ®unbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
21 +2112-1104252 10 Kombuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura
21 +2112-1104252-03 10 Konmbuo ynnoTHuTenbHoe Sealing ring Bague d'étanchéite Dichtring Anillo de empaquetadura
22 +2112-1104222-10 1 Linanr TonaueHoro ¢unbTpa Fuel filter hose Tuyau de filtre & carburant Kraftstoffilter-Schlauch Manguetrgldel filtro de
combustible
23 +2110-1104042 7 Ckoba Clamp Etrier Bgel Grapa
24 +2110-1104043 7 MnaHka CKOOBI Plate Plaque d'étrier Leiste Placa de la grapa
25 12605371 7 \lait6a 6 crtonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion
26 15896211 7 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
27 +2112-1104034-10 1 Tpybka Tomansonoparowas Fuel supply pipe Tube d'arrivee de carburant Kraftstoffleitung Tubo de combustible
28 +2112-1104032-10 1 Tpybka cnuBHas Return pipe Tube de retour Rucklaufleitung Tubo de drenaje

- 103 -

A214




A215

TpyOonpoBoabl TOM/INBHbIE
Fuel lines

Canalisations de carburant
Kraftstoffleitungen

Tuberia de combustible

21101
21104

(01)
(02)

21104-01 (02)

-104 -




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +21214-1104136 (02) 1 Bunr Screw Vis Schraube Tornillo
2 +21214-1104116 (02) 1 3axum KpoHwTeiina Clamp Bride de serrage de support Halterklemme Fiador del soporte
3 10902121 (02) 2 Bont M6x14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14
4 10516470 (02) 3 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
5 +2112-1104092 (02) 1 KpounwrTeiin Bracket Support Halter Soporte
6 +1119-1104013 (02) 1 Tpybka TonnmsHas nepepHsis Front fuel pipe Tube d'arrivée de carburant Kraftstoffzuleitung vorn gulba% ttéelz’ocombustible
avant e
7 +2112-1104252 8 Kombuo ynnoTHUTENbHOE Sealing ring Bague d'étanchéite Dichtring Anillo de empaquetadura
7 +2112-1104252-03 8 Konbuo YNNOTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
8 +21101-1104218 (01) (02) 1 LnaHr nepegwuit Front hose Tuyau avant Schlauch vorn Manguera delantera
9 +21214-1104142 1 Ckoba Clamp Etrier Klammer Grapa
10 +2112-1104141 1 KpoHwTeitn Bracket Support Halter Soporte
11 +21101-1104184 1 06nuuoska 3awuTHas Protective sheath Revetement de protection Schutzverkleidung Revestimiento de proteccion
12 +21101-1104222 1 LWnanr TonnmsHoro ¢unbtpa B Fuelfilter hose assy Tuyau de filtre a carburant Kraftstoffilter-Schlauch, komplett  Manguera del filtro de
c6ope complet combustible en conjunto
13 +1118-1104410-10 3 Coepuuutens B c6ope Connection assy Element de liaison complet Verbindungsstiick komplett Conexion en conjunto
14 +2123-1117010 1 (DVIJ'Ipr TONAUBHbIN Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
15 13832101 2 Taiika M6 ¢ 3y6uatbim Gyptmkom Toothed collar nut M6 Ecrou M6 a collet denté Zahnbundmutter M6 Tuerca M6 de collar dentado
16 +2112-1117020 1 KpouwrTeiin Bracket Support Halter Soporte
17 10902411 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
18 +21101-1104243 1 Linaur B cbope Hose assy Tuyau complet Schlauch, komplett Manguera en conjunto
19 +2110-1104042 7 Ckoba Clamp Etrier Bigel Grapa
20 +2110-1104043 7 MnaHka CKOObI Plate Plaque d'étrier Leiste Placa de la grapa
21 12605371 7 aitba 6 cronopHas Lock washer 6 Rondelle d'arret 6 Sicherungsscheibe 6 Arandela 6 de fijacion
22 15896211 7 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
23 +1118-1104410 1 Coeaunutens B c6ope Connection assy Element de liaison complet Verbindungsstiick komplett Conexion en conjunto
24 +1118-1104410-30 1 Coemunutens B c6ope Connection assy Element de liaison complet Verbindungsstiick komplett Conexion en conjunto
25 +21101-1104056 1 Tpybka Tomausonogaowas Fuel supply pipe Tube d'arrivee de carburant Kraftstoffleitung Tubo de combustible

- 105 -

A215




A100

1

2

3

4

)

6

7

. 2110
Hacoc TonnauveHbI 21111
Fuel pump
A220 Pompe a carburant

Ktaftstoffpumpe

Bomba de combustible

- 106 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
+2101-1106166 1 Tonkatens Plunger Poussoir StoBel Empujador
13543721 2 lUnunbka M8x35 Stud M8x35 Goujon M8x35 Stift M8x35 Esparrago M8x35

+2101-1106170-11 ~ * Mpoknagka 0,3 mMm Gasket 0.3 mm Joint 0,3 mm Dichtung 0,3 mm Junta 0,3 mm
+2108-1106170 ~ * Tpoknagka 0,4 mm Gasket 0.4 mm Joint 0,4 mm Dichtung 0,4 mm Junta 0,4 mm
+2108-1106170-01 ~ * Tpoknagka 0,4 mMm Gasket 0.4 mm Joint 0,4 mm Dichtung 0,4 mm Junta 0,4 mm
+2101-1106171-11  ~ * Mpoknagka 1,2 MM Gasket 1.2 mm Joint 1,2 mm Dichtung 1,2 mm Junta 1,2 mm
+2108-1106171 ~ * Tpoknagka 1,2 mMm Gasket 1.2 mm Joint 1,2 mm Dichtung 1,2 mm Junta 1,2 mm
+2108-1106171-01  ~ * Mpoknagka 1,2 MM Gasket 1.2 mm Joint 1,2 mm Dichtung 1,2 mm Junta 1,2 mm
+2101-1106172-11  ~ * Mpoknagka 0,7 MM Gasket 0.7 mm Joint 0,7 mm Dichtung 0,7 mm Junta 0,7 mm
+2108-1106172 ~ * Tpoknagka 0,7 mMm Gasket 0.7 mm Joint 0,7 mm Dichtung 0,7 mm Junta 0,7 mm
+2108-1106172-01 ~ * Mpoknagka 0,7 MM Gasket 0.7 mm Joint 0,7 mm Dichtung 0,7 mm Junta 0,7 mm

O WO NOOOGOO & PFAWWWWWWWWWN =" |

—_

+2101-1106165 ~ 1 Tpocraska Tennomsonsumonnas Heat insulating spacer Intercalaire thermique Warmeisolierstiick Insercion termoaislante
+2101-1106165-01 ~ 1 TMpocraska Tennomsonsumonnas Heat insulating spacer Intercalaire thermique Warmeisolierstiick Insercion termoaislante
+2101-1106170-11  ~ 1 Tpoknagka 0,3 Mm Gasket 0.3 mm Joint 0,3 mm Dichtung 0,3 mm Junta 0,3 mm
+2108-1106170 ~ 1 TNpoknagka 0,4 mMm Gasket 0.4 mm Joint 0,4 mm Dichtung 0,4 mm Junta 0,4 mm
+2108-1106170-01 ~ 1 TNpoknagka 0,4 mMm Gasket 0.4 mm Joint 0,4 mm Dichtung 0,4 mm Junta 0,4 mm

11198073 2 |llaitba 8 npyxuHHas KoHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8  Federscheibe 8 Arandela 8 elastica conica

16100811 2 Tailka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
+2108-1106010 1 Hacoc TONAMBHbLINA Fuel pump Pompe a carburant Kraftstoffpumpe Bomba de combustible
+2101-1106140 1 Jlnadparma Hacoca Fuel pump diaphragm Membrane de pompe Pumpenmembran Diafragma de bomba

2101-1106176 1 TNpoknapgka Gasket Joint Dichtung Junta

- 107 -

A220




—_—

A200-A201

(@)

N

10
11
12
13

15
16
17
18
19
17
18

(10,11,13,14,16,18,19,22,119,124)

Cucrtema ynaBnvmBaHuUs napoB 6eH3uHa
Evaporative emission control system

A240 . . , .

Systéme d'adsorption des vapeurs d'essence

Tankentliftungsanlage

Sistema de absorcién de vapores de gasolina

2110
21102
21102-01
21102-02
21103
21103-01

- 108 -

21103-02
21103-03
2111
2111-01
2111-02
211

21113
21113-01
21113-02
2112
2112-01
2112-02

21122
2112-01
2112-02




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2110-1164247 1 Tpybka 3sagHss Tube Tube Rohr Tubo
2 10168790 2 Xomyr 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
3 +2108-1104025 1 Wnanr 330 MM Hose 330 mm Tuyau 330 mm Schlauch 330 mm Manguera 330 mm
4 14569880 2 Ckoba 14 Clamp 14 Etrier 14 Kabelschelle 14 Grapa 14
4 14569980 1 Ckoba 16 Clamp 16 Etrier 16 Kabelschelle 16 Grapa 16
5 +2110-1164147 1 Tpy6ka Tube Tube Rohr Tubo
6 14567680 2 Xomyt 84,5 Clip 84.5 Collier 84,5 Kabelband 84,5 Abrazadera 84,5
7 +2108-1104042-10 2 Ckoba Clamp Etrier Bugel Grapa
8 +2108-1104043-10 2 naHka CKOG6bI Plate Plaque d'étrier Leiste Placa de la grapa
9 +2110-1164062 1 KponwrTeiin Bracket Support Halter Soporte
10 12643701 4 [llait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
11 12574211 4 Taiika M6 camoKOHTpsLLasics Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante
12 +2110-1164050 1 Cenapatop Separator Séparateur Separator Separador
13 10170990 2 Xomyt 9,5 Clip 9.5 Collier 9,5 Schelle 9,5 mm d Abrazadera 9,5
14 +2110-1164089 1 LWnaur 1000 mMm Hose 1000 mm Tuyau 1000 mm Schlauch 1000 mm Manguera 1000 mm
15 +2110-1101079 1 LWnaxr 500 mm Hose 500 mm Tuyau 500 mm Schlauch 500 mm Manguera 500 mm
16 10168590 2 Xomyr 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
17 15896211 4 Tailka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
18 12605371 4 |llaitéa 6 crtonopHas Lock washer 6 Rondelle d'arret 6 Sicherungsscheibe 6 Arandela 6 de fijacion
19 +2110-1164148 2 Ckoba Clamp Etrier Bugel Grapa

- 109 -

A240




O~NOO O OWODN -

A241

(E2)

Cucrtema ynaBnvmBaHuUs napoB 6eH3uHa
Evaporative emission control system
Systéme d'adsorption des vapeurs d'essence
Tankentliftungsanlage

Sistema de absorcién de vapores de gasolina

21102
21102-01
21102-02
21103
21103-01
21103-02

- 110 -

21103-02
21108
2111
2111-01
2111-02
21113

21113-01
21113-02
2112
2112-01
2112-02
21122

21122-01
21122-02




Ne nss.

BaTa

Homep getann MpumeHsiemMocTb

Kon

:1‘ Nott A TRotoo Bt Apalication1QTY] @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2107-1164034 (GM) 1 Knanau rpaBuTaUMOHHbIN Gravity valve Soupape de gravite Roll-Over-Ventil Valvula de gravitacion
1 +2107-1164034-01 (Rus+B) 1 Knanau rpaBuTaUMOHHBIN Gravity valve Soupape de gravité Roll-Over-Ventil Valvula de gravitacion
2 +2108-1164089 3 lWnaur 250 mm Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm
3 +2110-1164247 1 Tpybka sagHss Tube Tube Rohr Tubo
4 14569480 2 Ckoba 10 Clamp 10 Etrier 10 Kabelschelle 10 Grapa 10
4 14569980 1 Ckoba 16 Clamp 16 Etrier 16 Kabelschelle 16 Grapa 16
5 +2108-1104025 1 LWnaxr 330 mm Hose 330 mm Tuyau 330 mm Schlauch 330 mm Manguera 330 mm
6 10168590 4 Xomyr 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
7 10168790 6  Xomyr 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
8 05751 ->03.02 +21061-1104081 1 LWnaHr 155 mm Hose 155 mm Tuyau 155 mm Schlauch 155 mm Manguera 155 mm
8 5751  03.02-> +2108-1104021 1 Wnanr 100 mm Hose 100 mm Tuyau 100 mm Schlauch 100 mm Manguera 100 mm
9 +2112-1164010 ~ (Rus+B) 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
9 +2112-1164010-01 (GM) 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
9 +2112-1164010-02 ~ (Rus+B) 1 Apcopbep Canister Canister Aktivkohlebehalter Adsorbedor

10 +2112-1164075 1 KponwrTeiin Bracket Support Halter Soporte

11 12643701 7 lait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

12 10516470 4 |llaita 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

13 15896211 13 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

14 12644401 1 Laii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

15 13824611 Bont M6x25 ¢ MpYXuHHOIA Bolt M6x25 w/spring washer  Boulon M6x25 avec rondelle Schraube M6x25 mit Federring ~ Tornillo M6x25 con arandela

waii6oii elastique elastica

16 +2105-1164060 ~ 1 Knanan Gen3ob6aka Valve, fuel tank Clapet de réservoir a carburant  Tankentluftungsventil Valvglatdgell deposito de

combustible

16 +2105-1164060-01 ~ 1 Knanan 6eH3o6aka Valve, fuel tank Clapet de réservoir a carburant  Tankentluftungsventil Vélvglatqgl deposito de

combustible

17 +2108-1164083 1 LWnadr 250 mm Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm

18 +21214-1164086 1 LWnanr 900 mm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm

19 0979  ->06.00 +2108-1104047 4 Ckoba Clamp Etrier Klammer Grapa

20 979  06.00-> 10418101 4  Ckoba Clip Etrier Klammer Grapa

21 12574211 4 Taitka M6 camokoHTpALAsCS Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante

22 +2110-1164062 1 KpoHwTeitn Bracket Support Halter Soporte

23 12605371 8 |llaitba 6 crtonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion

24 +2112-1101073 1 LWnaxr 360 mm Hose 360 mm Tuyau 360 mm Schlauch 360 mm Manguera 360 mm

25 +2110-1164050 1 Cenapatop Separator Séeparateur Separator Separador

26 +21214-1164181 1 Tpoitnuk T-piece Raccord en T T-Stuck Racoren T

27 10170990 10 Xomyr 9,5 Clip 9.5 Collier 9,5 Schelle 9,5 mm d Abrazadera 9,5

28 +2112-1164085 1 LWnaxr 280 mm Hose 280 mm Tuyau 280 mm Schlauch 280 mm Manguera 280 mm

29 +2110-1101079 1 LWnanr 500 mm Hose 500 mm Tuyau 500 mm Schlauch 500 mm Manguera 500 mm

30 14567680 2 Xomyt 84,5 Clip 84.5 Collier 84,5 Kabelband 84,5 Abrazadera 84,5

30 14567780 4 Xomyr 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5

31 +21214-1164080 1 Knana# npepoxpaHuTenbHblil Pressure relief valve Soupape de sureté Sicherheitsventil Valvula de proteccion

32 +2110-1164148 2 (Ckoba Clamp Etrier Bugel Grapa

33 +2110-1164147 1 Tpy6ka Tube Tube Rohr Tubo

34 +2112-1164084 1 Tpy6ka napooTsoasiwas Vapour discharge pipe Tube d'évacuation des vapeurs Dampfaustrittsrohr Tubo de escape de vapor

35 +2108-1104043-10 2 naHka CKOObI Plate Plaque d'étrier Leiste Placa de la grapa

36 +2108-1104042-10 2 Ckoba Clamp Etrier Bugel Grapa

-111 -

A241




-_—

w

o b

N

10

11

14
15

16

17

10

18

A243

19

12

13

20

21

22

23

10

A390

(E3)

Cucrtema ynaBnvmBaHuUs napoB 6eH3uHa
Evaporative emission control system

A242 . . , .

Systéme d'adsorption des vapeurs d'essence

Tankentliftungsanlage

Sistema de absorcién de vapores de gasolina

21102 (01)
21102-01 (01)
21102-02 (01)
21103 (02)
21103-01 (02)
21103-02 (02)

- 112 -

21104-01
2111
2111-01
2111-02
21113
21113-01

(02)
(01)
(01)
(01)
(02)
(02)

21113-02
2112
2112-01
2112-02
21122
21122-01

(02)
(02)
(02)
(02)
(01)
(01)

21122-02 (01)




:1‘ TR Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 13824611 1 Bont M6x25 ¢ npyxuHHO# Bolt M6x25 w/spring washer  Boulon M6x25 avec rondelle  Schraube M6x25 mit Federring ~ Tornillo M6x25 con arandela
wain6oil elastique elastica
2 12644401 1 |Waii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
3 12643701 3 LWaii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
4 10516470 3 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
5 15896211 3 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
6 +2112-1164075 1 KponwrTeitn Bracket Support Halter Soporte
7 +21103-1164010-01 1 Apcopbep Canister Canister Aktivkohlebehalter Adsorbedor
8 +21103-1164103-10 (02) 1 LWnanr 300 mm Hose 300 mm Tuyau 300 mm Schlauch 300 mm Manguera 300 mm
9 14567780 2 Xomyr 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5
10 10168590 6 Xomyr 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
11 +21103-1164200-01 1 Knanan npopysku apncopbepa Canister purge solenoid Vanne de purge du canister ~ Tankentluftungsventil Vglvulg c(lje purga del
adsorbedor
11 +21103-1164200-02 1 Knanau npopmysku agcopbepa Canister purge solenoid Vanne de purge du canister Tankentluftungsventil Vglvulg ((ije purga del
adsorbedor
12 +21103-1164103-10 1 LWnaxr 300 mm Hose 300 mm Tuyau 300 mm Schlauch 300 mm Manguera 300 mm
13 +21083-1164100 1 KpoHwrTeiin Bracket Support Halter Soporte
14 14569980 1 Ckoba 16 Clamp 16 Etrier 16 Kabelschelle 16 Grapa 16
15 10168790 2 Xomyr 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
16 +21083-1164091-10 1 LWnaxr 350 mm Hose 350 mm Tuyau 350 mm Schlauch 350 mm Manguera 350 mm
17 +21015-1104150 1 Nepexoanuk Adapter Adaptateur Adapter Niple
18 +21103-1164087-10 1 Wnawr 170 mm Hose 170 mm Tuyau 170 mm Schlauch 170 mm Manguera 170 mm
19 +21103-1164109-10 (01) 1 LWnawr 900 mm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
20 +21103-1164203 (02) 1 3awernka Catch Cliquet Klinke Fijador
21 16100811 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
22 10516670 2 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
23 10519601 2 Uaiba 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
24 +21103-1164109-10 (02) 1 Wnawr 900 mm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm
A242
8 LADA 110, 111, 112 -113 -



14

1 15
2
3 16
4
)
6 17
7
8 18
9
10 19
11 20
12 21
22

13 23
4
)

(E3) 21102 21104-01 21113-02 21122-02

Cucrtema ynaenaneaHusa napos 69H3V|Ha 21102-01 2111 2112

Evaporative emission control system 21102-02 2111-01 2112-01

A243 A . : .

Systéme d'adsorption des vapeurs d'essence 21103 2111-02 2112-02

Tankentliftungsanlage 21103-01 21113 21122

Sistema de absorcién de vapores de gasolina 21103-02 21113-01 21122-01

- 114 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 12574211 4 Taiika M6 camoKOHTpswLasics Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante
2 12643701 4 [llait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
3 +2110-1164062 1 KpouwrTeitn Bracket Support Halter Soporte
4 15896211 10 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
5 12605371 10 lllait6a 6 cTonophas Lock washer 6 Rondelle d'arret 6 Sicherungsscheibe 6 Arandela 6 de fijacion
6 +2107-1164034-01 1 Knanan rpaBuTaunoHHBbI Gravity valve Soupape de gravite Roll-Over-Ventil Valvula de gravitacion
7 10168590 4 Xomyr 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
8 +21103-1164105-10 1 Wnanr 250 mm Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm
9 14569880 3 Ckoba 14 Clamp 14 Etrier 14 Kabelschelle 14 Grapa 14
10 +21103-1164091-10 1 Wnaxr 350 mm Hose 350 mm Tuyau 350 mm Schlauch 350 mm Manguera 350 mm
11 +2112-1164084 1 Tpybka napooTsoasas Vapour discharge pipe Tube d'évacuation des vapeurs Dampfaustrittsrohr Tubo de escape de vapor
12 10418101 4 Ckoba Clip Etrier Klammer Grapa
13 +2108-1104042-10 2 (Ckoba Clamp Etrier Bugel Grapa
14 05181-nk  ->06.03 +21103-1164050 1 Cenapatop Separator Séparateur Separator Separador
15 05181-Nn ->06.03 +21103-1164097-10 1 LWnanr 700 mm Hose 700 mm Tuyau 700 mm Schlauch 700 mm Manguera 700 mm
16 5181-Nn  06.03-> +21103-1164050-10 1 Cenapatop Separator Séparateur Separator Separador
17 s5181-Mn  06.03-> +21103-1164087-10 1 Lnawr 170 mm Hose 170 mm Tuyau 170 mm Schlauch 170 mm Manguera 170 mm
18 +21103-1164089-10 1 LWnadr 550 mm Hose 550 mm Tuyau 550 mm Schlauch 550 mm Manguera 550 mm
19 10168790 4 Xomyr 15,5 Clip 155 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
20 14567780 2 Xomyr 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5
21 +21103-1164148 2 (Ckoba Clamp Etrier Bigel Grapa
22 +2110-1164147 1 Tpy6ka Tube Tube Rohr Tubo
23 +2108-1104043-10 2 naHka CKOObI Plate Plaque d'étrier Leiste Placa de la grapa
A243
8* -115 -



19
20
21
11

22
23

24

25
26

27
28
29
30
31
11
21

A244

Cucrtema ynaBnvBaHuUs napoB 6eH3uHa
Evaporative emission control system
Systéme d'adsorption des vapeurs d'essence
Tankentliftungsanlage

Sistema de absorcién de vapores de gasolina

21101
21104

- 116 -




:1 N'{ogtli:.aBl\i. Wc%.el;:ta HO_EE—M:art ;Ta"“ | MpumetisemocTs | K:::I}ilz:th::;“ % @ HaumeHoBaHve @ Description o Désignation o Benennung G Denominacion
1 +2107-1164034-01 (Rus+B) 1 Knanau rpaBuTaUMOHHbIN Gravity valve Soupape de gravite Roll-Over-Ventil Valvula de gravitacion
2 +2108-1164089 1 Lnawr 250 mm Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm
3 14569980 4 Ckoba 16 Clamp 16 Etrier 16 Kabelschelle 16 Grapa 16
4 10168590 4 Xomyr 12 Clip 12 Collier 12 Schelle 12mm d Abrazadera 12
5 10168790 6  Xomyr 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
6 +2108-1164021 1 LWnanr 100 mm Hose 100 mm Tuyau 100 mm Schlauch 100 mm Manguera 100 mm
7 +2112-1164010 ~ (Rus+B) 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
7 +2112-1164010-02 ~ (Rus+B) 1 Ancopbep Canister Canister Aktivkohlebehalter Adsorbedor
8 +2112-1164075 1 KpouwrTeitn Bracket Support Halter Soporte
9 12643701 7 ait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

10 10516470 3 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

1 15896211 13 Taitika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6

12 12644401 1 |Waii6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

13 13824611 Bont M6x25 ¢ MpYXuHHOIA Bolt M6x25 w/spring washer  Boulon M6x25 avec rondelle Schraube M6x25 mit Federring ~ Tornillo M6x25 con arandela

waii6oii elastique elastica

14 +2105-1164060 ~ 1 Knanan Gen3o6aka Valve, fuel tank Clapet de réservoir a carburant Tankentluftungsventil Vélvglatdkﬁl deposito de

combustible

14 +2105-1164060-01 ~ 1 KnanaHn 6en3obaka Valve, fuel tank Clapet de réservoir a carburant  Tankentluftungsventil Vélvglatqﬁl deposito de

combustible

15 +2108-1164083 1 LWnadr 250 mm Hose 250 mm Tuyau 250 mm Schlauch 250 mm Manguera 250 mm

16 +21214-1164086 1 LWnanr 900 mm Hose 900 mm Tuyau 900 mm Schlauch 900 mm Manguera 900 mm

17 10418101 4 Ckoba Clip Etrier Klammer Grapa

18 +2112-1164084 1 Tpybka napooTsoaswas Vapour discharge pipe Tube d'évacuation des vapeurs Dampfaustrittsrohr Tubo de escape de vapor

19 12574211 4 Taitka M6 camoKOHTpALAsCS Self-locking nut M6 Ecrou autofreiné M6 S.Mutter M6 Tuerca M6 autoblocante

20 +2110-1164062 1 KpoHwTeitn Bracket Support Halter Soporte

21 12605371 8 |llaitéa 6 crtonopHas Lock washer 6 Rondelle d'arrét 6 Sicherungsscheibe 6 Arandela 6 de fijacion

22 +2108-1164081 1 WnaHr 550 mm Hose 550 mm Tuyau 550 mm Schlauch 550 mm Manguera 550 mm

23 +2110-1164050 1 Cenapatop Separator Séeparateur Separator Separador

24 10170990 4 Xomyr 9,5 Clip 9.5 Collier 9,5 Schelle 9,5 mm d Abrazadera 9,5

25 +2110-1101079 1 LWnaxr 500 mm Hose 500 mm Tuyau 500 mm Schlauch 500 mm Manguera 500 mm

26 14567780 4 Xomyr 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5

27 +2110-1164147 1 Tpy6ka Tube Tube Rohr Tubo

28 +2110-1164148 2 Ckoba Clamp Etrier Bugel Grapa

29 +2108-1104025 1 LWnaxr 330 mm Hose 330 mm Tuyau 330 mm Schlauch 330 mm Manguera 330 mm

30 +2108-1104043-10 2 naHka CKOGbI Plate Plaque d'étrier Leiste Placa de la grapa

31 +2108-1104042-10 2 Ckoba Clamp Etrier Bugel Grapa

- 117 -

A244




8 |
9
10
11
12 | 5
10
13
14
1 15
2
3 A310
4 16
17
5 18
6
2110
DdunbTp BO3AYLLHDbIN 21111
Air cleaner
A300 Filtre a air
Luftfilter
Filtro de aire

- 118 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 17671201 3 BuuT camonapesalowuii Self-tapping screw Vis taraudeuse Blechschraube Tornillo autorroscante
2 12605270 3 ait6a 5 cronopHas Lock washer 5 Rondelle d'arrét 5 Sicherungsscheibe 5 Arandela 5 de fijacion
3 +2101-8109137 3 Tailka npyxuHHas Spring nut Bride a ressort Federmutter Tuerca elastica
4 +2110-1109309 1 3abopuuk xonogHoro Bosgyxa  Cold air intake Prise d'air froid Kaltluftansaugstutzen Toma de aire frio
5 10519601 3 lllaiba 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
6 16100811 3 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
7 +2109-1109010 1 Ounbtp BO3mYyWHLIA B cHope Air cleaner assy Filtre a air complet Luftfilter komplett Filtro de aire en conjunto
8 +2109-1109308-10 1 Bosgyxonposog Air duct Manchon d'air Luftleitung Tuberia de aire
9 +2108-1143010 1 Tepmoperynstop Temperature regulator Regulateur thermique Thermoregler Termorregulador
10 12644401 2 |llait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
11 13824611 1 Bont M6x25 ¢ npyxuHHO Bolt M6x25 w/spring washer ~ Boulon M6x25 avec rondelle Schraube M6x25 mit Federring ~ Tornillo M6x25 con arandela
waii6oii elastique elastica
12 15896211 1 Taiika M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
13 +2101-1109100-05 ~ 1 Onement dunbTpylowuii Filter element Elément filtrant Filtereinsatz Elemento filtrante
13 +2101-1109100-06 ~ 1 Onement dunbTpylowmii Filter element Element filtrant Filtereinsatz Elemento filtrante
13 +2101-1109100-07 ~ 1 3nement dunbTpylOWNiA Filter element Elément filtrant Filtereinsatz Elemento filtrante
13 +2101-1109100-09 ~ 1 Onement dunbTpylowuii Filter element Elément filtrant Filtereinsatz Elemento filtrante
13 +21213-1109100 ~ 1 Onement dunbTpylowmii Filter element Element filtrant Filtereinsatz Elemento filtrante
13 3606  06.01-> +21213-1109100-02 ~ 1 3nement dunbTpylOWNIA Filter element Elément filtrant Filtereinsatz Elemento filtrante
13 03606 ->06.01 21213-1109100-04 ~ 1 Onement dunbTpylowuii Filter element Elément filtrant Filtereinsatz Elemento filtrante
14 +2101-1109129 1 Mpoknagka ¢uabTpa Gasket Joint de filtre Filterdichtung Junta del filtro
15 12574111 4 Taiika M5 camoKOHTpALAsCS Self-locking nut M5 Ecrou autofreiné M5 S.Mutter M5 Tuerca M5 autoblocante
16 10292190 1 Xomyr 55 neHTOYHbIA Retaining strap 55 Collier a ruban 55 Bandschelle 55 mm d Abrazadera de cinta 55
17 +2108-1109175 1 LUinaur B03ayxo3abopHuka Hose, air intake Manchon de prise d'air Luftansaugschlauch Manguera de toma de aire
18 +2108-1109160 1 3abopuuk Tennoro Bo3myxa Warm air intake Prise d'air chaud Warmlufthutze Toma de aire templado

- 119 -

A300




Sl

4
6
7
8
9
10
1
2
3
(Exp) . 21102 2111 21113-03 21122-02
PunbTp BO3AYLUHBIN 21102-01 2111-01 2112
A301 | Air cleaner 21102-02 2111-02 2112-01
Filtre a air 21103 21113 2112-02
Luftfilter 21103-01 21113-01 21122
Filtro de aire 21103-02 21113-02 21122-01

- 120 -




Ne nss.

BaTa

Homep geram |

MpumeHsiemMocTb

Kon

:1‘ Nott A TRotoo Bt Apalication1QTY] @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1109249 ~ 3 Onopa Bo3aywHOro ¢unbTpa Air cleaner mounting Butée de filtre & air Luftfiltertrager Apoyo del filtro de aire
1 +2112-1109249-01  ~ 3 Onopa Bo3aywHOro ¢uAbLTPa Air cleaner mounting Butée de filtre a air Luftfiltertrager Apoyo del filtro de aire
2 +2102-5401320 1 YnnotHutens Seal Joint d'étanchéite Dichtung Empaquetadura
3 +2112-1109302 1 3abopuuk xonogHoro Bosgyxa  Cold air intake Prise d'air froid Kaltluftansaugstutzen Toma de aire frio
4 +2112-1109011 (GM) 1 ®unbtp BO3AYWHLIA B COOpe Air cleaner assy Filtre & air complet Luftfilter komplett Filtro de aire en conjunto
4 +2112-1109011-10 (Rus+B) 1 Ounbtp BO3aywHLIA B cOope Air cleaner assy Filtre a air complet Luftfilter komplett Filtro de aire en conjunto
5 2112-1109244 4  Bunt Screw Vis Schraube Tornillo
6 +2112-1109080 ~ 1 Onement dunbTpylowuii Filter element Elément filtrant Filtereinsatz Elemento filtrante
6 +2112-1109080-02 ~ 1 Onement dunbTpylowmii Filter element Element filtrant Filtereinsatz Elemento filtrante
6 +2112-1109080-03 ~ 1 3nement dunbTpylOWNIA Filter element Elément filtrant Filtereinsatz Elemento filtrante
6 +2112-1109080-04 ~ 1 Onement dunbTpylowuii Filter element Elément filtrant Filtereinsatz Elemento filtrante
7 5342  02.02-> +2112-1109013 1 Monykopnyc HuxHwit Lower shell Demi-corps inférieur Filtergehause-Unterteil Semicuerpo inferior
8 +2112-1109189 1 KponwrTeiin Bracket Support Halter Soporte
9 15896211 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
10 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
11 12643701 2 |lait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6

-121 -

A301




1
2
3 10
4
12
5
6 13
7
14
8 15
9 16
17
18
- 21101 21103-02 2111-01 2112-01
PunsTp BO3AYLIHLINA 21102 21103-03 2111-02 2112-02
A302 | Air cleaner 21102-01 21104 21113 21122
Filtre a air 21102-02 21104-01 21113-01 21122-01
Luftfilter 21103 21108 21113-02 21122-02
Filtro de aire 21103-01 2111 2112

-122 -




:‘; N'ft:;?Bli. Wc%.el;:ta HOMF?aErtE:lTaM ﬂexaﬂ:;ilz_::;':;“ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2112-1109249 ~ 3 Onopa Bo3aywHOro ¢unbTpa Air cleaner mounting Butée de filtre & air Luftfiltertrager Apoyo del filtro de aire
1 +2112-1109249-01  ~ 3 Onopa Bo3aywHOro ¢uAbLTPa Air cleaner mounting Butée de filtre a air Luftfiltertrager Apoyo del filtro de aire
2 +2108-5402271 2 (ukcatop Aepxatens 06MBKM Pin, securing clip Attache de clip Haltersperre Fijador del revestimiento
3 +2108-5402270 2 [lepxatens 06uBKM Securing clip Clip Befestigungsstiick Grapa tapizado
4 +2112-1109402 1 Kpbiwka 3awutHas Protective cover Couvercle de protection Schutzdeckel Tapa protectora
5 +2112-1109362 1 Hakoneuynnk BO3gyxo3abopuuka End piece, hose Embout de durit Schlauchansatz Punta de manguera
6 16100811 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
7 10516671 2 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
8 +2112-1109251 1 KpouwrTeitn Bracket Support Halter Soporte
9 +2121-1109175-30 1 llnaur BoO3myx03abopHuKa Hose, air intake Manchon de prise d'air Luftansaugschlauch Manguera de toma de aire
10 +2112-1109011-10 1 Ounbtp BO3myWHLIA B cHope Air cleaner assy Filtre a air complet Luftfilter komplett Filtro de aire en conjunto
11 2112-1109244 4 Buut Screw Vis Schraube Tornillo
12 +2112-1109080 ~ 1 3nement dunbTpylOWNIA Filter element Elément filtrant Filtereinsatz Elemento filtrante
12 +2112-1109080-02 ~ 1 Onement dunbTpylowuii Filter element Elément filtrant Filtereinsatz Elemento filtrante
12 +2112-1109080-03 ~ 1 Onement dunbTpylowmii Filter element Element filtrant Filtereinsatz Elemento filtrante
12 +2112-1109080-04 ~ 1 3nement dunbTpylOWNiA Filter element Elément filtrant Filtereinsatz Elemento filtrante
13 5342 02.02-> +2112-1109013 1 TMonykopnyc HuxHWiA Lower shell Demi-corps inférieur Filtergehause-Unterteil Semicuerpo inferior
14 15896211 2 Tailka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
15 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
16 12643701 2 |[lait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
17 +2112-1109189 1 KpouwrTeiin Bracket Support Halter Soporte
18 +2112-1109177 1 Bcraska Insert Raccord Einsatz Insercion

-123 -

A302




K120

1
2
3
4
<)
8
A610
9
6 10
7 11
12
13
14
KapOiopaTtop :1:?1
Carburetor
A310 Carburateur
Vergaser
Carburador

-124 -




Ne nss.

Kon

:1‘ TR Wc%.gl;:ta HOM_:%?TL%W @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 +2103-1127613-01 1 LWnaHr 535 mm Hose 535 mm Tuyau 535 mm Schlauch 535 mm Manguera 535 mm

2 07382 ->10.02 +2108-1107012-01 6  Xomyr BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal

2 7382 10.02-> +2108-1300080-50 6  Xomyr BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal

3 16100811 4 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

4 11198073 4 |llaitba 8 npyxuHHas Konuyeckas Spring washer 8, tapered Rondelle a ressort conique 8  Federscheibe 8 Arandela 8 elastica conica

5 +2108-1107034 1 LWnanr 330 mm Hose 330 mm Tuyau 330 mm Zuleitung 330 mm Manguera 330 mm

6 +21051-1107055 1 LWnaur 160 MM Hose 160 mm Tuyau 160 mm Schlauch 160 mm Manguera 160 mm

7 +2108-1107063 1 LWnaxr 270 mm Hose 270 mm Tuyau 270 mm Schlauch 270 mm Manguera 270 mm

8 +21083-1107010-31 1 Kap6iopatop Carburettor Carburateur Vergaser Carburador

9 15896211 2 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
10 10519401 2 |[llait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
1 +2108-1107019-60 1 Okpan Tennonsonupyiowmii Heat shield Ecran thermique Warmeisolierblech Pantalla termoaislante
12 +2108-1107017-10 ~ 1 Mpoknagka kap6blopatopa Gasket, carburettor Joint de carburateur Vergaserdichtung Junta del carburador
12 +2108-1107017-12  ~ 1 Mpoknagka kap6blopatopa Gasket, carburettor Joint de carburateur Vergaserdichtung Junta del carburador
13 +2108-1107016-10 ~ 1 TMpoknagka Tennousonupywowas Heat shield Cale thermique Warmeisolierdichtung Junta termoaislante
13 +2108-1107016-11  ~ 1 TMpoknagka Tennousonupylowas Heat shield Cale thermique Warmeisolierdichtung Junta termoaislante
14 +2108-1107015 ~ 1 Mpoknagka Gasket Joint Dichtung Junta
14 +2108-1107015-01 ~ 1 TNpoknapgka Gasket Joint Dichtung Junta

-125 -

A310




9
10
11
12
2
113
4
14 13
15
16
17
5 18
6
7
2(ﬂ 19
Kpbiwka kap6iopaTtopa :1::)1
A320 Carburetor cover

Couvercle de carburateur
Vergaserdeckel
Tapa del carburador

- 126 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2110-1107420 1 Knanaw anekTpoOMarHWTHBbIA Electromagnetic valve Valve électromagnétique Magnetventil Valvula electromagnética
2 +2108-1107425 1 Yawka konbua Cap, ring Cage de bague Ringschale Cazoleta del anillo
3 +2108-1107424 )} 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura
4 +2108-1107422 1 Xuknep xonmoctoro xopa Idling jet Gicleur de ralenti Leerlaufluftduse Surtidor de ralenti
5 +2108-1107606 1 1 Mpoknagka Gasket Joint Dichtung Junta
6 +2108-1107737 )} 1 TMpoknagka knanawa Gasket, valve Joint de pointeau Nadelventildichtung Junta de la valvula
7 +2108-1107730 2 1 KnanaH TONAWBHbIN Fuel valve Pointeau Schwimmer-Nadelventil Valvula de combustible
8 +2108-1107038 1 Martpy6ok nopaun Tonnmsa Fuel supply manifold Tubulure d'amenée de Stutzen Tubuladura de entrada del
carburant combustible
9 +2108-1107752 )} 1 TNpoknagka Gasket Joint Dichtung Junta
10 +2108-1107710 2 1 ®unbTp TONANBHBIA Fuel filter Filtre a carburant Kraftstoffilter Filtro de combustible
11 +2108-1107896 2 5 BuHt M5x0,8x18 Screw M5x0.8x18 Vis M5x0,8x18 Schraube M5x0,8x18 Tornillo M5x0,8x18
12 +2108-1107611-10 4 Wnunbka Stud Goujon Gewindestift Esparrago
13 +21083-1107800-31 1 Kopnyc nyckosoro yctpoiictea  Choke pull-down housing Corps de dispositif de depart  Starteinrichtingsgehause Cuerpo del dispositivo de
arranque
14 +2108-1107133 3 1 Cronop Stop Arretoir Sperrstiick Fiadoi1
15 2108-1107819 1 Okpan 6umeTannnyeckoii Bi-metal spring shield Ecran de ressort bimétallique Abschirmblech Bi-Metallfeder Pantalla del muelle bimetalico
NPYXMUHbI
16 +2108-1107892 3 7 B%T M4x0,7x16 Screw M4x0.7x16 Vis M4x0,7x16 Schraube M4x0,7x16 Tornillo M4x0,7x16
17 2108-1107810 1 BopsHas kamepa Water barrel Boitier a eau Wasserkammer Camara de agua
18 2108-1107910 3 Buut Screw Vis Schraube Tornillo
19 +2108-1107740 9 1 Monnasok Float Flotteur Schwimmer Flotador
20 +2108-1107749 2 1 Ocb nonnaska Float shaft Axe de flotteur Schwimmerachse Eje del flotador
N +2108-1107990 1 Es:g;(:)gog:mm“bm Carburettor repair kit gglrjbﬂ:eatrgﬁraratlon de Reparatursatz \égfgfradc?o:eparacmn de
2 +2108-1107991 1 Eggg.gf)g . ;)aeMOHTHbII/I Carburettor repair kit gggbﬁsatrggfranon de Reparatursatz ggfgl?r s;o:eparamon de
3 +2108-1107992 1 Eggg,g?; . ;):MOHTHHM Carburettor repair kit iglrjbﬁsatreegfratlon de Reparatursatz g:?t%)r aij(;eo:eparacmn de

- 127 -

A320




OO wWDN

- a0~

A330

Kopnyc kapOiopatopa
Carburetor body
Corps de carburateur
Vergasergehause
Cuerpo del carburador

2110
2111

- 128 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1107340-10 1 Tpybka 3mynbCHOHHas Emulsion tube Tube d'émulsion Mischrohr Tubo de emulsion
2 +2108-1107340 1 Tpybka smynbcvoHHas Emulsion tube Tube d'eémulsion Mischrohr Tubo de emulsion
3 +21083-1107336 1 Xuknep rnasHblit Main jet Gicleur principal Hauptduse Surtidor principal
4 +2108-1107370 1 Pacnuinutens yckoputensHoro  Atomizer, accelerator pump Ejecteur de pompe de reprise ~ Vorzerstauber Pulverizador de la bomba
Hacoca
5 +2108-1107410 2  Pacnuiautenb Atomizer Ejecteur Zerstauber Emulsionador
6 +2108-1107415 9 2 Tpyxuna Spring Ressort Feder Muelle
7 +2108-1107475 1 Xuknep akoHomaiizepa Jet, part throttle enrichment  Gicleur d'économiseur Vollastanreicherungsduse Surtidor del economizador
8 +2108-1107460 3 1 napparma akoHomaiizepa Diaphragm, economizer Membrane d'économiseur Membran Vollastanreicherung Diafragma del economizador
9 +2108-1107477 9 1 Mpyxuua Spring Ressort Feder Muelle
10 +2108-1107479 1 Kpbiwka Cover Couvercle Deckel Tapa
1 +2108-1107892 3 7 BuHT M4x0,7x16 Screw M4x0.7x16 Vis M4x0,7x16 Schraube M4x0,7x16 Tornillo M4x0,7x16
12 +2108-1107336 1 Xuknep rnasHbiii Main jet Gicleur principal Hauptduse Surtidor principal
13 +2108-1107386 ] 1 Konbuo ynnoTHuTenbHoe Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
14 +2108-1107755 1 Bnok noporpesa Part throttle channel heater ~ Bloc de réchauffage Vorwarmer Bloque de calefaccion
15 +2108-1107898 1 Bunt M5x0,8x31 Screw M5x0.8x31 Vis M5x0,8x31 Schraube M5x0,8x31 Tornillo M5x0,8x31
16 +2108-1107378 El 1 Mpyxusa guadparmel Diaphragm spring Ressort de membrane Membranfeder Muelle del diafragma
17 +2108-1107360 3 1 Nnapparma Diaphragm Membrane Membran Diafragma
18 +2108-1107375 1 Kpbiwka yckoputenbHoro Hacoca Accelerator pump cover Couvercle de pompe de reprise Deckel Beschleunigungspumpe  Tapa de bomba
) +2108-1107990 1 Eggg,g?; . g:MOHTHhm Carburettor repair kit iglrjbﬁ:eatrggfratlon de Reparatursatz g:ft%)r aij(;eo;eparamon de
2 +2108-1107992 1 Es:g;(:)gog:mm“bm Carburettor repair kit gglrjbﬂ:eatrg&aratlon de Reparatursatz ggfgfr:c?o:eparacmn de
A330
9 LADA 110, 111, 112 -129 -



—_

2
3
4 9
10
5 11
67
8
2110
Kopnyc kapOiopatopa 21111
Carburetor body
A331 Corps de carburateur
Vergasergehause

Cuerpo del carburador

- 130 -




Ne nss.

BaTa

Notif. N.

Not.Data

Part N.

Homep getann

MpumeHsiemMocTb

Application

@ HaumeHosanne

@ Description

o Désignation

o Benennung

G Denominacion

=
o = TR

- O wWwoo~NOOOL AW

—_ =

+2108-1107082
+2108-1107085

+2108-1107083
+2108-1107119
+2108-1107230
+2108-1107120
+2108-1107121
+2108-1107938
+2108-1107131
+2108-1107133
+2108-1107134

«

«

«

—_

+2108-1107990

+2108-1107991

+2108-1107992

laitka

Kynayok yckopuTenbHoro Hacoca

Liaii6a

MpyxuHa BuHTa

BUHT perynupoBoyHblil
BUHT perynupoBoYHbli
Konblio ynnoTHuTENbHOE
3arnywka urnbl

BUHT  perynupoBoYHbli
Cronop

Konnayok

Komnnekt pemOoHTHBbIN
kapblopatopa
KoMnnekt pemMOHTHBbINA
kap6lopatopa
KoMnnekt pemMOHTHbIN
kap6iopaTopa

Nut

Accelerator pump cam

Washer

Spring, screw
Adjustment screw
Adjustment screw
Sealing ring

Plug, pintle
Adjustment screw
Stop

Cap

Carburettor repair kit
Carburettor repair kit

Carburettor repair kit

Ecrou

Came de pompe de reprise

Rondelle

Ressort de vis

Vis de réglage

Vis de réglage

Bague d'étanchéité
Obturateur de pointeau
Vis de réglage

Arrétoir

Capuchon

Jeu de réparation de
carburateur

Jeu de réparation de
carburateur

Jeu de réeparation de
carburateur

Mutter
Kurvenscheibe
Beschleunigungspumpe
Scheibe
Schraubenfeder
Stellschraube
Stellschraube
Dichtring
NadelverschluB
Stellschraube
Sperrstick
Kappe

Reparatursatz
Reparatursatz

Reparatursatz

Tuerca

Leva de bomba de
aceleracion

Arandela

Muelle del tornillo
Tornillo de regulacion
Tornillo de regulacion
Anillo de empaquetadura
Obturador de la aguja
Tornillo de regulacion
Fiador

Capacete

Juego de reparacion de
carburador

Juego de reparacion de
carburador

Juego de reparacion de
carburador

-131 -

A331




1
A360, A361
2 N V)
% © @
Lo &
3
q
4
: O
6
7 4) @
2110 21103-01 2111 21113-02 21122-02
flepant npusoaa akceneparopa 21101 21103-02 2111-01 2112
A350 | Throttle drive pedal 21102 21103-03 2111-02 2112-01
Pédale de commande d'accélérateur 21102-01 21104 21111 2112-02
Gaspedal 21102-02 21104-01 21113 21122
Pedal del mando del acelerador 21103 21108 21113-01 21122-01

-132 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2110-1108036 1 TpyxuHa BoO3BpaTHas Return spring Ressort de rappel Riickholfeder Muelle de retorno
2 11064076 1 Ckoba cronopuas Retainer clip Etrier d'arrét Sicherungsbiigel Grapa de fijacion
3 10519601 1 LWaii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
4 +2108-1108052 2 Brynka Bush Douille Buchse Buje
5 2108-1108139 1 Ynop nepanu Pedal stop Butée de pédale Pedalanschlag Tope de pedal
6 +2110-1108013 1 Puuar npusoga akcenepatopa Operating lever, accelerator  Levier de commande Gaspedal Palanca de mando del
d'accélérateur acelerador
7 +2110-1108019 1 Haknagka nepanu Pedal pad Couvre-péedale Pedalauflage Goma del pedal

- 133 -

A350




4
)
3
6
1
A100
A350 !
A310
2110
MpuBop akcenepartopa 21111
A360 Throttle drive unit

Commande d'accélérateur
Gaspedalbetatigung
Mando del acelerador

134 -




Ne nss.

~|3

Notif. N.

Part N.

Homep geram |

MpumeHsiemMocTb

Application

@ HaumeHosanne

@ Description

o Désignation

o Benennung

G Denominacion

~N o B W N =

+2110-1108157
+2108-1108158
+2110-1108054

15896211

12599071
+2108-1108069
+2108-1108116-10

—_ =

Ckoba
[lepxatenb ckoObl
Tpoc npuBoga akcenepatopa

laitka M6

Llaitba 6 cTonopHas
KpoHwTeitn
MpyxuHa BO3BpaTHas

Clamp
Clamp holder
Accelerator cable

Nut M6

Lock washer 6
Bracket
Return spring

Etrier

Support d'étrier
Cable de commande
d'accélérateur

Ecrou M6

Rondelle d'arrét 6
Support
Ressort de rappel

Klammer
Spannbugelhalterung
Gaszug

Mutter M6
Sicherungsscheibe 6
Halter

Ruckholfeder

Grapa
Portador de la grapa

Cable de mando del
acelerador
Tuerca M6

Arandela 6 de fijacion
Soporte
Muelle de retorno

- 135 -

A360




2
A390
A350
3
4
5
21101 (01)  21103-02 (02) 211101 (01)  2112-01 (02)
Mpueop akcenepartopa 21102 (01)  21103-03 (02) 2111-02 (01)  2112-02 (02)

A361 | Throttle drive unit 21102-01 (01) 21104  (02) 21113  (02) 21122  (01)
Commande d'accélérateur 21102-02 (01)  21104-01 (02)  21113-01 (02)  21122-01 (01)
Gaspedalbetatigung 21103 (02) 21108  (02)  21113-02 (02)  21122-02 (01)

Mando del acelerador 21103-01 (02) 2111 (01) 2112 (02)

- 136 -




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
T AT T Bt Aopliostion TQTY @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 +2110-3724308 1 Xomyt Clip Collier Schelle Abrazadera

2 +21103-1108054 1 Tpoc npueopa akceneparopa Accelerator cable Cable de commande Gaszug Cable de mando del

d'accélérateur acelerador

3 10902121 2 Bont M6x14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

4 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica

5 +2112-1108069-10 (02) 1 KpounwrTeiin Bracket Support Halter Soporte

5 +21102-1108069 (01) 1 KponwrTeitn Bracket Support Halter Soporte

- 137 -

A361




1 A301, A302
2
7
8
3 9
10
A403, A404
4 11
12
) A390
6 13
14
A610
(Rus+B) 21101 (01)  21103-02 2111-01 2112-01
Cucrema nopaun so3ayxa 21102 21103-03 2111-02 2112-02
A370 | Airsupply system 21102-01 21104  (01) 21113 21122
Systéme d'amenée d'air 21102-02 21104-01 (01)  21113-01 21122-01
Luftansaugleitung 21103 21108 21113-02 21122-02
Sistema de alimentacién de aire 21103-01 2111 2112

- 138 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +21083-1130020 1 Mpoknagka Gasket Joint Dichtung Junta
2 +21083-1130010-01 ~ 1 [aruuk pacxoma Bo3gyxa MAF sensor Capteur de débit d'air Luftmassenmesser Transmisor consumo de aire
2 +21083-1130010-10 ~ 1 Jlatunk pacxopa Bo3myxa MAF sensor Capteur de débit d'air Luftmassenmesser Transmisor consumo de aire
3 720  10.02-> +21083-1130010-20 (01) (30,40) 1 Jatumk pacxopa Bosmyxa MAF sensor Capteur de débit d'air Luftmassenmesser Transmisor consumo de aire
4 +2112-1148080 2 Xomyr Clip Collier Bandschelle Abrazadera
5 +2112-1148035-10 1 Wnaxr Hose Tuyau Schlauch Manguera
6 +2112-1148039 1 LWnanr 440 mm Hose 440 mm Tuyau 440 mm Schlauch 440 mm Manguera 440 mm
7 12639701 2 |[lait6a 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
8 10902221 2 Bont M6x16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16
9 +2112-1148038 1 Wnaxr 480 mm Hose 480 mm Tuyau 480 mm Schlauch 480 mm Manguera 480 mm
10 +21082-1148015  ~ 1 TMpoknapka natpy6ka Gasket Joint de tubulure Stutzendichtung Junta de la tubadura
10 +2112-1148015 ~ 1 TMpoknagka natpybka Gasket Joint de tubulure Stutzendichtung Junta de la tubadura
10 2112-1148015-01  ~ 1 TMpoknagka natpy6ka Gasket Joint de tubulure Stutzendichtung Junta de la tubadura
11 11198073 2 |llaitba 8 npyxuHHas KkoHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 elastica conica
12 16100821 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
13 +2112-1148028 (R83) 1 3arnywka Plug Obturateur Blende Obturador
14 o7382  ->10.02 +2108-1107012-01 4 Xomyt BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
14 7382 10.02-> +2108-1300080-40 4 Xomyt BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal

- 139 -

A370




7
A301, A302 8
9
1 10
A403, A404
2
1
12
3 13
4 14
5 15
6
A610
02862
— 03.01
(GM)

A371

Cuctema nogayu Bosayxa

Air supply system

Systéme d'amenée d'air
Luftansaugleitung

Sistema de alimentacién de aire

21102
21103
21108
211
21113
2112

- 140 -

(01)

(01)




Ne nss.

BaTa

Homep getann Mpumensiemoctsb |Kon

:1‘ Nott A TRotoo Bt Apalication1QTY] @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1130010 ~ 1 [latunk pacxoma Bo3gyxa MAF sensor Capteur de débit d'air Luftmassenmesser Transmisor consumo de aire
1 +2112-1130010-01  ~ 1 [aruuk pacxoma Bo3gyxa MAF sensor Capteur de débit d'air Luftmassenmesser Transmisor consumo de aire
2 +2112-1148080 2 XomyT Clip Collier Bandschelle Abrazadera
3 09354 ->10.99 +2108-1300080-10 (01) 1 XomyT BUHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
4 09354 ->1099 2111-1014296 1 3arnyuwka Plug Obturateur Stopfen Obturador
5 +2112-1148035-10 1 Wnaxr Hose Tuyau Schlauch Manguera
6 +2112-1148039 1 LWnanr 440 mm Hose 440 mm Tuyau 440 mm Schlauch 440 mm Manguera 440 mm
7 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +2108-1003286 2 BuHT Screw Vis Schraube Tornillo
9 +2112-1148038 1 Wnaxr 480 mm Hose 480 mm Tuyau 480 mm Schlauch 480 mm Manguera 480 mm
10 +21082-1148015  ~ 1 TMpoknapka natpy6ka Gasket Joint de tubulure Stutzendichtung Junta de la tubadura
10 +2112-1148015 ~ 1 TMpoknagka natpybka Gasket Joint de tubulure Stutzendichtung Junta de la tubadura
10 2112-1148015-01 ~ 1 TMpoknagka natpy6ka Gasket Joint de tubulure Stutzendichtung Junta de la tubadura
11 11198073 2 |llaitba 8 npyxuHHas KkoHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 elastica conica
12 16100821 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
13 +2112-1148010-31 1 Matpy6ok ApoccenbHuiii B cbope Throttle valve housing assy Tubulure a papillon complet Drosselklappenstutzen komplett Tub.ulatdura de mariposa en
conjunto
14 +2112-1148028 (R83) 1 3arnywka Plug Obturateur Blende Obtlurador
15 +2108-1107012-01 4 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal

-141 -

A371




A403,A405

E

3 A401, A402
4 5
3 11
6 12
7
5
13
14
8
15
16
9
10
21102 21122
Pamna, popcyHku n perynstop gasseHus 21102-01 21122-01
Fuel rail, injectors and pressure regulator 21102-02 21122-02
A380 ' . :
Rampe, injecteurs et limiteur de pression 2111
Kraftstoffsammelrohr, Einspritzdiisen und Druckregler 2111-01
Rampa, inyectores y regulador de presion 2111-02

- 142 -




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
it Thotit. N_TNot Data Part N, Application [QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2108-1178054 1 Wnanr 400 mm Hose 400 mm Tuyau 400 mm Schlauch 400 mm Manguera 400 mm
2 2105-1127070 2 XomyT 3nacTUyHbIiA Flexible clip Collier élastique Schelle Abrazadera elastica
3 +2111-1144025-02 2 BuHT perynatopa [AasneHus Pressure regulator screw Vis de limiteur de pression Stellschraube des Druckreglers ~ Tornillo regulador de presion
4 +2112-1160010 1 Perynatop pAaBnenus Tonnusa Pressure regulator Regulateur de pression Kraftstoffdruckregler Regulador de presion
d'essence
5 +2111-1132188 9 KomblLo YNAOTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
6 +2111-1144035-02 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura
7 5121-n 05.03-> +2111-1144032-10 1 dukcatop dopcyHkm Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector
8 +2111-1144010 ~ 1 Pamna ¢opcyHok B c6ope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 +2111-1144010-01 (GM) 1 Pamna ¢opcyHok B cope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 +2111-1144010-02 ~ 1 Pamna ¢opcyHok B cBope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 +2111-1144010-03  ~ 1 Pamna ¢opcyHok B cBope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 +2111-1144010-04 ~ 1 Pavna ¢opcyHok B cbope Fuel rail assy Rampe d'injecteurs complete Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 +2111-1144010-05 ~ 1 Pamna ¢opcyHok B cBope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 5121-nM 05.03-> +2111-1144010-10 ~ (30,40) 1 Pamna ¢opcyHok B cBope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
8 5121-Nn  05.03-> +2111-1144010-11 ~ (30,40) 1 Pamna ¢opcyHok B cope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
9 +2111-1144026 2 BUHT KpenneHus pamnbl Rail securing screw Vis de fixation de rampe Befestigungsschraube fur Tornillo de fijacion tubo
Kraftstoffsammelrohr distribuidor combustible
10 11197773 2 [lait6a 6 npyxuHHas koHuueckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
11 +2112-1132032-02 4 dukcatop dopcyHkm Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector
12 +2111-1132010-02 4 dopcynka Injector Injecteur Einspritzventil Inyector
13 5121-nn 05.03-> +2111-1132010-10 (30,40) 4 dopcynka Injector Injecteur Einspritzventil Inyector
14 +2111-1144020-02 1 Pamna ¢opcyHok Fuel rail Rampe d'injecteurs Kraftstoffverteiler Tubo distribuidor combustible
15 +2111-1144058-02 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'étancheéite Dichtring Anillo de empaquetadura
16 +2111-1144056-02 1 Konnawok wryuepa pamarnoctmku Diagnostic plug cap Capuchon de raccord de DiagnoseanschluBkappe Casquete del racor de la

diagnostic

diagnostica

- 143 -

A380




A406

1
2 8|7
3
9
4 5
5 10
A101
6 5
21103 21113-01
Pamna, popcyHku n perynstop gasseHus 21103-01 21113-02
Fuel rail, injectors and pressure regulator 21103-02 2112
A381 - T :
Rampe, injecteurs et limiteur de pression 21103-03 2112-01
Kraftstoffsammelrohr, Einspritzdiisen und Druckregler 21108 2112-02
Rampa, inyectores y regulador de presion 21113

- 144 -




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
T AT T Bt Aopliostion TQTY @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1011023 2 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
2 11197773 2 |llaitba 6 npyxuHHas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
3 +2111-1132010-02 4 dopcynka Injector Injecteur Einspritzventil Inyector
4 +2112-1132032-02 4 dukcatop HopcyHKm Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector
5 +2111-1132188 9 KonbLo yMAOTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura
6 +2112-1144010 ~ (Rus+B) 1 Pamna ¢opcyHok B cope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
6 +2112-1144010-01 (GM) 1 Pamna ¢opcyHok B c6ope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
6 2112-1144010-02 ~ (Rus+B) 1 Pamna ¢opcyHok B cbope Fuel rail assy Rampe d'injecteurs complete Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
6 +2112-1144010-03 ~ (Rus+B) 1 Pamna ¢opcyHok B cope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
7 +2108-1178054 1 LWnaxr 400 mm Hose 400 mm Tuyau 400 mm Schlauch 400 mm Manguera 400 mm
8 2105-1127070 2 XoMmyT 3nacTMyHblit Flexible clip Collier élastique Schelle Abrazadera elastica
9 +2112-1160010 1 Perynstop paBnenus Tonnusa Pressure regulator Réegulateur de pression Kraftstoffdruckregler Regulador de presion
d'essence
10 +2111-1144025-02 2 BuHT peryngtopa AaBneHus Pressure regulator screw Vis de limiteur de pression Stellschraube des Druckreglers ~ Tornillo regulador de presion
10 LADA 110, 111, 112 - 145 -



A401

~N O

A382

Pamna n dpopcyHkn

Fuel rail and injectors

Rampe et injecteurs
Kraftstoffleiste und Einspritzventile
Rampa y inyectores

21101

- 146 -




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
T AT T Bt Aopliostion TQTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 1118-1132010 ~ 4 dopcyuka Injector Injecteur Einspritzventil Inyector
1 1118-1132010-01 ~ 4  dopcynka Injector Injecteur Einspritzventil Inyector
2 1118-1144010 ~ 1 Pamna ¢opcyHok B cbope Fuel rail assy Rampe d'injecteurs complete Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
2 1118-1144010-01 ~ 1 Pamna ¢opcyHok B cBope Fuelrail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo distribuidor combustible
en conjunto
3 1118-1132032 ~ 4 dukcatop dopcyHku Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector
3 1118-1132032-01 ~ 4 dukcatop PopcyHku Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector
4 +2108-1011023 2 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
5 11197773 2 |llaitba 6 npyxuHHas KoHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
6 2111-1144056-02 1 Konnmawok wryuepa pmarnoctuku Diagnostic plug cap Capuchon de raccord de DiagnoseanschluBkappe Casquete del racor de la
diagnostic diagnostica
7 +2111-1144058-02 1 Kombuo YNNOTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
10 - 147 -



—_

2
6
7
3
% _/ B K'\ 5 /@ I~ \:;;\'\
w ng( Sﬁ:@% * \ LJB@W ,\\
4 T )| O 3
)
A401
Pamna n popcyHku g“g:-m
A383 Fuel rail and injectors

Rampe et injecteurs
Kraftstoffleiste und Einspritzventile
Rampa y inyectores

- 148 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 2111-1144056-02 1 Konnayok wryuepa amarnoctmku Diagnostic plug cap Capuchon de raccord de DiagnoseanschluBkappe Casquete del racor de la
diagnostic diagnostica

2 +2111-1144058-02 1 KonbLo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura

3 1119-1132010 4 dopcyuka Injector Injecteur Einspritzventil Inyector

3 1119-1132010-01 4  dopcynka Injector Injecteur Einspritzventil Inyector

4 1119-1132032 4 dukcatop opcyHku Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector

4 1118-1132032-01 4 dukcatop dopcyHkm Injector securing clip Fixateur d'injecteur Einspritventilhalterung Fiador del inyector

5 1119-1144010 1 Pamna ¢opcyHok B cBope Fuel rail assy Rampe d'injecteurs complete  Kraftstoffverteiler komplett Tubo di_stritbuidor combustible
en conjunto

5 1119-1144010-01 1 Pavna ¢opcyHok B cbope Fuel rail assy Rampe d'injecteurs complete Kraftstoffverteiler komplett Tubo dilstribuidor combustible
en conjunto

6 +2108-1011023 2 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 TorniIIoIM6x20

7 11197773 2 |llaitba 6 npyxuHHas KkoHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica

- 149 -

A383




2
(Rus+B) . 21101 21103-02 2111-01 2112-01
Matpy6ok ApoccenbHbIii 21102 21103-03 2111-02 2112-02
A390 | Throttle manifold 21102-01 21104 21113 21122
Tubulure du papillon 21102-02 21104-01 21113-01 21122-01
Stutzen mit der Drosselrkappe 21103 21108 21113-02 21122-02
Tubuladura de mariposa 21103-01 2111 2112

- 150 -




Ne nss.

~|3

Notif. N.

Part N.

Homep geram |

MpumeHsiemMocTb

Application

@ HaumeHosanne

@ Description

o Désignation

o Benennung

G Denominacion

(S I w W N =

+2112-1148110-02
+2112-1148376-02

+2112-1148010

+2112-1148010-32
+2112-1148176-02

+2112-1148200

+2112-1148300-02

+2110-1107892-01

MaTpybok ApOCCEenbHbIit
Konbuo ynnoTHUTENbHOE

Matpy6ok npoccenbHblii B cHope

Matpybok ApoccenbHbil B cOope

lpoknagka parymka
[atymk nonoxexus
LPOCCENbHOIM  3aCNOHKM
Perynatop xonoctoro xopa
Bunt M4x0,7x14

Throttle valve housing
Sealing ring
Throttle valve housing assy

Throttle valve housing assy

Gasket, sensor
Throttle position sensor

Idle air control valve
Screw M4x0.7x14

Tubulure a papillon
Bague d'étanchéité
Tubulure a papillon complet

Tubulure a papillon complet

Joint de capteur
Capteur de papillon

Régulateur de ralenti
Vis M4x0,7x14

Drosselklappenstutzen
Dichtring
Drosselklappenstutzen komplett

Drosselklappenstutzen komplett

Sensordichtung
Drosselklappenschalter

Leerlaufregler
Schraube M4x0,7x14

Tubuladura de mariposa
Anillo de empaquetadura

Tubuladura de mariposa en
conjunto

Tubuladura de mariposa en
conjunto

Junta del captador

Potenciometro mariposa gases

Motor paso a paso ralenti
Tornillo M4x0,7x14

- 151 -

A390




w N

1 10
4
° 11
6
7
12
13
: 10
9
Tpy6a BnyckHasi U BbIyCKHOW KOJ1IJ1IEKTOP 21::)1
A400 Intake and exhaust manifold

Tubulure d'admission et collecteur d'échappement
Ansaugrohr und AuslaBkriimmer
Tubo de admisién y colector de escape

- 152 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1008014-50 1 Tpy6a snyckHas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
2 13517421 4 lnunbka M8x40 Stud M8x40 Goujon M8x40 Stift M8x40 Esparrago M8x40
3 13540821 2 Wnunbka M6x14 Stud Méx14 Goujon Méx14 Stift Méx14 Esparrago M6x14
4 14328801 2 3arnywka 22 vaweyHas Cup stopper 22 Obturateur cuvette 22 SchalenverschluBkappe 22 Obturador 22 a taza
5 +2108-1008021 1 Wryuep Union Raccord Stutzen Racor
6 22041361 4 laiba 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
7 4195  09.01-> +2108-1008025 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkrummer Colector de escape
7 04195 ->0901 2108-1008025-36 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkrummer Colector de escape
8 16100811 9 Tlaiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
9 10519601 5 Llait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
10 13543721 3 llnunbka MB8x35 Stud M8x35 Goujon M8x35 Stift M8x35 Esparrago M8x35
1 +21083-1008081 ~ 2 [poknagka Gasket Joint Dichtung Junta
1 +21083-1008081-10 ~ 2 TMpoknagka Gasket Joint Dichtung Junta
11 +21083-1008081-14 ~ 2 TMpoknagka Gasket Joint Dichtung Junta
12 +2101-1008082 1 Wnunbka Stud Goujon Gewindestift Esparrago
13 13543521 5 Ilnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25

- 1563 -

A400




(ﬂ-h(»l\)'

1
12
6
7
8
9 13
10 14
15
11 16
17
18
(TRUS6‘+B) 21101 (02)  2111-02 (01)
py aB"V(_:KHaﬂ 21102 (01) 21122 (01)
A401 Intake manifold 21102-01 (01) 21122-01 (01)

Tubulure d'admission
Ansaugrohr
Tubo de admisién

21102-02 (02)
2111 (01)
2111-01  (01)

- 154 -

21122-02 (01)




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2111-1008014-20 (01) 1 Tpy6a snyckHas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
1 +2111-1008014-40 (02) 1 Tpyb6a BnyckHas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
2 +2111-1008044 1 Okpan konnektopa Shield, manifold Ecran de collecteur Abschirmblech Pantalla del collector
3 13543721 1 Wnunbka M8x35 Stud M8x35 Goujon M8x35 Stift M8x35 Esparrago M8x35
4 10902021 2 Bont M6x12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
5 11197773 2 |llaitba 6 npyxuHHas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
6 13544121 (01) 2 lnunbka M8x55 Stud M8x55 Goujon M8x55 Stift M8x55 Esparrago M8x55
6 +21114-1008082 (02) 2 [linunbka Stud Goujon Gewindestift Esparrago
7 13546121 1 Wnuabka M10x1,25x20 Stud M10x1.25x20 Goujon M10x1,25x20 Stift M10x1,25x20 Esparrago M10x1,25x20
8 13544621 (01) 3 nunbka M8x80 Stud M8x80 Goujon M8x80 Stift M8x80 Esparrago M8x80
8 +21114-1008082 (02) 3 llnunbka Stud Goujon Gewindestift Esparrago
9 12164721 1 Taiika M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
10 12646801 1 LWait6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10
11 +2111-1008078 1 KpoHwTeitn Bracket Support Halter Soporte
12 +21083-1008081 2 [poknagka Gasket Joint Dichtung Junta
12 +21083-1008081-10 ~ 2 TMpoknagka Gasket Joint Dichtung Junta
12 +21083-1008081-14 ~ 2 TMpoknagka Gasket Joint Dichtung Junta
13 +2111-1008148 1 Brynka pguctanunonnas Distance sleeve Douille entretoise Distanzhulse Buje espaciador
14 11198073 1 llaitba 8 npyxunHas konuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 elastica conica
15 16100811 1 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
16 +2111-1008056-10 1 KponwrTeiin Bracket Support Halter Soporte
17 10516670 1 Lait6a 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
18 16043421 1 Bont M8x20 Bolt M8x20 Boulon M8x20 Schraube M8x20 Tornillo M8x20

- 155 -

A401




AN

14
5
6
7
_8
9
10
15
11
16
17
18
12
13
02862
— 03.01
(GM)
Tpy6a BnyckHas :1:102
A402 Intake manifold

Tubulure d'admission
Ansaugrohr
Tubo de admisién

- 156 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2111-1008014 1 Tpy6a BnyckHas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
2 +2111-1008044 1 9kpan «konnektopa Shield, manifold Ecran de collecteur Abschirmblech Pantalla del collector
3 10902021 2 Bont M6x12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
4 11197773 2 |llaitba 6 npyxuHHas KoHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
5 13544121 2 lUnunbka M8x55 Stud M8x55 Goujon M8x55 Stift M8x55 Esparrago M8x55
6 13546121 1 Wnuabka M10x1,25x20 Stud M10x1.25x20 Goujon M10x1,25x20 Stift M10x1,25x20 Esparrago M10x1,25x20
7 13544621 3 lnunbka M8x80 Stud M8x80 Goujon M8x80 Stift M8x80 Esparrago M8x80
8 13516611 1 LWnunbka M8x16 Stud M8x16 Goujon M8x16 Stift M8x16 Esparrago M8x16
9 12164721 1 Taiika M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
10 12646801 1 Wait6a 10 Washer 10 Rondelle 10 Scheibe 10 Arandela 10
11 +2111-1008078 1 KpoHwTeitn Bracket Support Halter Soporte
12 16100811 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
13 11198073 1 Ilaitba 8 npyxunHas konuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 ~ Federscheibe 8 Arandela 8 elastica conica
14 +21083-1008081  ~ 2 TMpoknagka Gasket Joint Dichtung Junta
14 +21083-1008081-10 ~ 2 [poknagka Gasket Joint Dichtung Junta
14 +21083-1008081-14 ~ 2 TMpoknagka Gasket Joint Dichtung Junta
15 +2111-1008056 1 KpoHwTeitn Bracket Support Halter Soporte
16 10516670 1 LWaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
17 10519601 1 Waii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
18 16043221 1 Bont M8x16 Bolt M8x16 Boulon M8x16 Schraube M8x16 Tornillo M8x16

- 157 -

A402




N —

1
3
A101
6
4 7
)
21103 21113-01
Tpy6a BnyckHas 21103-01 21113-02
A403 Intake manifold 21103-02 2112
Tubulure d'admission 21103-03 2112-01
Ansaugrohr 21108 2112-02
Tubo de admision 21113

- 158 -




Ne nss.

BaTa

Homep geram |

MpumeHsiemMocTb

Kon

n. g P . . .
T AT T Bt Apalication1QTY] @ HaumeHoBaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-1008140 8 Xomyrt Clip Collier Schelle Abrazadera
2 +2112-1008088 4 Mydra pecusepa Coupling, plegnum Accouplement de récipient Sammelrohrkupplung Manguito de recipiente
3 +2112-1008015 1 Tpyba Bnyckuas Intake manifold Tubulure d'admission Saugrohr Tubo de admision
4 16100811 5 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
5 10519601 5 Lllaii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
6 03410 ->06.01 +2112-1008081 1 TNpoknapgka Gasket Joint Dichtung Junta
6 +2112-1008081-01 1 Mpoknagka Gasket Joint Dichtung Junta
6 +2112-1008081-02 1 Mpoknagka Gasket Joint Dichtung Junta
6 +2112-1008081-11 1 TNpoknapgka Gasket Joint Dichtung Junta
7 13517021 5 Ilnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25

- 159 -

A403




4

-~

O)O'l-h|

3
7
1
2 8
9
A401
(Rus+B) 21102 21122
l';ec"'_Bep 21102-01 21122-01
A404 eceiver 21102-02 21122-02
Récipient 2111
Sammelrohr 2111-01
Recipiente 2111-02

- 160 -




n. | Nemse. | [flara Homep getann Mpumensiemoctsb |Kon - P . -
it Notit. N TNot Daia Part N Application |QTV] @ Haumenosanve @ Description o Désignation o Benennung G Denominacion

1 21083-1008060 1 3arnywka Plug Obturateur Stopfen Obturador

2 +2111-1008055-10 1 Mpoknagka pecusepa Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Junta del recipiente

3 +2111-1008027-20 1 Pecusep Receiver unit Reécipient Sammelrohr Recipiente

4 13543421 2 Wnunbka MB8x28 Stud M8x28 Goujon M8x28 Stift M8x28 Esparrago M8x28

5 13543321 1 Wnunbka M8x20 Stud M8x20 Goujon M8x20 Stift M8x20 Esparrago M8x20

6 +2103-1008021 1 UWryuep Union Raccord Stutzen Racor

7 14329901 1 3arnywka 40 vaweuynas Cup stopper 40 Obturateur cuvette 40 SchalenverschluBkappe 40 Obturador 40 a taza

8 16100811 5 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

9 11198073 5 |llaitba 8 npyxuHnas Konuyeckas Spring washer 8, tapered Rondelle a ressort conique 8  Federscheibe 8 Arandela 8 elastica conica

A404

11 LADA 110, 111, 112 - 161 -



A402

© N~ oo

21102
211

- 162 -

000

[SINE] (%}
eeeeee

02862
— 03.01
A405




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 16100811 5 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

2 11198073 5 |lllaitba 8 npyxuHHas Kkonuyeckas Spring washer 8, tapered Rondelle a ressort conique 8  Federscheibe 8 Arandela 8 elastica conica

3 +2111-1008055 1 TMpoknagka pecusepa Gasket, plegnum Joint de récipient Sammelrohr-Dichtung Junta del recipiente

4 +2111-1008027 1 Pecusep Receiver unit Récipient Sammelrohr Recipiente

5 13543421 2 [lUnunbka M8x28 Stud M8x28 Goujon M8x28 Stift M8x28 Esparrago M8x28

6 13543321 1 Wnunbka M8x20 Stud M8x20 Goujon M8x20 Stift M8x20 Esparrago M8x20

7 14329901 1 3arnywka 40 vaweuynas Cup stopper 40 Obturateur cuvette 40 SchalenverschluBkappe 40 Obturador 40 a taza

8 +2103-1008021 1 Wryuep Union Raccord Stutzen Racor

A405

11* -163 -



N —

3
1
2
4
A403
21103 21113-01
Pecusep 21103-01 21113-02
Receiver 21103-02 2112
A406 Récipient 21103-03 2112-01
Sammelrohr 21108 2112-02
Recipiente 21113

- 164 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1003298 6 Traiika Nut Ecrou Mutter Tuerca
2 11197773 10 lllaitba 6 npyxunHas koHuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
3 +2112-1008061 1 Okpan pecusepa Shield, plegnum Ecran de réservoir Abschirmblech Pantalla
4 +2112-1008104 2 Onopa pecusepa Mounting, plegnum Appui de récipient Lagerung Apoyo de recipiente
5 +2112-1008027 1 Pecusep Receiver unit Reécipient Sammelrohr Recipiente
6 14329901 1 3arnywka 40 vaweyHas Cup stopper 40 Obturateur cuvette 40 SchalenverschluBkappe 40 Obturador 40 a taza
7 11500021 4 lnunbka M6x12 Stud M6x12 Goujon M6x12 Stift M6x12 Esparrago M6x12
8 +2103-1008021 1 Wryuep Union Raccord Stutzen Racor
9 10902221 4 Bont M6x16 Bolt M6x16 Boulon M6x16 Schraube M6x16 Tornillo M6x16
10 +2112-3707133 1 KpoHwTeiH OfHOrHE3[0BOW Single bracket Support a un logement 1-loch-Halter Soporte de uniasiento
11 13543421 2 lWnunbka MB8x28 Stud M8x28 Goujon M8x28 Stift M8x28 Esparrago M8x28
12 +2112-3707132 1 KpoHwrTeitn TpexrHesnoBoil 3-way bracket Support a trois logements 3-locher- Halter Soporte de tres asientos

- 165 -

A406




(&)

4
9
1
- A401, A402
3
4
)
6
! 10
8
11
)
- 21102 21122
KonnekTop BbinyCKHOM 21102-01 21122-01
A407 Exhaust manifold 21102-02 21122-02
Collecteur d'échappement 2111
AuslaBRkriimmer 2111-01
Colector de escape 2111-02

- 166 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 06352 ->06.02 2111-1008025 (E3) 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkrummer Colector de escape
1 6352  06.02-> +2111-1008025-10 ~ (E3) 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'échappement AuslaBkrummer Colector de escape
1 +2111-1008025-11 ~ (E3) 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkriummer Colector de escape
2 13449530 (E3) 6 Wnunbka M10x1,25x25 Stud M10x1.25x25 Goujon M10x1,25x25 Stift M10x1,25x25 Esparrago M10x1,25x25
3 13543521 5 LWnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
4 22041361 5 |ai6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
5 16100811 10 Traitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 4195  09.01-> +2108-1008025 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkrummer Colector de escape
6 04195 ->09.01 2108-1008025-36 1 Konnektop BbINYCKHOWA Exhaust manifold Collecteur d'echappement AuslaBkriummer Colector de escape
7 13517030 4 linunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
8 +2101-1008082 1 Wnunbka Stud Goujon Gewindestift Esparrago
9 +2111-1008051 1 KpouwrTeiin Bracket Support Halter Soporte

10 13543721 3 lnunbka M8x35 Stud M8x35 Goujon M8x35 Stift M8x35 Esparrago M8x35

11 10519601 5 Lllaii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8

- 167 -

A407




6
1 7
2 8
)
9
3
10
(%
11
4
9
)
) 12
- 21103 21113-01
A408 Exhaust manifold 21103-02 2112
Collecteur d'échappement 21103-03 2112-01
AuslaBkriimmer 21108 2112-02
Colector de escape 21113

- 168 -




Ne nss.

BaTa

Homep geram |

MpumeHsiemMocTb

Kon

:1‘ Nott A TRotoo Bt Apalication1QTY] @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 13516630 3 Wnunbka M8x16 Stud M8x16 Goujon M8x16 Stift M8x16 Esparrago M8x16
1 13516621 (E3) 2 lnunbka M8x16 Stud M8x16 Goujon M8x16 Stift M8x16 Esparrago M8x16
2 03410 ->06.01 2112-1008089 1 Tpoknagka konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
2 +2112-1008089-01 ~ 1 TMpoknagka Konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
2 +2112-1008089-02  ~ 1 Mpoknagka konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
2 +2112-1008089-11 ~ 1 Tpoknagka konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
2 +2112-1008089-17  ~ 1 Mpoknagka konnekTopa Manifold gasket Joint de collecteur Dichtung Junta del collector
3 +2112-1008025-10 ~ (E3) 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkrummer Colector de escape
3 +2112-1008025-11 ~ (E3) 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkriummer Colector de escape
4 +2112-1008044-10 (E3) 1 Oxpan «konnektopa Shield, manifold Ecran de collecteur Abschirmblech Pantalla del collector
5 10519601 (E3) 1 LWaii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
5 10519601 11 aiea 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
6 13543521 1 LWnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
7 +2112-1008025 1 Konnektop BbINYCKHOI Exhaust manifold Collecteur d'echappement AuslaBkrummer Colector de escape
8 13517021 7 Wnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
9 16100811 11 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
10 13449530 6 LWnunbka M10x1,25x25 Stud M10x1.25x25 Goujon M10x1,25x25 Stift M10x1,25x25 Esparrago M10x1,25x25
11 +2112-1008044 1 Okpan konnektopa Shield, manifold Ecran de collecteur Abschirmblech Pantalla del collector
12 16043021 (E3) 1 Bont M8x12 Bolt M8x12 Boulon M8x12 Schraube M8x12 Tornillo M8x12

- 169 -

A408




(&)

3
. 11
2
12
Moaynb Bniycka 21132-01
A409 Intake module

Bloc d'admission
Sauganlage
Moédulo de admision

- 170 -




OO NGO HEWMNMN—- = OO ~NOODOGO~WN = =) |

11
12

2112-1008651

12646701

16100811
+2108-1003298

11197773
+2112-1008104

2112-1008600

13517021

16043921
+2112-1008650 ~
+2112-1008650-01 ~
+2112-1008658 ~
+2112-1008658-01 ~

12646701

16100811
+2108-1003298

11197473
+2112-1008104
+2112-1008600
+2112-1008636

+2112-1008638

13517021
16043921

- = N NN EE R == NW-=-MNNMNMNNWOG —

9kpaH Moayns

LLiaiiba 8

laitka M8

laika

Lllanba 6 npyxuHHas KoHM4eckas
Onopa pecuBepa

Moaynb Bnycka

Wnunbka MB8x25

Bbont M8x35

9KpaH wmogyns

9kpaH moayns

Onopa 3kpaHa

Onopa 3kpaHa

LLiaiiba 8

laitka M8

laika

Lliaitba 6 cneumanbHas
Onopa pecusepa

Moaynb  Bnycka
YnnoTHUTENb  APOCCENBHOTO
natpybka

YnnotHWTenb ra3oBoro kaHana

Wnuneka M8x25
Bont MB8x35

Intake module cover
Washer 8

Nut M8

Nut

Spring washer 6, tapered
Mounting, plegnum
Intake module

Stud M8x25

Bolt M8x35

Intake module cover
Intake module cover
Mounting rubber
Mounting rubber
Washer 8

Nut M8

Nut

Special washer 6
Mounting, plegnum
Intake module
Throttle body seal

Intake manifold O-ring

Stud M8x25
Bolt M8x35

Ecran du bloc d'admission
Rondelle 8

Ecrou M8

Ecrou

Rondelle a ressort conique 6

Appui de récipient

Bloc d'admission

Goujon M8x25

Boulon M8x35

Ecran du bloc d'admission
Ecran du bloc d'admission
Appui

Appui

Rondelle 8

Ecrou M8

Ecrou

Rondelle spéciale 6
Appui de récipient

Bloc d'admission

Joint d'etancheéité du boitier de

papillon

Joint d'étanchéité du canal de

gaz
Goujon M8x25
Boulon M8x35

Ansaugmodulabdeckung
Scheibe 8

Mutter M8

Mutter

Federscheibe 6
Lagerung

Ansaugmodul

Stift M8x25

Schraube M8x35
Ansaugmodulabdeckung
Ansaugmodulabdeckung
Lagerung

Lagerung

Scheibe 8

Mutter M8

Mutter

Sonderscheibe 6
Lagerung

Ansaugmodul
Drosselstutzendichtung

Dichtring

Stift M8x25
Schraube M8x35

n. | Nemse. | [flara Homep getann Mpumensiemoctsb |Kon . sl . L
it TNotit N Not Daia Part . Application |QTV] @ Haumenosanve @ Description o Désignation o Benennung G Denominacion
2112-1008650 1 Oxpan moayns Intake module cover Ecran du bloc d'admission Ansaugmodulabdeckung Pantalla del modulo

Pantalla del modulo
Arandela 8

Tuerca M8

Tuerca

Arandela 6 elastica conica
Apoyo de recipiente
Mbédulo de admision
Esparrago M8x25
Tornillo M8x35
Pantalla del modulo
Pantalla del modulo
Apoyo

Apoyo

Arandela 8

Tuerca M8

Tuerca

Arandela 6 especial
Apoyo de recipiente
Mbédulo de admision
Empaquetadura de la

tubuladura de estrangulacion
Empaquetadura del canal de

gas
Esparrago M8x25

Tornillo M8x35

-171 -

A409




(O) IS NG ) N N

1
2
7
3
8
N 9
A401
Mopynb Bnycka 21101
Ad410 Intake module

Bloc d'admission
Sauganlage
Moédulo de admision

-172 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 2111-1008650 1 Oxpan moayns Intake module cover Ecran du bloc d'admission Ansaugmodulabdeckung Pantalla del modulo
2 11197773 2 |llaitba 6 npyxuHHas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
3 2111-1008600-02 ~ 1 Mogynb Bnycka Intake module Bloc d'admission Ansaugmodul Modulo de admision
4 15896211 3 Taitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
5 21114-1008051 1 KpounwrTeiin Bracket Support Halter Soporte
6 11197473 1 LWait6a 6 cneumanbHas Special washer 6 Rondelle spéciale 6 Sonderscheibe 6 Arandela 6 especial
7 2111-1008600 ~ 1 Mogynb Bnycka Intake module Bloc d'admission Ansaugmodul Modulo de admision
8 16100811 5 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
9 11198073 5 |llaitba 8 npyxuHnas Konuyeckas Spring washer 8, tapered Rondelle a ressort conique 8  Federscheibe 8 Arandela 8 elastica conica

-173 -

A410




13
3 14
A407 15
4
)
6
7 A443
8 16
2
9 O g A408
%, \
’c‘}

11 g I!E
12

(R83) . 2110 (01) 2111 (01)  21122-01 (01)

TpyObl BbixNonHble (6e3 HelTpanu3aTopa) 21102 (01) 2111-01  (01) 21122-02 (01)

Exhaust pipes (without catalytic converter) 21102-01 (01)  2111-02 (01)

Ad440 . .

Tubes d'échappement (sans pot catalytique) 21102-02 (01) 21111 (01)

Auspuffrohre (ohne Katalysator) 21103 (02) 21113 (02)

Tubos de escape (sin catalizador) 21108 (02) 21122 (01)

174 -




“‘ Wc%.gl;:ta H°M—:%?TL—HW @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 16100811 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
2 10516670 4 aii6a 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
3 +2108-1203042 (0 1 XomyT KpoHwWTeilHa Clip, bracket Collier de support Halterklemme Apriete del soporte
3 +21103-1203042 (0 1 XomyT KpoHwTeilHa Clip, bracket Collier de support Halterklemme Apriete del soporte
4 +2108-1203019 (0 4 Taiika Nut Ecrou Mutter Tuerca
5 +2103-1203020-04 ~ (0 1 Mpoknagka Gasket Joint Dichtung Junta
5 +2103-1203020-12 ~ (0 1 Mpoknapka Gasket Joint Dichtung Junta
5 +2103-1203020-17 ~ (0 1 TMpoknagka Gasket Joint Dichtung Junta
5 +2103-1203020-18 ~ (0 1 Mpoknagka Gasket Joint Dichtung Junta
6 +2121-1203075 (0 2 nacTuHa Plate Plaque Platte Placa
7 +2108-1203040 (© 1 KpoHwTeitn Bracket Support Halter Soporte
7 +21103-1203040 (0 1 KponwrTeiin Bracket Support Halter Soporte
8 10519601 2 |llait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
9 16043221 2 Bont M8x16 Bolt M8x16 Boulon M8x16 Schraube M8x16 Tornillo M8x16
10 +2112-1203020-12 1 TNpoknagka Gasket Joint Dichtung Junta
1 +2112-1203010-01 1 Tpy6a npuemHas Exhaust downpipe Tube avant Vorrohr Tubo de admision
12 +2110-1203019 6 Tlaiika Nut Ecrou Mutter Tuerca
13 +2110-1203010-01 1 Tpy6a npuemnas Exhaust downpipe Tube avant Vorrohr Tubo de admision
14 +2110-1206058 2 Bont Bolt Boulon Schraube Tornillo
15 +2110-1206056 2 TlpyxuHa KOHMYecKas Taper spring Ressort conique Kegelfeder Muelle conico
16 +2110-1206057 1 KonbLo ynnoTHUTENbHOE Sealing ring Bague d'etancheéite Dichtring Anillo de empaquetadura

- 175 -

A440




2
3
A408 13
4 14
) 15
6 16
7 17
A407
8
A443
9
10 18
1 19
2 20
12 21
22
(E2) 21102 (01)  21103-03 (02)  21113-01 (02)  21122-01 (01)
TpyGs! BbIXJIOMHbIE 21102-01 (01) 21108  (02)  21113-02 (02)  21122-02 (01)
Ad41 Exhaust pipes 21102-02 (01) 2111 (01) 2112 (02)
Tubes d'échappement 21103 (02) 2111-01  (01) 2112-01 (02)
Auspuffréhre 21103-01 (02) 2111-02 (01)  2112-02 (02)
Tubos de escape 21103-02 (02) 21113 (02) 21122 (01)

- 176 -




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 16100811 2 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
2 10516670 4 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
3 +2108-1203042 (01) 1 XomyT KpoHwTeilHa Clip, bracket Collier de support Halterklemme Apriete del soporte
3 +21103-1203042 (02) 1 Xomyr KkpoHwTeilHa Clip, bracket Collier de support Halterklemme Apriete del soporte
4 +2112-1203020-12 (02) 1 TNpoknagka Gasket Joint Dichtung Junta
5 +2110-1203019 (02) 6 Tlaiika Nut Ecrou Mutter Tuerca
6 +21103-1203010-01 (02) 1 Tpy6a npuemnas Exhaust downpipe Tube avant Vorrohr Tubo de admision
7 +2103-1203020-04 ~ (01) 1 TNpoknagka Gasket Joint Dichtung Junta
7 +2103-1203020-12 ~ (01) 1 Mpoknagka Gasket Joint Dichtung Junta
7 +2103-1203020-17 ~ (01) 1 Mpoknapka Gasket Joint Dichtung Junta
7 +2103-1203020-18 ~ (01) 1 TNpoknagka Gasket Joint Dichtung Junta
8 +2121-1203075 (01) 2 nacTuHa Plate Plaque Platte Placa
9 +2108-1203019 (01) 4 Tajika Nut Ecrou Mutter Tuerca
10 +2108-1203040 (01) 1 KponwrTeitn Bracket Support Halter Soporte
10 +21103-1203040 (02) 1 KpouwrTeiin Bracket Support Halter Soporte
11 10519601 2 llait6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
12 16043221 2 pBont M8x16 Bolt M8x16 Boulon M8x16 Schraube M8x16 Tornillo M8x16
13 14569480 1 Ckoba 10 Clamp 10 Etrier 10 Kabelschelle 10 Grapa 10
14 +2112-3850010-11 (GM) 1 [latyuk  KMCROPOAHBIA Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda
14 +2112-3850010-20 (Rus+B) 1 [laTyuk  KMCROPOAHBIl Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda
14 913  05.03-> +1118-3850010 (30) 1 Jatymk  KkucnopopHbiii Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda
15 +2110-1206058 (Rus+B) 2 Bont Bolt Boulon Schraube Tornillo
15 +2110-1206058-01 (GM) 2 Bont Bolt Boulon Schraube Tornillo
16 +2110-1206056 (Rus+B) 2 TlpyxuHa KOHM4eckas Taper spring Ressort conique Kegelfeder Muelle conico
16 +2110-1206056-01 (GM) 2 TlpyxuHa KOHMYecKas Taper spring Ressort conique Kegelfeder Muelle conico
17 +2110-1206010 ~ (Rus+B) 1 Heittpanusatop Catalytic converter Pot catalitique Katalysator Catalizador
17 +2110-1206010-01 ~ (Rus+B) 1 Heiitpanusatop Catalytic converter Pot catalitique Katalysator Catalizador
17 +2110-1206010-20 (GM) 1 Heittpanusatop Catalytic converter Pot catalitique Katalysator Catalizador
18 12164711 2 Taitka M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
19 10516870 2 |llaitba 10 npyxuHHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elastica
20 01567 ->09.00 11343821 2 Bont M10x1,25x50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50
20 1567  09.00-> 11234721 2 Bont M10x1,25x45 Bolt M10x1.25x45 Boulon M10x1,25x45 Schraube M10x1,25x45 Tornillo M10x1,25x45
21 +2110-1206057 (Rus+B) 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
21 +2110-1206057-01 (GM) 1 Konbuo YNNOTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
22 +21102-1203010-01 (01) 1 Tpy6a npuemnas Exhaust downpipe Tube avant Vorrohr Tubo de admision
Ad441
12 LADA 110, 111, 112 -177 -



oo

A443

10

11

12

A442

(E3)

TpyObl BbIX/1OMHbIE
Exhaust pipes

Tubes d'échappement
Auspuffrohre

Tubos de escape

21102
21102-01
21102-02
21103
21103-01
21103-02

-178 -

21103-03
2111
2111-01
2111-02
21113
21113-01

21113-02
2112
2112-01
2112-02
21122
21122-01

21122-02




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 16100811 3 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8

2 10516670 3 lllaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica

3 16043821 2 Bont M8x30 Bolt M8x30 Boulon M8x30 Schraube M8x30 Tornillo M8x30

4 +2112-1203020-12 1 Mpoknapka Gasket Joint Dichtung Junta

5 +2110-1203019 6 Traiika Nut Ecrou Mutter Tuerca

6 +21103-1203010-11 1 Tpy6a npuemnas Exhaust downpipe Tube avant Vorrohr Tubo de admision

7 +2112-3850010-20 1 [laTyuk  KMCAOPOAHBIA Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

7 +2112-3850010-30 1 Jlatyuk  kucnopopHblii Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

7 9176 04.03-> +1118-3850010 (40) 2 JlaTynK  KMCNOPOAHbINA Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda

8 +2110-1203021-12 1 Mpoknagka Gasket Joint Dichtung Junta

9 +2112-1206010-10 1 Heittpanusatop Catalytic converter Pot catalitique Katalysator Catalizador
10 12164711 2 Taitka M10x1,25 Nut M10x1.25 Ecrou M10x1,25 Mutter M10x1,25 Tuerca M10x1,25
11 10516870 2 [lait6a 10 npyxunHas Spring washer 10 Rondelle élastique 10 Federscheibe 10 Arandela 10 elastica
12 01567 ->00.00 11343821 2 Bont M10x1,25x50 Bolt M10x1.25x50 Boulon M10x1,25x50 Schraube M10x1,25x50 Tornillo M10x1,25x50
12 1567  09.00-> 11234721 2 Bont M10x1,25x45 Bolt M10x1.25x45 Boulon M10x1,25x45 Schraube M10x1,25x45 Tornillo M10x1,25x45

Ad42

12* -179 -



)
6
2
3 7
8
9
A440
10
A441
11
A442
2110 21103-02 21111 2112-02  (01)
Mywmrenn 21102 21103-03 21113 21122 (01)

A443 | Silencers 21102-01 21108  (02)  21113-01 21122-01 (01)
Silencieux 21102-02 2111 21113-02 21122-02 (01)
Schalldampfer 21103 2111-01 2112 (01)

Silenciadores 21103-01 2111-02 2112-01  (01)

- 180 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2110-1200010 1 Tnywutens OCHOBHOIA Main silencer Silencieux principal Vorschalldampfer Silenciador principal
1 +2112-1200010 (01) 1 Tnywutens 0CHOBHOIA Main silencer Silencieux principal Vorschalldampfer Silenciador principal
2 +2108-1203073-20 3 TMopywka nomsecku raywutens  Suspension ring, silencer T'?mplon de suspension de Gummilager Casquillo elastico de silencioso
silencieux
3 +2110-1200020-10 (R83) 1 Tnywutens [AONONHUTENbHbIA Intermediate silencer Silencieux additionnel Nachschalldampfer Silenciador adicional
3 +21108-1200020-10 (02-R83) 1 TnywuTens AONONHNTENbHBIN Intermediate silencer Silencieux additionnel Nachschalldampfer Silenciador adicional
4 +21213-1203073 1 Mopywka nogsecku raywwtens  Suspension ring, silencer T'?mplon de suspension de Gummilager Casquillo elastico de silencioso
silencieux
5 16044521 2 Bont M8x65 Bolt M8x65 Boulon M8x65 Schraube M8x65 Tornillo M8x65
6 +2108-1203064 2 Xomyt Clip Collier Schelle Abrazadera
7 10516670 2 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
8 16100811 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
9 +2110-1203121 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
10 +21102-1200020 (E2) 1 Tnywutens [ONONHUTENbHBI Intermediate silencer Silencieux additionnel Nachschalldampfer Silenciador adicional
11 +21103-1200020 (E3) 1 Tnywutens AONOAHUTENbHbIA Intermediate silencer Silencieux additionnel Nachschalldampfer Silenciador adicional

- 181 -

A443




A OWODN -~

13
14
5
6
15
7
2
8
9
" 1
12 °
16
A445 17
N . 21101 (01)
Konnekrop BbINYCKHO C HEATPann3aTtopom 21104 (02)
Ad44 Exhaust manifold with catalyst 21104-01 (02)

Collecteur d'échappement et pot catalytique
AuslaBkriimmer mit Katalysator
Colector de escape con catalizador

- 182 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 16100811 10 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
2 10519601 10 Laii6a 8 Washer 8 Rondelle 8 Scheibe 8 Arandela 8
3 11186-1203008 (02-E3) 1 Tpy6a npuemuas Exhaust downpipe Tube avant Vorrohr Tubo de admision
4 +2112-1008089-11 ~ (02) 1 TMpoknagka Kkonnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
4 +2112-1008089-17 ~ (02) 1 TMpoknagka Konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
4 2112-1008089-01 ~ (02) 1 TMpoknagka Konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
4 2112-1008089-02 ~ (02) 1 TMpoknagka Konnektopa Manifold gasket Joint de collecteur Dichtung Junta del collector
5 13517021 (02) 7 LWnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
6 13543721 (02) 1 lWnunbka M8x35 Stud M8x35 Goujon M8x35 Stift M8x35 Esparrago M8x35
7 11183-1203040 1 KpouwrTeiin Bracket Support Halter Soporte
8 10516670 4 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
9 16043221 2 Bont M8x16 Bolt M8x16 Boulon M8x16 Schraube M8x16 Tornillo M8x16
10 1118-1203194 1 OkpaH npuemHoit Tpybbl Downpipe screen Ecran du tube avant Hosenrohrabschirmblech Pantalla del tubo de admision
11 1118-1203075 1 Mnactuua Plate Plaque Platte Placa
12 +2108-1203019 3 Tailka Nut Ecrou Mutter Tuerca
13 21101-1203008 (01-E2) 1 Tpy6a npuemnas Exhaust downpipe Tube avant Vorrohr Tubo de admision
14 1118-3850010 (02-E3) 2 JlaTynK  KMCNOPOAHbINA Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda
14 1118-3850010 (01-E2) 1 [laTyuk  KMCROPOAHBIf Oxygen sensor Sonde Lambda Lambda-Sonde Sonda Lambda
15 21104-1203008 (02-E2) 1 Tpy6a npuemnas Exhaust downpipe Tube avant Vorrohr Tubo de admision
16 1118-1203042 1 Xomyr KkpoHwTeiiHa Clip, bracket Collier de support Halterklemme Apriete del soporte
17 +2110-1203021-12 1 TMpoknapgka Gasket Joint Dichtung Junta

- 183 -

A444




N —

Ad444
3
4
21101
I'J.1yu1uTen|/| 21104
A445 Silencers 21104-01
Silencieux
Schalldampfer
Silenciadores

- 184 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1203073-20 3 TMopywka nomsecku raywwutens  Suspension ring, silencer T_Iamp.on de suspension de Gummilager Casquillo elastico de silencioso
silencieux
2 21101-1200020 (E3) 1 [aywuTens [ONONHUTENbHBIN Intermediate silencer Silencieux additionnel Nachschalldampfer Silenciador adicional
3 21101-1203033 (E2) 1 Tpyba coeanHuTenbHas Connecting pipe Tube de liaison Verbindungsrohr Tubo de union
4 +2110-1206057 (E2) 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
5 +2110-1200010 1 Tnywutens 0CHOBHOIA Main silencer Silencieux principal Vorschalldampfer Silenciador principal
6 +21213-1203073 1 Mopywka nogsecku raywwtens  Suspension ring, silencer T'?mplon de suspension de Gummilager Casquillo elastico de silencioso
silencieux
7 16044521 2 Bont M8x65 Bolt M8x65 Boulon M8x65 Schraube M8x65 Tornillo M8x65
8 +2108-1203064 2 Xomyt Clip Collier Schelle Abrazadera
9 10516670 2 |llaitba 8 npyxuHHas Spring washer 8 Rondelle élastique 8 Federscheibe 8 Arandela 8 elastica
10 16100811 2 Taitka M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
11 +2110-1203121 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
12 21101-1200020-10 (E2) 1 Tnywutens [ONONHUTENbHBI Intermediate silencer Silencieux additionnel Nachschalldampfer Silenciador adicional
13 +2110-1206056 (E2) 2 TlpyxuHa KOHMYeckas Taper spring Ressort conique Kegelfeder Muelle conico
14 +2110-1206058 (E2) 2 Bont Bolt Boulon Schraube Tomillo

- 185 -

A445




14
1615

17

18
19

20

22|21

23

24

25
A510

13

2110
Cuctema cmMasku U BEHTUNSALMN 21111

A500 Lub.rlcatlon and v.ent.llatlon system
Graissage et ventilation

Schmier- und Liftungsanlage

Sistema de lubricaciéon y de ventilacién

- 186 -




:1 N'{ogtli:.aBl\i. Wc%.el;:ta HO_EE—M:art ;Ta"“ | MpumetisemocTs | K:::I}ilz:th::;“ % @ HaumeHoBaHve @ Description o Désignation o Benennung G Denominacion
1 10168990 2 Xomyr 22 Clip 22 Collier 22 Schelle 22 mm d Abrazadera 22
2 12170090 1 Xomyr 16 neHTO4HbIA Retaining strap 16 Collier a ruban 16 Bandschelle 16 mm d Abrazadera 16 de cinta
3 +1111-1014240 1 lnaur BeHTMnsiLMM 260 MM Vent hose 260 mm Tuyau de ventilation 260 mm  Schlauch 260 mm Tubo de ventilacion 260 mm
4 +2106-3829010 ~ 1 [laTyuk KOHTPONBbHOM nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBieHus macna lamp
4 +2106-3829010-01 ~ 1 JlaTyuk KOHTPONBLHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBneHns macna lamp
4 +2106-3829010-02 ~ 1 JlaTyuk KOHTPONBLHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBNeHus macna lamp
5 2101-3724114 1 Konnayok Cap Capuchon Kappe Casquete
6 10902021 3 Bont M6x12 Bolt Méx12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
7 10516470 1 Waitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +21083-3839210  ~ 1 [latunk yposHs macna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-01 ~ 1 [atuuk yposws macna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-02 ~ 1 [latunk ypoBHs Mmacna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-03 ~ 1 [latuuk yposHs macna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-04 ~ 1 [atuuk yposws macna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
9 +2112-1011010 1 Hacoc macnsHbiit Oil pump Pompe a huile Olpumpe Bomba de aceite
10 +2101-1012150 1 Wryuep Union Raccord Stutzen Racor
11 +2105-1012005 ~ 1 dunbtp MacnsHblii Qilfilter Filtre a huile Offilter Filtro de aceite
11 +2108-1012005 ~ 1 dunbtp macnsaubiii Qilfilter Filtre a huile Offilter Filtro de aceite
1 +2108-1012005-07 ~ 1 (DMJ]pr MacCNSHbIN Qilfilter Filtre a huile Offilter Filtro de aceite
11 +2108-1012005-08 ~ 1 dunbtp Macnsblii Qilfilter Filtre a huile Offilter Filtro de aceite
12 10902821 6 Bont M6x30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30
13 11197773 8 |llaitba 6 npyxuHHas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
14 04498-nn ->05.02 +2112-1009146 ~ 1 Kpblwka Cover Couvercle Deckel Tapa
15 04498-n  ->05.02 +2101-1009146 ~ 1 Kpblwka Cover Couvercle Deckel Tapa
16 +2101-1009140 1 Mpoknagka Kpbilukn Cover gasket Joint de couvercle Deckeldichtung Junta de tapa
17 a498-1 05.02-> +1119-1009146 1 Kpbiwka Cover Couvercle Deckel Tapa
18 +2108-1014050 1 Linanr Bepxuuii Upper hose Tuyau supérieur Schlauch oben Manguera superior
19 +2108-1300080-10 1 XomyT BUHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
20 +2108-1014056-10 1 LnaHr HuxHWi Lower hose Tuyau inférieur Schlauch unten Manguera inferior
21 +2108-1009045 1 Ykasatenb ypoBHs Macna QOil level dipstick Jauge a huile OlmeBstab Indicador del nivel de aceite
22 +2101-1009055 1 YnnotHutens Seal Joint d'eétancheite OlmeBstabdichtung Empaquetadura
23 +2108-1300080-20 1 XomyT BUHTOBOIK Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
24 +2108-1014213-10 1 UWryuep Coupling Raccord Stutzen Racor
25 +2108-1011065-10 1 Mpoknagka Hacoca Pump gasket Joint de pompe Pumpendichtung Junta de la bomba

- 187 -

A500




09354
— 10.99

16

17

19]18
20
21
22

23

24
25

27|54

A501

Cuctema cmasku n BeHTUunauunumn
Lubrication and ventilation system
Graissage et ventilation

Schmier- und Liftungsanlage

Sistema de lubricaciéon y de ventilacién

21102
21102-01
21102-02
211
2111-01
2111-02

- 188 -

21122
21122-01
21122-02




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +1111-1014240 1 IWnavr BeHtUnsumM 260 MM Vent hose 260 mm Tuyau de ventilation 260 mm  Schlauch 260 mm Tubo de ventilacion 260 mm
2 10168590 2 Xomyr 12 Clip 12 Collier 12 Schelle 12 mm d Abrazadera 12
3 +2108-1011065-10 1 Tpoknagka Hacoca Pump gasket Joint de pompe Pumpendichtung Junta de la bomba
4 +2106-3829010 ~ 1 [laTyuk KOHTPONBbHOM nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBieHus macna lamp
4 +2106-3829010-01 ~ 1 JlaTyuk KOHTPONBLHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBneHns macna lamp
4 +2106-3829010-02 ~ 1 JlaTyuk KOHTPONBLHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBNeHus macna lamp
5 2101-3724114 1 Konnayok Cap Capuchon Kappe Casquete
6 10902021 3 Bont M6x12 Bolt Méx12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
7 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
8 +21083-3839210  ~ 1 [latunk yposHs macna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-01 ~ 1 [atuuk yposws macna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-02 ~ 1 [latunk ypoBHs Mmacna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-03 ~ 1 [latuuk yposHs macna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
8 +21083-3839210-04 ~ 1 [atuuk yposws macna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
9 +2112-1011010 1 Hacoc macnsHbiit Oil pump Pompe a huile Olpumpe Bomba de aceite
10 10902421 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
11 +2112-3847010-01 (GM) 1 [latynk nonoxewus konewsana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
12 +2105-1012005 ~ 1 dunbtp macnsaubiii Qilfilter Filtre a huile Offilter Filtro de aceite
12 +2108-1012005 ~ 1 (DMJ]pr MacCNSHbIN Qilfilter Filtre a huile Offilter Filtro de aceite
12 +2108-1012005-07 ~ 1 dunbtp Macnsblii Qilfilter Filtre a huile Offilter Filtro de aceite
12 +2108-1012005-08 ~ 1 dunbtp macnsaubiii Qilfilter Filtre a huile Offilter Filtro de aceite
13 +2101-1012150 1 Wryuep Union Raccord Stutzen Racor
14 11197773 8 lait6a 6 npyxuHHas koHuueckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
15 10902821 6 Bont M6x30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30
16 14567780 1 Xomyr 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5
17 +2112-1009146 ~ 1 Kpblwka Cover Couvercle Deckel Tapa
18 +2101-1009146 ~ 1 Kpblwka Cover Couvercle Deckel Tapa
19 +2101-1009140 1 Mpoknagka Kpbilku Cover gasket Joint de couvercle Deckeldichtung Junta de tapa
20 10168790 2 Xomyr 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
21 +2111-1014058 1 LUinanr Bepxuuii Upper hose Tuyau supérieur Schlauch, oberer Manguera superior
22 +2108-1300080-10 1 XomyT BUHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
23 +2108-1014056-10 1 WnaHr HuxHWiA Lower hose Tuyau inférieur Schlauch unten Manguera inferior
24 +2108-1300080-20 1 XomyT BWHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
25 +2108-1014213-10 1 UWryuep Coupling Raccord Stutzen Racor
26 +2108-1009045 1 Ykasatenb ypoBHs Macna Oillevel dipstick Jauge a huile OlmeBstab Indicador del nivel de aceite
27 +2101-1009055 1 YnnotHutens Seal Joint d'étancheéité OlmeBstabdichtung Empaquetadura

- 189 -

A501




17
2 18
3 2019
21
4
5 22
23
6
; 17
24
9
10
26|25
11
9
27
12
A510 — 30
15 A510
15 16
8
9354
10.99 —»
21101 2111-02
Cuctema cMaskvm U BEHTUNSALUN 21102 21122
A502 Lubrication and ventilation system 21102-01 21122-01
Graissage et ventilation 21102-02 21122-02
Schmier- und Liftungsanlage 2111
Sistema de lubricacién y de ventilacién 2111-01

- 190 -




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2112-1014059 (GM) 1 Matpy6ok coeanHUTENbHBIA Connection pipe Tubulure de liaison Verbindungsrohr Tubuladura
1 +2112-1014059-10 (Rus+B) 1 Nartpy6ok coeanHUTENbHbI Connection pipe Tubulure de liaison Verbindungsrohr Tubuladura
2 +1111-1014240 1 lnavr BeHTunsiuMM 260 MM Vent hose 260 mm Tuyau de ventilation 260 mm  Schlauch 260 mm Tubo de ventilacion 260 mm
3 10168590 2 Xomytr 12 Clip 12 Collier 12 Schelle 12mmd Abrazadera 12
4 14567780 1 Xomyr 126,5 Clip 126.5 Collier 126,5 Kabelband 126,5 Abrazadera 126,5
5 +2111-1014278-10 1 UWryuep Coupling Raccord Stutzen Racor
6 +2106-3829010 ~ 1 JlaTyuk KOHTPONBLHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBneHns macna lamp
6 +2106-3829010-01 ~ 1 JlaTyuk KOHTPONBLHOW namnbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[JaBNeHUs macna lamp
6 +2106-3829010-02 ~ 1 JlaTyuk KOHTPONBLHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBneHns Macna lamp
7 2101-3724114 1 Konnayok Cap Capuchon Kappe Casquete
8 10902021 3 Bont M6x12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
9 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
10 +21083-3839210 ~ 1 Jlatunk yposHs Mmacna Qil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-01 ~ 1 [atuuk yposws macna Qil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-02 ~ 1 [latunk yposHs macna QOil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-03 ~ 1 Jatuuk yposHs macna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-04 ~ 1 Jlatunk yposHs Mmacna Qil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
1 10902421 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
12 +2112-3847010 ~ (Rus+B) 1 Jatunk nonoxenus konensana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
12 +2112-3847010-01 (GM) 1 Jatunk nmonoxenus konensana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
12 +2112-3847010-03 ~ (Rus+B) 1 [Jatumk nonoxenus konensana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
12 +2112-3847010-04 ~ (Rus+B) 1 Jlatuuk nonoxenus konexsana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
13 +2101-1012150 1 UWryuep Union Raccord Stutzen Racor
14 +2105-1012005 ~ 1 ®unbtp macnsubiii Qilfilter Filtre a huile Offilter Filtro de aceite
14 +2108-1012005 ~ 1 ®unbtp MacnsHblii Qilfilter Filtre a huile Offilter Filtro de aceite
14 +2108-1012005-07 ~ 1 Ounbtp Macnaubii Oilfilter Filtre & huile Offilter Filtro de aceite
14 +2108-1012005-08 ~ 1 ®unbtp MacnsaHbiii Qilfilter Filtre a huile Offilter Filtro de aceite
15 10902821 6 Bont M6x30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30
16 11197773 8 |llaitba 6 npyxuHHas Konuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
17 +2108-1300080-10 2 XoMmyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
18 04498-n ->05.02 +2112-1009146 ~ 1 Kpbiwka Cover Couvercle Deckel Tapa
19 04498-n1 ->05.02 +2101-1009146 ~ 1 Kpblwka Cover Couvercle Deckel Tapa
20 +2101-1009140 1 Tpoknagka Kpbiwwku Cover gasket Joint de couvercle Deckeldichtung Junta de tapa
21 4498-n  05.02-> +1119-1009146 1 Kpblwka Cover Couvercle Deckel Tapa
22 10168990 2 Xomyr 22 Clip 22 Collier 22 Schelle 22 mm d Abrazadera 22
23 +2111-1014058-10 1 LUinanr Bepxuuii Upper hose Tuyau supérieur Schlauch, oberer Manguera superior
24 +2108-1014056-10 1 LWnaHr HuxHWiA Lower hose Tuyau inférieur Schlauch unten Manguera inferior
25 +2108-1009045 1 Ykasaten, ypoBHs Macna Oil level dipstick Jauge a huile OlmeBstab Indicador del nivel de aceite
26 +2101-1009055 1 YnnotHutens Seal Joint d'eétancheite OlmeBstabdichtung Empaquetadura
27 +2108-1300080-20 1 XomyT BUHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
28 +2108-1014213-10 1 Wryuep Coupling Raccord Stutzen Racor
29 +2108-1011065-10 1 Tpoknagka Hacoca Pump gasket Joint de pompe Pumpendichtung Junta de la bomba
30 +2112-1011010 1 Hacoc wmacnsHblii Qil pump Pompe a huile Olpumpe Bomba de aceite

-191 -

A502




1 20
2 21
3 22
4 23
S 24
6 25
7
L 26
8 27
9 28
10 29
11 30
12 31
13 30
14 32
15 —A510 33
34
16 18
35
17 18
18 11
19 A510
21103 21108 2112-02
Cucrema cmasku n BeHTUIaunuun 21103-01 21113
A503 Lubrication and ventilation system 21103-02 21113-01
Graissage et ventilation 21103-03 21113-02
Schmier- und Liftungsanlage 21104 01) 2112
Sistema de lubricacién y de ventilacion 21104-01 (01) 2112-01

-192 -




:1 N'{ogtli:.aBl\i. Wc%.el;:ta HO_EE—M:art ;Ta"“ | MpumetisemocTs | K:::I}ilz:th::;“ % @ HaumeHoBaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1300080-10 1 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
2 +2112-1014058 1 lnaur Bsepxuuii Upper hose Tuyau supérieur Schlauch, oberer Manguera superior
3 +2112-1014240 1 llnaur Bentunsiumm 300 MM Vent hose 300 mm Tuyau de ventilation 300 mm  Schlauch 300 mm Tubo de ventilacion 300 mm
4 +2112-1014231 1 Cenapatop Separator Séparateur Separator Separador
5 10168590 2 Xomytr 12 Clip 12 Collier 12 Schelle 122 mmd Abrazadera 12
6 +2112-1009045 1 Ykasatenb, ypoBHs Macna Qil level dipstick Jauge a huile OlmeBstab Indicador del nivel de aceite
7 +2112-1104252 ~ 1 Konbuo YNNOTHUTENbHOE Sealing ring Bague d'etanchéite Dichtring Anillo de empaquetadura
7 +2112-1104252-03 ~ 1 Kombuo ynnoTHuTenbHoe Sealing ring Bague d'étanchéité Dichtring Anillo de empaquetadura
8 +2112-1014166 ~ 1 Ynnotuutens macnootpaxatens Seal, oil deflector j%intl d'étancheéité de déflecteur Olabweiser-Dichtring Empaquetadura
‘huile
8 +2112-1014166-01 ~ 1 YnnotHutens Mmacnootpaxatens Seal, oil deflector johin'tI d'étancheéité de déflecteur Olabweiser-Dichtring Empaquetadura
‘huile
8 +21124-1014166 (01) 1 Ynnotuutens macnootpaxatens Seal, oil deflector jc;:ntl d'étanchéité de déflecteur Olabweiser-Dichtring Empaquetadura
‘huile
9 +2112-1014164 1 Macnootpaxatens Qil deflector Déflecteur d'huile Olabweiser Deflector de aceite
9 +21124-1014164 (01) 1 Macnootpaxatens Qil deflector Deflecteur d'huile Olabweiser Deflector de aceite
10 +21083-3839210 ~ 1 Jlatyuk yposHs Macna Qil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-01 ~ 1 [latuuk yposHs Mmacna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-02 ~ 1 Jlatyuk yposHs Mmacna Qil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-03 ~ 1 [Jlatuuk yposHs macna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
10 +21083-3839210-04 ~ 1 [latuuk yposHs Mmacna Oil level sender Sonde de niveau d'huile Olstandgeber Aforador del nivel de aceite
11 10902021 3 Bont M6x12 Bolt M6x12 Boulon M6x12 Schraube M6x12 Tornillo M6x12
12 10516470 2 |llaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
13 10902421 1 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
14 +2112-3847010 ~ (Rus+B) 1 [atumk nonoxenns konexsana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
14 +2112-3847010-01 (GM) 1 [latyuk nonoxeHns konexsana Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
14 +2112-3847010-03 ~ (Rus+B) 1 [fartuuk nonoxenus konexsana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
14 +2112-3847010-04 ~ (Rus+B) 1 [atumk nonoxenms konexsana  Crankshaft position sensor Capteur de vilebrequin Induktionsgeber Captador de induccion
15 +2112-1011010 1 Hacoc MmacnsHbiii Oil pump Pompe a huile Olpumpe Bomba de aceite
16 +2105-1012005 ~ 1 ®dunbtp MacnsHbiil Qilfilter Filtre & huile Offilter Filtro de aceite
16 +2108-1012005 ~ 1 dunbtp MacnsHblii Qil filter Filtre a huile Offilter Filtro de aceite
16 +2108-1012005-07 ~ 1 Ounbtp MacnsHbiil Qil filter Filtre a huile Offilter Filtro de aceite
16 +2108-1012005-08 ~ 1 Ounbtp macnsHbiit Qilfilter Filtre a huile Offilter Filtro de aceite
17 +2101-1012150 1 Wryuep Union Raccord Stutzen Racor
18 11197773 9 lllaitba 6 npyxuHHas KoHuuyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica
19 10902821 6 Bont M6x30 Bolt M6x30 Boulon M6x30 Schraube M6x30 Tornillo M6x30
20 +2112-1014059 (GM) 1 Matpy6ok CoeANHUTENbHbI Connection pipe Tubulure de liaison Verbindungsrohr Tubuladura
20 +2112-1014059-10 (Rus+B) 1 Matpy6ok CcoeanHMTENbHbI Connection pipe Tubulure de liaison Verbindungsrohr Tubuladura
21 10168990 2 Xomyr 22 Clip 22 Collier 22 Schelle 22 mm d Abrazadera 22
22 04876-MU ->01.03 +2112-1009146 1 Kpblwka Cover Couvercle Deckel Tapa
23 +2101-1009140 1 Tpoknagka Kpblwkm Cover gasket Joint de couvercle Deckeldichtung Junta de tapa
24 4876-M 01.03-> +1119-1009146 1 Kpblwka Cover Couvercle Deckel Tapa
25 2101-3724114 1 Konnayok Cap Capuchon Kappe Casquete
26 +2106-3829010 ~ 1 JlaTunk KOHTPOMbHOW nammbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
[aBneHns Macna lamp
26 +2106-3829010-01 ~ 1 [latynk KOHTPOMbLHOI namnbl Sensor, oil pressure warning  Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
JaBneHUs Macna lamp
26 +2106-3829010-02 ~ 1 [latynk KOHTPOMLHOI namnbl Sensor, oil pressure warning ~ Manocontact de pression d'huile Oldruckgeber Sensor de presion de aceite
JaBneHus Macna lamp
A503
13 LADA 110, 111, 112 -193 -



1 20
2 21
3 22
4 23
S 24
6 25
7
L 26
8 27
9 28
10 29
11 30
12 31
13 30
14 32
15 —A510 33
34
16 18
35
17 18
18 11
19 A510
21103 21108 2112-02
Cucrema cmasku n BeHTUIaunuun 21103-01 21113
A503 Lubrication and ventilation system 21103-02 21113-01
Graissage et ventilation 21103-03 21113-02
Schmier- und Liftungsanlage 21104 01) 2112
Sistema de lubricacién y de ventilacion 21104-01 (01) 2112-01

-194 -




:1. N'ft'i’;.“'\i. Wc%.el;:ta HO_EE—MF?art ;Ta"“ | Mpumensemocts | K";‘:I'i'z:t“;':;"’ % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion

27 12605271 6 lllaitéa 5 ctonopHas Lock washer 5 Rondelle d'arrét 5 Sicherungsscheibe 5 Arandela 5 de fijacion

28 10977821 6 Bont M5x16 Bolt M5x16 Boulon M5x16 Schraube M5x16 Tornillo M5x16

29 +2112-1014056 1 LnaHr HuxHWi Lower hose Tuyau inférieur Schlauch unten Manguera inferior

30 +2108-1300080-20 2 XomyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal

31 +2112-1009080 1 Tpy6ka Tube Tube Rohr Tubo

32 +2112-1009078 1 YnnotHutens Grommet Joint d'étancheéite Dichtung Empaquetadura

33 +2112-1014213 1 UWryuep Coupling Raccord Stutzen Racor

34 10902121 1 Bont M6x14 Bolt M6x14 Boulon M6x14 Schraube M6x14 Tornillo M6x14

35 +2108-1011065-10 1 Tpoknagka Hacoca Pump gasket Joint de pompe Pumpendichtung Junta de la bomba
A503

13* -195 -



2
3 8
9
10
4 11
12
S
13
14
6
7
5 2110 21103-01 2111 21113-02 21122-02
Hacoc macnsHuin 21101 21103-02 2111-01 2112
A510 | Ol pump 21102 21103-03 2111-02 2112-01
Pompe a huile 21102-01 21104 21111 2112-02
Olpumpe 21102-02 21104-01 21113 21122
Bomba de aceite 21103 21108 21113-01 21122-01

- 196 -




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2108-1011062 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
2 +2108-1011058 1 Mpyxuna Spring Ressort Feder Muelle
3 +2108-1011090 1 Knanan pemyKUMOHHBI Pressure relief valve Soupape de décharge Druckminderer Valvula reductora
4 +2112-1011052 1 Kpbiwka Hacoca Pump cover Couvercle de pompe Olpumpendeckel Tapa de bomba
5 +2108-1005034 ~ 1 Canbhuk konensana nepeguuin  Oil seal, crankshaft, front Qlart;]iturg d'étanchéite AV de  Wellendichtring vorne Retén del ciguenal delantero
vilebrequin
5 +2108-1005034-01 ~ 1 Canbhuk konensana nepepuuit  Oil seal, crankshaft, front Qlargitl?rq d'etanchéite AV de  Wellendichtring vorne Retén del ciguenal delantero
vilebrequin
5 +2108-1005034-03 ~ 1 Canbhuk konensana nepepguuin  Oil seal, crankshaft, front Glelrl?itl?re d'étanchéite AV de  Wellendichtring vorne Retén del ciguehal delantero
vilebrequin
6 +2108-1011032 1 Lllectepus Bepgomas Driven gear Pignonqentral“né Olpumpenzahnrad Pifon conducido
7 +2108-1011045 1 LUlectepns Beaywas Drive gear Pignon d'attaque Olpumpenantriebsrad Pifon motriz
8 +2112-1011061 1 Mpobka Cap Bouchon Stopfen Tapon
9 +2108-1011023 6 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
10 +2108-1011015 1 Kopnyc Hacoca Pump body Corps de pompe Pumpengehause Cuerpo de bomba
11 +2108-1010075 1 Konbuo ynnoTHuUTENbHOE Sealing ring Bague d'étanchéite Dichtring Anillo de empaquetadura
12 +2108-1010010 1 Tpuemuuk Hacoca QOil pump intake strainer Crépine de pompe a huile Pumpeneinlauf Receptor de la bomba
13 10902621 1 Bont M6x25 Bolt M6x25 Boulon M6x25 Schraube M6x25 Tornillo M6x25
14 11197773 1 llaitba 6 npyxuHHas koHumyeckas Spring washer 6, tapered Rondelle a ressort conique 6  Federscheibe 6 Arandela 6 elastica conica

-197 -

A510




1
g 12
p 2
13
5
K170 15
14
6 16
7 17
(e .
L ey
\H Il l i | I —
' ||||||| ||||"|'||||Il|||'||||I|'|'|||'|'|||||'”|'|||||'|\ > E151-E152
, i '||||||l'|l||||||'|'nl| '|'||||"'|'|||l|"||||”|||||||||'|l|"'|u y '||||| | 18
M M M M il || || || || || ||| | ||| M il H Il H‘ u H
\”‘HHHHH“HMWHH‘\HHHH\I |||| Il |||||||||||| |||||||| ”||||||||||||||||I||||||||| |||HH\‘H‘H\‘H‘H\‘H‘HHHHHWH\‘WH‘\‘H”H\‘HH\ ,
! i il lnhuw il "M '|'|'| | 19
il H\ \ ||| il | ||| I |||| il || I | I H\ il HH il
i bl || || ||I il |||| i m\ i m\ ittt
i m\ i | ||| Il n bl m I m M m\ Il
Sl l""l!l'nn l”u i i | 20
8 ) <L) ”"l”"\‘”m‘
S0 oy \ H H |
10 v T 21
K170 (01) E151-E152
11 22
2110 (01) 21103-01 (02) 2111 (02) 21113-02 (02) 21122-02 (02)
Paﬂ_"aTOP 21101 (02)  21103-02 (02) 2111-01 (02) 2112 (02)
A600 Radiator 21102  (02)  21103-03 (02) 2111-02 (02)  2112-01 (02)
Radiateur 21102-01 (02) 21104 (02) 21111 (02) 2112-02 (02)
Kiihler 21102-02 (02)  21104-01 (02) 21113  (02) 21122  (02)
Radiador 21103 (02) 21108 (02) 21113-01 (02) 21122-01 (02)

- 198 -




n. | Nomse. | flara Homep petanu Mpumensiemoctb |Kon | inti asianati inaais
it Thotit. N_TNot Data Part N, Application [QTY @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 10516470 6 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
2 12643701 8 lllaitba 6 Washer 6 Rondelle 6 Scheibe 6 Arandela 6
3 +2103-1308031 4 Brynka pAuCTaHUMOHHAS Distance sleeve Douille entretoise Abstandshiilse Buje espaciador
4 +2103-1308030 4 Brynka ynpyras Flexible bush Douille élastique Elastische Buchse Buje elastico
5 +2110-1309016 1 Koxyx Bentunatopa Fan cowl Capot de ventilateur Lufterabdeckung Cubierta del ventilador
6 10168790 2 Xomyr 15,5 Clip 15.5 Collier 15,5 Schelle 15,5 mm d Abrazadera 15.5
7 +2112-1301012 (01) 1 Pagmatop Radiator Radiateur Kuhler Radiador
7 +2112-1301012-10 (02) 1 Pagmatop Radiator Radiateur Kuhler Radiador
8 +1111-1302060 2 Onopa paguartopa Radiator mounting rubber Appui de radiateur Kuhlerlager Soporte del radiador
9 +2108-1305029 1 Konbuo ynnoTHUTENbHOE Sealing ring Bague d'etancheéité Dichtring Anillo de empaquetadura
10 +2108-1305027 1 Tpobka cnueHas Drain plug Bouchon de vidange AblaBschraube Tapon de drenaje
1 +2110-1303095 1 Linanr napootsopswmii 1300 Vapour discharge hose 1300 Tuyau d'évacuation des Dampfableitrohr 1300 mm Manguera derivador del vapor
MM mm vapeurs 1300 mm 1300 mm
12 15896211 6 Traitka M6 Nut M6 Ecrou M6 Mutter M6 Tuerca M6
13 13824211 2 Bont M6x14 C npyxwuHHOW Bolt M6x14 w/spring washer ~ Boulon M6x14 avec rondelle Schraube M6x14 mit Federring ~ Tornillo M6x14 con arandela
wan6oil élastique elastica
14 2108-1311065 ~ 1 Tpobka pacwmputensHoro 6auka Expansion tank cap Bouchon de vase d'expansion  AusgleichsbehalterverschluB- Tapon de deposito de
deckel expansion
15 2108-1311050 1 Knanan npobkn Valve, cap Soupape de bouchon Ventileinheit Valvula del tapon
16 2108-1311067 1 TMpoknagka Gasket Joint Dichtung Junta del tapon
17 o7650 ->10.02 +2110-3839310-10 ~ 1 [Jlatunk ypoBHs oxnaxpawowieii Low coolant level sender Sonde de niveau de liquide de  KuhImittelstandsgeber Aforador del nivel del
XUAKOCTI refroidissement refrigerante
17 o750 ->10.02 +2110-3839310-11 ~ 1 [atunk yposHa oxnaxpatouieit Low coolant level sender Sonde de niveau de liquide de KuhImittelstandsgeber Aforador del nivel del
XUAKOCTH refroidissement refrigerante
17 07650 ->10.02 +2110-3839310-12 ~ 1 [latumk yposus oxnaxpaioweii  Low coolant level sender Sonde de niveau de liquide de  Kuhimittelstandsgeber Aforador del nivel del
XUAKOCTH refroidissement refrigerante
17 o7650 ->10.02 +2110-3839310-13 ~ 1 [Jlatunk ypoBsHs oxnaxpawoieii Low coolant level sender Sonde de niveau de liquide de  KuhImittelstandsgeber Aforador del nivel del
XUAKOCTI refroidissement refrigerante
17 o750 ->10.02 +2110-3839310-14 ~ 1 [atuuk yposua oxnaxpawouieit Low coolant level sender Sonde de niveau de liquide de KuhImittelstandsgeber Aforador del nivel del
XUAKOCTH refroidissement refrigerante
18 +2110-1311090 1 Pemenb pacwmputensHoro 6auka Expansion tank rubber strip  Courroie de vase d'expansion  Ausgleichsbehalterriemen Correa de deposito de
expansion
19 07650 ->10.02 +2110-1311014 ~ 1 Bayok pacwmpuTensHbiit Expansion tank Vase d'expansion Ausgleichsbehalter Deposito de expansion
19 o750 ->10.02 +2110-1311014-01 ~ 1 Bayok pacwmputensHblii Expansion tank Vase d'expansion Ausgleichsbehalter Deposito de expansion
19 o750 ->10.02 +2110-1311014-02 ~ 1 Bayok paclmpuTenbHblii Expansion tank Vase d'expansion Ausgleichsbehalter Deposito de expansion
20 +2108-1311065-01 ~ 1 Tpobka pacwmputensroro 6auka Expansion tank cap Bouchon de vase d'expansion  Ausgleichsbehalterverschluf- Tapon de deposito de
deckel expansion
21 7650  10.02-> +2110-1311014-10 ~ 1 Bayok paclmpuTenbHblii Expansion tank Vase d'expansion Ausgleichsbehalter Deposito de expansion
21 7650  10.02-> +2110-1311014-11 ~ 1 Bayok pacwmpuTensHbiii Expansion tank Vase d'expansion Ausgleichsbehalter Deposito de expansion
22 +2110-3724308 1 Xomyt Clip Collier Schelle Abrazadera

- 199 -

A600




E120,E151,E152

O oo ~NO”OOTLDA, WN -

-
o

7
11

12

13

E120,E151,E152

14

01393
— 08.00

15

16
17

18

19

20

21

A620 —22

23

24

25

26

27

A600

28

Hacoc BoasHo u Tpy6onpoBoAabl
A610 Water pymp and Ilnf-,\s

Pompe a eau et durits
Wasserpumpe und Roh‘rleitungen
Bomba de agua y tuberlas

2110 (01)
21101 (02)
21102 (02)

21102-01 (02)
21102-02 (02)
21103 (03)

- 200 -

21103-01 (03)
21103-02 (03)
21103-03 (03)

21104  (03)
21104-01 (03)
21108 (03)

2111 (02)
2111-01  (02)
2111-02  (02)
21111 (01)
21113 (03)
2111301 (03)

21113-02
2112
2112-01
2112-02
21122
21122-01

(03)
(03)
(03)
(03)
(02)
(02)

21122-02 (02)




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2112-3851010 ~ (Rus+B) 1 [Oatunk Temnepatypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
1 +2112-3851010-01 (GM) 1 Jlatunk Temnepatypbl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
1 +2112-3851010-02 ~ (Rus+B) 1 [Oatunk Temneparypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
1 +2112-3851010-05 ~ (Rus+B) 1 [atunk Temnepatypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
2 +2111-1303014 (02) (03) 1 TNatpy6ok BLINYCKHOIA Connection Tubulure de sortie Auslaufstutzen Tubuladura de escape
3 +2108-1303014-10 (01) 1 TNatpy6ok BLINYCKHOIA Connection Tubulure de sortie Auslaufstutzen Tubadura
4 11198073 4 |llaitba 8 npyxuHHas KoHuueckas Spring washer 8, tapered Rondelle a ressort conique 8 Federscheibe 8 Arandela 8 elastica conica
5 16100811 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 +2110-1303025 1 WnaHr nopBoAsLLMi Supply hose Tuyau d'arrivee Einlaufschlauch Manguera de entrada
6 +2112-1303025 (03) 1 LWnanr noaBoaswuii Supply hose Tuyau d'arrivee Einlaufschlauch Manguera de entrada
7 +2108-1300080-20 8 XomyT BUHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
8 +1111-1303092 1 LWnaHr coeanHUTENbHBIN Connecting hose Flexible de raccordement Verbindungsschlauch Manguito de union
8 +2112-1303092 (08) 1 WnaHr coefuHNUTENbHbIN Connecting hose Flexible de raccordement Verbindungsschlauch Manguito de union
9 06035 ->02.98 +2110-1306010 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
9 6035 02.98-> +2112-1306010 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
10 +2110-1303010 1 LWnaHr oTBOAsILMIA Return hose Tuyau de départ Auslaufschlauch Manguera de salida
10 +2112-1303010 (08) 1 WnaHr otBoaswumii Return hose Tuyau de départ Auslaufschlauch Manguera de salida
11 +2108-1303092 1 LWnaHr coeauHUTENbHBIN Connecting hose Flexible de raccordement Verbindungsschlauch Manguito de union
11 +2112-1303093 (03) 2 |UnaHr COEAVNHUTENbHBIN Connecting hose Flexible de raccordement Verbindungsschlauch Manguito de union
12 +2108-1303017 ~ 1 TMpoknagka natpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
12 +2108-1303017-01 ~ 1 TMpoknagka natpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
12 +2108-1303017-02 ~ 1 Mpoknagka nartpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
13 +2112-1303055 (03) 1 Tpyba nomsopsuias Supply pipe Tube d'arrivée Einlaufrohr Tubo de entrada
14 +2112-1303069 (03) 1 KpoHwTeiin Bracket Support Halter Soporte
15 13517521 1 Wnuneka M8x45 Stud M8x45 Goujon M8x45 Stift M8x45 Esparrago M8x45
15 13543521 1 LWnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
15 13543521 (01) 2 Wnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
16 2101-3724112 1 Konnayok Cap Capuchon Kappe Casquete
17 +2101-3808600 ~ 1 [Naruuk ykasatens Temnepartyps Water temperature sensor Sonde de température d'eau KuhImitteltemperaturfuhler Transmisor temperatura de
BOAbI agua
17 +2101-3808600-02 ~ 1 [Oarumk ykasatens Temnepartyps Water temperature sensor Sonde de température d'eau KuhImitteltemperaturfuhler Transmisor temperatura de
BOAbI agua
17 +2106-3828010 ~ 1 [artumk ykasatens Temnepartypsl Water temperature sensor Sonde de température d'eau KuhImitteltemperaturfuhler Transmisor temperatura de
BObI agua
18 +2101-1305026 1 Tpobka cnueHas Drain plug Bouchon de vidange AblaBschraube Tapon de drenaje
19 10902421 5 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
20 10516470 5 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
21 +2108-1011023 3 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
22 +2109-1307010 1 Hacoc BoasHoW Water pump Pompe a eau Wasserpumpe Bomba de agua
22 +2112-1307010 (03) 1 Hacoc BoasHoW Water pump Pompe a eau Wasserpumpe Bomba de agua
23 +2108-1307042 ~ 1 Tpoknagka Hacoca Gasket, pump Joint de pompe KuhImittelpumpendichtung Junta de la bomba
23 +2108-1307042-01 ~ 1 Tpoknapka Hacoca Gasket, pump Joint de pompe KuhImittelpumpendichtung Junta de la bomba
24 +2108-1303067 ~ 1 Tpoknagka Gasket Joint Dichtung Junta
24 +2108-1303067-01 ~ 1 Tpoknaaka Gasket Joint Dichtung Junta
24 +2108-1303067-02 ~ 1 Mpoknaaka Gasket Joint Dichtung Junta
25 +2110-1303055 1 Tpyba nomsoasuias Supply pipe Tube d'arrivée Einlaufrohr Tubo de entrada
26 +2112-1303080 1 lnaur 3anpaBoyHblii 350 MM Hose 350 mm Tuyau 350 mm Schlauch 350 mm Manguera 350 mm
27 +2108-1300080-10 1 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
28 +2108-1303069 1 KpoHwTeitH Bracket Support Halter Soporte

- 201 -

A610




OB WON -

N

11
12

A600

14

13

1393
08.00 —

15

16

17

18
<D 16

A620 —19

20

21

22

4

5

23

24

E120,E151,E152

25

Hacoc BoasHo u Tpy6onpoBoAabl
A611 Water pymp and Ilnf-,\s

Pompe a eau et durits
Wasserpumpe und Roh‘rleitungen
Bomba de agua y tuberlas

2110 (01)
21101 (02)
21102 (02)

21102-01 (02)
21102-02 (02)
21103 (03)

- 202 -

21103-01 (03)
21103-02 (03)
21103-03 (03)

21104  (03)
21104-01 (03)
21108 (03)

2111 (02)
2111-01  (02)
2111-02  (02)
21111 (01)
21113 (03)
2111301 (03)

21113-02
2112
2112-01
2112-02
21122
21122-01

(03)  21122-02 (02)
(03)
(03)
(03)
(02)
(02)




:‘; let:;.as'\i. Wc%.el;:ta HOM:aErtE:lTan“ HEK:::;;Z_::;':;T" % @ HaumeHoBaHue @ Description o Désignation o Benennung G Denominacion
1 +2101-3808600 ~ 1 [atuuk ykasatens Temnepartypsl Water temperature sensor Sonde de température d'eau KuhImitteltemperaturfuhler Transmisor temperatura de
BOZbI agua
1 +2101-3808600-02 ~ 1 [Oarumk ykasatens Temnepartyps Water temperature sensor Sonde de température d'eau KuhImitteltemperaturfuhler Transmisor temperatura de
BOAbI agua
1 +2106-3828010 ~ 1 Jlatuuk ykasatens Temnepatypnl Water temperature sensor Sonde de température d'eau KuhImitteltemperaturfuhler Transmisor temperatura de
BOAbI agua
2 2101-3724112 1 Konnauok Cap Capuchon Kappe Casquete
3 13517521 1 LWnunbka MB8x45 Stud M8x45 Goujon M8x45 Stift M8x45 Esparrago M8x45
3 13543521 1 LWnunbka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
4 11198073 4 llaitba 8 npyxuHHas koHuyeckas Spring washer 8, tapered Rondelle a ressort conique 8 Federscheibe 8 Arandela 8 elastica conica
5 16100811 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 +21082-1306010 (02) (03) 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
6 +2109-1306010 (01) 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
7 +2110-1303025 (01) (02) 1 LWnanr noaBoaswuii Supply hose Tuyau d'arrivee Einlaufschlauch Manguera de entrada
7 +2112-1303025 (08) 1 WnaHr nopBoAsiLumii Supply hose Tuyau d'arrivee Einlaufschlauch Manguera de entrada
8 08847 ->03.03 +2108-1300080-20 6 XomyT BWHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
8 8847 03.03-> +2108-1300080-70 6 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
9 +2112-3851010 ~ (Rus+B) 1 [Oatunk Temnepartypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
9 +2112-3851010-01 (GM) 1 [Oatunk Temnepatypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
9 +2112-3851010-02 ~ (Rus+B) 1 [atunk Temnepatypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
9 +2112-3851010-05 ~ (Rus+B) 1 [Oatunk Temnepartypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
10 +2110-1303010 (01) (02) 1 WnaHr otBoasiwumit Return hose Tuyau de départ Auslaufschlauch Manguera de salida
10 +2112-1303010 (03) 1 Wnanr oTBoOAsILMIA Return hose Tuyau de depart Auslaufschlauch Manguera de salida
11 05101-nn ->05.03 +2109-1303093 1 Wnawr Hose Tuyau Schlauch Manguera
11 5101-nn 05.03-> +2109-1303093-01 1 Wnawur Hose Tuyau Schlauch Manguera
12 +2110-1303055-10 (01) (02) 1 Tpyba nopsopswas Supply pipe Tube d'arrivee Einlaufrohr Tubo de entrada
13 08847 ->03.03 +2108-1300080-10 ~ 1 XomyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
13 08847 ->03.03 +2108-1300080-50 ~ 1 XomyT BMHTOBOIA Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
13 8847 03.03-> +2108-1300080-60 ~ 1 XomyT BUHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
14 +2108-1303017 ~ 1 Mpoknagka narpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
14 +2108-1303017-01 ~ 1 Tpoknagka natpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
14 +2108-1303017-02 ~ 1 TMpoknagka natpybka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
15 +2101-1305026 1 Tpobka cnueHas Drain plug Bouchon de vidange AblaBschraube Tapon de drenaje
16 10902421 2 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
16 03693 ->07.01 10902421 3 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
17 10516470 5 lllaitba 6 npyxuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
18 3693 07.01-> +2108-1011023 3 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
19 +2109-1307010 (01) (02) 1 Hacoc BoasHoOW Water pump Pompe a eau Wasserpumpe Bomba de agua
19 +2112-1307010 (08) 1 Hacoc BopsiHoO Water pump Pompe a eau Wasserpumpe Bomba de agua
20 +2108-1307042 ~ 1 Tpoknagka Hacoca Gasket, pump Joint de pompe KuhImittelpumpendichtung Junta de la bomba
20 +2108-1307042-01 ~ 1 TMpoknagka Hacoca Gasket, pump Joint de pompe Kuhlmittelpumpendichtung Junta de la bomba
21 +2108-1303067 ~ 1 TNMpoknaaka Gasket Joint Dichtung Junta
21 +2108-1303067-01 ~ 1 Mpoknaaka Gasket Joint Dichtung Junta
21 +2108-1303067-02 ~ 1 Mpoknagka Gasket Joint Dichtung Junta
22 +2108-1303069 (01) (02) 1 KpoHwrTeiin Bracket Support Halter Soporte
23 +2112-1303055-10 (03) 1 Tpyba nomsoasuias Supply pipe Tube d'arrivée Einlaufrohr Tubo de entrada
24 +2112-1303069 (03) 1 KpoHwTeiin Bracket Support Halter Soporte
25 07650 ->10.02 +2112-1303080 1 LWnawr sanpasouHblii 350 MM Hose 350 mm Tuyau 350 mm Schlauch 350 mm Manguera 350 mm
25 7650 10.02-> +2112-1303080-10 1 llinaur sanpasouHblii 330 MM Hose 330 mm Tuyau 330 mm Schlauch 330 mm Manguera 330 mm

- 203 -

A611




a b wODN -

13
14
15
16
17
6

7 A620 —18
8 19
9 20
21
4
10 5
11 22
E120,E151,E152

A600
23
24
12 25

4427-NMN

10.02 —

- 2110 (01)  21103-01 (03) 2111 (02)  21113-02 (03)  21122-02 (02)
Hacoc B°”-"“°“”!TPV6°"P°B°”-'=' 21101 (02)  21103-02 (03) 211101 (02) 2112 (03)

A612 | Water pump and lines 21102 (02) 2110303 (03) 2111-02 (02) 2112-01 (03)
Pompe a eau et durits 21102-01 (02) 21104  (03) 21111 (01)  2112-02 (03)
Wasserpumpe und Rohrleitungen 21102-02 (02) 2110401 (03) 21113  (03) 21122  (02)

Bomba de agua y tuberias 21103 (03) 21108  (03)  21113-01 (03)  21122-01 (02)

- 204 -




:1‘ N'{ogtli:?Bl\i. Wc%.gl;:ta H°M—:%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion
1 +2101-3808600 ~ 1 Jlatuuk ykasatens Temneparypsl Water temperature sensor Sonde de température d'eau  Kuhimitteltemperaturfuhler Transmisor temperatura de
BOZbI agua
1 +2101-3808600-02 ~ 1 Jlatuuk ykasatens Temneparypsl Water temperature sensor Sonde de température d'eau  Kuhimitteltemperaturfuhler Transmisor temperatura de
BOAbl agua
1 +2106-3828010 ~ 1 Jlatuuk ykasatens Temneparypsl Water temperature sensor Sonde de température d'eau  Kuhimitteltemperaturfuhler Transmisor temperatura de
BOJbI agua
2 2101-3724112 1 Konnayok Cap Capuchon Kappe Casquete
3 13517521 1 LWnunbka M8x45 Stud M8x45 Goujon M8x45 Stift M8x45 Esparrago M8x45
3 13543521 1 Wnuneka M8x25 Stud M8x25 Goujon M8x25 Stift M8x25 Esparrago M8x25
4 11198073 4 |llaitba 8 npyxuHHas KoHuuyeckas Spring washer 8, tapered Rondelle a ressort conique 8  Federscheibe 8 Arandela 8 elastica conica
5 16100811 4 Taiika M8 Nut M8 Ecrou M8 Mutter M8 Tuerca M8
6 +2110-1303025 (01) (02) 1 naHr nopBoAsiLMiA Supply hose Tuyau d'arrivee Einlaufschlauch Manguera de entrada
6 +2112-1303025 (03) 1 LWnanr nopBoaswmii Supply hose Tuyau d'arrivee Einlaufschlauch Manguera de entrada
7 08847 ->03.03 +2108-1300080-20 6  XomyT BUHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
7 8847  03.03-> +2108-1300080-70 6 XomyT BuHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
8 +2112-3851010 ~ (Rus+B) 1 Jlatunk Temnepatypsl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
8 +2112-3851010-01 (GM) 1 Jlatunk Temnepatypbl Coolant temperature sender  Sonde de température Temperaturfuhler Sensor de temperatura
8 +2112-3851010-02 ~ (Rus+B) 1 Jlatunk Temnepatypbl Coolant temperature sender Sonde de température Temperaturfuhler Sensor de temperatura
8 +2112-3851010-05 ~ (Rus+B) 1 Jlatunk Temnepatypbl Coolant temperature sender ~ Sonde de température Temperaturfuhler Sensor de temperatura
9 +2110-1303010 (01) (02) 1 LWnanr oTBoOmsILMIA Return hose Tuyau de départ Auslaufschlauch Manguera de salida
9 +2112-1303010 (03) 1 WnaHr oTBOASIWLMIA Return hose Tuyau de départ Auslaufschlauch Manguera de salida
10 +21082-1306010-10 ~ (02) (03) 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
10 +21082-1306010-11 ~ (02) (03) 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
10 +2109-1306010-10 ~ (01) 1 Tepmoctar Thermostat Thermostat Thermostat Termostato
10 +2109-1306010-11 ~ (01) 1 Tepmocrar Thermostat Thermostat Thermostat Termostato
11 +2109-1303093 1 Wnaur Hose Tuyau Schlauch Manguera
12 (0847 ->03.03 +2108-1300080-10 ~ 1 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
12 08847 ->03.03 +2108-1300080-50 ~ 1 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
12 8847  03.03-> +2108-1300080-60 ~ 1 XomyT BMHTOBOI Screw-type clip Collier a vis Schraubenschelle Abrazadera elicoidal
13 +2108-1303017 ~ 1 nMpoknagka natpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
13 +2108-1303017-01  ~ 1 TMpoknagka natpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
13 +2108-1303017-02 ~ 1 nMpoknagka natpy6ka Gasket Joint de tubulure Auslaufstutzendichtung Junta de la tubadura
14 +2101-1305026 1 Tpobka cnusHas Drain plug Bouchon de vidange AblaBschraube Tapon de drenaje
15 10902421 2 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
16 10516470 5 laitba 6 npyxwuHHas Spring washer 6 Rondelle élastique 6 Federscheibe 6 Arandela 6 elastica
17 +2108-1011023 3 Bont M6x20 Bolt M6x20 Boulon M6x20 Schraube M6x20 Tornillo M6x20
18 +2109-1307010 (01) (02) 1 Hacoc BoasHoW Water pump Pompe a eau Wasserpumpe Bomba de agua
18 +2112-1307010 (03) 1 Hacoc BopsiHoit Water pump Pompe a eau Wasserpumpe Bomba de agua
19 +2108-1307042 ~ 1 Mpoknagka Hacoca Gasket, pump Joint de pompe Kuhimittelpumpendichtung Junta de la bomba
19 +2108-1307042-01 ~ 1 Tpoknapka Hacoca Gasket, pump Joint de pompe Kuhimittelpumpendichtung Junta de la bomba
20 +2108-1303067 ~ 1 TMpoknaaka Gasket Joint Dichtung Junta
20 +2108-1303067-01 ~ 1 nMpoknaaka Gasket Joint Dichtung Junta
20 +2108-1303067-02 ~ 1 TMpoknagka Gasket Joint Dichtung Junta
21 +2110-1303055-10 1) (02) 1 Tpy6a nopsopswas Supply pipe Tube d'arrivée Einlaufrohr Tubo de entrada
22 +2108-1303069 01) (02) 1 KpoHwTeitx Bracket Support Halter Soporte
23 +2112-1303069 (03) 1 KponwTeitn Bracket Support Halter Soporte
24 +2112-1303055-10 (03) 1 Tpy6a nopsoaguwias Supply pipe Tube d'arrivée Einlaufrohr Tubo de entrada
25 +2111-1303080 1 llnaHr sanpaBoyHbIii Hose Tuyau Schlauch Manguera

- 205 -

A612




A620

Hacoc BoasiHOM
Water pump
Pompe a eau
Wasserpumpe
Bomba de agua

2110 (01)
21101 (01)
21102 (01)

21102-01 (01)
21102-02 (01)
21103 (02)

- 206 -

21103-01 (02)
21103-02 (02)
21103-03 (02)

21104  (02)
21104-01 (02)
21108 (02)

2111 (01)
2111-01  (01)
2111-02  (01)
21111 (01)
21113 (02)
2111301 (02)

21113-02
2112
2112-01
2112-02
21122
21122-01

(02)
(02)
(02)
(02)
(01)
(01)

21122-02 (01)




:1‘ N'ft;.aBl\i. Wc%.gl;:ta H°M—§%?TL—"%% @ HaumenogaHve @ Description o Désignation o Benennung G Denominacion

1 +2108-1307015 ~ 1 Kopnyc Hacoca Water pump body Corps de pompe Wasserpumpengehause Cuerpo de bomba

1 +2112-1307015 ~ 1 Kopnyc Hacoca Water pump body Corps de pompe Wasserpumpengehause Cuerpo de bomba

2 13746330 1 Bunt M6x10  yCTaHOBOYHBIA Mounting screw M6x10 Vis de calage M6x10 Stellschraube M4x10 Tornillo M6x10 de ajuste

3 +2108-1307040-20 (01) 1 LWkue 3y6yaThiii BOASHOIO Toothed pulley, water pump ~ Pignon de pompe a eau Zahnriemenrad Wasserpumpe  Pihon de bomba de agua
Hacoca

3 +2112-1307040 (02) 1 LUlkus 3y6uatbiii BOASHOMO Toothed pulley, water pump ~ Pignon de pompe a eau Zahnriemenrad Wasserpumpe  Pihon de bomba de agua
Hacoca

4 +2108-1307027-11 ~ 1 Mopwwunuuk BopsHoro Hacoca  Water pump bearing Roulement de pompe a eau Pumpenwelle Cojinete de bomba de agua

4 +2108-1307027-12 ~ 1 TMopwmnuuk BoasHOrO Hacoca Water pump bearing Roulement de pompe a eau Pumpenwelle Cojinete de bomba de agua

4 +2108-1307027-13 ~ 1 Mopwwnuuk BogsHoro Hacoca  Water pump bearing Roulement de pompe a eau Pumpenwelle Cojinete de bomba de agua

4 +2110-1307027 ~ 1 Mopwwunuuk BopsHoro Hacoca  Water pump bearing Roulement de pompe a eau Pumpenwelle Cojinete de bomba de agua

5 7000 09.98-> +2109-1307030 1 Kpoinbyatka Hacoca Pump impeller Turbine de pompe Flugelrad Rueda de paletas

6 07000 ->09.98 +2108-1307032 1 Kpuinbyatka Hacoca Pump impeller Turbine de pompe Flugelrad Rueda de paletas

7 +2101-1307013 ~ 1 CanbHuk BoOAsSHOTO Hacoca Qil seal Garniture d'etanchéitéite Dichtring Retén

7 +2101-1307013-01 ~ 1 CanbHuK BOASHOTO Hacoca Oil seal Garniture d'etancheitéite Dichtring Retén

7 +2101-1307013-02 ~ 1 CanbHuk BopsHOTO Hacoca Oil seal Garniture d'étanchéitéité Dichtring Retén

7 +2101-1307013-03 ~ 1 CanbHuk BOASHOTO Hacoca Qil seal Garniture d'étanchéitéite Dichtring Retén

7 +2108-1307013 ~ 1 CanbHuK BOASHOTO Hacoca Oil seal Garniture d'etancheéitéite Dichtring Retén

- 207 -

A620




